4-COLOR SMALL OFFSET PRESS

BDICK ~ 4995A-ICS

CONFIDENTIAL

This parts list also includes the optional accessories
for your convenience when ordering. Au g . 2003






Machine model No. : 5347Z,534AZ,53447

710,715 245 751 215 242 752 220 245 545 751 510 210 530 755 535 540 548 240 750 365 360 355

{7 | 4 2, 74 2
AT .-::5.51‘;'&4{_‘-. ":,;_-‘, - R o
- e N e e
P =y iy
230 e
h EIeD o] o) ]
A D = E
895 o i) =
T ()
890 :
h.r.“ ﬁE ‘—.:.-—;:
vy o o - 3

S TR

C X LR ‘
\1-_-;‘1.}_.‘:--1% N
e

110 250 280 170 290 655 170 230 370 390 320

170 280 175 285
Operation side

512

610 521 630 720,725 850 656 830 860

532

330
615
345
340

350

260

310

315

Non operation side

820
825

615

753
870

872

892

880







SECTION INDEX

Bed section

Main section

Feeder section

Ink, water section

Electrical section

Accessories section

Lubrication section

Cover section, eic.

Delivery section

Part number index

SECTION

116175

210—290

310—2395

510—548

610—630

650—652

655—656

680—850

860—895




Copyright 2002 A.B.Dick Company

All rights reserved. This publication may not be duplicated, reproduced, or transmitted (in
whole orin part) in any form or by any means, electronic or mechanical, (including, without
limitation, photocopy, facsimile, recording, or any information storage and retrieval sys-
tern) without prior written consent of A.B.Dick Company.

Disclaimer of Warranties (Express and implied)

While due care has been taken in the preparation of this manual, A.B.Dick Company makes
no representation or warranties with respect to the adequacy or accuracy hereof and
specifically disclaims any implied warranties of merchantibiiity or fitness for any particuiar
purpose. Further, A.B.Dick Company reserves the right to revise this publication and to
make changes (both substantial and insubstantial in nature) in the contents hereof from
time to time hereafter without obligation of A.B.Dick Company to notily any person or
organization of such revisions or changes.

Safety Warning

Safety devices have been instalied as original equipment for your protection and safety.
The removal, disconnection, or alteration of any safety guard, proiective cover, safety
interlock, or ather safety or protective device comprising part of the equipment described
herein poses an undue safety hazard and the same is strictly prohibited.

Bisclaimer of Liability

A.B.Dick Company disclaims any responsibility or Hability for personal injury, death, or
preperty damage caused by or arising out of {i) the removal, disconnection, or alteration
of any safety guard, protective cover, safety interlock, or other safety or protective device
comprising part of the equipment described herein, (ii) the use of any parts cther than
the parts supplied by AB.Dick Company, or {iii) the failure of the person or persons
operating the equipment described herein or servicing or repairing the same to observe
ali operating and safety procedures and warnings contained herein.

FCC Warning (FCC Rufes apply to U.S.A. only.)

This equipment has been tested and found to comply with the limits for a Class A digital
device, pursuant to part 15 of the FCC Rules, These limits are designed to provide
reasonable protection against harmful interference when the equipment is operated in
a commercial envirenment, This equipment generates, uses and can radiate ragio
frequency energy and, if not installed and used in accordance with the instruction manuat,
may cause harmful interference to radio communications. Operation of this equipment
in & residential area is likely to cause harmful interference in which case the user will
be required to correct the interference at his cwn expense.



CuT

CuUT L o L

PUBLICATION COMMENT SHEET

Use this feedback sheet o make us aware of the strengths and weaknesses of the material you have received.
Please comment on adequacy, quality, usability, format, content, etc. Specific errors or deficiencies should
be referenced by page and/or figure number.

Name and Address

Phone Date Titte of Publication
Publication Part Number (P/N) Publicatien Form Number and Date {Rear Cover)
Page#/Figure# Description of Error or Deficiency (please be specific)

Please indicate here if you are requesting an answer:

PLEASE RETURN COMPLETED FORM TO:

A.B.Dick Company
7400 Caldweil
Niles, il. 60714

MSN 63






4-COLOR SMALL OFFSET PRESS

PARTS LIST

NOTICE

THIS MANUAL CONTAINS CONFIDENTIAL, PROPRIETARY AND NON-PUBLIC INFOR-
MATION OF A.B.DICK COMPANY DUPLICATION OR REPRODUCTION {INWHOLE OR IN
PART) OF THIS MANUAL OR DISCLOSURE HEREOF TO UNAUTHORIZED PERSONS
WITHOUT THE PRIORWRITTEN CONSENT OF A.B.DICK COMPANY IS PROHIBITED.







PREFACE

Thank you for purchasing our small offset press.

Never replace any parts other than the consumables shown in the
maintenance edition “Chapter 4 Replacing the Supplies” in the operation
manual. The replacement should be done by a service technician who has
special knowledge and technical expertise through training, so consult the
dealer who you purchased the machine from.




How to use the parts list
1. Section number

This parts list is divided into machine sections and each section has a number.

( Example } Section number

53472 110

== _—E—”/ Section number
_L,’/—— Machine model number
% This number includes both the machine model number and

the section number,

2. How to use the paris list

1) To find the part number { when ordering the part )

Find the section number needed
Part to replace on this illustration of the machine,

TOTi5 245 751 205 247 752 200 245 545 751 510 210 530 755 55 S4D 548 240 780 385 350 355

B 8 8

N

g

Ly

I
"!'."E'*.“.lumm
S

Iy
T o
"":'I'-I:‘-'-.,_’E_EI_'\‘__

110 280 175 8BS 0 50 200 170 20 655 0 20 MG W) 30

5340 61 461

CONTENTS
Rt L/ SECTOH iNDEX

2} To find the section number and the position identificaiton number
of the part in the illustration when knowing the part number

i; : i To find the section number and
il ; the positicn identification number,
! : use the part number index at the
end of this manual.




CONTENTS

Section No. Section name Page
<]Bed sectioni>
53477 110 Bt FTAIMNE -+t rststrrssmser et s e test ey g1 d b4 b rar et e e e TS H LSRR PA SRR RSt s AA A e R R R LS e e 10
R3477 160 Blanket cleaning DlOwer e e 12
53477 170 PUIMP PIPIMG  ceeeeeeeesesssssssssssssssssssse et em e a1 88 R AR 14
53477 175 Pneumatic piping e 18
<|Main section[>
53472 210 Ist oylinder pressurg oo 27
5347Z 215 Ard OYHINOEr PrESSUIE  rrrrersrerrerass st s 28
534AZ 220 20d, 4Eh CYLINGET PrESSUIE  <-srsrrerrrrsres sttt ettt e 480 L bttt 30
53447 230 IMPrEeSSION CYIINABE =t b b 34
R34A7Z 240 15T DIANKET CYHMTET -rrrreresrmrer st st e s S e s 38
B34A 7 242 3rd blanket CYHNAEr et 42
53447 245 2nd, 4th blanket cylinder s 46
53447 250 S 0 - T L PP TP SRS RSP RIST 50
53477 260 GO SRAFE  --ererresrsrsesssssstemeeeesmsreeeseeseseses bbb ess s ebseee s e s cen eSSttt s 572
5344Z 280 1st, Brd transfor drum e 54
53442 285 2nd transfer drum s 56
534727 290 MaIR frame -«----rrmemermm s 58
<|Feeder section[>
53477 310 Paper feed table v 62
53477 315 FOOBE fTAME - s+ eressrerssmasrassssssss st ssass saess e a4 a8 b b8 AR A 1420588 ras s R S110 64
53477 320 PaPEr QUIAE v s e s 66
53477 330 AT VAIVE weerrerers ettt s e b e gy by e e rnn e 68
h347 Z 340 FEEder hEad CrFVE e errrerrrere ittt st ran s eas e 282 H AL b bt n e s samn e s s n et b 70
5347Z 345 Feeder head -, 74
53477 350 QO FOUEE - ersrrrsmemsassssssnsssessssssssesieaem st st e b s bR A AR R 78
534727 355 [ a1 e T P TP PR a2
83477 360 Paper INSEELION rrevreerernenssrrinri s sssa s 86
5347Z 365 Paper feed drum e 90
53477 370 Paper feed table Iifting ......................................... a4
53477 390 PUIl STdE UEHE et b s a6
83477 395 Puil side guide EIPEVE  veeeee sttt et AL L bbb b e bR 100
<Ink, Water section[>
53447 510 IUK fFZLMI@  sssveeesseesssssosmassossenssnsssssossssssspesssssssess s 44 saso s rrar A8 eSS bR 104
B34AZ 612 Ink rider oscillating roller - 106
B34AZ bH13 Ink oscillting roiler - 110
5344 7 5']4 INK FOPM FOHEE  srermerrssersim et 114
5347Z 516 Ink fountain e 118
53447 520 OPEIALION SRAE =veeeeseesrrrrrresesserasasassssssseesse s asssssssssssssass e 124
53442 521 Operation Shaft drive s 128
534727 530 Water fountain roller - 130
53472 532 Water CirCUlation devige - s 134
53447 535 VWALET FOFM FOIEF  <weereesrecsrormmresmrerscsemssssias s s bbb e bbb bs st cb s cmans e R bR R bbb bbb 136




CONTENTS

Section No. Section name Page
53447 54D 151, 3rd plate CYITRARE s b s 140
R34A7Z 545 2Nnd, 4th Plate CYIIAEr s e e 146
534A7 548 Plate tail edge iNSErtion eviGe st et 152

<JElectrical section[>
53477 610 CONITD] DOX  *rrterrtrmrrsms e e b b e s s b 44 A4S LRI L LR bbb e bbb et 156
b3477 615 Operation Pan@| s e 160
53477 625 OPEIALION SHANG  +ottstesrermesssses e smess i eb At eSS ARt 162
5347272 630 Static eliminator e 166
<]Accessories section[>
53477 680 ACCOESSOMIBE  rrrerrrrresrsessstaties st e m e s et et s et E £ ea b £ e L2 E 4R e et e 168
5347Z 652 VWOTK OFQARIZEE *++wee++eom trers s st rasasassa s aaas s 3088 s 170
<]Lubrication section>
53477 655 Lubrication (OPS]} it it e 172
53447 656 LUBFICATION [NOPS)  crreerr v et e e 174
<]Cover section, etc.[>
53447 680 TAPE INSEPLEr =i 176
53477 710 Cover (OPS, feader side) -eree g 0 O SO PP ees 178
53477 715 Cover (OPS, delivery Sidg) e 182
83477 720 Cover (NOPS, feader Sida) st i s s s s e 186
53477 725 Cover (NOPS, delVery Side) e s s 190
53477 750 Safety cover (Feeder sida) s 192
53472 751 Safety cover (Impression cylinder) 194
83477 752 Safety cover (TrANSTEr drUm) v s 196
R34A7Z 753 Safety cover (De“very SIQR)  eeresrrerer v 200
63447 755 SAFELY AT -reoerrrssessrrmsssems s e S 202
B34A7 820 18t, Brd DIAnKBT CIEANING oo e e e 206
53447 825 2nd, 4th blanket cleaning e e 210
53447 828 15t, 2nd blanket cleaning drive e 214
534AZ 829 3rd, 4th blanket Cleaning drive e 218
3447 830 Powder spray devige s e 299
5347 7 840 Register punch (RPB20-220F) it s 296
53447 860 DECUIITIG DEVIE oot e b e 230
<|Delivery section[>
53447 860 DRIIVEIY FIBME v e e s 239
5344Z 870 Drive shaft. Driven shaft 234
h3447 872 Chain delivery gripper - 236
53447 880 Delivery table doily 238
53447 890 Delivery lifting -rrrermenmnn 240
53447 892 Side guide e 244
53477 895 BAGK QUIE - rerreeeeerraes st e 248

<]Part number index>







53472 110

2o arES
SECTION NUMBER

oig

SECTION

ANYRSTL-4

BED FRAME

10



ANYRSIU-4

BED FRAME

Y g

SECTION

Av—7 OffR . WHET S eTESRR A0, EXRHRREREIEL TR,
The dimension of the parts marked with a x differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

23 v ES
SECTION NUMBER

| 5347z 110

N wEEe/Phrr ' whre/coMPONENT PARTS M l! NAME e
1 5330 11 181 2°L-F PLATE 4
2 9670102508 VEURAYIE M10X25 HEXAGON SOCKET BOLT M10X25 8
3 9642051014 FARJRIY ME5X10 SMALL PAN-HEAD SCREW M5X10 24
4 9710050008 NR2RENHNR M5 SPRING WASHER M5 28
5 5347 11 342 AnY - COVER
6 9660050014 9wk M5 HEXAGON NUT M5
7 5344 61 213-1 7%359F BRACKET
8 95103048-2 1N =-2 FR-A520-5.5K INVERTER FR-AS20-5.5K
9 5344 61 212 s - COVER

10 99307005 JTAN T hA- NOISE FILTER

11 9710040008

NP28%n"2 M4

SPRING WASHER M4

—

12 9642040814

TARIRIN M4E&XS8

SMALL PAN-HEAD SCREW M4X8

13 9642052014

FAMIxI™ M5X20

SMALL PAN-HEAD SCREW M5X20

14 9670104508

YEYURESIbE M10X45

HEXAGON SOCKET BOLT M10X45

—n

15 95503005

AMU ST-18C~-24AC/DC24:

BELL ST-18C-24AC/DC24

16 5344 11 333 J4359¢ BRACKET

17 9660040014 FTUF M4 HEXAGON NUT M4
18 5344 11 141 hne- COVER

19 5344 11 332 any- COVER

20 9672103014

gYhZE% Ik M10X30

HEXAGON HEAD BOLT M10X30

21 5486 14 412

DN

BOLT

Py Y P | [N EAN ] Fo N ISR FEEY I PR BECY P, N WS £V T LY B Y g0y BT R e N B

1
22 9660160014 Y M16 HEXAGON NUT M16 1
23 5430 11 411 IV PYUEAN-R JACK BASE 1
24 5347 11 310 AW pw BED
25 5347 11 341 A0 i COVER
26 9670104008 YHYERESILE M10X40 HEXAGON SOCKET BOLT M10X40 48
27 5512 11 116 7%oYg BLOCK 16
28 5344 11 110-6 AMYPBNIL -4 BED FRAME 1
29 5344 11 143 AN - COVER
30 5340 72 032 AZYp™ STUD
31 5332 61 423-1 I7%559t BRACKET
32 99953-1 772 SP101A-1123HBT FAN SP101A-1123HBT

33 9716050014

ES¥“h*2 M5

PLAIN WASHER M5

34 9670051008

VEWRENILE M5X10

HEXAGON SOCKET BOLT M5X10

35 9670125008

YEYRENILE M12X50

HEXAGON SOCKET BOLT M12X50

36 5344 61 311

SS gt

PUCT

37 5344 61 312

F%7F

DUCT

38 5344 11 219-1

INS5YR

BRACKET

39 9670122508

YEYLE™MLE MT12X25

HEXAGON SOCKET BOLT M12X25

40 5340 61 461

FSDARAN -

TRANSFORMER COVER

41 98705051

F72A DRB-12UL

TRANSFORMER DRB-12UL

42 9642061414

FARIRIY M6X14

SMALL PAN-HEAD SCREW M6X14

43 97100600038

N“RYSHNR M6

SPRING WASHER M6

44 9716060014

E3%hz M6

PLAIN WASHER Mé

45 5512 11 111 te o PIN

46 5347 11 210-1 ANWRYIL-4 BED FRAME

47 5522 71 116 PAFEF P BRACKET

48 9670061008 YEYRESILE M6X10 HEXAGON SOCKET BOLT M6X10
49 5340 76 001-2 #A1TIn°y 0IL PAN

50 5344 11 216 hAn» - COVER

51 9716100014

E38%h 2 M10

PLAIN WASHER M10

52 9652050807

F2A3#9" M5X8

SMALL TRUSS SCREW M5XS

53 5344 T4 314

FAN 22214239410

NUMBER PLATE

54 9642050614

FARIRIN MSX6

SMALL PAN-HEAD SCREW M5Xé

PRI 11N N S SN ] [ S S N - N R Y 01 £ O1 (RS BN PN | ML R FAVT [N

11




2 iarHE

WD i -z w e
PAR WL VLS i Al bl A Hioaz SECTION NUMBER

53477 160

SECTION

BLANKET CLEANING BLOWER

12




Wy S - W BV "27‘-‘*‘/3‘/’%%
V5059 beuyN 397 a7 krvay cnorion wumsEr L 53472 160 ]

®=—s OFRE I, P ST E R S By BBRICIMEHBMEL T R E Y,
BLANKET CLEANING BLOWER MeﬁmmmnMtﬁ%wmmgﬁdﬁ&axﬁﬁwdwmmMonWewws%Hh

number. ®hen ordering parts, please inform us of the press serial number.

N s ER/ SRR gl coMPONENT PARTs RORT NAME e
1 5347 16 113 E*=-k-2 10X13%X500 HOSE 10X13X500 2
2 98809 Y-72%7557° 3330 CABLE CLAMP 3330 10
3 9670051008 YeYyrErIbE M5X10 HEXAGON SOCKET BOLT M5X10 14
4 90913020 f=APARTOW FIXING PLATE 6
5 5290 83 351 q4978=- CONNECTOR 2
6 5347 16 112 ch=-bk~A T0X13X400 HOSE 10X13X400 1
7 5347 16 111 Er=-lk-A 10X13X350 HOSE 10X13X350 1
8 95151 % p23527° 32334 CABLE CLAMP 3334 2
9 5347 16 114 Ev-=-lil=-A 10X17X900 HOSE 10X17X900 2

10 91815 EvZ-lbk-A 10X17X1300 HOSE 10X17X1300 1

11 5347 16 115 EvC=lihi=-A 10X17X1700 HOSE 10X17X1700 1

12 5330 16 422 Ewz=ifi-A 10X17X1000 HOSE 10X17X1000 2

13 9642051014 FTARI23% MEX10 SMALL PAN-HEAD SCREW M5X10 10

14 9710050008 NhRYVHANZR M5 SPRING WASHER M5 10

15 5347 16 130 neqr7° PIPE 2

16 921190 fF—-ANSobY 13 HOSE BAND 13 4

17 5347 16 120 ne{7° PIPE P

18 9671050803 TRV YbEYLE M5X8 HEXAGON SOCKET BOLT M5X8 2

19 5290 35 113 ho- COLLAR 2

20 9660040014 TYEF Mé& HEXAGON NUT Mé& 3

21 5347 16 150 245596 ASSY BRACKET ASSY 1

272 9670061608 YoEYbE*IbF M6X16 HEXAGON SOCKET BOLT M6X16 [

23 5290 34 152-1 —wae NIPPLE 6

24 91211 w=-ANSEY 16 HOSE BAND 16 9

25 5300 16 514 Bl A - HOLDER 2

26 5300 16 513 A2 yoan SPRING 2

27 5310 16 511 HAY A VAILVE 2

28 5300 16 512 A7° - SPOOL 2

29 976041 Yu/TEY AS-10N ACT15V SOLENOID AS-10N ACT15V 2

20 96700403808 YEWhEMLE M4XE HEXAGON SOCKET BOLT M4&XS 4

31 9710040008 NNz AYR M4 SPRING WASHER Mé& 2

32 5310 16 515 Fh559b BRACKET 1

23 5347 16 141 TNSHEY R BRACKET 1

34 9670041008 YeWwRE™LE MAX10 HEXAGON SOCKET BOLT M4X10 &

35 9710060008 AR RYYHAN R M6 SPRING WASHER Mé Z

36 9660060014 T9h M6 HEXAGON NUT M6 2

13



o ia BT

SECTION NUMBER 53472 170

Hwe I NTAY ariigi

PUMP PIPING SECTION

ﬁﬁ% @

\__/‘/——\'\
@ __.\@ 85, °®
ﬁw @ﬁh 1fP"h' <
. & D S
783

¢

AN

14




Hweo7°Nn1ho

PUMP PIPING

LIV IV a2 YHE
SECTION SECTION NUMBER
kv =y OUR M, BB T ESRE A1, EXHCHMERRUML T OIS,

The dimension of the parts marked with a x differ depending on the press serial
number. %hen ordering parts, please inform us of the press serial number.

| 5347z 170 |

M GEEa/ Phar i Baer/cOMPONENT PARTS m . | AME ne
5344 16 111 H907° ASSY PUMP ASSY 2
80~-89
5347 16 200 TP-H°27° ASSY AIR PUMP ASSY 1
17,23+,28737~61,63,66,76,94,95
91100-2 TP-H°27° ASSY AIR PUMP ASSY 7
37,63,66,94,95
7 5347 17 114 F-A 10X16X450 HOSE 10X16X450 7
2 9710050008 AvR“A%zr M5 SPRING WASHER M5 (i)
3 5347 17 115 w=-A 10X16X1000 HOSE 10X16X1000 1
% 5290 17 117 TN VALVE 1
5 5340 17 112 AEO S PO SPINDLE 7
6 9410301608 A7 Uo7 Loy 3X16 SPRING PIN 3X16 2
7 5290 17 115 VELEVA SPRING 2
85300 17 116 RAS - COVER 2
9 5310 17 117-1_ YRE(F =970 =) KNOB(DARK GRAY) 2
10 9650052014 JWHSI2IN M5X20 SCREW M5X20 2
11 5300 12 224 7%=t PLATE 2
T2 9642051014 FAS329° M5X10 SMALL PAN-HEAD SCREW M5X10 3
73 5290 83 357 SEVLE CONNECTOR 1
14 5290 17 113 AN LI™ VALVE 1
15 91211 F-ANTFS 16 HOSE BAND 16 g
76 5347 17 113 %-A 10X16X800 HOSE 10X16X800 1
17 5430 14 111 =970, NIPPLE 1
18 5340 17 114 AEOF SPINDLE 1
79 91213 F-AN TFS 19 HOSE BAND 19 K
20 5347 17 112 F-RA 15X22X1450 HOSE 15X22X1450 1
21 90911026 h=A-WI°HL PT3/8X16 HOSE NIPPLE PT3/8X16 1
22 90911068 J59F R3/8XR3/4 SOCKET R3/8XR3/4 1
23 5664 16 121 =975, NIPPLE 2
24 90913012 F-AN UFY SGT430 HOSE BAND SGT430 >
25 5347 17 116 fi=A 25.4X31.4X%X1700 HOSE 25.4X31.4%X1700 1
26 5486 76 517 ARYRE STUD 2
27 95157 TN [,7557° 3334 CABLE CLAMP 3334 3
28 5290 16 419 5115 - FILTER 7
29 9672081614 QUnIh Ik M8X16 HEXAGON HEAD BOLT M8X16 8
30 9710080008 NS29 A7 M8 SPRING WASHER M8 g
31 9716080014 ESY A 2 M8 PLAIN WASHER M8 g
32 90904 AN 13- 5X5X28 KEY 5X5X28 1
33 97054 F-43- SCL-KR 550W MOTOR SCL-KR 550 1
34 9684061208 FAZTY M6X12 SET SCREW M6X12 7
35 5330 16 112-2 J9-1j- PULLEY 1
36 90101 VASILF A-35 V-BELT A-35 1
37 5290 16 226 PAL PULLEY 1
38 91240 ~wJyell 374" NIPPLE 3/4" 4
39 91234 LA™ 3/4" ELBOW 3/4" 2
40 5430 14 116 =y55 1, NIPPLE 7
41 91232 T-xhA® 374" T-TYPE ELBOW 374" 7
%7 97200 F-—A=9J°W PT3/4" HOSE NIPPLE PT3/4" 7
43 5290 16 215-1 IP-%°37° AIR PUMP 7
LG 91237 -w7el, 1/8" NIPPLE 1/8" 1
45 91236 LA 178" ELBOW 178" 7
46 5290 16 417 No17° PIPE ]
47 5290 16 418 I 559F BRACKET 7
48 5290 16 417 IVSH5YR BRACKET 1
49 91251 F1IAYI® & 0IL CUP 6 1
S0 5290 16 412-1 &P97° CAP 7
51 90507 0-1U27" P-46 O-RING P46 7
52 91150 -1 WICK 1
53 5290 16 414 Mo BOTTLE 7

15



©-,30 -~ N SR Ve vES
H°u7° NTho A spor o upEr L5347 170 |

PUMP PIPING kv—y OB R, RET LiCTHBRR S o, EIEC TR L TS Y,
The dimension of the parts marked with a % differ depending on the press serial

number. When ordering parts, please inform us of the press seriai number.

m E2uEe/ ™ EREY/ component parTs R°RT NAME o
54 5290 16 413 TYE NUT 1
55 5290 16 212 2fye CAP Z2
56 5290 16 312 N2WED PACKING Z
57 5290 16 314 AZCUpgw SPRING 2
58 5290 16 316 F SCREW 2
59 5290 16 313 FAIHA - FILTER z
60 5290 16 315 YzPp - WASHER 2
61 9664050014 FA2FTWE M5 WING NUT M5 2
63 5290 16 311 KR BOTTLE 2
64 5344 17 111-1 TVSHYLE BRACKET 1
65 5330 16 422 Ewo=bii~A 10X17X1000 HOSE 10X17X1000 1
66 9670081608 YEYREYLF MB8X16 HEXAGON SOCKET BOLT M8X16 9
67 5344 16 121 CYz=hii=A 15X22X300 HOSE 15X22X300 1
68 5430 14 112 ol e ] NIPPLE Z
69 90911012 AAFTATIEERY 3/4X3/74 ELBOW 32/4X3/4 &
70 5430 14 117 —WI° NIPPLE 2
71 9670061008 VEYREMLE M6X10 HEXAGON SOCKET BOLT M6X10 2
72 91222 Eh=~LH-A 15X22%X700 HOSE 15X22X700 1
73 90911044 ARIF- (4798 CONNECTOR(A790) 1
74 5320 87 218 E*z=bk=-R 10X17x220 HOSE 10X17X220 1
75 9670051008 vHUbREMLE M5X10 HEXAGON SOCKET BOLT M5X10 3
76 5290 16 416-1 AN NOZZLE 1
77 5347 17 111 m=A 15%X22X1600 HOSE 15X22X1600 1
78 91832 Ev-=-bii~-A 15X22X600 HOSE 15X22X600 1
79 97065 AR=PRATIUF(BOFR)Y START SWITCH(S8OFR) 1
80 90914012 AFPUDINFI =% (N“$2-4) SPRING TUBE{(VACCUM) A
81 90914014 A7ty KNOB NUT 4
82 90914015 FTA-An* - (v $21-4) FILTER COVERC(VACUUM) Z
83 90914022 N PACKING &
84 90914025 LR~ = (7 agP=~) FILTER COVER(BLOWER) Z
85 90914049 KO HRY T~ CBX15 PUMP BODY CBX15 2
86 91080 AEE IS PR o CARBON BLADE 8
&7 91081 Y ~LAYPULIY 4202772CM BALL BEARING 620ZZiICM &
88 91119 13- FILTER 4
89 91124 =Y Pp- SEAL WASHER A
91 9670064508 VEYRHE“UF MEX4S HEXAGQON SOCKET BOLT M6X45 1
92 9660060014 TYEF M6 HEXAGON NUT M6 1
93 5347 17 147 fi=A 15X22X1200 HOSE 15%x22X1200 1
94 90296 Fv=ANPYon 620277 BALL BEARING 620227 2
95 5290 16 227 PAIFE BLADE FOR PUMP 4

16



17



53477 175

oL a BB
SECTION NUMBER

woiar

SECTION

Z29PYNTHD

PNEUMATIC PIPING

18



I9PYNTHY

PNEUMATIC PIPING

Y AR vy VES
Ev—y OB BEHET & oTESRE B D, B REELRERL T N,

The dimension of the parts marked with a * differ depending on the press serial
number. Khen ordering parts, please inform us of the press serial number.

| 5347z 175 |

N whaa/PAkTm o/ COMPONENT PARTS f~! NAME g@ﬁ
1 21166 NeA7°N"Ob™ PZ-24 PIPE BAND PZ-24 18
2 91067 AT NN PZ=544 PIPE BAND PI-544 &4
3 5344 17 121 e - COVER 1
4 9642050814 FAMI29I% M5X8 SMALL PAN-HEAD SCREW M5X8 54
6 90905001 1L~ AN103-01 SILENCER AN103-01 7
8 909030437 Tk 2Z42> KJLOL&-M5 ELBOW UNION KJLO4~-MS 8
9 9642043014 FTANIRIY M4LX3Z0 SMALL PAN-HEAD SCREW M4X30 12

10 9440040740 Hw~A 4&X740 HOSE 4X740 1

11 944008040750 Hi=A 4X750 HOSE 4X750 e

12 2440041350 Hi-A 4X1350 HOSE 4X1350 1

12 9440041400 Hi-A 4X1400 HOSE &4X1400 2

14 90904045-1 FRoovAaNg MAGNET VALVE VQZ115-5L-C4 8

15 90904043 I-h-WhY vy3Qz12-04C MANIFOLD vv3QZi12-04C 2

16 6520 14 121-3 zxP=-277°LYWH- AIR COMPRESSOR 1

17 90913020 hi=ARARTIY FIXING PLATE Z2

18 94209 i~A HB=-8 B.5X12.5 HOSE HB-8 8.5X12.5X5000 1

19 6520 14 123 FeLoEN b DRAIN BOLT 1

20 90903020 Tbi™ M=-SHLH-4 ELBOW M-S5HLH-4 8

21 90903033 Hi-Arlbi® M-S5HL-4 HOSE ELBOW M-S5HL-4 16

22 90903036 v 21=42 KQ2L04-D1S ELBOW UNION K@2LO04-018 12

24 9440040600 h=A 4X600 HOSE 4X600 2

25 9440040680 Hi=-A 4X680 HOSE 4X680 1

26 9440042100 Hi-A 4X2100 HOSE 4X2100 1

27 9440042200 wi-A &X2200 HOSE 4X2200 1

28 98809 F=-2%L2527° 3330 CABLE CLAMP 3330 &

29 90905004 1L - AN120-M5 SILENCER AN120-MS 1

30 90911017 =“9J°k R3/8X9 NIPPLE R3/8X9 1

31 9670053008 YEYRHE* I F M5X30 HEXAGON SOCKET BOLT M5X30 2

32 9716050014 E3¥vhve M5 PLAIN WASHER M5 2

33 53727 56 186 ANC ~Y = SPACER 2

34 90903111 N=~71242 KQ2506-M5 UNION K&@zs06-M5 1

35 90906006 1A =-LENIDE~ FILTER REGULATOR 1

36 90903004 TibEY GWL8-10 ELBOW GWLS&8-10 1

37 90903003 TibHEY GWL8-8 ELBOW GWL8-8 1

38 90904103 Fhoovany MAGNET VALVE 1

39 94206 w3l GWS8-8 NIPPLE GWS8-8 2

40 90904092 FRoamphang MAGNET VALVE 1

41 9440080150 wi-A 8X150 HOSE 8X150 1

42 91165 NN bY PZ-14 PIPE BAND PI-14 6

43 91167 N TN b PE-34 PIPE BAND PZ1-34 5

44 90911056 =474 Kau 04=-00 UNION Kau 04-00 7

45 9440041050 H-A 4X1050 HOSE 4X1050 2

46 9440043900 Hh=-A 4X3900 HOSE 4X3900 2

47 90911054 1542124271 K@U 06-08 UNION KQu D6-08 1

48 9440080500 f-A 8X500 HOSE 8X50800 1

49 91181 nes7eno b pz-0108 BAND PZ-0108 5

51 90911055 1242701 KeU 08-00 UNION Kau D08-00 2

52 9440081060 fi-A 8X1060 HOSE 8X1060 1

53 9440041570 H=-A 4X1570 HOSE 4X1570 1

54 9440042500 fi-A &X2500 HOSE 4X2500 3

55 9670053508 YEYRE®MILF M5X35 HEXAGON SOCKET BOLT M5X35 2

56 9440080600 H-A 8X600 HOSE 8X600 1

58 9440041300 fi=A 4X13040 HOSE 4X1300 2

59 9440042700 fi—A &X2700 HOSE 4X2700 2

61 5290 52 257 INSHYhk BRACKET 5

61 9642042014 FAavarI™ M4X20 SMALL PAN-HEAD SCREW M&X20 8

63 9440040310 fi-A 4£X310 HOSE 4X310 1

64 9440040130 Hi-A 4X130 HOSE 4X130 1

65 9440040790 ti=A 4X790 HOSE 4X790 1

19



FOPINTHY

PNEUMATIC PIPING

w2V 3V
SECTION

rYa rES
SECTION NUMBER

| 5347z 175 |

Hv—g ORI, SRS CTESER S LD, EXEHICRIEREME LT S SN,
The dimension of the parts marked with a % differ depending on the press serial
nember. ¥hen ordering parts, please inform us of the press serial number.

No. -lz-/nl-#%g EEETMN ﬁgﬁz&%/ PART NAME T
it 0 WEES/ COMPONENT PARTS I Q'ty

66 9440041250 fi-A 4X1250 HOSE 4X1258

67 9440040320 Hi-A 4&X320 HOSE 4X320

68 9440040200 #i-A 4X200 HOSE 4X200

69 9440040780 fi-A 4X780 HOSE 4X780

70 9440041200 fi-A _4X1200 HOSE 4X1200

71 9440040770 h-A 4X770 HOSE 4X770

72 9440043100 fi-A 4X3100 HOSE 4X3100

73 90904099 I=k-Wk* SS5Y3-20-06 MANIFOLD SS5Y3-20-06

74 909040441 TRUINAND MAGNET VALVE SY3120-5LZ-C4 1

75 9440060140 hi-A 6X140 HOSE 6X140
76 9440040150 fi~A 4X150 HOSE &4X150
77 9440040480 h-A 4X480 HOSE 4X480
78 5340 87 127 ANO -4 - SPACER

79 9440042150 fi-A 4X2150 HOSE 4%2150
80 9440040120 fi-A 4X120 HOSE 4X120
81 9440040520 fi-A 4X520 HOSE 4X520
82 9440040700 fi~A _4X700 HOSE 4X700
83 94400420040 #i-A 4X2000 HOSE 4X2000
84 5295 76 052 ARY PN STUD

85 94670050808 PEFLE N T EYE: HEXAGON SOCKET BOLT M5XS8
86 5344 17 122-3 J7%35Yb BRACKET

87 90904046

?\\:-):J\\ f\\\:-)

MAGNET VALVE VQZ332-5L-C8

88 9642032214

FARIRIN M3IX22

SMALL PAN-HEAD SCREW M3X2Z

39 95151 F-2%b2537° 3334 CABLE CLAMP 3334

90 9440042900 -2 4X2900 HOSE 4X2900

91 91258 —YI°k 1/4" NIPPLE 1/4"

92 9440063000 hi-A 6X3000 HOSE 6X3000

93 9440040950 h-A 4X950 HOSE 4X950

94 9440040060 hi-A 4X60 HOSE

95 9440080120 #i-A 8X120 HOSE 8X120

96 9440080300 h=-A 8X300 HOSE 8X300

97 9642031414 FAYIRIY M3X14 SMALL PAN-HEAD SCREW M3X14

98 90903063

AEe-FYD0bo-7-SCL-H44

SPEED CONTROLER SCL-H&44

99 9440040050

fi-A 4X50

HOSE &4X50

100 9440040300 fi-A 4X300 HOSE 4X300

101 90903106 Ti#*2-4> Ke2L08-01S ELBOW Kaz2L08-018

102 90903039 F-AY KJTO04-00 JOINT UNION KJTO04-0D
103 9440043000 fi-A 4X3008 HOSE 4X3000

104 9440042600 H-A 4X2600 HOSE 4X2600

ol e Imofroirol e ro| = 2l sl wlal alalro] afroioiro] | - 2 o] = oo o o - o) ala] =

20



21



ANr1 FYoOTL

18T CYLINDER PRESSURE

S o b
SECTION

s ER
SECTION NUMBER

53477 210

22




AL FNOTL

1ST CYLINDER PRESSURE

7Y a v
SECTION

Yz VB
SECTION NUMBER

| 53472 210 |

¥v—2 OB, BECETESRE S0, EXFRCRBERIE LTI RS Y,
The dimension of the parts marked with a % differ depending on the press serial
namber. %hen ordering parts, please inform us of the press serial number.

M. R E/BART N BaEn/COMPONENT PARTS fu ) NAME il
5240 21 1202 Y- ASSY LEVER ASSY 1
24,28
5340 21 52012 bn“- ASSY LEVER ASSY 1
28,74
5340 21 630 JP7b ASSY SHAFT ASSY 1
7,13,97-99
5344 21 140 Ln“- ASSY LEVER ASSY 1
75,78
5344 21 180 FALERTIN2 ASSY ADJUSTMENT SHAFT ASSY 1
5-9,13
5344 21 190 P7F ASSY SHAFT ASSY 1
94,95,105,106
5347 21 130 AAYP® ASSY STUD ASSY 1
81,93
5512 21 540 Lnv= ASSY LEVER ASSY 1
78,87
5512 21 560-1 ARUEY ASSY STUD ASSY 1
88,93
1 5344 74 211-1 2% LABEL
2 5344 74 212-1 FAAN LABEL
2 9684060608 FAZD™ MOX6 SET SCREW M6Xé
4 5344 21 182-1 N PML(AN—gIN - HANDLE (DARK GRAY)
5 5340 21 182 FATA CAM
6 94103032008 AZ°UovER L 3X20 SPRING PIN 3X20
7 9410301608 AZ°UoavEey 3X16 SPRING PIN 3X16
8 5344 21 181 570 SHAFT
9 9410302508 AZeYTOVES T 3X25 SPRING PIN 3X25
10 9642040414 FANIRIY MLXG SMALL PAN-HEAD SCREW M4X4
11 9710040008 NY24%Hvz M4 SPRING WASHER M4 1
12 5340 21 175 A7 yugn SPRING
13 5340 21 183 SFrWh RATCHET
14 9660080014 FUr M8 HEXAGON NUT M8
15 5321 22 121 Hw bk BOLT
16 9684040408 FARDY MAX4 SET SCREW M4X4
17 5290 37 433 N“zho SPRING STUD
19 9710080008 nvRyvpvr M8 SPRING WASHER M8
20 5340 21 131 Y¥P THRUSTER
21 9684050508 FARIY M5X5 SET SCREW M5X5
22 5330 52 492 FADDS- LOCK COLLAR
23 9721100008 E=Ho2™ E-10 E-RING E-10
24 5340 21 120 AR CAM LEVER

25 9670062508 Yl

HYIbF M6X25

HEXAGON SOCKET BOLT MéXZ25

26 5340 21 174 LY BRACKET
27 5340 21 130 FIAVETESD ADJUSTMENT PIN
28 5290 21 612 MY BUSHING

29 9670052008

VEYRESILE M5X20

HEXAGON SOCKET BOLT M5X20

30 5340 21 112 A3Yt

W

STUD

31 9410502008 A7°Uyya™E°y 5X20 SPRING PIN 5X20
32 9721120008 E-Uu9™ E-12 E-RING E-12

33 5340 21 173 P-b ARM

34 5340 21 172 E°2 PIN

35 5290 33 451-1  A7°4yoon SPRING

36 5290 21 1461 n“2hay SPRING S7TUD

37 5340 21 171 AZYL® STUD

38 9710120008

N“Ry%pdz M12

SPRING WASHER M12

39 9660120014 UM M12 HEXAGON NUT M12
40 5300 59 565-1 AJ°ysom SPRING

41 5290 41 174~1 n¥xAasy SPRING STUD

42 9721040008 E~U29% E-4 E-RING E-4

Fo ) EES . JREY JEPS RN FUV] 191 Y GRS Y 1.N') JREN O N 101100 EEN 1 N R 10 1% NI RU T I PR R T ENTT WM T TEam ] S TEEY B TAN] 6] S0 B B By S

23




A O I oL A )

1ST CYLINDER PRESSURE

I ¥
SECTION
Koo ORRSIE, BMEFC S FESRL S0, BT IREEREREL T {2EWn,

The dimension of the parts marked with a x differ depending on the press sesrial
nunber. When ordering parts, please inform us of the press serial number.

IV u VRS
SECTION NUMBER

| 53477 210

o %ﬁﬁfg ggETMN LRREE ] PART NAME S
& 0 &S/ COMPONENT PARTS M Q'

43 5300 56 088 AZe oo™ SPRING

L4 5344 21 111 o7 LINK

45 5310 52 293 hwhA BOSS

46 9721070008 E-o9%™ E-T E-RING E-7

47 5510 57 550 Yo7z LINK

48 90628 ATYICE®L Ss5P-4 SNAP PIN SSP-4

49 5300 33 561-2 E°U PIN

50 91710001 ANG =1 = SPACER

51 5510 57 560 P-b ARM

52 5340 21 133 i BOSS

53 5310 52 292 ARYp™ STUD

54 5340 21 891 ANS - COVER

55 5344 21 145 jo2 LINK

56 9670041208 Vg rtvibh M&X12 HEXAGON SOCKET BOLT M&X12

57 97632-1 YL/ AS-05N AC115V SOLENOID AS-05N AC115V

58 5330 57 151 INIHYE BRACKET

59 9660040014 TYE M4 HEXAGON NUT M&

60 9670061208

YoYPE IblE M6XT2

HEXAGON SOCKET BOLT M6X12

61 5340 21 154-1

o9

LINK

62 90692

gontx £10

CONED DISC SPRING L10

63 5340 21 152

e

PIN

64 9670103008

YEWrAN IR M10GX30

HEXAGON SOCKET BOLT M10X30

65 5340 21 160

P-4

ARM

66 9670062008

YEYRENILE M6X20

HEXAGON SOCKET BOLT MéX20

67 5340 21 220 P-4 ARM

68 5290 29 412 nLo-3-F14 CAM ROLLER INNER RING

69 5340 21 148 2 LINK

70 5340 21 151 22 LINK

71 9670065508 YEYbAtIbE M6X55 HEXAGON SOCKET BOLT M6X55
72 5340 21 147 APYNe - STOPPER

73 5290 37 123 Pk BUSHING

74 5340 21 520 Ln® - LEVER

75 5340 21 140 L™ - LEVER

76 5340 21 511 ARYp™ STUD

77 5340 21 146 AbUne - STOPPER

78 5290 52 253 P BUSHING

79 9670063508 YEURR®lF M6X35 HEXAGON SOCKET BOLT M6X35
80 5330 21 664 AFUNG -~ STOPPER

81 5347 21 134 ABYEY STUD

82 9670061608 VEYREMILE M6X16 HEXAGON SOCKET BOLT M6X16
83 9670063008 VEYRENMLE M6X30 HEXAGON SOCKET BOLT Mé6X30

84 5290 52 244

N“ahy

SPRING STUD

85 9410503208 AZeuyygngen 5X32 SPRING PIN 5X32
86 533() 21 662 ANN - COVER

87 5340 21 550-2 Lih%- LEVER

88 5512 21 562-1 AZUp™ STUD

89 5340 21 563 ALYN° - STOPPER

90 5340 21 633 Ad-ly SCALE

91 5340 21 6410 °b-t PLATE

92 5340 21 564 Noa LINK

93 91170 Y% PFF-4 NIPPLE PFF-4

24 5340 21 580 F=4 ARM

95 9411503600 T-N°=-E°2 5X36 TAPER PIN 5X36
96 5340 21 622 INSHYL BRACKET

97 5340 21 631-1 ovJ¢h SHAFT

98 9410303008 AZCunpgnEey 3X30 SPRING PIN 3X3D
99 5340 21 632-1 nd CAM
100 5300 54 152 INYy2 BUSHING
101 9716060014 ESUY A%k M6 PLAIN WASHER M6

M alalalalalinnalnta sl alal ol o] 2] w] =] =) s o e ] ] wa sl o] = [ 2 = e B oo co| e re| 0o = e D P =3 B | NI BN DI NO N 2 <

24



w - BB Yy v vES
2811 FSofL AR cherion T umppgr L3472 210 ]

15T CYLINDER PRESSURE kw—7 oG, BB EETEHSRAZ D, EXEHRBRMELMEL T NS,
The dimension of the parts marked with a % differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

o ﬁzz?g ggﬁTmN RS R PART NAME E

i i HEs/ COMPONENT PARTS M 0’ty
102 5340 21 5640 FIseTEeo ADJUSTMENT PIN 1
183 5344 21 211-1  2%35Ub BRACKET 1
104 90319 Fit~ANPYS I 6203212 BALL BEARING 620377 2
105 5344 21 191 CAds SHAFT 1
106 5340 21 590 P-4 ARM 1
107 5290 33 454 n“any SPRING STUD 1
108 5290 21 147 n“zny SPRING STUD 1
109 5340 21 610 P-4 ARM 1
110 5344 21 212-1  SvJb SHAFT {
111 9716040014 EF9%h*R M4 PLAIN WASHER M4 2
112 5512 57 585 hn™- COVER {
113 9715060014 ESHYh R M6 PLAIN WASHER M6 &
114 9670064008 VEYREN LN M6X40 HEXAGON SOCKET BOLT M6X40 2
115 9660100014 FWE K10 HEXAGON NUT M10 1

25



AN{3 FhOTL

3RD CYLINDER PRESSURE

oiqy
SECTION

s a HE
SECTION NUMBER

53471 215

26




ANA3 bSofL

3RD CYLINDER PRESSURE

eI g
SECTION

kv YBE

| 53472 215 |

SECTION NUMBER

K= OB BHES L TEMBA R D, BENIFREHaAlE LT T w,
The dimension of the parts marked with a % differ depending on the press serial
rumber. When ordering parts, please inform us of the press serial number.

N ShFe/PAnT w520/ cOMPONENT ParTs M. NAME @%
5240 21 1202 bn»- ASSY LEVER ASSY 1
24,28
5340 21 52012 Lnv- ASSY LEVER ASSY 1
28,74
5340 21 6320 57+ ASSY SHAFT ASSY 1
7-13,97-99
5344 21 140 Ln“- ASSY LEVER ASSY 1
75,78
5344 21 180 FASRTI™2 ASSY ADJUSTMENT SHAFT ASSY 1
5-9,13
5344 21 190 JPI7F ASSY SHAFT ASSY 1
94,95,105,106
5347 21 130 ARYWEY ASSY STUD ASSY 1
81,93
5512 21 540 L%~ ASSY LEVER ASSY 1
78,87
5512 21 560-1 ARUPY ASSY STUD ASSY 1
38,93
1 5344 74& 211-1 AN LABEL
2 5344 T4 212-1 AN LABEL
3 9684060608 FARDIY MO6X6 SET SCREW M6X6
& 5344 21 182-1 NobRp (AN =F9% =) HANDLE (DARK GRAY)
5 5340 21 182 TA CAM
& 9410302008 A7 yuovgpesn 3X20 SPRING PIN 3X20
7 9410301608 AZeUyoavEey 3IX16 SPRING PIN 3X16
8 5344 21 181 PI7b SHAFT
9 9410302508 AZCYDONESL 3Y?25 SPRING PIN 3X25
10 96420404174 FARIRIY MLX4A SMALL PAN-HEAD SCREW M&4X4

11 9710040008

A“z¥Yhvzx M4

SPRING WASHER M4

12 5340 21 175 AZCyoon SPRING

13 5340 21 183 FzVh RATCHET

14 9660080014 TUM M8 HEXAGON NUT M3
15 5321 22 121 i BOLT

16 9684040408 PARI™ M&X4 SET SCREW Mé&X4
17 5290 37 433 n“zxhny SPRING STUD

19 9710080008 Nh¥ H 2 M8 SPRING WASHER M8
20 5340 21 131 Y%t THRUSTER

21 9684050508 PARD™ M3X5 SET SCREW M5X5
22 5330 52 492 FANS- LOCK COLLAR

23 9721100008 E-NDg" E-10 E-RING E-10

24 5340 21 120 BLUAN - CAM LEVER

25 9670062508

VYEYRENIE MEX25

HEXAGON SOCKET BOLT M6XZ25

26 5340 21 174

TN

BRACKET

27 5340 21 130 FaskrLe ADJUSTMENT PIN

28 5290 21 612 FWUD1 BUSHING

29 9670052008 YSYEEtIbE M5X20 HEXAGON SOCKET BOLT M5X20
30 5340 21 112 ARULD STUD

31 9410502008

AZ°UsonEey 5X20

SPRING PIN 5X20

32 9721120008

E-UD2% E-12

E-RING E-12

33 5340 21 173 P-4 ARM

34 5340 21 172 £ PIN

35 5290 33 451-1  RA7°yoon SPRING

36 5290 21 161 N“xas SPRING STUD

37 5340 21 171 ARUPN STUD

38 9710120008 neR¥“h e M12 SPRING WASHER M12
39 9660120014 TYF M12 HEXAGON NUT M12
40 5300 59 565-1 A7°1yoa SPRING

41 5290 &1 114-1  N“z4s SPRING STUD

42 9721040008 E-U22% E-4 E-RING E-4

\ﬂ—\m—‘—\—\NN—‘—hJNHO\mN—‘N—‘mi\mNm—\—il\"\INNO\NnﬂMNN—J—-‘—\—\A

27



2503 PYofb

3RD CYLINPER PRESSURE

kI v
SECTION

v —7 ORI, BECECTESRREALD. B S ERE L T{EE N,
The dimension of the parts marked with a x differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

7 e S
SECTION NUMBER

| 5347z 215

N %LE§E gEngN %ﬂzﬁ/ PART NAME Tt
' o B il tES/ COMPONENT PARTS M {'ty
43 5300 56 088 AZ2eyoon SPRING

44 5344 21 112 2 LINK

45 5310 52 293 ) BOSS

46 9721070008 E-U2o™ E-7 E-RING E-7

47 5510 57 550 r LINK

48 90628 ATWICE®Y SSP-4 SNAP PIN SSP-4

49 5300 56 313-1 E°o PIN

50 5300 56 314 ho- COLLAR

51 5510 57 560 P-b ARM

52 5340 21 133 fi* A BOSsS

53 5310 52 292 AJYpR™ STUD

54 5330 23 113 QY- WASHER

55 5344 21 145 yoa LINK

56 9670041208 YEYEFEN LR MAXT2 HEXAGON SOCKET BOLT M&4X12
57 95312003 YL/ AS-10-N ACT15 SOLENQID AS-10-N ACT15V
58 5330 57 151 INSHUE BRACKET

59 9660040014 FTUF M4 HEXAGON NUT M4

60 9670061208 YEYrRhIbE MeX12 HEXAGON SOCKET BOLT Mé6X12
61 5340 21 154~-1 Uo7 LINK

62 90692 #3n%z L10 CONED DISC SPRING L10

63 5340 21 152 L£eo PIN

64 9670103008

vEYRE*IbE M10X30

HEXAGON SOCKET BOLT M10X30

65 5340 21 160

74

ARM

66 9670062008

VYEUbEtibh M6X20

HEXAGON SOCKET BOLT M6X20

67 5323 21 860-1

An®-

COVER

68 5290 29 412 hto-3-T1U CAM ROLLER INNER RING

69 5340 21 148 IRY] LINK

70 5340 21 151 IRy LINK

71 9670065503 YEYRRYILF M6X55 HEXAGON SOCKET BOLT M&X55
72 5340 21 147 ABYUNC - STOPPER

73 5290 37 123 INUDL BUSHING

74 5340 21 520 L - LEVER

75 5340 21 140 Ly - LEVER

76 5340 21 511 AZYpY STUD

77 5340 21 146 APYUN® - STOPPER

78 5290 52 253 FRLER) BUSHING

79 94670063508 Y5UbstIbb M6X35 HEXAGON SOCKET BOLT M6X35
80 5330 21 664 APFYNC = STOPPER

81 5347 21 134 AZYEY STUD

82 9670061608 YEYEREYILE MEX16 HEXAGON SOCKET BOLT M6X16
83 9670063008 JyEYREMLE M6X30 HEXAGON SOCKET BOLT M6X30
84 5290 52 244 n“ansy SPRING STUD

85 94105037208 AJeynonkey 5X32 SPRING PIN 5X32

86 5330 21 662 AN - COVER

87 5340 21 550-2 L/HM- LEVER

88 5512 21 562-1 AURY STUD

89 5340 21 563 AFYNC - STOPPER

90 5340 21 633 Ab =1 SCALE

91 5340 21 640 J°L-=F PLATE

92 5340 21 564 oo LINK

93 91170 “WI°l, PFF-4 NIPPLE PFF-4

94 5340 21 580 P-b ARM

5 9411503600 F-N°-E° 5X36 TAPER PIN 5X36

96 5340 21 6272 FAFP VL BRACKET

97 5340 21 631-1 32%7F SHAFT

98 9410303008 A7°unavEer 3X30 SPRING PIN 3X30

99 5340 21 632-1 hi CAM
100 5300 54 152 PR PR BUSHING

101 9716060014

E3¥%H"% Mé

PLAIN WASHER Mé

SN JEEN JEEN JEEN JEEY EEN [N ] HEN [LV] JEEN JEEN JEEY JEEY PEEY JEEN VT 16T SEEN SN FON] BN RN N 1LV ] By PR PRCY N B BT FANT FUNT RN N B o PR B AN o8 TN ] e N B Y R o S AN T B EUNT BT W B IR B He o] Bed B -

28



W W B H YV IV avES
AN(3 FNaTL A o on uvBER 53472 215 ]

Ry — ORI, BMBECERTESRES LD, ENERMERLME LT ERY,
3RD CYLINDER PRESSURE The dinension of the parts marked with a X differ depending on the press serial
number. Khen ordering parts, please inform us of the press serial number.

N whde/pacr i Befe/COMPONENT PARTS miRT VAME Eﬂ;ﬁ
102 5340 21 560 FAGLTES D ADPJUSTMENT PIN 1
103 5344 21 211-1 TS5 BRACKET 1
104 90319 wN=pANPULIY 62037212 BALL BEARING 620372 2
105 5344 21 191 IPT7b SHAFT 1
106 5340 21 590 P-4 ARM 1
107 5290 33 454 nYzhy SPRING STUD 1
108 5290 21 142 n“zny SPRING STUD 1
109 5340 21 610 Pty ARM 1
110 5344 21 212-1 3397 SHAFT 1
111 5290 35 131-1 A Yuan SPRING 1
112 9715060014 ES8wnvxr M6 PLAIN WASHER Mé &
113 9670064008 YHYREN I M6X40 HEXAGON SOCKET BOLT M6X4D 2
114 9660100014 T9d M10 HEXAGON NUT M10 1
115 9716040014 C3Y%h%2 M4 PLAIN WASHER M4 Z

29



RYM2,4 P91V

ZND-4TH CYLINDER PRESSURE

Piar

SECTION

& n vEBE
SECTION NUMBER

534A2 220

30




12,4 FYOTL

2ND,4TH CYLINDER PRESSURE

gV
SECTION

vy ES
SECTION NUMBER

| 534A7 220

ke—7 ORI BETLwTENRL SN, B REERIE LTSN,
The dimensicn of the paris marked with a x differ depending on the press serial

number. #hen ordering parts, please inform us of the press serial number.

N L AR/ Phet™n BREE/componenT pARTS Ron) NAME i
5340 21 5207 L%~ ASSY LEVER ASSY 2
95,99
5340 21 53012 Linv=- ASSY LEVER ASSY 2
94,95
5340 21 630 SPJ7F ASSY SHAFT ASSY 2
24L=-27,33
5340 21 770 SP7F ASSY SHAFT ASSY 2
28,32,328,91
5344 21 180 FASLIINT ASSY ADJUSTMENT SHAFT ASSY 2
24,25,50-53
5512 21 130-1 ARWPY ASSY STUD ASSY z
80,84
5512 21 560-1 ARYPY ASSY STUD ASSY 2
34,88
5512 21 720 v~ ASSY LEVER ASSY 2
76,77
5512 21 750 Liv- ASSY LEVER ASSY 2
77,89
1 9721070008 E~ad% E=7 E-RING E-7 1
2 5340 21 151 oo LINK
3 5290 33 451-1 AZCHoow SPRING
4L 5290 21 142 NN Rhy SPRING STUD
5 5290 33 454 nNhzhy SPRING STUD
6 9721120008 E-Jo7% E=12 E-RING E-12
7 5340 21 790 P-4 ARM
8 5344 21 212-1 397k SHAFT
9 9710120008 NvrYNH™z M12 SPRING WASHER M12
10 9660120014 T M12 HEXAGON NUT M12
11 9660030014 TYh M8 HEXAGON NUT M8 1
12 971003800038 NhRvhv M8 SPRING WASHER M8 1
13 5340 21 564 o7 LINK
14 90692 #5pvz2 L10 CONED DISC SPRING L10

15 5340 21 132 E°>

PIN

16 5340 21 633 Ad=lb

SCALE

17 5340 21 640 FeL=t

PLATE

18 9684050508

PAza™ M5X5

SET SCREW M53X5

19 9642040414 FARIRON SMALL PAN-HEAD SCREW M&X4

20 9710040008 ARRTNANR M4 SPRING WASHER M4 1
21 5340 21 175 AZeynan SPRING

22 5340 21 622 I 559k BRACKET

23 9670063008

VhYbkE*Ibr M6X30

HEXAGON SOCKET BOLT M6X30

24 5340 21 183 S5F1vb

RATCHET

25 9410301608 ARIPYDIVERY 3X16 SPRING PIN 3X16
26 5340 21 631-1 IP7F SHAFT

27 5340 21 632-1 Hht CAM

28 9411503600 F-N°-E°2 5X36 TAPER PIN 5X36

29 9670061208

YIUREY P ME6XT2

HEXAGON SOCKET BOLT M6X12

30 5344 21 211-1 I%559F

BRACKET

31 90319 fiv=-LANPULIY 620322 BALL BEARING 6203117
32 5340 21 771 ARAN SHAFT
33 9410303008 AZPUDgNES Y 3X30 SPRING PIN 3X30

34 9716060014

ESHMAMR M6

PLAIN WASHER M6

35 5340 21 154-1 Yo7z LINK

26 9721100008 E-Uu7% E~10 E-RING E-10 1
38 5340 21 780 P-4 ARM

39 5340 21 560 Faoer1kE® ADJUSTMENT PIN

40 5340 21 148 g L INK

41 9670103008

Vyybstcibk M10X30

HEXAGON SOCKET BOLT M10X30

oo rairolro] o on] ol o ral =1 ra] B Erod ro| B B oo e rof e o rofro] | ol RO O B fro e o e R DS PO B ON O

42 5340 21 740 P-4

ARM

31



AN(2,4 PSOTU

2ND-4TH CYLINDER

PRESSURE

e s
SECTION

®owy QUL MR EFERBRE S0, B RETAIE LT K W,
The dimension of the parts marked with a % differ depending ¢n the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

vy vEE
SECTICON NUMBER

| 534az 220

o %gzgg ggETmN %ﬁ%ﬁ/ PART NAME s
[Tl 0 HEs/ COMPONENT PARTS M Gty
43 5290 37 123 FNUo1 BUSHING 2
44 5300 54 152 AN BUSHING 2
45 9410503208 ATONonEey 5X32 SPRING PIN 5X32 &
46 5344 T4 211-1 37T LABEL 2
47 5344 74 212-1  3AM LABEL 2
48 9684060608 PARIY M6XS SET SCREW M6X6 2
49 5344 21 182-1 NobOR(EN-99%L-3 HANDLE(DARK GRAY) 2
50 5340 21 182 nb CAM 2
51 9410302008 A2°uanEey 3X20 SPRING PIN 3XZ20 4
52 5344 21 181 P70 SHAFT 2
53 9410302508 AZ°4o%ECy 3X25 SPRING PIN 3X25 2
54 9670062508 YEIRHNLE MEX2S HEXAGON SOCKET BOLT M6X25 5
55 5340 21 174 INSHYL BRACKET 2
56 5340 21 172 ke PIN 2
57 5340 21 173 P=1 ARM 2
58 9684040408 FARD™ M4X4 SET SCREW M4X4 2
59 5321 22 121 AL BOLT 4
68 5340 21 171 AFYpe STUD 2
61 5300 59 565-1 Azeyogn SPRING &
62 5290 52 244 n“ank SPRING STUD 2
63 5344 21 112 Uog LINK 2
64 9721040008 E-U2I% E-4& E-RING E—-4 10
65 5330 21 664 ARUNO - STOPPER 2
66 9660040014 FTYF M4 HEXAGON NUT Mé& 8
67 5330 57 151 INS59p BRACKET 2
68 5318 52 293 %A BOSS 2
69 5510 57 560 F=4 ARM 2
/0 5310 52 292 AAYpN STUD 2
71 9670061608 VEYRENLE M6X16 HEXAGON SOCKET BOLT M6X16 4]
72 5290 29 412 hbo-5-7142 €AM ROLLER INNER RING 8
73 9410502008 AZ°unavkey 5X20 SPRING PIN 5X20 4
74 5290 37 433 N zrhf SPRING STUD 2
75 5298 21 161 nhank SPRING STUD 4
76 53408 21 730 Ln®- LEVER 2
77 5290 52 253 N1 BUSHING 4
78 9670065508 YEIRKSILE M6X55 HEXAGON SOCKET BOLT M6X55 4
79 5340 21 147 ARYne - STOPPER 2
80 5512 21 134-1 AZYp™ STUD 2
81 9670062008 YyUbmtibh M6X20 HEXAGON SOCKET BOLT Mé6X20 8
82 5330 21 662 an®- COVER 4
83 5340 21 563 AbYne - STOPPER 2
84 91170 W%l PFF=& NIPPLE PFF-4 4
85 9670063508 YoUbh Ikt ME6X35 HEXAGON SOCKET BOLT M6X35 4
86 5330 52 492 FAh5- LOCK COLLAR 8
87 5300 56 088 A29oan SPRING 8
88 5512 21 562-1 AZYp™ STUD 2
89 5340 21 760-1 bn“-. LEVER 2
20 5340 21 133 %A BOSS 6
91 5340 21 590 P~k ARM 2
92 5340 21 146 AbPYne- STOPPER 2
93 5340 21 130 FIoefL®y ADJUSTMENT PIN 4
94 5340 21 530 nLLN™ - CAM LEVER 2
95 5290 21 612 U2 BUSHING 4
96 9670051608 VEUREMLF M5X16 HEXAGON SOCKET BOLT M5X16 6
97 5340 21 731 AZYp® §TUD 2
98 5340 21 131 UEP THRUSTER 4
99 53403 21 520 bn®- LEVER 2
100 9670052008 YoUbREANILE MSX20 HEXAGON SOCKET BOLT M5X20 6
101 5340 21 112 ARURY STUD 2

32



AN12,4 PYNOTL AR IV VES | S34A7 220—7
SECTICN SECTION NUMBER

Hv—r OIfL L. BRI LETESRE ALY, R EERRIE LT ES Y,
2ND,4TH CYLINDER PRESSURE The dilﬂel’ISi.Ol"‘anf the parts marked with a % differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

Mo gf?&?x]‘ﬁ?g ggngﬁu %EE%%/COMPONENT PARTS ll\[:C‘LART NAME éﬂlg
102 5290 41 114-1  n“=zad SPRING STUD 2
103 96708041208 YEYPRN b MAX12 HEXAGON SOCKET BOLT M&X12 3
104 95312003 YLJ1FY AS-10-N AC115 SOLENOID AS-10-N AC115V 2
105 90628 ATYI°LeDy SSP-4 SNAP PIN SSP-4 &
106 5300 56 314 no- COLLAR 4
107 5344 21 145 yuz LINK 2
108 5300 56 313-1 E°u PIN 2
109 5510 57 550 02 LINK 2
110 5330 23 113 aYat- WASHER 4
111 5323 21 860-1 Hn“- COVER 2
112 5290 35 131-1 A7°uugn SPRING 2
113 9715860014 C34%hp g Mé PLAIN WASHER M6 4
114 9670064008 YyUpbEr ik M6X40 HEXAGON SOCKET BOLT Mé6X4al &4
115 9660100014 Ty M10 HEXAGON NUT M10 2
116 9716040014 E3yN Atz M4 PLAIN WASHER M4 4

33



PULRD

IMPRESSICN CYLINDER

zoial
SECTION

& P RE
SECTION NUMBER

53447 230

34




PUF9

IMPRESSION CYLINPER

BV
SECTION

¥y VRS
SECTION NUMBER
vy ORR I, HEC 2 RSB B0, EXH R L T En,

The dimension of the parts marked with a ® differ depending on the press serial
number, Khen ordering parts, please inform us of the press serial number,

| 5344z 230 |

N, é%%?g EEETMM %ﬁ%% COMPONENT PARTS &ART NAME ﬁﬁ
5340 23 1152 NI“ g™ ASSY HOUSING ASSY 2
56,60
5240 23 11712 Ned“ oo ASSY HOUSING ASSY 2
60,65
5344 23 230-2 HlA“- ASSY HOLDER ASSY 12
5,16
5344 23 260 A“1PF™ ASSY GUIDE ASSY 4
30,31
5344 23 270 I QU7 ASSY BLOCK ASSY 4
38,39
5344 23 280 filb3*—- ASSY HOLDER ASSY 4
5,72
1 9648040850 ¥3223% M4X8 SMALL FLUSH HEAD SCREW M4XS 32
2 5344 23 241-3 Ui GRIPPER 24
3 5512 23 214-2 #HlE - HOLDER 32
4 90699 Uisk M3 U-NUT M5 32
5 90324041 S-PYLANPYLIN NEEDLE BEARING HK1816/LPO3 16
7 5512 23 218 nYoP- WASHER 3
9 9670061608 VEURETILE M6X16 HEXAGON SOCKET BOLT M6X16 16
10 5480 23 222 [ PIN 32
12 5344 23 243 AZOoIN SPRING 32
13 90179 oWhoPIYERARYSY M5X3 SET SCREW M5X8 32
14 9670051608 YEWEREN I M5X16 HEXAGON SOCKET BOLT M5X16 32
15 5512 23 213 Rl - HOLDER 24
16 5344 23 234-2  &lL3A™- HOLDER 12
17 9670063008 YEYkENLE MEX30 HEXAGON SOCKET BOLT Mé6X3D 40
19 5344 75 821-1 #An™- COVER 4
20 9672084008 aYhoust bk M3X4D HEXAGON HEAD BOLT M8X40 16
21 5341 87 429 ANe =% SPACER 16
22 5344 23 132-2 F%7 GEAR 2
23 5344 23 120-5 PYRNY IMPRESSION CYLINDER 2
26 9660080014 FTUF M8 HEXAGON NUT M8 2
27 9686082508 FARIN MEBXZ5 SET SCREW M8X25 2
28 5344 23 211-1 IvIP SHAFT 4
29 9721070008 E-Uo7% E-7 E-RING E-7 4
30 5290 89 219 EAS P! BUSHING 4
31 5344 23 261 AR GUIDE 4
34 5512 23 217 b E™ - HOLDER 3
35 921090409 ARINWEF-NC-EC 8X50 INTERNAL THREAD TAPER PIN 8X50 4
38 5344 23 271 2%oyg ____BLOCK 4
39 90441 F1UAFYS7AYE 70B-0812 BUSHING 70B-0812 4
40 9660100014 TYR M10 HEXAGON NUT M10 4
41 9710100008 nsx¥“hvzx M10 SPRING WASHER M1D0 4
42 90470 h&J4a?- FCRS-22 CAM FOLLOWER FCRS=-22 &
45 5344 23 220-1 7-4 ARM 4
48 5344 23 233-1  A7°yoon SPRING 4
49 9670065008 YEYRFENLE MeX50 HEXAGON SOCKET BOLT Mé6X50 6
50 9670068008 VEURENLF M6X8D HEXAGON SOCKET BOLT M6X80 4
51 9670051001 VYEYREN LM M5X10 HEXAGON SOCKET BOLT M5X10 12
52 5340 23 136 7°L-t PLATE 2
53 5340 23 133 hé CAM 1
IV PYURNY 18T IMPRESSION CYLINDER
53 5344 23 141 hb CAM 1
AN12 PYLFSH 2ZND IMPRESSION CYLINDER
54 5340 23 132 ANC =Y - SPACER 4
55 5340 23 134 ha CAM 2
56 5344 23 142 hb CAM 2
57 5340 23 131 HivA BOSS 2
58 5340 23 114 P2t SHAFT 2

35



PYULLY

IMPRESSION CYLINDER

SV a s
SECTION

#w—y ORI BB L IHESRE S D, ENHREREMEL T (TN,
The dimepsion of the parts marked with a % differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

vy VEE

SECTION NUMBER' 23447 230

o EuEE/iREo M e/ COMPONENT PARTS fo | NAME éﬁéﬁ
59 5340 23 115 NN ow HOUSING Z
60 91621 HR=pANPYIIY §20372ZCM BALL BEARING 620721CM 4
&1 5340 23 118 hAny - COVER A
a2 9716060014 C28%hv2 M6 PLAIN WASHER M6 12
63 9670064008 YESRENIF MEX4LO HEXAGON SOCKET BOLT M6&X40 8
64 5340 23 116-1 NoOzvgw HOUSING 2
65 5340 23 117 PYURNOSF AR BUSHING 2
66 5344 23 314-1 hé CAM 4
67 5340 23 312 ANG == SPACER 4
69 9670062008 YEYbkErbE MeX20 HEXAGON SOCKET BOLT M6X20 6
70 5344 23 242 F) GRIPPER 8
71 5290 29 316 QISP - WASHER 4
72 5344 235 281 RN~ HOLDER 4
73 5344 23 235 APYNC = STOPPER 4
74 9670082008 JEUrEY b M8X20 HEXAGON SOCKET BOLT M8x20 4
75 9670062508 VEWbG“Ibh M6X25 HEXAGON SOCKET BOLT M6XZ25 3
76 94670050808 UYEWRkMLk M5X8 HEXAGON SOCKET BOLT MSX8 8
77 5344 23 239 JeL-F PLATE 4
78 5344 23 315 ho- COLLAR 8

36



37



R T EETYANY)

18T BLANKET CYLINDER

ol
SECTION

s a v BE
SECTION NUMBER

534A7 240

38




S VeV LA R
SECTION SECTION NUMBER
® vy ORI WES LTSI B, EXEHMEEEIEL T (RN,

The dimension of the parts marked with a % differ depending on the press serial
number. When ordering parts, please inform us of the press serial number,

N1 INLEYS I K34A2 243__1

18T BLANKET CYLINDER

M ER AR/ PERT N B2/ COMPONENT PARTS fo KT NAME E‘ﬁﬁ
5340 24 550-1 JP7F ASSY SHAFT ASSY 1
45,46 ,48,104,105
5340 75 820-1 int=- ASSY COVER ASSY 1
54,73,97~-103
B344 24 310 E%P ASSY GEAR ASSY 1
70,76,77 -
5344 24 320 g9x=4LET- ASSY WORM WHEEL ASSY 1
L6,72,77,78,80
1 5290 24 253 Yk NUT 1
2 5340 24 213-1 J%ShYh BRACKET P
3 5310 24 211 b7k SHAFT 2
4 5430 24 125 T9b NUT 4
5 5430 24 124-1 b b BOLT A
6 96700635038 VEYRETILE M6X35 HEXAGON SOCKET BOLT MAX35 4
7 9684060608 FARIN M6X6 SET SCREW M6X6 7
8 5341 24 214 IVSHYE BRACKET 2
9 5340 24 215 IVSHYE BRACKET 4
10 9670051001 VoyYUbdkvibh M5X10 HEXAGON SOCKET BOLT M5X10 16
11 5320 24 240 Wiz KNOB 1
12 5290 24 251 AZCYygn SPRING 3
13 5290 29 313 oOYIP- WASHER 2
14 9710040008 NerBvhvr M4 SPRING WASHER M4 2
15 9642040814 TAYIRI M4LXS SMALL PAN-HEAD SCREW M&4XS8 2
16 9686082008 FAZS™S MEBX20 SET SCREW M8Xz20 4
17 9660080014 TYEF M8 HEXAGON NUT M8 A
18 9670084008 YEYERR® I M8X4AD HEXAGON SOCKET BOLT M8X4D [
19 9410503208 AZCYLavEey 5¥32 SPRING PIN 5X3°2 4
20 5340 24 164-1 PAFF PN BRACKET 4
21 92642030814 FANIRIY M3X8 SMALL PAN-HEAD SCREW M3X8 8
22 9710030008 N ¥vhv 2 M3 SPRING WASHER M3 8
23 5340 24 161 Je L=t PLATE 4
24 5340 24 140 hizE Al A HOUSING 1
25 916272 wv=pANPiYLoY §9057Z7ZCM BALL BEARING 69057ZZCM A
26 5340 24 162 AR - - COVER 2
27 9648051014 ¥3322% M5X10 SMALL FLUSH HEAD SCREW M5X10 14
28 91629 AZALIYIP- FTRAG590 THRUST WASHER FTRA6590 &
29 91628 ASAPANPYLIN FNTAS6590 THRUST BEARING FNTAGS59D 2
30 9648051614 H3023% M5X16 SMALL FLUSH HEAD SCREW MSX16 6
31 5340 24 163 hnw - COVER 2
32 916724 Fr=1bANPULIN 913212 BALL BEARING 6913717 2
33 94670052008 JEYbrHEM LM MBX20 HEXAGON SOCKET BOLT M5X20 12
34 5340 24 131-1 N E R A HOUSING 1
25 9642031614 FARIRIY M3X16 SMALL PAN-HEAD SCREW M3X16 2
286 5340 24 564 AR L LN BRACKET 1
37 97303 ATWF V=15-1C26 SWITCH v-15-1¢C2é6 1
38 97380 POFII-B~ VAMZ21 ACTUATOR VAMZ21 1
39 5300 21 424 7%=t PLATE 1
40 98501 nn*- 360010-1 COVER 360010-1 1
L1 5290 24 252 Tk NUT 1
42 5340 24 541 INSHYH BRACKET 1
43 5340 24 221 Axhiow BRACKET 2
44 5330 24 341 PRI HOUSING 1
45 5340 24 344 EeZdouFwny PINION GEAR 1
46 9410301608 AZ°yoovEey 3X16 SPRING PIN 3X16 Z
47 5344 24 333 AN 1P DIAL 1
48 9684050508 FARD™ MEXS SET SCREW M5SX5S 3
49 S5330 24 349-3 UIZ(AN=F9%[=) KNOBC(DARK GRAY) 1
51 5290 35 131-1 AT Yogw SPRING 1
52 9721070008 E-oo% E-7 E~RING E~7 1

39



AS(1 INLPYY

1ST BLANKET CYLINDER

T a v

SECTION

kv—r O, SFRT Lo ESRE D, BV REREEEL TS,
The dimension of the parts marked with a x differ depending on the press serial
number. Khen ordering parts, please inform us of the press serial number.

Iy VEES
SECTION NUMBER

534A2 240 |

o gzzﬁg EEETMN EBSBTh PART NAME gLk
= . HiE%e/ COMPONENT PARTS N Q'ty
53 5310 33 538-1 WIS (BN =-09%~) KNOB{(DARK GRAY) 1
54 9648041014 ¥35322% MAX10 SMALL FLUSH HEAD SCREW M&X10 &
55 5342 24 570 ASTEYNYD SLIPE PLATE 1
56 9670061208 JEybi® kb MéX12 HEXAGON SOCKET BOLT MéX12 5
57 5310 24 580 FYHhTLAN=DSH5Y CHANGEOVER LEVER BRACKET 1
58 5340 24 112-1 ATNND NAME PLATE 1
59 90730 Ne—-Aa-g%39 1.6X5 RIVET 1.6X5 2
60 5290 24 275 2V Fhde WASHER 2
61 5340 24 124 WP - WASHER 3
62 5330 724 311 WP GEAR 1
63 5330 24 319-2 F Pih1-l GEAR WHEEL 1
64 92672051214 gYhasc ik M5X12 HEXAGON HEAD BOLT M5X12 2
65 5330 24 321-1 Ihgw? BLOCK 1
66 9648040814 ¥2320Y M&XE SMALL FLUSH HEAD SCREW M4X8 2
67 5330 24 322-1 Too%y-8- INDICATOR i
68 91298 IWY-_AZWIO Ch A GREASE NIPPLE C-TYPE 1
69 90900 F- 5X5X16 KEY 5X5X16 1
70 5330 24 314-1 Ewp GEAR 1
7t 90477 ASARAYPYLZY CRT8-16 THRUST BEARING CRT8-16 1
72 5330 24 317 FWp GEAR 1
73 5340 74 125 ATNND NAME PLATE 1
74 90700 Urwr M8 U-NUT M& 1
75 5330 24 316-1 J7%359h BRACKET 1
76 5344 24 311 SE-LFNP WORM GEAR 1
77 9410301208 A ynonE®y 3X12 SPRING PIN 3X12 2
78 5330 24 318 S77F SHAFT 1
79 5344 24 313 IrSHWE BRACKET 1
80 5344 24 321 Sd=Lik1 =l WORM WHEEL 1
81 5330 23 113 YL P- WASHER 6
82 5340 24 113-1 Fo7 GEAR 1
83 90688 51042 L8 CONED DISC SPRING LB A
84 5340 24 121 I¥7h SHAFT 1
85 916253 A=A PUDIY 6909727ZCM BALL BEARING 6909Z7ZICM 1
86 5340 24 111-1 A BLANKET CYLINDER 1
87 5290 23 112 Fwy GEAR 1
88 5290 24 127 bk BOLT 3
89 91620 A~ pPsIY 60087ZCM BALL BEARING 600877ZCM 1
90 5340 23 118 ANY - COVER 1
@1 5340 24 123 ho=- COLLLAR 1
92 9670082008 vyEybhithibh M8X20 HEXAGON SOCKET BOLT M8Xz20 1
93 5340 24 150 NIIDAR ECCENTRIC BUSHING 1
94 5340 24 122 ISP - WASHER 1
95 5340 24 266 YoYU (T=1.95MM) BLANKET{(T=1.95MM) 1
96 5340 24 267 PLOAN-I-] UNDER SHEET 1
97 5340 75 83(G-1 2YQuz BLOCK 1
98 5340 75 833-1 A BLOCK 1
99 5340 75 834-1 Eeo PIN i
100 5290 38 235 AZOYgw SPRING 1
101 5340 75 821-1 hny - COVER 1
102 9410201008 AZeNTIYEe T 2X10 SPRING PIN 2X10 2
103 9716060014 oo h™ 2 M6 PLAIN WASHER M6 1
104 5340 24 590 ATYFhL SWITCH CAM 1
105 5340 24 561-1 129N y=3=09%7 INDICATER SHAFT 1
108 90644 NYEFHY2 A3 TOOTHED LOCK WASHER A3 2

40



41



2513 IN6EYD

3RD BLANKET CYLINDER

wZig
SECTION

€23 B8
SECTION NUMBER

534A7 242

42




‘]Z?‘.'/a?/ “l‘:?i’a'/ﬁ"mi'
SECTION SECTION NUMBER

kow—y ORI, MEC & oFESRE S D, BN IEERME L T (s,
The dimension of the parts marked with a x differ depending on the press serial

ANAZ INLPND | 534A7 247

3RD BLANKET CYLINDER

number. Fhen ordering parts, please inform us of the press serial number.

N mREe/ AT BEEE/componENT PARTS Mo T VAME i
5340 24 550-1 SPJF ASSY SHAFT ASSY 1
45,46,48,104,105
5340 75 820-1 An“- ASSY COVER ASSY 1
54,73,97-103
5344 24 310 FnP ASSY GEAR ASSY 1
70,76,77
5344 24 320 9F-LET-1 ASSY WORM WHEEL ASSY 1
L6,72,77,78,80
1 5290 24 253 Ty NUT
2 5340 24 2131 2Z3HEYhE BRACKET
3 5310 24 211 Barls SHAFT
4 5430 24 125 TYE NUT
5 5430 24 124-1  #H“Wh BOLT
6 9670063508 VEURESLE M6X35 HEXAGON SOCKET BOLT Mé6X35
7 9684060608 PARDY M6X6 SET SCREW M6X6
8 5341 24 214 NSyl BRACKET
9 5340 24 215 IVSHYE BRACKET
10 946704851001 YEWrEYLbE MEX10 HEXAGON SOCKET BOLT M5X10 1
11 5320 24 240 W3 KNOB
12 5290 24 251 A7 yYyoon SPRING
13 5290 29 313 nYysP- WASHER
14 9710040008 NYREVNANR M4 SPRING WASHER M4
15 9642040814 FARIRI™ MAXS SMALL PAN-HEAD SCREW M4X8
16 9686082008 AR MB8X20 SET SCREW M8X20
17 9660080014 THEF M8 HEXAGON NUT M8

18 9670084008

YEUrES I E MEX4AD

HEXAGON SOCKET BOLT M8X40

19 9410503208 AZOULFNEe s 5X32 SPRING PIN 5X32

20 5340 24 164~1 2I2%3459h BRACKET

21 9642030814 FAavgasN M3X3 SMALL PAN-HEAD SCREW M3X3

22 9710030008 AR A M3 SPRING WASHER M3

23 5340 24 161 7°b=F PLATE

24 5340 24 140 NOIR oW HOUSING

25 91622 wr-LANPULIY 690577ZCM BALL BEARING 69057Z7CM

26 5340 24 162 NS~ COVER

27 9648051014 #3223 M5X10 SMALL FLUSH HEAD SCREW M5X10 1
28 91629 AZAPIYIP~ FTRAGS59D THRUST WASHER FTRA6590

29 91628 ASAPAMPHUIO™ FNTAG6590 THRUST BEARING FNTA65%90

30 9648051614 #2223 M5X16 SMALL FLUSH HEAD SCREW M5X16
31 5340 24 163 NS - COVER

32 91624 S -LACPUDIY 691322 BALL BEARING 6913717

33 9670052008

YyWEREN P M5X20

HEXAGON SOCKET BOLT M5X20

34 5340 24 131=1 Nog»oon HOUSING

35 9642031614 FARJRIY M3X16 SMALL PAN-HEAD SCREW M3X16
36 5340 24 564 INSHYL BRACKET

37 97303 ATYF ¥=-15-1C26 SWITCH V=-15-1C26
38 97380 PIFII-3- VAM21 ACTUATOR VAMZ21
39 5300 21 424 7°L~F PLATE

40 98501 antc- 360010-1 COVER 360010-1
41 5290 24 252 FYk NUT

42 5340 24 541 FvS5Yp BRACKET

43 5340 24 221 f¥rhiov BRACKET

44 5330 24 341 naowogn HOUSING

45 5340 24 344 COZAFNP PINION GEAR

46 9410301608 AZoYuonEey 3X16 SPRING PIN 3X16
47 5344 24 333 IR 1Pl DIAL

48 9684050508 PARDY MSX5 SET SCREW M5X5
49 5330 24 349-3 WIZ(AN-97%L-) KNOB(DARK GRAY)
51 5290 35 131-1  A7°%nua™ SPRING

52 9721070008 E-U2g% E=7 E-RING E-7

JECS Y JEEY [FV] Y 501 [ S §0 Y JRCY JECY Y Y N DAY S FOTPEN LN ST N1 T N E ST I - FLG T I PN L F ST FT I S B I B R0 AW RUNT ) Mo N LN T B S FL ST TN ) Y

43



IV a tyv s VES
SECTION SECTION NUMBER
Fr— OFS ., R L MRS D, B EIERRAM LT IEE 0,

The dimension of the parts marked with a % differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

N3 QNLENY [ 534az 242 |

3RD BLANKET CYLINDER

Mo ;zlgvml-%ﬁg ISDEETNQN 135 £ PART NAME 1@5!&
T 0 s/ COMPONENT PARTS i Q'ty

53 5310 33 538-1 W (F“-27%L-) KNOBC(DARK GRAY) 1

54 9648041014 2222 M4X10 SMALL FLUSH HEAD SCREW M4X10 -]

55 5340 24 570 AZTRM NN SLIDE PLATE 1

56 9670061208 YEYRSNLE M6X12 HEXAGON SOCKET BOLT Mé6X12 5

57 5340 24 580-1 I 559t BRACKET 1

58 5340 24 112-1  A4n™Y NAME PLATE 1

59 90730 Ne-h-E%39 1.6X5 RIVET 1.6X5 2

61 5340 24 124 IvaP- WASHER 3

62 5330 24 311 %7 GEAR 1

63 5330 24 319-2 F ?hH1-b GEAR WHEEL 1

64 9672051214 oYAZ2h* b M5X12 HEXAGON HEAD BOLT M5X12 2

65 5330 24 321-1  7%g¥y BLOCK 1

66 9648040814 $35225% M4AXSB SMALL FLUSH HEAD SCREW M4X8 2

67 5330 24 322-1 AU y-8- INDICATOR 1

68 91298 Y y=-3=Y32°, ch“3 GREASE NIPPLE C-TYPE 1

69 90900 - 5X5X16 KEY 5X5X16 1

70 5330 24 314-1 F“7P GEAR 1

71 90477 ADARANPULI™ CRT8-16 THRUST BEARING CRT8-16 1

72 5330 24 317 47 GEAR 1

73 5340 74 125 AN NAME PLATE 1

74 90700 Uiryk M8 U-NUT M8 1

75 5330 24 316-1 7“55¥b BRACKET 1

76 5344 24 311 GA-LENP WORM GEAR {

77 9410301208 AZ2°yooNECy 3X12 SPRING PIN 3X12 2

78 5330 24 318 PAPAN SHAFT 1

79 5344 24 313 IN3F5Yb BRACKET 1

80 5344 24 321 UA=LkT=lb WORM WHEEL 1

81 5330 23 113 Ysr- WASHER 6

82 5340 24 113-1 F%? GEAR 1

83 90688 51tz 18 CONED DISC SPRING L& 4

84 5340 24 121 CAAS SHAFT 1

85 91623 Fr=bnAYPUDIY 69097Z7CM BALL BEARING 690977ZcCM 1

86 5340 24 111-1 J2%4b¥0 BLANKET CYLINDER 1

87 5290 23 112 W7 GEAR 1

88 5290 24 127 ROl BOLT 3

89 21620 ht=pAYPYLO% 60087Z7ZCM BALL BEARING 60082zZcM 1

90 5340 23 118 ANt - COVER 1

91 5340 24 123 h3- COLLAR 1

92 9670082008 YrUbF I M8X20 HEXAGON SOCKET BOLT M8X20 1

93 5340 24 1350 NJITARL ECCENTRIC BUSHING 1

94 5340 24 122 Yot~ WASHER 1

95 5340 24 266 V505U (T=1.95MM) BLANKET(T=1.95MM) 1

96 5340 24 267 POAN-D-} UNDER SHEET 1

97 5340 75 83D-1 3J%oY¥g BLOCK 1

98 5340 75 833-1 3J%pug BLOCK 1

99 5340 75 834-1 E°u PIN 1

100 5290 38 235 AZ°oan SPRING 1
101 5340 75 821-1  An“- COVER 1
102 9410201008 AZ°NuonECD 2X10 SPRING PIN 2X10 2
103 9716060014 E39% A%z M6 PLAIN WASHER M6 1
104 5340 24 5910 ATYFNL SWITCH CAM 1
105 5340 24 561-1 A29%5-8-3%2} INDICATER SHAFT 1
108 90644 NYE4“n“z A3 TOOTHED LOCK WASHER A3 2

44



45



53447 245

o arEE
SECTION NUMBER

B aig

SECTION

N2, 40%0F%D

ZND-4TH BLANKET CYLINDER

46



ANT2,463N4L0ND

2ND,4TH BLANKET CYLINDER

wrg v oy v rES
SECTICN SECTICON NUMBER
¥v—7 OMER. SHC & TSR B, B TR ER S L T Ry,

The dimension of the parts marked with a x differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

| 53447 245 |

N auFE/PEE My BEEE/componEnT parTs Mo R! VAME g
5340 24 550-1 5P7F ASSY SHAFT ASSY e
45,46 ,48,104,105
5340 75 820-1 An® - ASSY COVER ASSY 2
E4,73,97=-103
5344 24 310 $£%P ASSY GEAR ASSY 2
70,76,77
5344 24 320 Sd=LikT=Il ASSY WORM WHEEL ASSY 2
L6,72,77,78,80
1 5290 24 253 TYk NUT 2
2 5340 24 213-1 VS5 R BRACKET &
3 5310 24 211 JP7h SHAFT 4
& 5430 24 125 TYE NUT 8
5 5430 24 124-1 LI BOLT 8
6 9670063508 YESRRYIE M6EX35 HEXAGON SOCKET BOLT MaX35s 8
7 9684060608 FARDIY MEXS SET SCREW M6X6 14
8 5341 24 214 InSHYE BRACKET &
9 5340 24 215 AL R BRACKET 8
10 9670051001 YEYREYILF M5X10 HEXAGON SOCKET BOLT M5X10 32
11 5320 24 240 P e KNOB 2
12 5290 24 251 AICyoon SPRING 6
13 5290 29 313 OYaP—- WASHER 4
14 9710040008 NRRYVANR M4 SPRING WASHER M4 4
15 9642040814 FANJRINY MLXSB SMALL PAN-HEAD SCREW M4XS8 A
16 9686082008 FARDY M8X20 SET SCREW M8XZ20 8
17 9660880014 TYF M8 HEXAGON NUT M8 8
18 9670084008 VEYERRMLE MBX4LO HEXAGON SOCKET BOLT M8X40 8
19 9246410503208 A2 NYgwESy S5Y37 SPRING PIN 5¥x32 8
20 5340 24 164=-1 %359k BRACKET ]
21 9642030814 TAZazI™ M3IX8 SMALL PAN-HEAD SCREW M3X8 16
22 9710030008 NYxrYVANZE M3 SPRING WASHER M3 16
23 5340 24 161 7°L-=-F PLATE 8
24 5340 24 140 NOIRow HOUSING 2
25 91622 wR=pArPyDIY 69052ZCM BALL BEARING 69052ZCM 8
26 5340 24 162 ARy - COVER &
27 9648051014 #3320 M5X10 SMALL FLUSH HEAD SCREW MS5X10 28
28 91629 AZARIUIP- FTRAG6590 THRUST WASHER FTRA&590 8
29 91628 AZARANPULIY FNTAG6590 THRUST BEARING FNTA6590 4
30 9648051614 ¥5323% M5X16 SMALL FLUSH HEAD SCREW M5X16 12
321 5340 24 163 Anw - COVER 4
32 91624 W =LANPYDIY 6913212 BALL BEARING 6913711 &
33 9670052008 YEWREMLEF MOXZ20 HEXAGON SOCKET BOLT M5XZ20 26
34 5340 24 611-3 noayvuov HOUSING 2
35 94642031614 FTAMIRIN M3IX16 SMALL PAN-HEAD SCREW M3X1é6 A
36 5340 24 565 FNSHYh BRACKET 2
37 97303 ATYF V=-15-1C26 SWITCH V-15-1C26 2
38 97380 PZFII-R- VAMZI1 ACTUATOR VAMZ1 2
39 5300 21 424 PARVES PLATE 2
40 985{1 an*- 360010-~1 . COVER 360010-1 2
41 5290 24 252 TYk NUT Z
42 5340 24 541 VS BRACKET 2
43 5340 24 221 ITHThiav BRACKET 4
L4 5330 24 341 NHSI™IW HOUSING 2
L5 5340 24 344 cezZAFNP PINION GEAR Z
44 9410301608 AFCUTIMEe D 3X16 SPRING PIN 3X16 4
L7 5344 24 333 Y1l DIAL 2
48 9684050508 FARIY MEXS SET SCREW M5X5 &
L9 5330 24 349-3 WIZ(AV=J9%|=) KNOB(DARK GRAY) 2
51 5290 35 131-1 AR vl SPRING 2
52 6721070008 E-1oo» E-7 E~RING E-7 2

47



ANA(2,43NLP"9

ZND,4TH BLANKET CYLINDER

7Yz
SECTION

v ve vES

SECTION NUMBER 53441 245

|

Kov—y O, MEC & TEMNRE S n, ENEH TR L T I 0,
The dimension of the paris marked with a * differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

N ghde/Phrtm BB/ component parTs Mol NAME e
53 5310 33 538-1 WIZ(FWN=23% =) KNOB(DARK GRAY) 2
54 9648041014 ¥Z3323% M&X10 SMALL FLUSH HEADP SCREW M&4X10 12
55 5340 24 620 AZTEMNYD SLIDE PLATE 2
56 9670061208 JHEYbE®Ibd M6X12 HEXAGON SOCKET BOLT M6Xx1°2 10
57 5340 24 580-1 %559 BRACKET 2
58 5340 24 112-1 AMNNy NAME PLATE 2
59 90730 ne-h-c%*3av 1.6X5 RIVET 1.6X5 &
61 534D 24 124 WP - WASHER 6
62 5330 24 311 Wy GEAR 2
63 5330 24 319-2 F“Ph1-H GEAR WHEEL 2
64 9672051214 oYAZHEYIbE MBX12 HEXAGON HEAD BOLT M5X12 &4
65 5330 24 321-1 pAd BLOCK 2
66 9648040814 H332x3% M4LXE SMALL FLUSH HEAD SCREW M4LXSB 4
67 5330 24 322-1 TPV =A= INDICATOR 2
68 91298 FM=AZWI°L ChA™A GREASE NIPPLE C-TYPE 2
69 90900 F- 5X5X16 KEY 5X5X16 2
70 5330 24 314-1 FWp GEAR 2
71 Q0477 ASAFANPYLON CRTE-16 THRUST BEARING CRT&-16 2
72 5330 24 317 E A GEAR 2
73 5340 74 125 ATAND NAME PLATE 2
74 907060 Urvh m3 U=-NUT M8 Z
75 5330 24 316-1 INSHEYp BRACKET 2
76 5344 24 311 SA=LENT WORM GEAR 2
77 9410301208 AZeYnovgeny 312 SPRING PIN 3X12 A
78 5330 24 318 52 SHAFT 2
79 5344 24 313 INSHEYE BRACKET 2
80 5344 24 321 A =Lk~ WORM WHEEL 2
81 5330 23 113 YO P - WASHER 12
82 5340 24 113-1 %7 GEAR 2
8% 90688 #3122 L8 CONED DISC SPRING L8 8
84 5340 24& 121 IPIk SHAFT 2
85 91623 W =bAvPYDIY 69097ZZCM BALL BEARING 690977ICM 2
86 5340 24 111-1 INMLEYD BLANKET CYLINDER Z
87 5290 23 112 Fn7? GEAR 2
88 5290 24 127 wr bk BOLT 6
89 91620 RN =pANPYL2Y 60087Z7ZCM BALL BEARING 6008ZZCM P
90 5340 23 118 AN - COVER 2
91 5340 24 123 ho- COLLAR Z
92 9670082008 veEWRLESLE M8X20 HEXAGON SOCKET BOLT M8X20 2
93 5340 24 150 NI AR ECCENTRIC BUSHING 2
94 5340 24 122 WP = WASHER Z2
95 5340 24 266 VS5 (T=1.,95MM) BLANKET(T=1.25MM) Z
96 5340 24 267 PURN -3} UNDER SHEET 2
97 5340 75 830-1 PAdv ) BLOCK 2
98 5340 75 833-1 2%y BLOCK 2
99 5340 75 834~ (V] PIN 2
100 5290 38 235 AZCgw SPRING Z2
101 5340 75 821-1 hne - COVER Z
102 9410201008 A7®NogvEey 2X10 SPRING PIN 2X10 4
103 9716060014 Co8“h“% M6 PLAIN WASHER M6 2
104 5340 24 590 ATWFERL SWITCH CAM 2
105 5340 24 561-1 oY =357k INDICATER SHAFT z
108 90644 NYFEHShvg A3 TOOTHED LOCK WASHER A3 4

48



45



FNTRSD

MAIN DRIVE

tr i ioqi.
SECTION

7 a L EE
SECTION NUMBER

53447 250

50




oY VES

- “ Y *

THORTo :gc?igm SECTION NUMBER' 53447 250 |

MAIN DRIVE KA s SR A T oot AL S

number. Rhen erdering parts, please inform us of the press serial number,
N $%;§§ gingN %%%ﬁ/ PART NAME {3
iy il #KFY/ COMPONENT PARTS Mo 0ty
5344 25 120 hwhE%~ ASSY HOLDER ASSY 1
3,11
5344 25 130 J9=-1]=- ASSY PULLEY 1
21,23,24

1 9648051014 ¥35223% M5X10 SMALL FLUSH HEAD SCREW M5X10 6
2 5330 24 125 Y- COVER 2
3 90580 Y= PYLIY 6006172 BALL BEARING 600672 3
4 5522 27 114-1 %~ KEY 2
5 5344 25 111 R hwoivny MAIN DRIVE SHAFT 1
6 5344 25 112 FNP GEAR q
7 5522 46 243-1 AN°-Y- SPACER 1
8 5344 25 114-1 hHhN“- COVER 1
9 9710050008 N YYhY e M5 SPRING WASHER M5 .3
10 9642051014 FANI2I™ MS5X10 SMALL PAN-HEAD SCREW M5X10 3
11 5344 25 121 AWPIUZIZMRILEN - BEARING HOLDER 1
12 9670083508 YEUbEYLE M8X35 HEXAGON SOCKET BOLT M8X35 3
13 5512 46 214 ANG =Y~ SPACER 1
14 5344 25 113 PAE B PULLEY 1
15 90723 QUIIYIT- AWDG LOCK WASHER AWO6 1
16 907272 ao¥Z719kr AND6 LOCK NUT ANODG6 1
17 5344 25 140 ARYpY STUD 1
18 9716080014 E3gvhva M8 PLAIN WASHER M8 2
19 9710080008 NhRrYYh%e M8 SPRING WASHER M& 2
20 9670082008 VEYRHRCLEF M8X20 HEXAGON SOCKET BOLT M8X20 2
21 5344 25 131 70 -1~ PULLEY 1
22 90103008 V=A™t 3VX 630(339F) V~BELT 3VX 630(1SET=3PCS) 1
23 9723470008 C=-Uoo%» (=47 C-RING C-47 2
24 90317 i =avpPiys2Y 6005217 BALL BEARING 600527 2
25 5640 56 111 Yy P- ' WASHER 1
26 9670051208 VHYRHRMIUF M5X12 HEXAGON SOCKET BOLT M3X12 2
27 9672102014 ouiRIht bt M10X20 HEXAGON HEAD BOLT M10X2Z0 4
28 9710100008 AvFNHAY2 M10 SPRING WASHER M10 4
29 970611 -3~ MOGTOR SF-JRB5.5KW 111=12 1
30 9684060608 PARDY M6EXE SET SCREW M6Xé 1
31 5660 25 113-1 7°=1~ PULLY q

51



.. traBS
hLong L ia SECTION NUMBER 53477 260

SECTION
CAM SHAFT

52




hLovo

CAM SHAFT

s e
SECTION

ks g YRS

| 5347z 260 |

SECTION NUMBER

kv OGS, WRCLETESRL LD, EXHRIISERMML TSN,
The dimension of the parts marked with a % differ depending on the press serial
numter. ¥hen ordering paris, please inform us of the press serial number.

W SRR EE/EET M, BEEE/componenT parTs Mo RT NAME e
5347 26 120 RN % ASSY HOUSING ASSY 1
16,718,119
5523 36 150 Foo3au ASSY TENSION ASSY 2
L=-6

1 9660100014 Typhr M10 HEXAGON NUT M10 2
2 97101004008 Nexgvavz M10 SPRING WASHER M10 P
3 5347 26 163 AAYR™ STUD 1
4 9723260008 C=-Hu7™ C-26 C-RING C-26 4
5 90214 e =larPyoay 6000272 BALL BEARING 6000z2 2
6 5523 36 151 T3 TENSION pd
7 5430 53 225 ESgvhvr WASHER 2
8 9721080008 E-4u2% E=-8 E-RING E-8 2
9 9660080014 Twh M8 HEXAGON NUT M8 2
10 9710080008 NYR¥EVH™R M3 SPRING WASHER M8 2
11 5347 26 161 FES55Yp BRACKET 1
12 5347 26 1672 Ee PIN 1
1% B34LT7 26 164 AL hT=2%259h BRACKET 1
14 9716100014 EZyvAaYe M10 PLAIN WASHER M10 1
15 9670104508 YyeybgrIbe MT10X45 HEXAGON SQCKET BOLT M10X45 2
16 5347 26 121 AG3yvgn HOUSING 1
17 9670061608 YEYbrEr I MEX16 HEXAGON SOCKET BOLT M6X16 3
18 908211 fv=bANPlY oY 620272 BALL BEARING 6202177 2
19 9723350008 C-1yuo% (=35 C=RING €-35 1
20 5347 26 116 FWy GEAR 1
21 9684060808 FAZD®™ M6X3B SET SCREW M&6X8 6
22 5347 26 117 AZeorvh SPROCKET 1
23 9716060014 ES4vhA™R M6 PLAIN WASHER Mé 6
24 9670063008 YEWRHRMILE MEeX30 HEXAGON SOCKET BOLT M&X30 6
25 5347 26 118 BAZpINT0 ) TIMING PULLEY 1
26 9670061208 YEWrEMLE M6X12 HEXAGON SOCKET BOLT M6X12 6
27 5330 23 113 FYIP - WASHER 2
28 5347 26 119 hé cCAM 1
29 5347 26 115 hLhbaN— CAM HOLDER 1
30 5347 26 112 ht CAM 1
31 5347 26 113 ARG —H = SPACER 1
32 5347 26 114 hi CAM 1
33 5347 26 111 2P7h SHAFT 1
34 90900 ¥~ 5X5X16 KEY 5X5X16 3
35 9721070008 E~ya™ E-T E-~RING E-7 [A
36 5347 26 170 LAY - ILEVER 1
37 5347 26 172 ATWEY STUD 1
28 5290 21 123 oo PIN 1
39 5300 57 052 Nz LINK 1
40 9710050008 Nnh Y™ hvz M5 SPRING WASHER M5 1
41 9660050014 TYhk M5 HEXAGON NUT M5 2
42 5290 29 312 QU= WASHER 1
43 5347 26 130 LAY - LEVER 1
L& 5290 34 142 ARYRS STUD 1
45 5290 34 141-1 NewE PACKING 1
46 9716050014 EsH#vwha™z M5 PLAIN WASHER M5 1
47 9642051014 TAR3IRI™ MS5X10 SMALL PAN-HEAD SCREW M5X10Q 1
48 9670064508 JEYREMIF ME6X4S HEXAGON SOCKET BOLT M6X4&45 1
49 5290 37 434-1 r AR Wl A SPRING 1
50 9660060014 TYRE Mé HEXAGON NUT Mé 1
51 9470062008 YEYRET e MeX20 HEXAGON SOCKET BOLT Méx20D 2
52 91341003 J°50% R3/8 PLUG R3/8 1
53 5290 34 151 N™ L™ VALVE 1
54 5290 34 152-1 ZW3o NIPPLE 1

53



o3 HE

21 ,30390%9 ~ Rl SECTION NUMBER

53447 280

1ST-3RD TRANSFER DRUM SECTION

54




AY11,30220%0

1ST,3RD TRANSFER

DRUM

BV a s

SECTION

R ORI, BHECLTTESRES Y, ENBEREELMEL T ES Y,
The dimension of the parts marked with a * differ depending on the press serial
numher. ¥hen ordering parts, please inform us of the press serial number.

Yy VES

SECTION NUMBER

| 53447 280

Mo ﬁ@%?% g%ETMN %&@%/ PART NAME @ﬁ
i il theES/ COMPONENT PARTS M Qty
5340 23 11512 Noy™o7% ASSY HOUSING ASSY 4
18,20
5344 23 230-2 §lb3%~ ASSY HOLDER ASSY 20
bro
5344 23 260 ANTEY ASSY GUIDE ASSY 4
42,43
5344 23 270 2*a%7 ASSY BLOCK ASSY 4
20,31
1 5512 23 218 DYot- WASHER 8
3 9670061608 oW EENILE MEX16 HEXAGON SOCKET BOLT Mé6X16 16
4 90324041 T=RMANTPYDON NEEDLE BEARING HK1816/LPD3 20
5 5344 23 234-2  kilAN- HOLDER 20
6 9670063008 YSUPESIbE M6X30 HEXAGON SOCKET BOLT Mé&X30 48
7 5512 23 213 RIS - HOLDER 24
8 90179 QUAZPFULEARTY M5X8 SET SCREW M5X3 28
9 9670051608 VEURETILE MSX16 HEXAGON SOCKET BOLT M5X16 28
10 5512 23 217 RS - HOLDER 4
12 5480 23 2272 E°o PIN 28
13 5344 23 243 A2 on SPRING 28
14 5512 23 214-2  #lLIAN- HOLDER 28
15 90699 uryp M5 U-NUT M5 28
16 5344 28 130-1 Y4 GRIPPER 28
17 9648040850 Y3223 M4LXE SMALL FLUSH HEAD SCREW M4XS8 28
18 5340 23 115 Noy*r v HOUSING 4
19 5340 23 136 2°L=-t PLATE 2
20 91621 Y -bAvPYoIY 6207Z7CM BALL BEARING 6207ZZCM 4
21 5340 23 118 AN - COVER 4
22 9670051001 YEURRSLE M5X10 HEXAGON SOCKET BGLT M5X10 12
27 5344 23 132-2 %7 GEAR 2
28 5344 28 120-3 3%11,398YF%9 ASSY 1ST-,3RD TRANSFER DRUM ASSY 2
30 5344 23 271 N ou? BLOGCK 4
31 90441 AAVARNSLAYE 70B-0812 BUSHING 70B-0812 4
32 5344 28 2723 A2°yugn SPRING 4
34 9660100014 FUr M10 HEXAGON NUTY M10 4
35 9710100008 nN“"zyvhvz M10 SPRING WASHER M10 4
36 5344 28 220-1 P-4 ARM 4
37 90470 h&J4oP- FCRS-22 CAM FOLLOWER FCRS-22 &
39 5344 23 211-1  yv2h SHAFT 4
41 9721070008 E~NDIY E-7 E~-RING E-7 b
42 5290 89 219 P BUSHING &
43 5344 23 261 i GUIDE 4
44 92109009 ARIVYET-N®-£®y 8X50 INTERNAL THREAD TAPER PIN 8X50 4
45 9672084008 gYhos™ bk M8X4D0 HEXAGON HEAD BOLT M8X40 16
46 5341 87 429 ANO -H- SPACER 16
47 5344 28 313-1 hi CAM &
48 5340 23 312 ANG -4~ SPACER 4
49 5344 23 315 ho- COLLAR 8
50 94670064008 VIUERa b ME6X4D HEXAGON SOCKET BOLT M6X40 8
51 5344 28 123 ICPI21I4 ICP FILM 4
52 5290 29 316 nYaP- WASHER 4
53 5344 28 235 LA®-RFYN° - LEVER STOPPER &
54 9670062508 VEYRRN IR M6X25 HEXAGON SOCKET BOLT M6X25 8
55 9470082008 YEURE®ILP M8X20 HEXAGON SOCKET BOLT M8XZ20 &
56 5344 28 239 2°L-F PLATE 4

55



. . v aES
ANAZ2IRDPND yia SECTION NUMBER 53447 285

2ND TRANSFER DRUM SECTION




AN1298L N0

ZND TRANSFER DRUM

sy v IV a2 VES

SECTION SECTION NUMBERl 53441 285

l

®ov—r OESE BET L TESRE LD, BB ESRrIE LT LR EY,
The dimension of the parts marked with a x differ depending on the press serial
mumber. When ordering paris, piease inform us of the press serial number.

N G A/ SRR BERE/component parTs R R) NAME o
5340 23 1151 NSINL™ ASSY HOUSING ASSY pad
41,43
5344 23 230~2 KWbAY- ASSY HOLDER ASSY 12
15,16
5344 23 260 A1+ ASSY GUIDE ASSY 3
21,32
5344 23 270 Yavs ASSY BLOCK ASSY 3
34,35
1 5512 23 218 Yo P- WASHER 6
3 9670061608 YEYRHEM L MEX1T6 HEXAGON SOCKET BOLT M6X16 12
& 5512 23 213 HibA™ =~ HOLDER 15
5 90179 aYhZPryutbARI™ M5X8 SET SCREW M5X8 18
6 96700514608 YEYRESMLE M5X16 HEXAGON SOCKET BOLT M5X16 24
7 90699 Usvr M5 U=NUT M5 18
8 5512 23 214-2 KLAN - HOLDER 18
9 5344 28 560 WA GRIPPER 18
10 9648040850 ¥3220% MLXS SMALL FLUSH HEAD SCREW M&XS8 18
11 5480 23 222 oo PIN 18
12 5344 23 243 AZCynan SPRING 18
15 5344 23 234-2 HLAN ~ HOLDER 12
16 90324041 ol TR T VA NEEDLE BEARING HK18146/LPO3 12
17 5512 23 217 HLA™ - HOLDER 3
18 5344 28 5121 WP GEAR 1
19 5344 28 521-3 AN(29R35F% ZND TRANSFER DRUM 1
24 5344 28 523-1 3P TE SHAFT ]
26 9670082008 YEYREc LR M8XZ20 HEXAGON SOCKET BOLT M8Xz20 3
28 5344 28 550 Pt ARM 3
29 90470 he74gP- FCRS-22 CAM FOLLOWER FCRS~22 3
30 9721070008 E=Yuow E-7 E~RING E-7 3
31 5290 89 219 PRV PN BUSHING 3
32 5344 23 261 Vg™ GUIDE 3
23 5344 28 223 A Yuon SPRING 3
34 90441 FTLAPYS1AYE 70B-0812 BUSHING 70B-0812 3
35 5344 23 271 2y nova BLOCK 3
36 9660100014 T9F M10 HEXAGON NUT M10 3
37 9710100008 NYRY* AR M10 SPRING WASHER M10 3
38 9472105508 oYhIHEN b M10X55 HEXAGON HEAD BOLT M10X55 8
39 9716100014 ESgva 2 M10 PLAIN WASHER M10 8
40 92109015 ARIMYET-N® £ 10X65 INTERNAL THREAD TAPER PIN10Xs6S 2
41 5340 23 115 R B R A HOUSING 2
42 5340 23 136 7°L-F PLATE 1
&3 91621 FN =N PYoY 6207Z2ZCM BALL BEARING 62072ICM 2
L& B340 23 118 Ane - COVER 2
45 9670051001 YEYERE®ILE MSX10 HEXAGON SOCKET BOLT M5X10 6
46 5344 28 536-1 Vil CAM 2
47 5344 28 533 AND =1 SPACER 2
48 5344 23 315 ho- COLLAR 4
49 9670063008 YEYhhEc b M6X30 HEXAGON SOCKET BOLT M6X30 30
50 5344 28 532-1 AZYEW STUD 4
E1 5562 57 415 FYP - WASHER 4
52 5290 29 3146 A% O WASHER 3
53 5344 23% 235 ARYUNS - STOPPER 3
54 96708062508 YEYbE“IbF MOXZ2S HEXAGON SOCKET BOLT M&X25 6
55 5344 23 239 7°L-F PLATE 3
56 9670063508 YEYREYILE M6X35 HEXAGON SOCKET BOLT M8X35 4

57



53477 290

&g L EBE
SECTION NUMBER

oigs

SECTION

h2F70-4

MAIN FRAME

58



w2EIL-4

MAIN FRAME

TRy Eowa rES
SECTION SECTION NUMBER
kov— ORI, BT LTEBRES LD, EXH TS LT EEY,

The dimension of the parts marked with a * differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

|_5347z 290 |

oy FES /SET N

PART NAME

N mhde/Phnrm  Wira/COMPONENT PARTS & e
it [ 0ty
5340 61 170 S1439b37%3hUE ASSY FLUORESCENT LAMP BRACKET ASSY 1
38,39,49,62
1 5344 29 121 ANG =Y SPACER 2
2 5347 29 511-2 JL=4 FRAME 1
3 9670053508 JEWpREMIF MSX35 HEXAGON SOCKET BOLT MBX35 12
4 5340 29 241 PART V] BRACKET &
5 5344 28 542 Y= BAR 1
6 5344 29 126 P Y) BLOCK s
7 5344 29 125 T il PAPER GUIDE 2
8 9670061008 JEupraribr MeX10 HEXAGON SOCKET BOLT MéX10 2
9 5344 29 124 AT = STAY 1
11 9670062008 YEUbE*LE M6X20 HEXAGON SOCKET BOLT MéXzO 4
12 5344 11 219-1 JRSHEYR BRACKET 4
13 9670052008 Jyhwbkitihr M5x20 HEXAGON SOCKET BOLT M5X20 28
14 9670122508 VEYbE“ kP M12X25 HEXAGON SOCKET BOLT M12Xx25 24
15 9670084508 YEYRE* I MB8X4L5 HEXAGON SOCKET BOLT M8X4S 6
16 9670051608 YEYREYILE M5X16 HEXAGON SOCKET BOLT MEX16 8
17 9670081808 JEYRR*ILE M8X18 HEXAGON SOCKET BOLT M8X18 22
18 5340 29 236 AT - STAY 3
19 5344 61 655 Y- SENSOR 4
20 97100300608 NRRENYHAN2 M3 SPRING WASHER M3 12
21 9642031414 ANz M3X14 SMALL PAN~HEAD SCREW M3X14 10
22 9642051014 FavdeI™ M5X10 SMALL PAN-HEAD SCREW M5X10 9
23 9710050008 ANz AYR M5 SPRING WASHER M5 11
24 5340 29 238 an® - COVER Z
25 5340 29 237-1 AT~ STAY 2
26 5330 29 236 AT - STAY 3
27 5344 28 141 AP pNO N W PAPER GUIDE &
28 5344 29 122 AT~ STAY 2
29 9670061208 JYHEYREM b MEXT2 HEXAGON SOCKET BOLT Mé6X1e 12
30 5330 29 235-4 AF- STAY 2
31 5340 36 561-1 AT - STAY 2
32 9670051001 vEYRENILF M5X10 HEXAGON SOCKET BOLT M5X10 4
23 5340 36 563-1 RS HEYL BRACKET 1
34 5344 61 651 toY- SENSOR 1
35 96483040814 B33 MLXB SMALL FLUSH HEAD SCREW M4XS8 20
36 5340 36 562 P O o GUIDE 5
37 5347 29 512-2 JlL-4 FRAME 1
38 5341 61 651-1 filp AN - HOLDER 1
39 9660030014 TWUbh M3 HEXAGON NUT M3 2
40 99960 F139327° FLT15W FLUORESCENT LAMP FL15W 1
41 9710040008 AYRENANR M4 SPRING WASHER M4 4
L2 9670061508 YEYbHENIUE M6X15 HEXAGON SOCKET BOLT M&X15 3
43 5340 61 161 A4 boht LAMP COVER 1
L4 5344 29 131 AT— STAY 1
45 5344 29 514-4 JL-4 FRAME 1
46 5340 29 235-1 AT- STAY 1
47 9642040614 FTAMIRI™ M4LXE SMALL PAN~HEAD SCREW M4LX6E 2
£9 5340 61 173 PRIV AF LIS LAMP BRACKET 1
50 5340 61 162-1 AT = STAY 1
51 9642053014 A2 M5X30 SMALL PAN-~HEAD SCREW M5X30D Z
52 5340 61 164 ATy BRACKET 1
53 5344 29 252 hne- COVER 1
54 5344 29 251 PRFEEIE BRACKET 1
55 5344 61 665 ATy - PHOTO-CELL SENSOR 1
56 5344 87 562 AR IR el PAPER GUIDE 5
57 5344 29 513-8 7JbL-4 FRAME 9
58 9642030814 FTARIRIY M3XE SMALL PAN=-HEAD SCREW M3XR8 2
59 5330 61 414 AR W STUD 1

59



- PR IV a RS
- 2y a g€
KoFIL-4 SECTE;ON SECTION NU BER[ 53471 290 I

MAIN FRAME Rv—y OFE . BHRCLCTESRL S g, EXRFCREERHEL TSV,

The dimension of the parts marked with a % differ depending on the press serial

number. ¥hen ordering parts, please inform us of the press serial number,

Mo ‘gli-,::ké?rg ?’EETNEN ﬁﬁﬁz%ﬁ/ PART NAME ﬂl‘jﬁt

i) 0 S/ COMPONENT PARTS Mo Q7ty
60 98809 =% L23537° 3330 CABLE CLAMP 3330 1
61 9642040814 FARIRIN M4EXS SMALL PAN-HEAD SCREW M4X3 2
62 9648031014 #3322 M3X10 SMALL FLUSH HEAD SCREW M3X10 2
63 5344 29 236-1 AT- STAY 1
64 9670052508 YHUbmT I M5X25 HEXAGON SOCKET BOLT M3X?23 &
65 91165 NCATONS P PZ-14 PIPE BAND PZ-14 2

60



61



53471 310

yia rEE

o g

SECTION NUMBER

SECTION

NOPS

F1ouaNT

PAPER FEED TABLE

62



FLOLANA

PAPER FEED TABLE

Vg
SECTION

v g EE
SECTION NUMBER

| 5347z 310

Kv—7 OffRid. BRI L TENRE S, EXEFITMESEEELT(EEY,
The dimension of the parts marked with a * differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

No %gggg SE%TMN Bt 8 PART NAME T
s 0 #Hik#HE/ COMPONENT PARTS M Q'ty

1 5347 31 215 %ovy7 BLOCK 2
2 5347 31 214 L-1 RAIL 2
3 9670064008 VEYMEMLE M6X 4D HEXAGON SOCKET BOLT MéX4&0 12
4 9670083008 VEYREMILE M8X3D HEXAGON SOCKET BOLT M&X30 2
5 5347 31 412 It ouz BLOCK 1
6 5347 31 413 IP2h SHAFT 1
7 9410602508 AFPYIIVES T 6X25 SPRING PIN 6X25 4
8 5640 38 230 N -NO ¥R~ PAPER SUPPORT 8
9 5347 31 411 FrouaM 1 PAPER FEED TABLE 2
10 9648062014 9332 M6eX20 SMALL FLUSH HEAD SCREW M6X20 32
11 5347 31 414 7°L-t PLATE 3
12 92312016 ¥PAS~ 420ER-N 100MM  CASTER 420ER-N 100MM 8

13 9716060014

ESH“H“ 2R M6

PLAIN WASHER M6

14 9710060008

ARGV ANR M6

SPRING WASHER M6

15 9660060014

JTYbr Mé

HEXAGON NUT M6

63




53477 315

SECTION NUMBER

oL ES

wyiq

SECTION

IA=AN=Tb-4

FEEDER FRAME

OFS

64



T T SRRV IV VEE
7134 -2L~4 Brvay cronion wusmpeg L5347 315 ]

FEEDER FRAME ¥ vy ORI, HHT L THRSRE S D, BN EREMELT (LYY,
The dimension of the parts marked with a % differ depending on the press serial
number, ®hen ordering parts, please inform us of the press serial number.

N, Ly PEE /SET M HETEE PART NAME {EE:
MR EE/ PART N H&E/ COMPONENT PARTS M Q’ty
1 96701062508 JaybEY bk M10X25 HEXAGON SOCKET BOLT M10X25 2
2 5347 31 111=2 =4 FRAME 1
3 5347 31 311 AT - STAY 1
4 5347 31 112-3 JL-4 FRAME 1
5 9470103508 YEYRBENIbE MT10OX35 HEXAGON SOCKET BOLT M10X35 2
6 9670063008 YEYRarbr M6X30 HEXAGON SOCKET BOLT MéX30 8
7 5347 31 313 AT~ STAY 2
8 9410402508 AZCNIINES L 4X25 SPRING PIN 4X25 2
9 94670050808 JrYkitlbh M5X8 HEXAGON SOCKET BOLT M5X38 A

10 9716050014 E282hv2 M5 PLAIN WASHER M5 4

11 5347 31 315 s - COVER 1
12 9660060014 FTYh Mé HEXAGGN NUT Mé 2

13 97100600038 nBREVHAN2 M6 SPRING WASHER Mé 2

14 5347 31 314 ANS - COVER 1

15 5290 61 934 Lo PIN 2
16 5347 31 316-1 A=l SCALE 1
17 5347 31 317-1 Ar=ib SCALE 1

65



NO O -N (B

PAPER GUIDE

triar

SECTION

tyia B
SECTION NUMBER

53477 320

66




IV g kF Ve vES
SECTION SECTION NUMBER
2 —7 OffG . HHFT S TR A n, EXHRRBEFREEL TSN,

The dimension of the parts marked with a x differ depending on the press serial
number. ¥hen ordering parts, piease inform us of the press serial number.

AO O A PN | 53477 320 |

PAPER GUIDE

Mo gagﬁ% SET N mﬂzﬁ/ PART NAME fiss
W &HS/ PART M ERES/ COMPCONENT PARTS Mo 0ty
5347 32 110 F7023% ASSY FEEDING SCREW ASSY 1

br9,16,17
5347 32 120 T2URI ASSY FEEDING SCREW ASSY 1
3,4,9,16
5347 32 140 F7Y3IY ASSY FEEDING SCREW ASSY 2
2,16,30
1 9648051014 ¥3323% M5X10 SMALL FLUSH HEAD SCREW M5X10 16
2 5321 29 220-1 J7wZwi1 BUSHING 8
3 5347 32 121 VAEFA FEEDING SCREW 1
4 9410302008 AZ°NyavwEes 3X20 SPRING PIN 3X%20 2
5 5300 32 569 TINSHYh BRACKET 4
6 9721120008 E~-Noo% E-12 E-RING E-~12 2
7 5347 32 143 ho- COLLAR 2
8 9684050508 FARIN M5X5 SET SCREW MS5X5S 4
9 5347 372 130 A7°ahuk SPROCKET 4

10 5310 12 220-1 NP2 L(EN-20%L-) HANDLE (DARK GRAY) 2

11 5310 12 223~1 WIZ(A“N-79%L-) KNOB{(DARK GRAY) 2

12 5300 12 224 L=} PLATE 2

13 9650052014 QpgS222 MLEX2D SCREW M5X20D Z

14 5347 32 197-1 Hpv- COVER 1

15 9670051008 VEUbE“ Ik M5X10 HEXAGON SOCKET BOLT M5X10 2

16 9410402008 AZ22goavEey 4%20 SPRING PIN 4X20 &

17 5347 32 111 EVREFRR FEEDING SCREW 1

18 5347 32 150 NS=Fhlbh™1 b VERTICAL GUIDE 1

19 5347 32 113 IWEE R CENTER GUIDE 1

20 9648051214 #2023 M5X12 SMALL FLUSH HEAD SCREW M5X12 3

21 5347 32 160 A“=FhlbhA™1F» VERTICAL GUIDE 1

22 5347 32 115 RO~ SHYE SENSOR BRACKET 1

23 9670040508 VYRR IE M4LXE HEXAGON SOCKET BOLT M4X5 ?

24 99103009 TJPINY~toY¥=- E32-D11 FIBER SENSOR E32-D11 1

25 9670052008 VYRR IS M5X20 HEXAGON SOCKET BOLT M5X20 4

26 9716050014 Eo8%h%r M5 PLAIN WASHER M5 4

27 5330 32 563 AN Py GUIDE 2

28 5340 53 312 ho- COLLAR 4

29 5347 22 116 Fr—-2 CHAIN 2

30 5347 32 141 FVAEPE FEEDING SCREW 2

31 9716040014 ESvavR M4 PLAIN WASHER M& [

32 9710040008 N*2Y%HA%Rr M4 SPRING WASHER M4 8

33 9642040814 FARIx3N M4LXS SMALL PAN-HEAD SCREW M4X8 8

34 5347 32 114 ANG =t~ SPACER 1

35 9670050808 VEUbE®ILF M5X3 HEXAGON SOCKET BOLT M5X8 2

67



53471 330

2o a S
SECTION NUMBER

ol

SECTION

I7NR LI

AIR VALVE

® @ 7
e —- %
©

&
%3

Y Y ¢

® @ ﬁ@ ® @mwao
SR S

o )

\ W \
) & & (X
& W&Ma%ww ®r@;-.Mglﬁimnu
WA . B @
) s )} ﬁv @9 @ @9

3
o
o

68



k7Y a vES

hNY ALY N »
PN LT :;C{F%N smorion  uMpER L3472 330 ]
AIR VALVE Kow— O EFS L TESEL S0, IR BRI LT TN,
The dimension of the parts marked with a % differ depending on the press serial
nunker. ¥hen ordering parts, please inform us of the press serial number.

M aEFEERRT ™ BEEY/ componenT parts RORT NAME s
1 90906008 PYUNAZEL GZ46-K~-02 PRESSURE GAUGE GZ46-K-02 2
2 92303017 FPyJ° D40-5025 CAP 040-5025 3
3 92303018 /7% 021-5425 KNOB 021-5425 3
4 5347 33 311 Ne =zl PANEL 1
5 94670051008 YEwkEcIbE M5X10 HEXAGON SQCKET BOLT M5X10 19
6 9642040614 FTARIRIY MAXO SMALL PAN=-HEAD SCREW M&4X6 6
7 9710040014 N2 hvhzr M4 SPRING WASHER M4 6
8 5347 33 211 INSHYUL BRACKET 2
g 90911071 NezAYF TTHOZ PANEL TOUCH TTHGZ 2

10 91235 AAFATLHES 174" ELBOW 1/4" 1

11 91101035 F-AZWIC HOSE NIPPLE HN-101-1/4X%X12.7 1

12 91211 Hh=ANNTFY 16 HOSE BAND 16 P

13 5347 33 134 fi-A 10X16X30{) HOSE 10X16X300 1

14 95151 F=7%LI327° 3334 CABLE CLAMP 3334 5

15 921101017 HF-AZYI°Wl 12.7X3/8 HOSE NIPPLE 12.7X3/8 2

16 91101059 F-AY TL-10 JOINT TL-10 3

17 90911026 Fi=-AZWI° PT3/8X16 HOSE NIPPLE PT3/8X16 3

18 91213 F=ANY2FN 19 HOSE BAND 19 4

19 5347 33 214 ALt SPINDLE 2

20 9684050608 PARD™ MSX6 SET SCREW M5Xé6 2

21 5300 17 116 ANY - COVER 2

22 5290 17 115 A2 uo» SPRING 2

23 5340 17 112 AL MM SPINDLE 2

24 5290 17 111 A VALVE 2

25 5347 33 212 AP BRACKET 2

26 9410302008 AJeyogvgey 3X20 SPRING PIN 3X20 2

27 5347 33 135 fi—A 15X22X450 HOSE 15X22X450 1

28 971005008008 NW2RE™ANR M5 SPRING WASHER M5 [

29 9642051014 Tav2xI" M5X10 SMALL PAN-HEAD SCREW M5X18 6

30 5347 33 213 INSHYL BRACKET 1

31 5347 61 791 B y1-4 VOLUME 1

32 91190 F-ANYSEY 13 HOSE BAND 13 4

33 5347 33 133 h=A 8X13.5X1550 HOSE 8X13.5X1550 1

34 5347 33 116 F2-7% TUBE 1

35 90911073 AbL-F BVND-P48BGT STRAIGHT BVND-P488GT 2

36 5347 33 121 A EEL BRACKET 1

37 9670061008 YW RENLE M6X10 HEXAGON SOCKET BOLT M6X10 2

38 90911074 oWIFYEF GMM-48 LOCK NUT GMM-48 2

39 95152 F=2%W2527° 3307 CABLE CLAMP 3307 2

40 20911015 “W7°0l R3/8XR3/§ NIPPLE R3/8XR3/8 1

41 9670064508 VyYbhitlbhk M6X45 HEXAGON SOCKET BOLT M6X45 2

42 90903083 —WI7°%l GWS6-6 NIPPLE GWS6-6 1

43 90911072 FIUoN“LIy CB4V-1 CHECK VALVE CB4v-1 1

44 5347 33 115 J%L=f PLATE 1

45 9648051014 ¥$3320% M5X10 SMALL FLUSH HEAD SCREW M5X10 3

46 5347 33 111 7°L~-b PLATE 1

L7 5347 33 114 F1=-O% TUBE 1

48 5347 33 113 Fi1-0% TUBE 1

49 5347 33 112 Z%a92 BLOCK 1

50 9670050808 Yiurhtlbh M5X8 HEXAGON SOCKET BOLT M5X8 1

51 5347 33 132 fi=A 8X13.5X250 HOSE 8X13.5X250 1

52 91238 Hi=-AZW72%0 174" HOSE NIPPLE 1/4" 1

53 5347 33 131 h-A 15X22X210 HOSE 15X22X210 1

54 90911017 “WJo°%l R3/8X9 NIiPPLE R3/8X¢% 2

69



53477 340

73 BB
SECTION NUMBER

g

SECTION

7-{_9\\_0‘\!5'-.\\9}.\\97\\

FEEDER HEAD DRIVE

70



SECTION SECTION NUMBER
Hw—2 QBRI MFLOTESRE IS, EXFCERREMEL TSN,

The dimension of the parts marked with a % differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

L LAY TRV ISE SR | 534712 340__

FEEDER HEAD DRIVE

No %EE?E ggETmm %E%%/COMPONENT PARTS ﬁART NAME ﬁ%
5347 34 120 N9 2% ASSY HOUSING ASSY 1
53,54,58
5347 34 130 FASEL2RIY ASSY ADJUSTMENT SCREW ASSY 1
3-5
5347 34 140 TYE ASSY NUT ASSY 1
24,25
T 9670063008 YEWRRYLE M6X30 HEXAGON SOCKET BOLT M6X30 [
2 5347 34 115 AT - STAY 1
3 5522 34 231-2 WI= GRIP 1
4 9410402008 AZeunanien 4X20 SPRING PIN 4X20 1
5 5347 34 131 FASE1RIM ADJUSTMENT SCREW 1
6 5347 34 116 Ar=3AN LABEL 1
7 5344 35 462 AR RN = GUIDE BAR 1
8 5344 35 464 PAL P BLOCK 2
9 9684050508 FARDY M5X5 SET SCREW M5X5 4
10 9660080014 Fub M8 HEXAGON NUT M3 1
11 5290 29 311 nYar- WASHER 1
12 5347 34 211 7%ou? BLOCK 1
13 9670061008 YEYRtIbE M6X10 HEXAGON SOCKET BOLT MéX10 1
14 5562 57 415 nYsP— WASHER 1
15 9670062008 YEYRRtILh ME6XZ20 HEXAGON SOCKET BOLT Mé6X20 &
16 5347 34 117 AT = STAY 1
17 5347 34 113 INShHYp BRACKET 2
18 5722 76 164 AN =Y SPACER 2
19 5347 34 117 ARYE® S5TUD P
20 90679 ¥SINNr L12 CONED DISC SPRING L1°2 1
21 5322 53 432-~1 E°o PIN 1
22 5347 34 114 Un® - LEVER 1
23 9670063508 VEYbE*bE MO6X35 HEXAGON SOCKET BOLT M6X35 2
24 5347 34 141 TYb NUT 1
25 9412302000 Afa%E°0 3X20 PARALLEL PIN 3X20 1
27 5347 34 118~3 J%559h BRACKET 2
28 5347 34 119 TVS3HYL BRACKET 2
29 9670083008 vEYRnarbE M8X30 HEXAGON SOCKET BOLT M3X30 &
30 5290 29 313 YsP- WASHER 4
31 92670083508 VEYRRYIbE M8X35 HEXAGON SOCKET BOLT M8X35 4
32 5347 34 132 v avag BLOCK 1
33 5347 34 133 280 LABEL 1
34 96472042514 FTARIRIN MENZ2S SMALL PAN-HEAD SCREW M4X?P5 2
35 9710040008 NY2YVHNR M4 SPRING WASHER M4 2
36 98305002 ATYF D&DTASZZN SWITCH D4DTA3EN 1
38 9711060008 YIANR 6 CONED DISC SPRING 6 2
39 5664 73 641 PAFFELE BRACKET 1
40 5300 54 332 ho— COLLAR 2
41 98945011 FedMLIY5 MY CM12 CABLE GROUND CM12 1
42 9410400808 AJCUDIMEC L 4X8 SPRING PIN 4X8 2
43 5347 34 152-1 22259t BRACKET 1
44 9716060014 Co8%h“2 Mé PLAIN WASHER M6 8
45 9721040008 E-Yo2Y E-4 E-RING E-4 4
46 9670061208 JEWbitlbh MOX12 HEXAGON SOCKET BOLT M6X12 A
47 5347 34 155 Eeo PIN 4
48 5347 34 154 ARM - COVER 1
49 9410503008 A7y ovten 5¥30 SPRING PIN 5X30 2
50 5347 34 122 FRTRE ) H AL v UNIVERSAL JOINT 1
51 5347 34 153-1 #An“- COVER 1
52 5347 34 151-1 27%349tb BRACKET 1
53 90315 wv=-pavpPYoon 600322 BALL BEARING 6003772 2
54 5347 34 121 NoI™ o HOUSING 1
55 9670061608 YEYbE*Ibh MEX16 HEXAGON SOCKET BOLT M6X16 6

71



R RISV TR

FEEDER HEAD DRIVE

e T I
SECTION

Ev—7 ORI, WHRSLENRR A, EXIEC SRR LTSN,
The dimension of the parts marked with a % differ depending on the press serial
number. %hen ordering parts, please inform us of the press serial number,

Y S
SECTION NUMBER

| 53472 340 |

L=}

N £RFe/PEi ™y BEEE/ . oMmPoNENT ParTs Mo Tl VAME e
56 5347 34 123 57k SHAFT 1
57 90900 £~ 5X5X16 KEY 5%5X16 1
58 9723350008 C-Yyua“ (=35 C-RING C-35 1
59 5524 53 142 nYaP- WASHER 1
60 9684060608 FARDY™ M6X6 SET SCREW M6X& 2
61 90106037 B2\, 50S5M1000 TIMING BELT 150s5M1000 1
62 5347 26 118 BAZDIN]Om i) TIMING PULLEY 1
63 5330 23 113 oYoP- WASHER 1
64 9670061014 vyEYRHRYIbF M6X10 HEXAGON SOCKET BOLT M6X10 1
65 5347 34 111=~3 AWPYWAN-p™ HEAD GUARD 1
66 5520 74 114-1 L2228 b (z1I%) LABELCENGLISH) i
67 90700 Urwh M8 U-NUT M8 1
68 5344 54 913 e SPACER 1
69 9670052008 YEYbrhEYIbE MS5X20 HEXAGON SOCKET BOLT M5X20 1
71 9670065008 YyEWhE“ILE MOX50 HEXAGON SOCKET BOLT M6X50 4
72 5347 34 157 Hi-A HOSE 1
T4 B5347 34 156-1 FRSHYL BRACKET 2
75 5330 88 2361 ho- COLLAR Z
T6 5344 52 513 ANG =i - SPACER 2

72



13



534712 345

o3 rBS
SECTION NUMBER

2ig

SECTION

TA-aN =AY

FEEDER HEAD

74



JL =R =AW RS ey g LA = | 53477 345 I

SECTI]ON SECTICN NUMBER
FEEDER HEAD CAPTALI bl s g SR o A
number. When ordering parts, please inform us of the press serial number,
N seEe/Phirir™n  BREE/component ParTs MRl NAME ik
5347 34 510 P-4 ASSY ARM ASSY 1
L1 ,45,46,48,65,66
5347 34 520 ?-4L ASSY ARM ASSY 1
L5,46,48,66
5347 34 540 hé ASSY CAM ASSY 1
63,89
5347 34 550 h& ASSY CAM ASSY 1
63,86,87
5347 34 580-1 -4 ASSY FRAME ASSY 1
31,52
5347 34 610 H$23320YPY ASSY SUCTION HEAD ASSY 1
76,77,80,81
5347 34 620 YIL3INYEY ASSY SUCTION HEAD ASSY 1
76,77
5347 34 630 HilhE" =~ ASSY HOLDER ASSY 1
95,96
5347 34 640 J°L-F ASSY PLATE ASSY 1
104,105
5347 34 670 N“9a27°L=-F ASSY BACK PLATE ASSY 1
106,114
5347 34 680 DP7F ASSY SHAFT ASSY 1
58=-60
5347 34 710 P-4 ASSY ARM ASSY 1
12,21
5347 34 740 JAML ASSY NOZZLE ASSY 2
98,99
5347 34 760 7°L-bF ASSY PLATE ASSY 1
39,63
5347 34 770 bn®= ASSY LEVER ASSY 1
71,72
5347 34 780 P-4L ASSY ARM ASSY 1
21,35
1 9652051014 FZA323% MSX10 SMALL TRUSS SCREW M5X10 9
2 5347 34 812 hne- COVER 1
3 5347 34 811 AT COVER 1
4 90904100 DIN 1273~ DIN CONNECTOR 1
5 5347 34 586 YT AN LY SOLENOID VALVE 1
6 9672084014 gVazs bk MEX4AD HEXAGON HEAD BOLT M8X40 4
7 9670062008 YEYRRMILE MEX20 HEXAGON SOCKET BOLT M6X20 3
8 5347 34 544 ARDEM STAND 2
Q@ 5347 34 683 24559 BRACKET 2
10 9670062508 YHYpkhEtcbh MEX25 HEXAGON SOCKET BOLT M6X25 6
11 9715060014 E29%hve Mé PLAIN WASHER M6 3
12 5347 34 711 Pl ARM 1
13 5347 34 591-1 7JL-4 FRAME 1
14 91331052 ArUYN® -fiv bk MsSB8-10 BOLT MSBS-10 4
15 9670061608 YHYRECILE M6XT6 HEXAGON SOCKET BOLT M6X16 14
16 9670064508 PERL T HEXAGON SOCKET BOLT M&X45 2
17 90206 HR=-LACPYDIN (201121 BALL BEARING 620171 2
18 97171206000 TN hYr M12 CORRUGATED WASHER M12 2
179 5330 23 113 gYIP- WASHER 2
20 5347 34 813-1 AN~ COVER 1
21 5512 47 117 AN N BUSHING 2
22 90371 AZ2ARIYIP=- AS1101 THRUST WASHER AS1101 2
23 9722120008 C=4yoa™ ¢-12 C-RING C-12 1
24 9410602008 AZeHooavkey 6X20 SPRING PIN 6X20 2
25 90351004 DL740P- KRVI3LLH CAM FOLLOWER KRVI13LLH 1
26 5347 34 573 né CAM 1
27 710050008 nexYhAv gz M5 SPRING WASHER M5 1

75



PEET REESTTE

FEEDER HEAD

Y g
SECTION

dw—s OGS, BHOLIcdESBEL A D, ENEEET el LT EEn,
The dimension of the parts marked with a ¥ differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

Iy a S
SECTION NUMBER

| 53471 345

W §%E§§ gEETMN BEEH PART NAME {EE

& b HEES/ COMPONENT PARTS M iy
28 9660050014 FTYF M5 HEXAGON NUT M5 1
29 90315 =N PULTY 6003727 BALL BEARING 600377 2
20 9670063008 YEYbrEYIF MEX30 HEXAGON SOCKET BOLT M6X30 5
31 5347 34 581-1 =4 FRAME 1
32 9723320008 C~UYuo% C-32 C-RING C-32 1
323 90504 o-yuon p-5 0~RING P-5 1
24 5347 34 613 hi-A 8X12X205 HOSE 8X12X205 1
35 5347 34 790 P-4 : ARM 1
26 5347 34 527 IVSHYhE BRACKET 1
37 5347 34 526 RIMITINR SPRING 1
38 5347 34 511 27 b SHAFT 1
39 5347 34 761 7°L-F PLATE 1
40 5347 34 528§ TVSHEYL BRACKET 1
41 90337010 DUIZ*Wu2 MB1625-24FDU DU BUSHING MB1625-24FbU 2
42 90473 h&L7407- KRVI16LL CAM FOLLOWER KRV1I6LL Z
43 5347 34 515 NAAZZRY9RAT Yo" SPRING 1
44 5521 57 444 ARYPY STUD 1
45 S5347 34 521 P-4 ARM 1
46 5347 34 524 wYA BOSS 1
47 9660060014 TYE M6 HEXAGON NUT Mé 2
48 5347 34 523 P~LESA ARM BOSS 1
49 9717140000 TIHENHY R M14 CORRUGATED WASHER M14 1
50 9723350008 C=1Jou7% (=35 C-RING C-35 1
51 9684080808 FAZ2™ MB8XS8 SET SCREW M8X& 1
52 5347 34 583 IibH™ ELBOW 1
53 5290 29 315 FARS- LOCK COLLAR 1
54 9684050508 FAZRD® M5X5 SET SCREW M5X5 4
55 90351019 hiaZxoFP- KRVZ22LL CaM FOLLOWER KRVZZ2LL 1
56 90950 TAY IRTO0X14X12 INNER RING IRTOX14X12 1
57 9660100014 7Yt M10 HEXAGON NUT M10 1
58 55272 34 231-2 WIZ GRIP 1
59 9410402008 AFoHLavEe s 420 SPRING PIN &4X20D 1
600 5347 34 681 D¥7b SHAFT 1
61 5347 34 543 hqgyo BLOCK 1
62 5347 34 682 L=} PLATE 9
63 9412601500 ATIDE?D 6X15 PARALLEL PIN 6X15 ]
64 5300 59 134 FANS = LLOCK COLLAR 1
65 90336006 2%wW51 80F-0808 BUSHING 80F-0808 2
66 5347 24 527 PLihYA ARM BOSS 1
67 5347 34 570 NI TYE HEIGHT CONTROL FOOT 1
68 5347 34 514 2% AN R SPRING 1
69 5347 34 512 SP7b SHAFT 1
70 9710060008 N2 Hvr M6 SPRING WASHER M6 1
71 9410603208 AZCUDONES L 6X32 SPRING PIN 6X32 1
72 5347 34 771 L™= LEVER 1
73 5347 34 536 FpPWI° CAP 2
74 5347 34 5372 CeAFD PISTON 2
75 5347 34 533 PYLLZATILNM R SPRING 2
76 5347 34 622 NoovLan HOQUSING Z
77 5347 34 621 bR - HOLDER 1
78 5347 34 531 YEEEN, SUCTION 2
79 92504025 aINL8YhH~ RUBBER SUCKER 2
79 92504026 INLYR=-(DAHNZ3%) RUBBER SUCKER(FOR THIN PAPER) 2
80 5347 34 611 %3549 PLUG 2
81 5347 34 612 ThH® ELBCOW 1
83 5347 34 564 JeL=F PLATE 1
84 91705003 TzgvhaYR C112-L6 WAVE WASHER C112~Lé6 3
85 5347 34 560 JoL=F PLATE [
86 9412603000 AI9E°D 6X30 PARALLEL PIN 6X30 1

76



TL=BS =AY P

FEEDER HEAD

TV s
SECTION

R w—r QMG WEFT & CTERPRE b, HENECRBREMEL TSN,
The dimension of the parts marked with & x differ depending on the press serial
number. ¥hen orderiag paris, please inform us of the press serial number.

yy s vES

| 53471 345
SECTION NUMBER

Ne %é%?g SEETMM %Egg COMPONENT PARTS &ART NAME @g
87 5347 34 551 B CAM 1
88 5347 34 542-1 RLIMD CAM SHAFT 1
89 5347 34 541 hb CAM 1
90 5347 34 663 PUDIZITINN R SPRING 2
91 9642030814 FANI2IY M3X8 SMALL PAN-HEAD SCREW M3X38 2
92 9710030008 NM Y™™ M3 SPRING WASHER M3 2
93 99103014 FP2INN-£oY~ EE-SX771A FIBER SENSOR EE~SX771A 1
94 5347 34 665 IN3H5UE BRACKET 1
95 5347 34 631 s - HOLDER 1
96 5347 34 632 JAM NOZZLE 2
97 5347 34 633 PUSLIALINNR SPRING 2
98 5347 34 741 JAN NOZZLE 2
99 9410161208 AZeNLoNERPL 1.6X12 SPRING PIN 1.6X12 2
100 90507 0-4oo% p-14 O-RING P-14 2
101 5347 34 635 JIv KNOB 2
102 9721100008 E-Uy2% E-10 E-RING E-10 1
103 9648051614 #3222% M5X16 SMALL FLUSH HEAD SCREW M5X16 3
104 5347 34 641 2°L=F PLATE 1
105 5347 34 642 Eeo PIN 2
106 5347 34 672 Zlh® ELBOW 2
107 5347 34 673 hi-A 8X12X135 HOSE 8X12X135 1
108 5347 34 652 ke PIN 2
109 5347 34 661 gYhe ROD 1
110 5347 34 731 FaseLRoM ADJUSTMENT SCREW 2
111 92303018 /% 021-5425 KNOB 021-5425 2
112 92303017 ¥rY7° 040-5025 CAP D40-5025 2
113 5347 34 651 £ PIN 1
114 5347 34 671 n“uza°L-t BACK PLATE 1
115 9670061408 VYoUrhitibh M6X14 HEXAGON SOCKET BOLT Mé6X14 1
116 5347 34 751 ALY VALVE 2
117 9717120008 TEHRHENR M12 CORRUGATED WASHER M12 2
118 5290 29 312 nYvP- WASHER 2
119 9723190008 C=Noo™ c-19 C-RING €-19 2
120 98949011 Y3z 021-4425 KNOB 021-4425 2
121 98949010 FPUZ° 040-4025 CAP 040-4025 2
122 5347 34 674 2% LABEL 1
123 5347 34 675 SN LABEL 1
124 9721030008 E-UDP" E-3 E-RING E-3 4
125 9716040014 E39™A“r M4 PLAIN WASHER M4 4
126 5347 34 694 ANTPYECD GUIDE PIN b4
127 5347 34 693 911b WEIGHT 2
128 5347 34 692 ARYN® - STOPPER 2
129 5347 34 691 INSHYUE BRACKET 2
130 9642040814 FAvJx9Y MLXS SMALL PAN-HEAD SCREW MA4XS8 4
131 9710040008 NMRYVpvR ML SPRING WASHER M4 4
132 5347 34 695 2°b=-b PLATE 2
133 5347 34 698 UF-f- RETAINER 2
134 5290 32 217 Y3z KNOB 2
135 9670041608 YEUPHYILE M4AX16 HEXAGON SOCKET BOLT M4X16 2
136 5347 34 555-1 JR™ NOZZLE 1
137 5347 34 557 J°L-F PLATE 1
138 5347 34 556 PAFEE S BRACKET 1
139 9684040408 FAz9Y M4X4 SET SCREW M4X4 1
140 5347 34 552 AT = STAY 1
141 5347 34 554 ARUUNS =T1T0% - STRIPPER FINGER 4
142 9671050808 TAEOVEYRENILE M5X8 HEXAGON SOCKET BOLT M5X38 &4
143 9716050014 E3f“n™z M5 PLAIN WASHER M5 b4
144 5347 34 720 JF-1= RETAINER 2




J{-tva-3-

FEEDP ROLLER

g~
SECTION

€7 a &S
SECTION NUMBER

23477 350

78




71-

Py a-5-

FEED ROLLER

R Iy Ve YT
SECTION SECTIOCN NUMBER
Hw—r OIS, R TEMRE S e, SIS RR LT XN,

The dimension of the parts marked with a x differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

| 53472 350 |

No. 5‘%}:}%3 BAnT e %%%%/cowowm PARTS lo o NAME 6@%
5347 35 140 1=k 0-5- ASSY FEED ROLLER ASSY 2
12,15,62-67,82,83,89~92
5347 35 170 J1-F%0-%-~ ASSY FEED ROLLER ASSY 1
15,62,63,69,82-84,89-92
5347 35 180 to¥- ASSY SENSOR ASSY 1
5-18,20-30
5347 35 240 NOIN TN ASSY HOUSING ASSY 1
49,51,52
5347 35 250 NIz ASSY HOUSING ASSY 1
) 49,51
1 5347 35 133 A KNOB &
2 5347 35 134 S BOLT 4
3 5347 35 135 R GUIDE 2
4 5347 35 136 ANTRY GUIDE 2
5 96700463008 YEYRETLE M6X30 HEXAGON SOCKET BOLT M6X30 2
6 5347 35 190 INSHYL BRACKET 1
7 9721040008 E-Jo7% E-4 E-RING E-4 1
8 5347 35 2140 s - LLEVER 1
9 5486 37 136 AFCYoIa™ SPRING 1
10 5347 61 792 ATYF SWITCH 1
11 9716020014 C3yvhavar M2 PLAIN WASHER M2 2
12 9642021214 FARIRIN M2X1?2 SMALL PAN-HEAD SCREW MZ2X12 2
132 5663 27 215 AZCYan SPRING 3
14 97160600174 ESH2AYNR M6 PLAIN WASHER M6 2
15 9721050808 E~NJ2% E-5 E-RING E=~5 8
16 5347 35 226 U SCREW 1
17 5347 35 195 hne- COVER 1
18 9642051214 FAWIRIN MEX12 SMALL PAN-HEAD SCREW M5X12 A
19 5347 35 181 2% LABEL 1
20 9660050014 TUHF M5 HEXAGON NUT M5 2
21 5347 35 227 A SCREW 1
22 5347 35 214 A2 yuon SPRING 1
23 5347 35 225 RIW SCREW 1
24 5347 35 2272 Cez PIN 1
25 90204 wv=unavpisen 600122 BALL BEARING 600122 1
26 5430 52 415 EFHZWANR PLAIN WASHER 1
27 5347 35 196 ce PIN 1
28 5347 35 220 biA» - LEVER 1
29 9710060008 NANRENANR M6 SPRING WASHER Mé& 5
30 9660060014 TUE M6 HEXAGON NUT Mé A
31 90669 Utrwhb M3 U=-NUT M3 1
32 5354 61 765 DIV ES SOLENOID 1
23 9470031608 YHEYREMLF M3X16 HEXAGON SOCKET BOLT M3X1é 1
34 9670061208 YHEYRENLE MOX12 HEXAGON SOCKET BOLT MéX12 2
25 9716060008 E292“h™R Mé& PLAIN WASHER Mé 3
26 5347 35 139 PR PLATE 1
37 9670030808 VEYREYILF M3IX8 HEXAGON SOCKET BOLT M3X8 4
38 9721070008 E~-Yuon £~7 E-RING E-T7 1
29 5290 29 313 QYLP- WASHER 1
40 5347 35 138 I3/ LINK 1
41 5347 35 130-1 oo LINK 1
42 5347 35 128 ho- COLLAR 1
43 5347 35 127 £e PIN 1
44 9670063508 YEYERERMILF MEX35 HEXAGON SOCKET BOLT M&X35 1
45 90473 he7#4#07- KRVI16LL CAM FOLLOWER KRV16LL 1
46 5347 35 231 hLabn® - CAM LEVER 1
47 5722 76 152 RIW SCREW 1
48 96700362008 VEYREM I E MeX20 HEXAGON SOCKET BOLT Mé6Xx20 2
49 90336006 Jvwni 80rF-0808 BUSHING 80F-0808 2

79



N T “3&‘:/ Ve tﬁygyﬁ%
J1-Fvg-3 krvay cnoriom ppg L 534672 350 |

FEED ROLLER kv —y Offf R HES & RTERSRE B, BN ERSIUE L € (13,
The dimension of the paris marked with a % differ depending ¢n the press serial
mumber. ¥hen ordering parts, piease inform us of the press serial number.

No S?S-J‘:'F%%E }S’EETNQD{ ’&Bé:'a%‘?fﬁ PART NAME {Ej#{

g 5 1l kS, COMPONENT PARTS No Q7ty

50 9670062508 YEUbETLE MOX25 HEXAGON SOCKET BOLT M&XZ5 4

51 5347 35 241 NoInN o™ HOUSING 2

52 90598 %9352 puUB08&1D BUSHING DUBDO810 1

53 5722 29 169 2-L3UIP- SEAL WASHER 1

54 5347 35 120 J02F7123A FRONT FENCE 1

55 5290 21 521 AZCyogn SPRING 1

56 5290 51 822 N 2hy SPRING STUD 4

57 5347 35 132 Ao gn SPRING 1

58 5290 51 732 N 2hy SPRING STUD 1

59 5347 35 124 LW - LEVER 1

60 90337011 DUZ¥WZ2 DUF1820-26 DU BUSHING DUF1820-26 2

61 5347 35 123 97 SHAFT 1

62 9670062208 YyWkHE“ I M6X22 HEXAGON SOCKET BOLT Mé6XZ2?2 4

63 5347 35 171 72227° CLAMP 4

64 5347 35 141 NoI“In HOUSING 2

65 5347 35 142 il o BOLT 2

66 5347 35 145 h2- COLLAR 2

67 90981 ¥ontx L5 CONEDP DISC SPRING L5 2

68 9410402208 AFCUYogvEes 4X22 SPRING PIN 4X22 1

69 5347 35 172 N FANEA HOUSING 1

70 5347 35 152 JeS559b BRACKET 1

71 5430 51 127 ho- COLLAR 1

72 9684060608 FARDIY MEXO SET SCREW M6X6 1

73 9642042514 FANIRIN M4L&X25 SMALL PAN-HEAD SCREW MA&XZ25 2

74 9710040008 NH Y Hve M4 SPRING WASHER M4 2

75 98305002 ATYF D4&DT1A3ZN SWITCH D4D1A32N 1

76 9670051008 YoWbRE©bE M5X10 HEXAGON SOCKET BOLT M5X10 4

77 9711050008 ¥on"xr 5 CONED DISC SPRING 5 P4

78 5342 75 115 J° L=k PLATE 1

79 5347 35 125 TWh- KICKER 1

80 90351004 NL74a?7=- KRVI3LLH CAM FOLLOWER KRVI3LLH 1

81 9710050008 A“RYTp 2 M5 SPRING WASHER M5 1

82 5347 35 146-1 E° PIN 3

83 5347 35 143 P-4 ARM 3

84 5521 65 125 rYALFVA SPRING 1

85 5347 35 151-1 P-4 ARM 1

86 98945011 7MWY 30Y CM12 CABLE GROUND CM12 1

87 9410400808 AU IvEe s AX8 SPRING PIN 4X8 2

88 5347 35 126 A7 g™ SPRING 1

89 5480 56 138 QVoP- WASHER [+]

90 5347 35 144 ov7h SHAFT 3

91 5330 35 330-1 op-5- ROLLER 3

97 903301005 L NP A BALL BEARING 60017ZZPS2K 3

94 5330 21 664 ARYNC ~ STOPPER 1

80



81



53471 355

L3 B
SECTION NUMBER

toias

SECTION

7,{_9\\_;“\\“]-.\\

FEEDER BOARD

82



7.{_9\\ _m\\_ '\\\

FEEDER BOARD

gV
SECTION

For—y QR BECLETEBRE D, B TEETREE LT s,
The dimension of the parts marked with a % differ depending cn the press serial
number. Fhen ordering parts, please inform us of the press serial number.

IV e VS
SECTION NUMBER

| 53477 355

34 9670051008

Yoybsr e M5X10

HEXAGON SOCKET BOLT M5X10

No &hﬁ?g EEETMM %ﬁ%ﬁ COMPONENT PARTS ﬁART NAME @ﬁ
5247 35 270 AFVUbto-3- ASSY SKID ROLLER ASSY 2
30,37,38,52-59
5347 35 280 A¥YbYp-5- ASSY SKID ROLLER ASSY 2
30,37,38,52-59
5347 35 320-1 #“~-h“ ASSY BOARD ASSY 1
29,30,53,73,80~82,-84.,85
5347 35 360 T-7°0-5- ASSY TAPE ROLLER ASSY 1
26-28
5347 35 390 AYTRY ASSY GUIDE ASSY 1
2,48,70-72
5347 35 410 AFYbro-5- ASSY SKID ROLLER ASSY 1
30,37,38,52-59,126
5347 35 420 AFYrtp-5- ASSY SKID ROLLER ASSY 1
30,37,38,52-59,127
5347 35 440 g=-2=- ASSY ROLLER ASSY 1
96104
5347 35 450 NSOV TN ASSY HOUSING ASSY 1
93,594
5347 35 460 NoI“ 2% ASSY HOUSING ASSY 1
93,97
5347 35 620 g-5- ASSY ROLLER ASSY 1
99,115,117,118
5347 35 7140 AT~- ASSY STAY ASSY 1
11,16-18,21-23
1 9670051208 YEUrstlbE M5X12 HEXAGON SOCKET BOLT M5X12 17
2 9660030014 TYb M3 HEXAGON NUT M3 4
3 9710030008 A r¥YHNR M3 SPRING WASHER M3 2
4 5347 35 715 TINS5 BRACKET 2
5 9670034008 VEYRRNILE M3X40 HEXAGON SOCKET BOLT M3X4D 2
6 5347 35 722 F4S59p BRACKET 1
7 5664 53 627 ARYp™ STUD 2
8 9716080014 Eo¥“h*z2 M8 PLAIN WASHER M8 3
9 5347 35 721 IRSHYL BRACKET 1
10 9721680008 E~-U2Z" E-8 E-RING E-~8 6
11 9410302008 AZeysanegey 3X20 SPRING PIN 3X21 2
12 9716030014 EZ#“hv e M3 PLAIN WASHER M3 4
13 5664 26 740 Eeo PIN 2
14 90902068 IFP-UsAN - AIR CYLINDER SMD2-X-DB-10-10 2
15 90903052 ZU7°1 GWS-4-M5 NIPPLE GWS-4-M5 2
16 5347 35 713 P27t SHAFT 1
17 5340 52 519 AFe N SPRING 2
18 5347 35 714 koo PIN 2
19 5347 35 723 AZYp™ STUD 1
20 9410602508 ATPYDIVE"Y 6X25 SPRING PIN 6X25 2
21 5347 35 712 2v7+h SHAFT 1
22 5347 35 711 AT- STAY 1
25 9410301208 A7 yponESy 3X12 SPRING PIN 3X12 2
24 5290 87 324-1  Fih5- LOCK €OLLAR 2
25 9684050508 FARIY MSX5 SET SCREW M3X5 4
26 90318 fY =AY PYSIY 60872 BALL BEARING 60877 2
27 5347 35 362 a7k SHAFT 1
28 5347 35 361 -5~ ROLLER 1
29 9660050014 TYb M5 HEXAGON NUT M5 24
30 9710050008 N“zivpva M5 SPRING WASHER M5 24
31 5347 35 716 INSHUb BRACKET 1
32 5347 35 717 2 55Ut BRACKET 1
33 5344 75 7671 &b BOLT 1
2
1

35 5347 35 265

JoL=F

PLATE

83



7.{_9\\_3“\\_]\\\

FEEDER BOARD

wH Y a s
SECTION

Pgv—r OB MECLETESEL S e n, EXEF i REREME LTS,
The dimension of the paris marked with a % differ depending on the press serial
mimber. When ordering parts, please inform us of the press serial number.

e rHES

| 53472 355

SECTION NUMBER

o, §%2§§ g%ETmN o] PART NAME yiikd
& o %S/ COMPONENT PARTS M 0,

36 5347 35 264 AFUbRg=5-n*- SKID ROLLER BAR

37 5430 36 622-1  #lLar- HOLDER

38 90741 JNERIE M5XI0 KNOB BOLT M5X10

39 5347 35 371 FaoeLmt b ADJUSTMENT BOLT

40 5347 35 372 PEAFLFLY BRACKET

41 9670084008 VEYRHNLE MEBX 4D HEXAGON SOCKET BOLT M8X40

42 9660060014 TUF M6 HEXAGON NUT Mé

43 9410502000 AJ°UyonEey 5X20 SPRING PIN 5X20

44 5290 32 452 Y= KNOB

45 5330 35 551-2 UF-3-797 RETAINER HOOK

46 5347 35 393 YF == RETAINER

47 5330 35 552 2°L-t PLATE

48 9710030014 N R¥vpvz M3 SPRING WASHER M3 1

49 9642030614 FARIRI™ M3X6 SMALL PAN-HEAD SCREW M3X6 1

50 5347 35 392 Ur-4- RETAINER

51 5347 35 373 4S5yt BRACKET

52 9672051014 o¥vAg%" L M5X10 HEXAGON HEAD BOLT M5X10
53 9716050014 EZ A" M5 PLAIN WASHER M5 1
54 5430 36 623-1  AbRYn©- STOPPER

55 5347 35 380 g-5-7-4 ROLLER ARM

56 90218 v =-lpArpPys2™ 6002 BALL BEARING 6002

57 5430 24 131 Y- WASHER

58 9710060008 NNRYWONR M6 SPRING WASHER M6

59 9662060014 TYL M6 HEXAGON NUT M6

60 96700518038 YEUREYILE M5X18 HEXAGON SOCKET BOLT M5X138
61 5347 35 261 INSEYE BRACKET

62 5347 35 266 AbYne - STOPPER

63 5340 82 264 E° PIN

64 9684061008 FAzI™ M6eX10 SET SCREW M6X10

65 5347 35 263 fi*A BOSS

66 9670062208

YrUbm b M6X22

HEXAGON SOCKET BOLT Mé6X22

67 5332 58 619

ASYE™

STUD

68 9684060608

FARDN M6X6

SET SCREW M6Xé6

69 5347 35 262 AT~ STAY

70 9642030514 TARIRIN M3X5 SMALL PAN-HEAD SCREW M3X5
71 5347 35 391 =1~ RETAINER

72 5430 36 711 NF-3-792 RETAINER HOOK

73 5347 35 321

ASTECASGFS

SLIDE BED

74 9670051001

VEYURKTILF M5X10

HEXAGON SOCKET BOLT M5X10

75 5347 35 561

PPN

BRACKET

76 99103020

P10 -£5%-E32-DC200E

FIBER SENSOR E32-DC200E

77 9670050608

YHYbENEE M5X6

HEXAGON SOCKET BOLT M5Xé

78 98805 F=2ML2337° 3302 CLAMP 3302

79 5347 35 562 PI7b SHAFT

80 5347 35 322-1  AZAP¥ARWES SLIDE BED

81 5347 35 323 ASApwnwypw SLIDE BED

82 9648051014 ¥523x3% M5X10 SMALL FLUSH HEAD SCREW M5X10 1
83 5347 35 433 FAN LABEL

84 5347 35 330-1  fiv-p BOARD

85 9671040814

VEYREYILE M4AXSB

HEXAGON SOCKET BOLT M&XS8

86 5347 35 814

75559

BRACKET

87 9670062008

VEYRRN IR M6X20

HEXAGON SOCKET BOLT Mé6XZ20

88 5347 35 813

I S559F

BRACKET

89 91330017

g¥haE ke M6X55

HEXAGON BOLT Mé&6X55

90 5347 35 430 b=t PLATE
91 92314028 A7°Uuan Syu14.5-20 SPRING SWUT4.5-20
92 5347 35 432 AW STUD

93 903524050

Z=b*ARPYSIY HK1814L

NEEDLE BEARING HK1814L

,;N._\._a_am_am_\o\_\_am.a_a...amw_.xNo\_\_\._sm._\oo....amr\)mA..ag‘\_)r\j,,[.\.,p.,p\,p\.;\;\Q\.p\—\.ps[\).;\O\r\)O\(}\.;\O\.F\—‘-N-F\-FNN“

94 5347 35 451

noav o

HOUSING




S Hrva VES
SECTION SECTION NUMBER
K v —g OWE I, WHT & TEN R S kb, EH RN LTS,

The dimension of the parts wmarked with a * differ depending on the press serial
number. When ordering parts, please inform us of the press serial number.

TA-RN - b | 5347z 355 |

FEEDER BOARD

No. i‘}t[!;'{:i'gg EEETMN IRE AT PART NAME {E}&k

an o fEcEs/ COMPONENT PARTS Nu Q’iy
95 9670061608 VYR P ME6X16 HEXAGON SOCKET BOLT M6X16 9
96 90329012 T14U2 IR15X18X16.5 INNER RING IRT5X18X16.5 2
97 5347 35 461 noyvyan HOUSING 1
98 5347 35 472 ANC ~Y - SPACER 1
99 90211 HY=ANPYSIN 620277 BALL BEARING 620227 3
100 9722350008 c-yoo“ C€-35 C-RING C-35 1
101 5347 35 471 NP GEAR 1
102 5330 23 113 Yo~ WASHER 1
103 90900 F- 5X5X16 KEY 5X5X16 1
104 5347 35 441 g=7=- ROLLER 1
105 5347 35 311 AN LR BELT 1
106 5347 35 815 7 559p BRACKET 1
107 5512 62 113 Jvov7Z BLOCK 2
108 9670052208 VEYRRNLE M5X22 HEXAGON SOCKET BOLT M5X2?7 2
109 5512 51 116 I¥359¢ BRACKET 1
110 5347 35 812 P AEEEAS BRACKET 1
111 9670051608 VYEYERE®LE M5X16 HEXAGON SOCKET BOLT M5X16 4
112 9670082008 VYRS M8X20 HEXAGON SOCKET BOLT M8X20 1
113 5347 35 811-1  7°359¢t BRACKET 1
114 9410602000 AZ°uvgnEey 6X20 SPRING PIN 6X20 2
115 5347 35 621 Jv7b SHAFT 1
116 5347 35 623 h3- COLLAR 2
117 5347 35 622 Q=3 ROLLER 1
118 9722150008 c=-yzo™ €-15 C-RING C-15 1
119 5347 35 353 2°L-F PLATE 1
120 5347 35 354 S SPACER 1
121 95123029 JP» ST3019 FAN ST3019 1
122 5663 74 141-1 543255k (Z1I™) LABEL{ENGLISH) 1
123 5347 35 355 ANG =8~ SPACER 3
124 9672051214 gyhILEM bl M5X12 HEXAGON HEAD BOLT M5X12 2
125 5523 37 523-1 E°o PIN 1
126 5347 35 411 n“z SPRING 1
127 5347 35 421 nHz SPRING 1
128 90652 GS-U»P“ GS5-5 GS-RING GS-5 2
129 9670082508 Y5YrAt bt M3X25 HEXAGON SOCKET BOLT M8X25 1
130 5347 35 818-1 %359t BRACKET 1
131 9672066014 oYAZESILE M6X60 HEXAGON HEAD BOLT M6X60 1
132 9670062508 Y5URESLE MEX25 HEXAGON SOCKET BOLT M&6XZ25 1
133 5347 61 315 ENYIsFL-I% TUBE 1

85



NO =N —{u¥ -3

PAPER INSERTION

tyigw
SECTION

vy ia B
SECTION NUMBER

53471 360

86




A° -N®=13¥ -3

PAPER INSERTION

e
SECTION

By OGN BHET S CTEMER AL, ENFERERSME LT Sy,
The dimension of the parts marked with a * differ depending on the press serial
number. When ordering parts, please inform us of the press serial number.

BY Ve YRS
SECTION NUMBER

| 53471 360

No %%kﬁg ggETmm %E%%/COMPONENT PARTS ﬁART NAME %ﬁ
5340 36 210-1 gP21=-F*0~3~ ASSY LOWER FEED ROLLER ASSY 1
50-52
5341 36 300 IYSEYE ASSY BRACKET ASSY 1
19,22,23
5341 36 53171-2 PYN°~J1=F"p=-5~- ASSY UPPER FEED ROLLER ASSY 1
2,4
5342 36 110 +“P ASSY GEAR ASSY 2
40 - 41
5342 36 410 Lnv- ASSY LEVER ASSY 1
16,58
5342 36 450-2 7PYN°-H“1F“ ASSY UPPER GUIDE ASSY 1
2,67,88,101-111,113-119
5347 36 310 IPIF ASSY SHAFT ASSY 1
T:17,18,27,29
1 5347 36 411 AT~ STAY 1
2 9670052008 yEWkRGaY e M5X20 HEXAGON SOCKET BOLT M5X20 3
3 90202 R =UANPULIY 6241712 BALI. BEARING 624711 2
4 5341 36 531-2 PYN°-=-JA1-b%Vg-5- UPPER FEED ROLLER 1
5 5290 36 354-1 &bk BOLT 1
6 9684050508 PARIY MSEX5 SET SCREW M5X5 5
7 9411403000 FT-N°=-£°2 4X30 TAPER PIN &X30 3
8 5290 36 321 te PIN 2
9 5290 52 244 N zay SPRING STUD 1
10 5290 51 123=-1 A2 yoan SPRING 1
11 9648051614 $522D% MS5X16 SMALL FLUSH HEAD SCREW M5X16 4
12 5330 36 314-1 PR R BUSHING 2
13 5347 36 330 LAY - LEVER 1
14 90200 HF=lANPYLIN 607721 BALL BEARING 6072ZZ q
15 9721050008 E-N22% E=-5 E-RING E-5 1
16 5290 31 214 PP CR BUSHING 1
17 5330 36 312-1 P-4 ARM 1
18 5347 36 311 IrIk SHAFT 1
19 5341 36 316 IVNSHYp BRACKET 3
20 5341 36 315 wINQYF-F = RETAINER 2
21 9670041008 VEYERE®ILE M4X10 HEXAGON SOCKET BOLT M4X10 6
22 90897 ne-h-kLn39 1.6%X3.2 RIVET 1.6X3.2 6
23 5341 36 314 WM IYF~-F - ‘ RETAINER 1
24 9642051014 FaNI25Y M5X10 SMALL PAN-HEAD SCREW M5X10 1
25 9710050008 N 24%R"2 M5 SPRING WASHER M5 1
26 572790 36 353 TRN™R LEAF SPRING 1
27 5347 36 313 P-4 ARM 1
28 5347 36 370 B CAM 1
29 5344 36 314 A BLOCK 1
30 5344 36 315 AFC Yo SPRING 1
31 5344 36 343 NYLP- WASHER 1
32 5300 36 352 WRE KNOB 1
33 5344 36 342 7%pY7 BLOCK 1
34 9670041608 YHEYRECIE M&X16 HEXAGON SOCKET BOLT M4&X16 1
35 L3347 36 344 FYb NUT 1
36 9670042008 VeEwbhrIbe M&X20 HEXAGON SOCKET BOLT M&X20 1
37 9660100014 Fuk M10 HEXAGON NUT M1i0 p
38 9710100008 ¥ Avx M140 SPRING WASHER M10 2
39 5290 36 112-1 AZYP™ STUD 2
£0 5342 36 112 PAY FFFA BUSHING 2
41 5342 36 111 Fwy GEAR 2
42 5290 29 311 aYuP- WASHER 2
43 9721100008 E=-1yz9™ E-10 E-RING E-10 2
44 5310 36 215 FARS— LOCK COLLAR 1
45 9716050014 Cog%hvse M5 PLAIN WASHER M5 6

87



N —N° {2 -533 wryvay IV 2 SEG 5347z 360 |

SECTION SECTION NUMBER
PAPER INSERTION The Ginehainniof the parse iovkon 311 o 3 AiF1gt dopetdonn oot press sorial
number. ¥hen ordering parts, please inform us of the press serial number.
N 5u /R0 BBEE/ covponent parTs ROTT VAME i
46 90813 NY1ob 325 MSX10 SMALL BINDING SCREW M5X10 6
47 5290 36 212 hwa» - HOLDER 1
48 5344 36 115 HwLREN - HOLDER 1
49 90352 FN=ANPUDIN 698712 BALL BEARING 69827 2
50 5290 36 214 NP GEAR ' 1
51 9410301608 AZ°Ya%E° D 3X16 SPRING PIN 3X16 1
572 5340 36 220-1 a-3- ROLLER 1
53 9721070008 E=-N20% E-7 E-RING E-7 -]
54 9660080014 YL M8 HEXAGON NUT M8 1
55 97100380008 NhrY¥Y e M8 SPRING WASHER M8 1
56 5342 36 422 ARYR™ STUD 1
57 5290 29 314 FART - LOCK COLLAR 1
58 5342 36 420 LY - LEVER 1
59 5290 29 313 WD~ WASHER 2
60 90318 V=LAt PYIN 60822 BALL BEARING 60822 2
61 5290 33 451-1  A7°4oon SPRING 1
62 5290 21 161 N 2hy SPRING STUD 2
63 5347 36 415 RN SCREW 4
64 9670053508 YoUrESIE M5X35 HEXAGON SOCKET BOLT M5X35 2
65 5330 36 392 JhYpl BUSHING 2
66 5347 36 380 ARYICTL NN - STOP FINGER 1
67 9410303008 AZeNoonEey 3X30 SPRING PIN 3X30 1
68 5347 36 416 INSHYh BRACKET 1
69 9649051008 QUYHZPTYFY2I%I MSX10 SCREW MSX10 4
70 5347 36 413 QF ~A\C =NO -V pY LOWER PAPER GUIDE 1
71 5347 36 418 AT - STAY 1
72 5330 36 391 A7 yng» SPRING 1
73 5290 37 433 N z2nk SPRING STUD 1
74 5347 36 412 AT- STAY 1
75 5300 54 332 Nno- COLLAR 1
76 5330 36 384 ARYRS STUD 1
77 5290 21 164~1 JIYLAPYNC = RUBBER STOPPER 1
78 5344 36 210 P-4 ARM 2
79 5511 27 151 ceo PIN 2
80 2670063508 YEUbETlbr MEX35 HEXAGON SOCKET BOLT M6X35 2
81 5344 36 230 og LINK 1
82 9721040008 E-U20% E-4 E-RING E-4 5
83 5300 59 652 AZeyan SPRING 2
84 5290 41 114-1 N“2n¥y SPRING STUD 1
85 5310 52 292 AZY W STUD 1
86 5344 36 220 Pl ARM 1
87 5344 36 240 22 LINK 1
88 5290 24 275 FUIP- WASHER 3
89 9660040014 Y9 M4 HEXAGON NUT M4 4
90 9710040008 N zYYhvz M4 SPRING WASHER M4 4
91 5330 57 151 PAFE VY BRACKET 1
92 5512 57 584 AN - COVER 1
93 @7630-1 YUL/TPY AS-O5N ACT15V SOLENOID AS-05N ACT15y 1
94 9670061208 VaUbEMLF M6X12 HEXAGON SOCKET BOLT Mé6X12 2
95 5200 33 561-2 E° PIN 1
26 90628 AFUICE®L SSP-4 SNAP PIN SSP-4 2
97 9670041208 YEYRHEMIE M&XT12 HEXAGON SOCKET BOLT M&X12 4
98 91710001 ANCG —Y— SPACER 2
99 5300 59 565-1 AZ7°4yoov SPRING 1
100 5510 57 550 oz LINK 1
101 9670040608 YEYRRYLE M4X6 HEXAGON SOCKET BOLT M4X6 5
102 5340 36 452-1 A®=NO-pWgfp© PAPER GUIDE 1
103 9670053008 YEYURARNLE M5X30 HEXAGON SOCKET BOLT M5X30 7
104 5342 36 454 ERFEE L BRACKET 1

88



AN =NO -1DY-230 BEAY g 7y VS | £3077 36047
SECTION SECTION NUMBER

PAPER INSERTION Fw— g O, BMETL e FENRE B0, EXEHIIEREEIEL T ES Y,
The dimension of the parts marked with a % differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

Ko fifﬁﬁ SET M BT PART NAME [
. B aF B PART HNe HES/ COMPONENT PARTS M Q'ty
105 5342 36 451 P2+ SHAFT 1
106 5342 36 452 INSHYL BRACKET 1
107 5342 36 453 Ln» - LEVER 1
108 5344 36 454 Ee PIN 1
109 5330 51 563 2N SCREW 1
110 5342 36 455 PA PLATE 1
111 90620 G-UuZ* G6-6 G-RING G-6 1
192 5347 36 417 JNSH5YE BRACKET 1
113 9410501808 A2°NLINESY 5X18 SPRING PIN 5X18 2
114 5342 36 456 P72k SHAFT 1
115 5290 52 422 E°> PIN 1
116 9670062508 YEURENLE M6X25 HEXAGON SOCKET BOLT Mé6XZ25 1
117 9670051208 VEURESLE M5X12 HEXAGON SOCKET BOLT M5X12 6
118 5341 53 527 2°b-b PLATE 1
119 5430 22 217 [k PLAIN WASHER 1

89



F199F 0

PAPER FEED DRUM

woian
SECTION

toia B
SECTION NUMBER

53477 365

90




1099

PAPER FEED DRUM

Y g

SECTIOCN

k=7 OEERE. MBS TEMEL DY, ENHITIRERRRB LT Ay,
The dimension of the parts marked with a x differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serjal number.

ty e vES

| 53477 365

SECTIOCN NUMBER

to &S /SET M
No e}B;%%E PART M

BmETH

HEs/ COMPONENT PARTS

PART NAME
fa

it
Q’ty

5340 23 2311 AM1FY ASSY GUIDE ASSY 1
33,34
5340 23 2321 Z%0%Z ASSY BLOCK ASSY 1
45,46
5340 36 530 P+ ASSY SHAFT ASSY 1
21,24/,25
5344 36 620 72 ag¥7 ASSY BLOCK ASSY 1
96,97
5344 36 630 gP2b ASSY SHAFT ASSY 1
94,95,.100
1 9670051608 Voybhhik M5X16 HEXAGON SOCKET BOLT M5X16 13
2 90643 NY¥%¥%Hvz BS TOOTHED LOCK WASHER B5S &
3 5340 36 515 RbE® = HOLDER 1
4 5340 36 516-8 IF%“JYN°-Av-3 GRIPPER BASE 1
5 9670051001 Y5Ybht b M5X10 HEXAGON SOCKET BOLT M5X10 12
6 5480 23 223 Azeyuon SPRING 7
7 5480 23 222 £eo PIN 7
8 5344 36 571 HlyR" - HOLDER I
9 90699 UrWh M5 U-NUT M5 7
10 5340 36 550-1 g%ywne- GRIPPER 7
11 5340 36 555-2  ARYA°- STOPPER 7
12 91303010 oYRIZPIVERSREN L BUTTON BOLT M4X10 7
13 5290 29 315 FAh5- LOCK COLLAR 1
14 9684050508 FAza™ M5X5 SET SCREW M3X5 3
16 5340 23 237-1  Ab¥ne- STOPPER 2
17 9670061608 Y bstibh M6X16 HEXAGON SOCKET BOLT Mé6X16 2
18 5290 29 311 Yot- WASHER 2
19 91630 F1U2 IR12X15X16.5 INNER RING _IR12X15X16.5 2
21 5340 23 211 2P7F SHAFT 1
22 9660060014 FTYbh M6 HEXAGON NUT M6 1
23 9710060008 N"RYVH%r M6 SPRING WASHER M6 3
24 9411502500 F-nNe-£°> 5X25 TAPER PIN 5X25 1
25 5340 36 540 P-4 ARM 1
26 5290 29 411 héa-5- CAM ROLLER 1
27 5290 29 412 RLo-3-310C €AM ROLLER INNER RING 1
28 5340 23 212 e PIN 1
29 5480 23 224-1 YKo -3- SUPPORTER 7
30 9410501008 AZoyyongey 5X10 SPRING PIN 5X10 7
31 90179 oYhIPTYFRARIN M5X8 SET SCREW M5X3 7
32 9721070008 E=HYDO% E-7 E-RING E-7 1
33 5340 23 231 R Ry GUIDE 1
34 5300 45 243 PN FF] BUSHING 1
35 5347 36 510-1 J14=-3%-F%54 FEEDER DRUM 1
37 5340 36 517 ikl WHEEL 4
38 5340 36 518 %A BOSS 4
39 9684060608 FARDY M6X6 SET SCREW M6X6 10
40 9670062008 VYHYREN L M6X20 HEXAGON SOCKET BOLT M6Xx20 3
41 5347 36 524 hé CAM 1
42 9670041008 VYoUbEt ik M4&XTD HEXAGON SOCKET BOLT M&X10 4
43 5330 23 113 Var- WASHER 7
44 5290 24 127 Ak BOLT 7
45 90441 T1LAFNSTAYE 70B~-0812 BUSHING 70B-0812 1
46 5340 23 232 PP BLOCK 1
47 5340 23 233 A Yyon SPRING 1
48 91040 g2)=-2Z97°0 A-M6X1.0 GREASE NIPPLE A-M6X1.0 2
49 9672060814 YA IbE M6XS8 HEXAGON HEAD BOLT M6X8 1
30 5640 33 655 AEUNND SCALE PLATE 1
51 5344 36 61°2 AFYpH STUD 1
52 96700508038 YRR M5X8 HEXAGON SOCKET BOLT M5X3 2

91



F1OUFYY

PAPER FEED DRUM

Ty
SECTION

Fwy OERS . BT SiTTHENER LY, FXHBCIREEMELTLEE Y,
The dimension of the parts marked with a x differ depending on the press serial
number. When ordering parts, please inform us of the press serial number.

IV BE
SECTION NUMBER

| 53472 365

No LrbEE/SET M BE TR PART NAME Tk
- @& HS/PART M t#i%#&S/ COMPONENT _PARTS Wb Aty
53 9716060014 ES% hv2r M6 PLAIN WASHER M6 10

54 5341 36 613

ACPUSINANT -

BEARING COVER

55 92314037

A2°YUno% THI12X40

SPRING TH12X40

57 5290 26 124

NS PUTTBRS -

BEARING COVER

58 90302004

f¥=bANPUSTN 6203727CM

BALL BEARING 6203Z7ZCM

1
]
1
2
59 9642050814 FAYIRIY M5X8 SMALL PAN-HEAD SCREW M5X8 1
60 9710050008 N z9%h 2 M5 SPRING WASHER M5 3
61 5330 24 515 129N -R- INDICATOR 2
62 5486 76 521 AR W STUD 1
63 5344 36 611 P-4 ARM 1
64 5290 23 1172 Fn7 GEAR 1
65 5340 36 523-1 hé CAM 1
66 5340 36 521 ANG = - SPACER 2
67 9670064008 YEYRRSILF MEX4D HEXAGON SOCKET BOLT M6X40 4
68 5663 24 123 F- KEY 1
69 5512 71 12°2 ARY RN STUD 1
70 2716050014 ESY“hnzg M5 PLAIN WASHER M5 5
71 5341 36 5272 hi CAM ]
72 5347 36 574 70 =1~ PULLEY 1
73 5347 36 573 AZ%asvE SPROCKET 1
74 5347 36 571 KA~ HOLDER 1
75 5347 36 572 FiAY = HOLDER i
76 5524 21 231-1 A4Z0¥)° -+ TIMING PLATE 1
77 5340 87 117 ™A BOSS 1
78 5340 87 126 A=l SCALE 1
79 9710040008 N2V hvR ML SPRING WASHER M& 3
80 9642040814 FANIRIY M4X8 SMALL PAN-HEAD SCREW M&4X8 2
81 5341 36 573 AZYE™ STUD 2
82 5347 36 581 PAFIEI BRACKET 1
83 9642051014 FANIrI™ M5X10 SMALL PAN-HEAD SCREW M5X10D 3
84 5344 61 666 FURYAIYTF PROXIMITY SWITCH 1
85 9710030008 NN avgr M3 SPRING WASHER M3 2
86 9642032514 FANIRIY M3X25 SMALL PAN-HEAD SCREW M3X25 2
87 5347 36 575 Q=2=FI-2 ROOLER CHAIN 1
88 5341 36 6172 vl FULCRUM PIN i
89 9710100008 ntrIVAYR M10 SPRING WASHER M10 1
90 9660100014 TYF M10 HEXAGON NUT M10 1
@1 5342 74 211 2% Iy l.ABEL 1
92 5344 21 182-1 N bP¥p(aAY-g2%p=) HANDLE{(DARK GRAY) 1
93 5342 T4 212 EAN LABEL 1
94 5341 36 632 SFIYE RATCHET 1
z
2
1
1
1
9
1
3
1
1
2
2
Z
3

95 9410302008 AZeYygvnERy 3X20 SPRING PIN 3X20

96 9410402208 ATONDIVES Y 4X22 SPRING PIN 4X22

97 5341 36 621-1 7%au2 BLOCK

98 9642041014 FARJx9% M4X10 SMALL PAN-HEAD SCREW M4X10
99 5340 21 175 AZ9yygw SPRING

100 5344 36 631 J¥7F SHAFT

101 90678 P4 UTYE FUO2SS FINE U~-NUT FUDZ2SS

102 9648051014 §2223* M5X10 SMALL FLUSH HEAD SCREW M5X10
103 5342 36 424 hlLA™ - HOLDER

104 5342 36 423 hi CAM

105 9672051014 agYhZtc kb M5X10 HEXAGON HEAD BOLT M5X10
106 9670063008 YEYbES P M6X30 HEXAGON SOCKET BOLT M6X30
107 5344 23 315 ha-= COLLAR

108 9672061614 g%ho% bk M6X16 HEXAGON HEAD BOLT M6X16

92



93



FLIOYRN13929

PAPER FEED TABLE LIFTING

o a-
SECTION

7 a rES
SECTION NUMBER

53472 370

94




£1993%133939

PAPER FEED TABLE LIFTING

Y g
SECTION

kv —y OBRE. BB EeTENRE b b, ENHE SRR LT En,
The dimension of the parts marked with a % differ depending on the press serial
number. ®hen ordering parts, please inform us of the press serial number,

kg VES
SECTION NUMBER

| 53471 370

No gaggg gEETmN AR5 2% PART NAME gk
= 0 #HrEe/ COMPONENT PARTS W D'ty
5347 37 110-2 2P7b ASSY SHAFT ASSY i
25-27
5347 37 130 AJ2°agvyh SPROCKET 1
18-20
5347 37 140 Hi1~Ib ASSY WHEEL ASSY 6
3,4
5347 37 310 Lh“- ASSY LEVER ASSY 4
29,40
1 9670062008 VE9bETILE M6X20 HEXAGON SOCKET BOLT MéX20 12
2 5347 37 313 AAYEN STUD 6
3 5290 21 612 PR N BUSHING 6
4 5347 37 141 ikl WHEEL &
5 5347 37 211 FI—-JANY - CHAIN COVER 2
6 9642051014 FAavd2I™ M5X10 SMALL PAN-HEAD SCREW M5X10 é
7 5347 37 323 Fr-o CHAIN 1
8 9684060608 PARDIY M6EX6 SET SCREW M6OX6é 4
9 5347 37 322 AJ°nisvh SPROCKET 1
10 9660080014 TYE M8 HEXAGON NUT M3 4
11 9710080008 NYR¥SA 2 M8 SPRING WASHER M8 4
12 5347 37 321 E-F-7%55Y} MOTOR BRACKET 1
13 5347 61 793 E-8- MOTOR i
14 9670082508 YEYREY I MBX25 HEXAGON SOCKET BOLT M8X25 &
15 9670081608 YEUREYIEF MBX16 HEXAGON SOCKET BOLT M8X16 4
16 971608080014 ESgwhvzr M3 PLAIN WASHER M3 &,
17 5347 37 112 h5- COLLAR 1
18 5347 37 132 n7~ COLLAR 2
19 90355006 09T 1759F HF3020 ONE WAY CLUTCH HF30g0 1
20 5347 37 131 AZ°niaYE SPROCKET 1
21 91705004 TEZH¥WARR CS150~M5 WAVE WASHER CS150-M5 1
22 90222 AZARIYIP- AS1106 THRUST WASHER AS1106 1
23 9722280008 C-Jua™ (=28 C-RING C-28 1
24 5340 51 214-1 PR NI BUSHING 2
25 5347 37 120-1 A7°abwh SPROCKET 2
26 9411403600 T=-N2-L°%2 4X36 TAPER PIN 4X36 2
27 5347 37 111-1 JPTF SHAFT 1
28 90900 = 5X5X16 KEY 5X5X16 1
29 9710050008 NN RY¥VHN2 M5 SPRING WASHER M5 4
20 9642051614 TAWIRIY MS5X16 SMALL PAN-HEAD SCREW M5X16 4
31 5347 37 212 hv=-F" GUARD 1
32 5347 37 213 HW=pn GUARD 1
33 5347 37 217 AZCyoon SPRING 2
34 5347 37 215 h“zh¥ SPRING STUD 2
35 5347 37 315 IhAaN=8-Jb=4 FRAME 1
36 5347 37 311 AR GUIDE 8
37 5347 37 214 22 a9 BLOCK 2
38 5347 37 216 FI- CHAIN 2
39 90441 FALAMSTAYE 70B~0812 BUSHING 70B-0812 8
40 5347 37 316 L™ - LEVER 4
41 5347 37 312 Eeo PIN 4
42 9680060808 PARIY MEXE SET SCREW M6XS8 4
43 9721070008 E-)2Y E-7 E-RING E-7 8
&4 9660060014 TUR M6 HEXAGON NUT M6 2
45 9670063008 YEIrEMLE MOX30 HEXAGON SOCKET BOLT M&X30 2
46 5347 37 317 TLAaN=-3-Jb-4 FRAME 1

85



E+n™y

PULL SIDE GUIDE

2 2iq

SECTION

toiaES
SECTION NUMBER

53472 390

96




E+nvy

PULL SIDE GUIDE

Sy a v kY EHEE
SECTION SECTION NUMBER
kv ORI, MHT & CTESRL A0, BENEHORERRIMKL T (RN,

The dimension of the parts marked with a % differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

| 5347z 390 |

N g FE/EE0 M BB/ componenT parTs B D AME o
oo 0 0"ty
5347 39 120 WY1+ ASSY GUIDE ASSY 1
11 -,18,61
5347 39 130 A“1P™ ASSY GUIDE ASSY 1
11-12,18
B347 39 140 2537% ASSY CLAMP ASSY A
8,9
5347 39 150 7°L-F ASSY PLATE ASSY P
11,23
5347 39 210 NRI¥9% ASSY HOUSING ASSY 1
45, 46,64
5347 39 220 NSINI™ ASSY HOUSING ASSY 1
L5~ 47
5347 39 620 P77+ ASSY SHAFT ASSY 1
31,52,66
1 5347 39 311 PANV DR BRIDGE 1
2 5347 39 118 JIe KNOB Z
3 91704006 HINNR L6 CONED DISC SPRING L6 2
&L 5347 39 116 PRI GUIDE 1
5 90164 Wiz KNOB 2
& 5347 39 117 AINEM L KNOB BOLT (A
7 5347 39 114 HALbPNRAPYTC SIDE STOP 1
& 5347 39 141 95077° CLAMP 4
9 9410201408 AZCUnavEey 2X14 SPRING PIN 2X14 4
10 5347 39 125 oWk ROD 2
11 90593 J%991 puB0606 BUSHING DUBD606 6
12 5347 39 131 NYF21-LANA RS VACCUM GUIDE 1
13 9648030814 ¥33RI™ M3X8 SMALL FLUSH HEAD SCREW M3X8 4
14 5347 39 123 N 32-A0WH" VACCUM HEAD 2
15 5347 39 124 hAvA59E GASKET 2
16 5347 39 153 ARAYpw STUD 2
17 90351018 BL7A0P~- KRVI1Z2LLH CAM FOLLOWER KRV1Z2LLH Z
18 5347 39 122 e | Y ELBOW 2
19 9721050008 E-Yoo0% E=5 E-RING E=-5 &
20 5430 21 214 CSyvhv xR PLAIN WASHER 2
21 5347 39 152 A7 yogw SPRING 2
22 9670051008 Yy brarbe M5X10 HEXAGON SOCKET BOLT M5X10 A
23 5347 39 151 L=k PLATE 2
24 5347 39 112 215= FEELER 1
25 9682050608 FARDY MSX6 SET SCREW M5Xé6 Z
26 9671050808 FAbOYSYEENILF MS5X8 HEXAGON SOCKET BOLT M5X8 &
27 9670053008 VEYbrhE“IbEF M5X30 HEXAGON SOCKET BOLT M5X30 2
28 9672061614 QYUAZEN b MEX16 HEXAGON HEAD BOLT M6X16 3
29 9710060008 NezrY™hvR M6 SPRING WASHER Mé& 3
30 9716060014 ESH“h™R M6 PLAIN WASHER M6 5
31 9411403000 FT-N°-E%2 4X30 TAPER PIN 4X30 1
32 5310 61 136 AFYbw STUD 2
23 9716050014 E24“h“x M5 PLAIN WASHER M5 1
34 9670051208 YEYRENILE MSX12 HEXAGON SOCKET BOLT M5X12 2
35 90117002 PIENS579 1= PULLEY TPBGS45 1
36 5347 39 581 INShwh BRACKET 1
37 9710100014 AvzYMhAw 32 M10 SPRING WASHER M10 1
38 9660100014 TYE M10 HEXAGON NUT M10 1
39 5347 39 217 F- KEY 2
40 5347 39 212 AYIC o aw COUPLING 2
41 9670041008 YEYEkE*IbE M&X1D0 HEXAGON SOCKET BOLT M&4X10 2
42 5347 39 216 vavae BLOCK 2
43 9722480008 C-YTa% C-48 C-RING C-48 Z
L4 5347 39 214 hi CAM 1
45 903020172 Y =lbn2pPlo2Y 480522 BALL BEARING &680521% 4

97



E+n®y

PULL SIDE GUIDE

‘B g
SECTION

2y a /S

53472 390

SECTION NUMBER

Ry OGRE. BRCLTEBSRT 5D, ENSFDERPIEL TS Y,
The dimension of the parts marked with a % differ depending on the press serial
number. When ordering parts, please inform us of the press serial number.

No fﬁbﬁtkfg ISJEETNﬂN B 2 PART NAME 1'@;5'&

b i 0. firkisg/ COMPONENT PARTS M 'ty
46 9723370008 C-yuo™ c-37 C-RING C-37 4
47 5347 39 221 nNoywLav HOUSING 1
48 5347 39 119 FaAsSBAHR L ADJUSTMENT BOLT 2
49 5347 39 215 7527° CLAMP 2
50 9671052008 YSYERENLE M5X20 HEXAGON SOCKET BOLT M5x20 2
51 90211 Y =LARPILIN 6202212 BALL BEARING 620272 2
52 5347 39 610 pEFEN FLANGE 1
53 5347 39 614 PO =i PULLEY 1
54 5347 39 613 hh CAM 1
55 9684050508 FAzD™ M5X5 SET SCREW M5X5 4
56 5290 23 113 Yl WASHER 1
57 9670061008 YEUrErIbE M6X10 HEXAGON SOCKET BOLT Mé6x10 1
>8 90106036 ALZ27%A b+ 15085mM650 TIMING BELT 150S5M650 1
39 5347 39 113 J1bp“APYTS SIDE STOP 1
60 5347 39 115 AW AN GUIDE 1
61 5347 39 121 NNF2-LAN b VACUUM GUIDE 1
62 5347 39 111 215- FEELER 1
63 5290 29 315 PARDG - LOCK COLLAR i
64 5347 39 211 NoI™I™ HOUSING 1
65 5347 39 213 N CAM 1
66 5347 39 621 JrI7h SHAFT 1

98



99



EEnvygproon

PULL SIDPE GUIDE DRIVE

Roien
SECTION

wrarBES
SECTION NUMBER

53471 395

100




ot IR Al A

PULL SIDE GUIDE DRIVE

IV
SECTION

Kv—r OB R, BT & TEARIE S0, BN BT LML TR RN,
The dimension of the parts marked with a % differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

IV e YES
SECTION NUMBER

| 53472 395 |

I oy bES /SET M
B ®E/ PART M

ST
#BHRES/ COMPONENT PARTS

PART NAME
M

M
Q'ty

43 94670053008

YoUbitibE M5X30

HEXAGON SOCKET BOLT M5X30

44 9410251208

AFeUoInESy 2.5X12

SPRING PIN 2.5X12

5347 39 510 DA™ - ASSY LEVER ASSY 1
18,19
5347 39 530 INSHYL ASSY BRACKET ASSY 1
22=-24
5347 39 550 ¥H°-F ASSY SUPPORT ASSY 1
30,31
5347 39 560 L™ ASSY VALVE ASSY 1
40,464,571
1 9672083014 gYhott bk M8X30 HEXAGON HEAD BOLT M8X30 2
2 90343005 ogYhkY I HS8 ROD END HS8 1
3 9662080014 TYF M8 HEXAGON NUT M3 1
4 5347 39 533 e ROD 1
5 90685 oWhosTYr M8 3u1 ER™Y  HEXAGON NUT M8 3TYPES LEFT 1
6 90343006 ag¥Yk®rob® HSEL ROD END HSSL 1
7 5347 39 592 Fhval BUSHING 1
8 5347 39 511 nN“2as SPRING STUD 1
9 9670061008 YEYbEMLE MeX10 HEXAGON SOCKET BOLT Mé6X18 1
10 5300 51 842-1 AJ°yyo™ SPRING 1
11 5290 51 822 N“2hiy SPRING STUD 1
12 90351018 h4L7407- KRVIZLLH CAM FOLLOWER KRV12LLH 1
13 9710040008 NN M4 SPRING WASHER Mé& 1
14 92660040014 JUF M4 HEXAGON NUT M4 1
15 94670062508 YHWbENILE M6X25 HEXAGON SOCKET BOLT M6X25 2
16 9721070008 E-No2% E-7 E-RING E-7 1
17 5290 29 312 90t - WASHER 1
18 5290 31 214 AT BUSHING 1
19 5347 39 5210 e - LEVER 1
20 9710080008 N“ x9N AR M8 SPRING WASHER M8 2
21 9660080014 FYt M8 HEXAGON NUT M8 2
22 5347 39 532 E°> PIN 1
23 5347 39 531 7559} BRACKET 1
24 9410402208 AICUDINETY 4X22 SPRING PIN 4X2°2 1
25 9670061208 VEYRESLE M6X12 HEXAGON SOCKET BOLT M6X12 5
26 90911075 Z9UJ7°h NL-200N NIPPLE NL-200N 1
27 5347 39 544 INS59F BRACKET 1
28 5347 39 542 ™Y VALVE 1
29 5347 39 591 2°b~t PLATE 1
30 5347 39 551 ¥ik® - b SUPPORT 1
31 5347 39 552 bl [T g ELBOW 1
32 5347 39 534 A2° 4o SPRING 2
33 5347 39 535 i bk BOLT 2
34 5347 39 631 fi-—A 8X13.5X500 HOSE 8X13.5X500 1
35 5354 59 121 A7eUsan SPRING 2
36 91190 fi-ARSDIEY 13 HOSE BAND 13 2
37 90911076 W% NPT1/4X% NIPPLE NPT1/4X9 2
38 9660060014 FY+ M6 HEXAGON NUT Mé 3
39 ¢710060008 N“2Y™Hv2 M6 SPRING WASHER M6 3
40 5347 39 561 N E2* VALVE 1
41 5347 39 632 hi-A 8X13.5X600 HOSE 8X13.5X600 1
42 5341 35 532 v ou? BLOCK &
8
1
]
&
2
1
1
2
1

45 5347 39 541 JNS559F BRACKET

46 9670050808 VYEUbRENIE M5X8 HEXAGON SOCKET BOLT M5X8
47 5347 39 553-1 RIYPY STUD

48 9721050008 E~U2% E-5 E-RING E-5

49 5347 39 572 FNSHY L BRACKET

50 9716080014 E29%h%2 M3 PLAIN WASHER M3

51 5347 39 570 bn®- LEVER




Nt ygp g™

wyY 2V vV 3 VES [ 5347z 395

SECTION SECTION NUMBER
PULL SIDE GUIDE DRIVE NTAC e R Ko RN
number. Khen ordering parts, please inform us of the press serial number.

o -t:-{:iﬁ%/s ET M fmEaTh PART NAME fa;g;g{
- s %S/ PART Nu HEES/ COMPONENT PARTS N 0ty
52 298809 5= b7557° 3330 CABLE CLAMP 3330 1
53 96700516038 VEYRENLE MEX16 HEXAGON SOCKET BQLT M5X16 1
54 9660050014 TYE M5 HEXAGON NUT M5 1
55 91211 Hw=-ANSPY 16 HOSE BAND 16 1
56 90700 Uryhr M8 U-NUT M8 2

102



103



534A7 510

toia S
SECTION NUMBER

oar

SECTION

12%¥70-4

INK FRAME

104



w7y a vES

PO ON OO COES| B | B ON | NI 00 B8] 0000

12%7U-4 :;cﬁgw Shorion NUMBERL534AZ 510 |}
INK FRAME Kv—2 ORfL HH T LicTEMSRE S D, BRI EERTHE LT EE N,
The dimension of the parts marked with a ¥ differ depending on the press serial
nuinber. When ordering parts, please inform us of the press serial number.
o g%’n}%g ERETN&N ﬁﬁa’u%ﬁi/ PART NAME ﬂijﬁ
it 0 s/ COMPONENT PARTS th Oty
1 5340 55 117 7°p-F PLATE 8
3 5344 55 142-5 7JL-4 FRAME 4
4 5344 53 623 PANE] BUSHING 4
5 96700820038 YEYRECLE M8X20 HEXAGON SOCKET BOLT M8x20 52
6 9670062508 YEYRENLE M6X25 HEXAGON SOCKET BOLT Mé6X25 20
7 5344 55 113-1 7JUL-4 FRAME 4
3 9670061008 YEYRENDE M6X10 HEXAGON SOCKET BOLT M6X10 16
2 9670061608 ViUt bE ME6X16 HEXAGON SOCKET BOLT M6X16 12
10 9670051608 Yyryrsatlbh M5X16 HEXAGON SOCKET BOLT M5X1é
11 5340 55 118 %= KEY
12 5340 55 116~1 72°L-F PLATE
13 5512 54 154 ARYRN STUD
14 5310 89 111 Hog LINK
15 5344 55 141-4 JL-4 FRAME
20 5340 55 114 AT~ STAY
21 9670051008 YHYhRtbE M5X10 HEXAGON SOCKET BOLT M5X10 1
22 5344 55 135-1 AT- STAY
23 9410401608 A7ONDIYEC Y 4X16 SPRING PIN 4X16
24 5344 55 116-1 J2°bL=F PLATE
25 5344 55 211-1  Ant- COVER
26 5344 55 212=-1 KBNS - COVER
27 9642040807 TARIRIN MLXE SMALL PAN-HEAD SCREW M4XE 1
28 5344 55 114 AT - STAY
AN ,42Z9} ZND,4TH UNIT
20 9670081808 YEYRENMLE MBX1T8 HEXAGON SOCKET BOLT M8X18 4

105




£ria A HBS

- we o . o
foRRaRTRen wray SECTION NUMBER

534A1 512

INK RIDER OSCILLATING ROLLER |>=CTON

Ly

@o -‘ -3y}
kS,
-
& &
) |

o

&
5\

©

R

G @

106




f2¥FFN1Z49F00-5-

INK RIDER OSCILLATING ROLLER

EI Ve

SECTICN

T —7 O BRTECTESRE S0, ENFTIRFEME LTSN,
The dimension of the parts marked with a * differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

By g VES
SECTION NUMBER

| 534Az 512

29 9670063508

YEYERSEtIbE M6X35

HEXAGON SOCKET BOLT M&6X35

Ne. _&tﬂﬁkgg BART N %?&%g/compomm PARTS Moo NAME éﬂlﬁ
5290 51 640-2 FEOPRI%PNYIAKL ASSY DOG & CAM ASSY 4
41,44

5300 51 6411 HwlAN~ ASSY HOLDER ASSY 4
35,36

5322 51 630-3 A2%40T7>50-7- ASSY INK OSCILLATING ROLLER ASSY 4
34L-237,39,43,45,46

5322 51 900-3 1o%+2Fu0-3- ASSY INK OSCILLATING ROLLER ASSY 4
34=39,41-46

5322 51 920-2 2¥%7F ASSY SHAFT ASSY 4
28,41,42 44

5344 51 510-1 2P7F ASSY SHAFT ASSY 4
72-75

5344 51 860-2 IPJ7hF ASSY SHAFT ASSY 4
14,15,21

1 9670042008 YyhukrEvcibh M4X20 HEXAGON SOCKET BOLT M&X20 8
2 9660060014 TUr M6 HEXAGON NUT M6 16
3 5290 88 170 RIUW SCREW 8
4 5340 51 522-2 AhHnv- COVER 8
5 5340 51 521-1 22359 BRACKET 3
& 9410301008 AFCUorEey 3X10 SPRING PIN 3X10 8
7 5290 52 535 tes PIN 8
8 9670062008 YHYRR*LE M6X20 HEXAGON SOCKET BOLT M6X20 26
9 90318 fe=pAarrPyoan 608122 BALL BEARING 6082717 24
10 5340 51 570 13%P1kF“bo-5- INK IDLE ROLLER 4
11 9721070008 E-Yu72% E-7 E~RING E-7 8
12 9670051608 YEUbECILE M5X16 HEXAGON SOCKET BOLT MS5X16 8
13 5340 51 823 Ceo PIN 4
14 5344 51 823-1 EWP GEAR 4
15 92410403208 ADCUIINES T 4X37 SPRING PIN 4X32 4
16 92642051614 FAavd2aIN MSX16 SMALL. PAN-HEAD SCREW M5X16 16
17 9710050008 AvzR¥¥hvar M5 SPRING WASHER M5 20
18 5340 51 214-1 P BN BUSHING 8
19 5340 51 213-1 avga-hih DUCTOR CAM 4
20 2684060608 FaArIY™ MEX6 SET SCREW M6X6 24
21 5340 51 821-1 2v2F SHAFT (A
22 5340 51 219 ho- COLLAR 4
2% 9723370008 C=-yuo™ £-37 C-RING C-37 3
24 91626 Er =PI 6904212 BALL BEARING 690477 8
25 5340 51 217 S SPACER 4
26 5341 51 216 W p GEAR 4
27 5340 51 435-3 7%wWol BUSHING 4
28 5340 51 434 INShEYR BRACKET 4
A
30 5290 51 433 2¥7k SHAFT A
31 9684050508 PARIY MS5X5 SET SCREW M55 23
32 5322 51 931 INSHY b BRACKET 8
33 5290 29 315 FAHS- LOCK COLLAR 3
34 5300 51 644 FAhT- LOCK COLLAR 8
35 5290 51 642=-2 J7™Wil BUSHING 4
36 5300 51 641-1 HlbE- HOLDER 4
37 5322 51 643 2PJb SHAFT 8
38 5322 51 921 29It SHAFT 4
39 5322 51 610-2 AMo¥Fy 1zZ49Fo0-3- INK RIDER OSCILLATING ROLLER 4
40 9410303008 A7y onEey 3IX30 SPRING PIN 3X30 4
41 5290 51 622~2 Al . CAM (A
42 9410302008 AZeuugvEen 3¥20 SPRING PIN 3%20 4
43 5290 51 650 NN HOLDER 4
44 5290 51 632-2  #F2UyYni PAWL 4
45 5300 51 633-2 7°L-F PLATE 4

107



f2¥F5%1249750-5-

TARYS v Ve vES
SECTION SECTION NUMBERI 534AZ 512 |

INK RIDER OSCILLATING ROLLER Hw—r OMEEE, WHECLTTESRE S, EXFETeHBL T (KEY,

The dimension of the parts marked with a % differ depending on the press serial
number. When ordering parts, please inform us of the press serial number,

N SRES/Paar e 2T/ coMPONENT PARTS hoo ol NAME i
i ty
L6 9648040814 #32I% M4LX8 SMALL FLUSH HEAD SCREW M4X8 8
48 5330 51 622-~2 Fi1-7%(I%L=-) L=4 TUBE (GRAY) L=4 1
AN L11TWE 18ST UNIT
48 5330 53 175-2 Fa=2%(2%W=-) L=4 TUBE(BLUE) L=4 1
ANALITYE 4TH UNIT
48 5344 51 717-2 F1-72%(Afzo-) L=4 TUBE(YELLOW) L=4 1
ANLZ2ZY R 3RD UNIT
49 5340 51 436-2 £ PIN 4
50 5290 51 437-1 h>=- COLLAR A
51 90230 Fquy IR10X13X12.5 INNER RING IR10X13X12.5 &4
52 5344 51 431 P-4 ARM &
53 9660050014 TWE M5 HEXAGON NUT M5 4
54 5290 51 437 P BUSHING &
55 9642031414 FARDRIY M3IX1T4 SMALL PAN-HEAD SCREW M3X14 8
56 9710030008 NhzREVANR M3 SPRING WASHER M3 8
57 9670052508 Vyybhhived MS5X2S HEXAGON SOCKET BOLT M5X25 4
58 98303002-1 ATYF V=16-2C16 SWITCH V-16~2C16 A
59 5512 75 132 INSHYbk BRACKET 4
60 5290 75 031 b CAM &
61 5344 51 515-1 TRSHYE BRACKET 4
64 5344 51 520 LW - LEVER 4
65 5344 51 551 IvSyYhk BRACKET 8
66 9670061208 VEYRHE® I M6X12 HEXAGON SOQCKET BOLT Mé6X12 16
67 90601 CE-UYJ9% CE-8 CE-RING CE-8 8
68 5290 51 52721 FAL/ N BUSHING 8
69 5340 51 550 1oFPThY k=5~ INK IDLE ROLLER 4
70 5340 53 175 F1-%{(I%L-) =15 TUBE(GRAY) L=15 4
AN{11ZWE 18T UNIT
70 5340 53 176 F1-% (7%= L=10 TUBE(BLUE) L=10 4
ANLLI TR 4TH UNIT
70 5344 51 715 Fi1-7%(110~) TUBECYELLOW) 4
BWA{31-UF ZRD UNIT
71 906072 CE~-UJ2o% CE-10 CE-RING CE-10 &
72 5344 51 512 Pl ARM 8
73 9410252508 AJCyDgNESL 2 ,.5X25 SPRING PIN 2.5X25 8
74 9410402508 ATOYIBNEC L 4X25 SPRING PIN 4X25 3
75 5344 51 511-1 IPTR SHAFT : [
76 92670054008 YHEYREYE MS5X40 HEXAGON SOCKET BOLT MSX40 8
77 9710050014 NRrYHANR M5 SPRING WASHER M5 8
78 9716050014 ES#whpvzr M5 PLAIN WASHER M5 8
79 5340 87 127 ANS =Y - SPACER 8
80 5640 57 124 nYae- WASHER 4
31 9670050808 YyYwerhitlkh M5X8 HEXAGON SOCKET BOLT M5XS8 20
82 5344 57 413 o=-3- ROLLER 8
83 5344 51 529 ARYED STUD 4
84 9670040808 Y5WEEY B M4EXE HEXAGON SOCKET BOLT M4X8 8
85 5344 51 528 ARYAC - STOPPER 8
86 9670060808 vyiywkihrlbd M6X8 HEXAGON SOCKET BOLT M6XS8 8
87 5344 51 532-1 Puby ARM 8
&8 9670052008 YEYWbiE“IbF M5X20 HEXAGON SOCKET BOLT M5X20 8
89 94670051008 vEWbE*ILF M5X10 HEXAGON SOCKET BOLT M5X10 A
90 9410251208 A7y gngEey 2 5X12 SPRING PIN 2.5X12 8
91 5344 51 533 A% yoan SPRING 8
92 5344 51 531-1 E£E°2 PIN 8
93 5340 51 560-1 12+P1bh bo~-5~ INK IDLE ROLLER 4
94 5340 32 714 ANC =Y = SPACER 4
95 9670041408 VEYREYILE M4X14 HEXAGON SOCKET BOLT M4X14 . 8
96 5523 36 131 ARY Y STUD 4
97 5430 22 217 LSgwhvz PLAIN WASHER 4

108



To%F5%1249700-9-

INK RIDER OSCILLATING ROLLER

BTV
SECTION

Re—y ORI, BRCEICTESRE S LD, B ETREMEL T EEY,
The dimension of the parts marked with a % differ depending on the press serial
number. When ordering paris, please inform us of the press serial nuaber.

IV e VRS
SECTION NUMBER

| 534az 512 |

N 56 Fa/R50 ™y BREE/ omponEnT parTs moNT NAME i
98 5344 51 527-2 JWSyWp BRACKET 4
Q9 L5344 52 414 AZITINT~ ECCENTRIC COLLAR 4
100 5322 52 357-1 AZCYuogw SPRING 8
101 5344 51 539 ASWpW STUD 8
102 5344 51 538 ARYEY STUD 8
103 9660080014 TUH M8 HEXAGON NUT M8 &
104 9710080014 nrxvprz M8 SPRING WASHER M8 8
105 5344 51 526~2 I%3yvb BRACKET &
106 5344 51 523-1 ARYEW STUD 8
107 5340 51 510-2 12F%FP1F™Mbo=-5- INK IDLE ROLLER 4
108 9630062008 PARIN MEX20 SET SCREW M6XZ20 3
109 9642030314 FTARIRIN M3IX3 SMALL PAN-HEAD SCREW M3X3 3
110 5344 51 825 Eeo PIN A
111 5344 51 824 INSHYE BRACKET 4
112 5344 61 321 JeL=t PLATE &
113 5560 54 143 ANG -4~ SPACER 8
114 97837 FIRYALYUF GAL-N1Z2F PROXIMITY SWITCH GXL-N12F 4

109



1o%40F750-3~

INK OSCILLATING ROLLER

i
SECTION

2o »EHE
SECTION NUMBER

534A7 513

110




12¥49520-5-

INK OSCILLATING ROLLER

Y g
SECTION

¥v—7 ORHE, BB L TEMNBE 5D, EXERCREBTEHEL TSN,
The dimension of the parts marked with & % differ depending on the press serial
number. ¥hen ordering paris, please inform us of the press serial number.

kv vES

| 534Az 513 |

SECTION NUMBER

N maas/Pakr i  Bhes/COMPONENT PARTS &) VAME e
5321 51 64117 RlLRAY - ASSY HOLDER ASSY 4
76,78
5340 51 4237Z-2 &ilbBE“- ASSY HOLDER ASSY 4
16,17
5340 51 44012 P-4 ASSY ARM ASSY &
43,45
5340 51 45112 HlbE*- ASSY HOLDER ASSY 8
16,49
5340 51 500-1 0Fo0-5- ASSY OSCILLATING ROLLER ASSY A
1,10,63,76-84
5340 51 590-1 Pk ASSY SHAFT ASSY 4
632,80,82,84
5340 52 500~4 A2Fto2%39Y0F ASSY INK ROLLER CLEANUP ATTACHMENT 4
8,54~-58,66-68
5340 52 520-2 v+ ASSY .SHAFT ASSY 3
6265
5340 53 42012 P=-4L ASSY ARM ASSY 4
L2 43
5341 51 300-1 A95y0~5~ ASSY OSCILLATING ROLLER ASSY 4
20-22
5341 51 400-1 F9F30~3~- ASSY OSCILLATING ROLLER ASSY A
20-22,46,47
5344 51 420 HAN- ASSY HOLDER ASSY &
16,92
5344 52 710-1 P2+ ASSY SHAFT ASSY 1
63-65,75
1 5340 51 592 ho- COLLAR 3.
2 9660060014 TYh M6 HEXAGON NUT Mé 16
3 5290 52 535 [ PIN 8
& 5340 51 522-2 hnn- COVER 3]
5 5290 88 170 A SCREW 8
&6 9410301008 A2y 3IN10 SPRING PIN 3X10 8
7 5340 51 521-% IRShUL BRACKET 8
8 9670062008 YEYERRYMIbE M6X20 HEXAGON SOCKET BOLT Mé6X20 40
g 90601 CE=-122% CE-8 CE~RING CE~8 16
10 9684050508 FAzIY MEX5 SET SCREW M5X5 20
11 5340 53 175 FL=-2M(I%u=~) L=15 TUBE{GRAY) L=15 2
ANATIZWER 18T UNIT
11 5340 53 176 FL=OM(2MLb=> L=10 TUBE{BLUE)Y L=10 2
ANTLIZWE 4TH UNIT
11 5344 51 715 F1-7%(11T0Q0~) TUBE{YELLOW) Z
ANALZIZYS 3RD UNIT
12 5290 51 521 PALHNi BUSHING 16
13 5340 51 550 1o%P1bh bo-5~ INK IDLE ROLLER 8
14 5340 51 525-1 TRSHYR BRACKET 16
15 5290 51 427 N“a2hy SPRING STUD 16
16 5290 51 043 P A BUSHING 16
17 5340 51 4£23-2  klhaERMN- HOLDER 4
18 5290 51 423 hn»- COVER 16
19 9648051014 #5329 M5%X10 SMALL FLUSH HEAD SCREW M5X10 72
20 5341 51 410-2 A2F49b~T102%g=-2- INK OSCILLATING ROLLER 8
21 5341 51 412 FW7P GEAR 8
22 9411405000 F=-nNe~£° 4X50 TAPER PIN &X50 8
23 5290 24 275 JYUsP- WASHER 20
24 5340 51 4221 JeL-F PLATE 4
25 9670061608 yEyprhiribh M6X16 HEXAGON SOCKET BOLT M&6X16 72
26 5290 51 414 =l WHEEL 2
27 9710100008 A rivaczr MI10 SPRING WASHER M10 8
28 90701 UFwh M10 U=NUT M10 8

m



- - —_ "t’&‘:/ V4 '{Z&VH:/E%
12¥T9F00-3 AR cron o MpER L 534AZ 513 |

¥oe—y QBB MEC S eTEBRY S LS, EIE R eIl L T Iy,
INK OSCILLATING ROLLER The dimensioﬁnof the p:a_rts marked with a x differ depending on the press serial

number. Whken ordering parts, please inform us of the press serial number,

Mo, &‘E';%"%*E gEETNnNu %ﬁgg COMPONENT PARTS Mo | oMP 3'5%
29 90610 BE-Y22% BE-60 BE~RING BE=-460 YA
20 5290 29 313 9P~ WASHER 24
31 5290 51 424-1 A SCREW 24
32 5340 51 425 Yoy BLOCK 8
33 9660080014 TY+ M8 HEXAGON NUT M8 8
34 9710080008 Nvr¥vHv2 M8 SPRING WASHER M3 8
35 5344 53 741 TvaWz BLLOCK 4
36 5322 53 431-1 AV BLOCK JA
37 5322 53 433-2 Ee PIN 16
38 90230 TAY IRT0X13X12.5 INNER RING IRTOX13X12.5 16
39 5290 51 437-1 ho- COLLAR 16
40 9710050008 NY YV avg MS SPRING WASHER M5 4
41 9660050014 TYh M5 HEXAGON NUT M5 16
42 5340 53 420 P ARM 4
43 5290 37 123 Py ] BUSHING 8
L4 5340 51 442-1 te o PIN 8
£5 5340 51 440 P={ ARM 4
46 5340 51 413 WP GEAR A
4T 9411402500 T=N°=£%2 4X25 TAPER PIN 4X25 4
48 5340 51 421-1 2°L-F PLATE 4
49 5340 51 451 RN = HOLDER 8
50 5330 55 631 Jo L=} PLATE 8
51 9642051014 TAYIRIY M5X10 SMALL PAN~-HEAD SCREW M5X108 28
52 5340 52 517-1 JeSHYE BRACKET A
53 92670051001 YEYRRESILEF M5X10 HEXAGON SOCKET BOLT M5X10 16
54 9410302508 A2 ovEey 3AX25 SPRING PIN 3X25 3
55 5340 52 516 [’ PIN 8
56 5340 52 519 A7 an SPRING 3
57 5340 52 524-1 PAS TN o BLLADE 4
58 5310 52 523 JoL-=F PLATE 4
59 5290 51 426-~1 7%o97 BLOCK 8
62 5340 52 530-2 Ln“- LEVER 3
ANA1,2,322WF 1ST-,2ND-,3RD UNIT
632 9410302008 A7eysankes 3X20 SPRING PIN 3X20 16
64 5340 52 522 hi CAM 8
65 5340 52 521 STk SHAFT &
66 5340 52 510~1 12¥0~-2-LoIN3A0Y0F INK ROLLER CLEANUP ATTACHMENT A
67 9710040008 NWRY“ v M4 SPRING WASHER M4 24
68 9642041014 FARI2IY M4LX10 SMALL PAN-HEAD SCREW M4XI0 24
69 5330 24 341 HE RV E A HOUSING A
70 9721070008 E=N29% E=-7 E~-RING E-7 &
71 5330 82z z(O" AFCYan SPRING 3
AN{] ,2,321°W} 18T,2ND-3RD UNIT
72 5300 59 132 T HOLDER &
73 5340 52 518-1 INSHYp BRACKET 4
74 9716050014 CoS4™hvx M5 PLAIN WASHER M5 4
75 5344 52 720-1 bn»- LEVER 1
AN{4L1ZYE 4TH UNIT
76 52980 51 642-2 W93l BUSHING A
77 5290 53 336 TYb NUT 2
78 5321 51 641-1 Noo» v HOUSING 4
79 5341 53 622 rIN SCREW 8
80 5340 51 591-1 JPI7hk SHAFT 4
81 5341 53 610-1 FIL-FI29%=5= OSCILLATING ROLLER 4
82 5512 51 141-1 A SCREW 4
83 5321 51 630 HKLAN - HOLDER 4
84 5290 51 632-2 A7U9ni PAWL A
86 5330 51 622-2 F1i-2"(I9%L-) L=4 TUBE(GRAY) L=4 1
b (i Bl § 1ST UNIT

112



TIFFS3To0-5-

INK OSCILLATING ROLLER

Yz
SECTION

¥v—y QRS H, BB TEMREI LD, EXHERREEIEL TR,
The dimension of the parts marked with a # differ depending on the press serial
number. When ordering parts, please inform us of the press serial number.

7Y VES

SECTION NUMBER| 534AZ 513 |

) gzﬂ-zml-‘%’?%' SET M IR PART NAME T

w8/ PART N tigks/ COMPONENT PARTS M Q’ty

86 5330 53 175-2 F2=-7%(7™I-) L=4 TUBE(BLUE) L=4 1
ANALLZYE 4TH UNIT

86 5344 51 717-2 F1-7%(1f10-) L=4 TUBE(YELLOW) L=é& 1
avq31ZYh 3RD UNIT

87 5290 51 429 A WASHER 24

88 5290 51 425-1 7“pvZ BLOCK 8

89 5300 82 221 AT yugn SPRING 1
ANM4IZYh 4TH UNIT

90 9670060803 VEIRENLE M6XB HEXAGON SOCKET BOLT M6X8 A

91 9680062008 FARDY M6X20 SET SCREW M6XZ20 3

92 5344 51 421 hipan - HOLDER 4

113



{0%7%-60-5-

INK FORM ROLLER

ria
SECTION

i3 v HE
SECTION NUMBER

53447 514

114




12¥724-40-5-

INK FORM ROLLER

NI
SECTION

s 3 VRS

SECTION NUMBER

kw—2 Offfh L. BET &l TEPRA S . BB IMEE B L T (RSN,
The dimension of the parts marked with a * differ depending on the press serial
number. ®hen ordering parts, please inform us of the press serial number.

| 53447 514

N %LEE% SET M %ﬂﬁ%/ PART NAME [P
: au 3 5/ PART M fik#S/ COMPONENT PARTS M 0ty
5290 52 130 FP-4L ASSY ARM ASSY 16
16,1728
5322 51 700z PUNC-J4~-4g-5- ASSY UPPER FORM ROLLER ASSY 4
3,45
5322 51 810z oP-74-4L0-5- ASSY LOWER FORM ROLLER ASSY 4
3,48
5340 51 700z tY2°74-40-5- ASSY TOP FORM ROLLER ASSY 4
3,4
5340 51 720 P2+ _ASSY SHAFT ASSY 12
12,15
5340 52 130 P-4 ASSY ARM ASSY 8
16,1728
5344 53 6610 NouoE®D ASSY ECCENTRIC PIN ASSY 12
26,2733
5344 53 6710 NoBDE®Y ASSY ECCENTRIC PIN ASSY 12
26,27,29
1 5290 51 736 FARS~ LOCK COLLAR 24
2 9684060608 PARIN M6X6 SET SCREW M6X6 92
3 90205 AN =-LANPUSOY 6001LLB  BALL BEARING 6001LLB 24
4 5340 51 700 [ PR el 1 bl A TOP FORM ROLLER 4
5 5330 51 71¢2 F1-7%(2%L=) TUBE(GRAY) 3
AV{11ZYh 18T UNIT
5 5340 53 361 FI-7% (=) TUBE(BLUE) 3
RNLH2IZYh 4TH UNIT
5 5344 51 713 F1-7%{(fx0~) TUBEC(YELLOW) 3
ANL31ZYE 3RD UNIT
6 5290 51 742 AN = HOLDER 12
7 5344 51 740 I SyYb BRACKET 4
8 5290 51 732 n“zxhx SPRING STUD 32
9 5290 51 123-1  AZ°ynor SPRING 16
10 9660060014 TYE Mé HEXAGON NUT M6 12
11 9684061608 PA23Y M6X16 SET SCREW M6X16 12
12 5290 51 722 Uiz KNOB 12
13 5290 51 735 Eey PIN 12
14 5290 51 731-1 73359t BRACKET 4
15 5340 51 721 dr7t SHAFT 12
16 9410302508 A7°YDI%E®T 3X25 SPRING PIN 3X25 24
17 5290 52 115 17 LEINK 24
18 5298 52 112 FARS- LOCK COLLAR 16
19 9684050508 FAzoM MS5X5 SET SCREW M3X5 32
20 5318 52 122-3 LAN-(3AN=-97%L=) LEVER(DARK GRAY) 8
21 5300 12 224 7°L-t PLATE 3
22 9650052014 Y22 M5X20 SCREW M5X20 8
25 5290 51 730-1 =zo™ SCREW 12
26 5430 33 116 uYP- WASHER 24
27 91625 F=ANPULIN 690122 BALL BEARING 690172 24
28 5290 51 737 E° PIN 24
29 5290 51 744 AT VA BUSHING 12
30 9710080008 NS RY¥ A%z M8 SPRING WASHER M& 24
31 9660080014 TYr M8 HEXAGON NUT M8 24
32 5290 52 119-1 ARZ°yoo™ SPRING 8
33 5290 51 738 PANEFYVMN BUSHING 12
34 5340 52 141-2  ZU-hé FREE CAM &
35 5340 52 112 oP7h SHAFT 4
36 9410302008 AZenygreEey 3X20 SPRING PIN 3X20 8
37 9723280008 C-uyzxa* €=-28 C-RING C-28 16
38 90364 fiv=-RARPYUDIN 6902727 BALL BEARING 690272 16
39 5340 52 132 ANC =Y - SPACER 8
40 5341 52 131 PAENMLENP IDLE GEAR 8

115



12%74-6g-5~

INK FORM ROLLER

iy s
SECTION

Y rHES

SECTION NUMBER

vy Ok, ET S ITEMRL ALY, XML CliEw,
The dimension of the parts marked with a % differ depending on the press serial
number. Rhen erdering parts, please inform us of the press serial number.

| 53447 514

|

Mo gz{svm}'ﬁ:ﬁg EE’RFTMN BRSh4aFR PART NAME 1{5;&‘{{
- i 0 WiES/ COMPONENT PARTS M q'ty
41 5340 52 117 AN -4- SPACER 8
42 9410502508 AZoyoongey 5X25 SPRING PIN 5X25 16
43 5300 51 842-1  RAZ°Nogn SPRING 16
44 5290 51 822 n“znk SPRING STUD 16
45 5322 51 700 PYUNC-2F-4LD-5~ UPPER FORM ROLLER 4
46 5290 51 830 P AN BRACKET 4
47 5290 51 821-1  32%359bp BRACKET 4
48 5322 51 810 0F-24-40D-5- LOWER FORM ROLLER 4
49 5340 52 161-2 JU-hb FREE CAM 8
50 5340 52 111-1 297 SHAFT 4
51 5290 53 121 Nt any SPRING STUPD 3
52 5344 51 880 R RS BRACKET 4
53 5344 51 871 phlri il BRACKET 4

116



117



1T2F24272

INK FOUNTAIN

o ar

SECTION

L g L BE
SECTION NUMBER

53471 516

118




I a s w7 vES
SECTION SECTION NUMBER
Rv—y ORFIE, BHFEI L L TESRES LD, R RMEETIEL TS,

The dimension of the parts marked with a % differ depending on the press serial
numder. ¥hen ordering parts, please inform us of the press serial number.

10474250 53472 516 |

INK FOUNTAIN

N ghae/tanrm  Befl/compoNENT PARTs moTT VAME e
5322 51 300-1 12%77-AF0-5~- ASSY INK FIRST ROLLER ASSY &
170-172
5340 51 110-1 AVNTR- NG PTF ASSY DUCTOR DRIVE SHAFT ASSY 4
158-157,167 168
5340 51 14012 1FANFA~n~-F- ASSY INK DUCTOR ROLLER ASSY 4
148,150
5340 51 2321 > ASSY LINK ASSY 4
119,120
532403 51 840-1 P~ ASSY ARM ASSY 4
86,87
5340 51 860 P-4 ASSY ARM ASSY 4
116,123
5340 51 870-1 H“A ASSY BOSS ASSY 4
88,89
5344 51 620 ToFYIKY ASSY INK FOUNTAIN ASSY 4
2,3,5,20,50,69,182,188-237,245
5344 51 810 AZU1- ASSY SCREW ASSY [A
28,102,103
5344 51 820 P77 ASSY SHAFT ASSY 4
102,103,113
5344 66 320 FRaHy ASSY BUSHING ASSY 8
90,92
2 9710050008 neRY™H™ 2R M5 SPRING WASHER M5 32
3 9716050014 ESgwhanvzr M5 PLAIN WASHER M5 20
L 9642040814 TARIARLY M4LEX8 SMALL PAN-HEAD SCREW M4X8 16
5 9710040008 Nv ¥ phv2r M4 SPRING WASHER M4 52
8 9660050014 T9h M5 HEXAGON NUT M5 3
20 9710030008 AvzEYhYzR M3 SPRING WASHER M3 32
37 5344 51 974-1 il T BOLT 8
38 5344 51 975 Wiz KNOB 7
ANA,2,3,602-UF(NOPS) 1ST,Z2ND,3RD,4TH UNIT (NOPS)
40 5344 51 976 WIz KNOB 1
ANrLIZWE (OPS) 4TH UNIT {(OQOPS)»
41 5344 51 9772 ho- COLLAR 8
42 9680040608 FAZDY M4LX6 SET SCREW MaXé 8
43 5344 51 971 wv b b BOLT 8
50 5344 51 938 AZABANPYON THRUST BEARING 32
58 9710060008 nNhz{ESHY 2 M6 SPRING WASHER Mé 4
60 5344 51 982 Hw bk BOLT 4
69 5344 51 946 E-R= MOTOR 32
Y6 5344 51 984 A7 NIw SPRING &
77 9680050808 FARI™ M5XE SET SCREW M5XS8 8
78 5344 51 983 h5- COLLAR 4
84 9722160008 C=Uoo™ (=16 C-RING C-16 4
85 5340 51 842 ANC =¥ = SPACER 4
86 90355011 N39I1739F HFL1626 ONE WAY CLUTCH HFL1626 4
87 5340 51 841 F~4 ARM A
88 91706 NaYI173YF HF1616 ONE WAY CLUTCH HF1616 A
89 5340 51 871-1 %A BOSS 4
@0 5290 51 043 PAL ] BUSHING 3
92 5344 66 321 Rhgah BUSHING 3
93 90381 AZAFDIYSP~ AST629 THRUST WASHER AS1629 &
Q4 5344 66 311 102427 00-5- INK FOUNTAIN ROLLER 4
96 5344 51 840-1 IVSHYE BRACKET 4
98 5344 51 811 AT1- SCREW A
99 5344 51 812 HhA™ = HOLDER 4
100 5300 59 134 FARS- LOCK COLLAR 4
101 9684050508 FARD™ MS5XS SET SCREW M5X5 24
102 9410301408 A7°UyoanE®n 3IX14 SPRING PIN 3X14 8

119



T2¥740F0

INK FOUNTAIN

Iz
SECTION

s RS
SECTION NUMEBER

| 534771 516

Rv—7 O, HBECLCTENRE S0, ERHTIERLMEL TS Y,
The dimension of the parts marked with a * differ depending on the press serial
nunber. When ordering parts, piease inform us of the press serial number.

Mo &&zs-{:}g?% SET N e PART NAME ﬂ,i#(
g mES/ PART o BiEsS/ COMPONENT PARTS M 'ty
103 5512 54 173 FWp GEAR 8
104 90688 ¥5/N%2 L8 CONED DISC SPRING LS8 8
105 5344 74 218-1 35°“| LABEL 3
106 96834060608 FARIY M6X6 SET SCREW M6X6 4
107 9648051214 ¥5223% M5XY12 SMALL FLUSH HEAD SCREW M5X12 12
108 5344 51 830 J°L=-F PLATE 4
109 5344 74 219 5% LABEL 4
110 5344 51 826 W3z KNOB 4
111 5344 74 221 3% LABEL I3
112 5332 55 609 ANC == SPACER 4
113 5344 51 821 I97F SHAFT &
114 5344 51 850-1 723459k BRACKET 4
115 9670082008 vyEukihbr M8XZ0 HEXAGON SOCKET BOLT M8x20 20
116 5340 51 850 P-4 ARM &
117 5521 55 143 PAYER] BUSHING 3
118 5521 55 142 Hw b BOLT A
119 5290 21 212 PAYEF BUSHING 3
120 5340 51 232 IFE] LINK 4
121 9721070008 E=UoI% E-7 E-RING E-7 12
122 5290 29 312 YL - WASHER 4
123 5300 58 144 INULT BUSHING . &
124 9660060014 TYF M6 HEXAGON NUT Mé 4
126 5340 51 080 UNR = (AN =g 9% =) LEVER{DARK GRAY) 4
127 5322 53 331 Ee o PIN 8
128 5327 51 180-1 7%3459h BRACKET 4
129 5290 21 521 A2°9oov SPRING 4
130 5308 51 160 I5YF CLUTCH 4
131 5327 51 183 IPY LINK 4
132 9721040008 E-Yo2% E-4 E~-RING E-4 12
133 5290 21 167 A7 ngn SPRING 4
137 9642051014 FTAMI23% M5X10 SMALL PAN-HEAD SCREMW M5X10 12
138 5327 51 182 E°o PIN 4
139 906728 ATWI°ESY SSP-4 SNAP PIN SSP-4 4
140 97606-2 YUJTFY AS-03A AC115V SOLENOID AS-03A AC115V 4
141 5290 51 135 ho- COLLAR 8
142 5290 51 133 ' YEEFPE SPRING 4
143 5330 51 132 SYTF LATCH 8
144 5430 51 537 co2gvhv 3 PLAIN WASHER 8
145 5340 51 136-1 AF~- STAY A
146 5340 51 131 P-4 ARM 8
147 90627 G-UZIY G-7 G-RING G-7 3
148 90331 F*=LANPYDHY 607DD BALL BEARING 607DD 8
149 5340 51 142 97k SHAFT 4
150 5340 51 140 IOEANTRA-Q-5~ INK DUCTOR ROLLER 4
151 9660040014 TWE M4 HEXAGON NUT M4 16
152 5290 51 134 A7 HLan SPRING JA
153 9648051614 ¥5323% MS5X16 SMALL FLUSH HEAD SCREW M5X16 64
154 5290 29 220-1 7%wia BUSHING 4
155 5290 51 120-3 DLpA“- LEVER 4
156 9411402500 T-N°-E°2 4X25 TAPER PIN 4X25 4
157 5330 51 111 JPITFR SHAFT 4
158 5290 37 433 N rhy SPRING STUD 4
159 5290 51 123-1 A2°Unon SPRING 4
160 5290 51 127 e PIN 4
161 90200 KY—pANPYDIN 60722 BALL BEARING 60722 4
162 5330 29 314 FANS- LOCK COLLAR 3
163 9670062008 YHYbRhYIbE M6X20 HEXAGON SOCKET BOLT M6XZ20 8
164 5330 51 112-3 P-4 ARM 3
165 9680051808 FAZIN M5X18 SET SCREW M5X18 3

120



12%724270

INK FOUNTAIN

VgV
SECTION

& v VES

SECTION NUMBER

kv—y OEE, MBFCETESRL D, B ET R LT Y,
The dimension of the parts marked with a % differ depending on the press serial
number. Khen ordering paris, please inform us of the press serial number.

| 534771 516

No %;T&'}“Fgg %E%”ﬂm %ET%%E/COMPONENT PARTS l\?ART NAME o

i & Q'ty
166 5290 29 222-1 Fvwny BUSHING 4
167 5340 51 150 Pt ARM 4
168 9410402008 AFeYoanEes 4X20 SPRING PIN 4X20 4
169 5340 51 313-1 AL W] BUSHING 8
170 5322 571 310-1 12%77-Ab0~5- INK FIRST ROLLER 4
171 5290 51 312 Fnp GEAR 4
172 9410302508 AJ°HIO™EeY 3Y25 SPRING PIN 3X25 4
182 6532 59 464 FToJoYTRIN TECHNO~LOCK 40
186 5344 51 611 Frp GEAR 4
187 5344 51 614 NG SHAFT &
188 5344 51 615 AFYNG =FY b E STOPPER BOLT 4
189 5344 51 616 FARI® SET SCREW 8
190 5344 51 617 YRS WASHER 16
191 5344 51 621-1 AN“-2 BASE A
192 5344 51 622 Fup GEAR 32
193 5344 51 623 WP GEAR 32
194 5344 51 624 Fwp GEAR 32
195 5344 51 625 onD SHAFT 37
196 5344 51 626 VA PLATE 4
197 5344 51 627 VA E PLATE 4
198 5344 51 631 To%9Yy PLATE 4
199 5344 51 632 J959% PLUG 32
200 5344 51 633 FoNYy PLATE 4
201 5344 51 634 i CAM 32
202 5344 51 635 - KEY 4
203 5344 51 636 ANy - COVER [A
204 5344 51 637 AL =-NO - BRACKET 4
205 5344 51 641 E-2~-7° L=} MOTOR PLATE &
206 5344 51 642 A yoogw SPRING 32
207 5344 51 643 PR BLOCK [
208 58344 51 644 PAIYP BLOCK 4
209 5344 51 645 Ing SHAFT 8
210 5344 51 646 ARING =0 pup PLATE 3
211 5344 51 647 VPRV R E S R HEXAGON HEAD BOLT 8
212 5344 51 671 Y=t SHEET 4
213 5344 51 673 24 SHIM 32
214 5344 51 674 SIA SHIM 4
215 5344 51 675 PAFEY I BRACKET 16
216 5344 51 676 JTIRAN R SPRING 8
217 5344 51 677 Lo PIN 8
218 6532 59 455 tYhS2~ SET SHOE 40
219 5354 55 371 SARY CAP 37
220 5344 51 651 hnv - COVER 8
221 91303002 aWho?TYFEFN RGN R BUTTON BOLT M4X38 72
222 91303010 gWh2PTWEFNRTENM L BUTTON BOLT M&4X10 20
223 91303011 aYAZZTYERNRIEN LR BUTTON BOLT M4Xx5s 36
224 91303014 aWho?FIVERNLF M3X5 HEXAGON HEAD BOLT M3X5 32
225 91303015 oYharTYEENILF M3X6 HEXAGON HEAD BOLT M3Xé 128
226 91301007 INL3RIY MLXSB SCREW M4LXSB 16
227 9410401208 A7SYO%NECD 4X1°2 SPRING PIN 4X12 32
228 9416301200 A9 ESD 3X12 PARALLEL PIN 3X12 32
229 9642030614 FAZIRIN M3IX6 SMALL PAN-HEAD SCREW M3Xé 32
230 9670040808 VEYRHEYILE MAXSE HEXAGON SOCKET BOLT MA4XS8 48
231 9672052014 opYhZHENILE M5X20 HEXAGON HEAD BOLT M5XZ20 16
232 9682030408 FARDY M3X4 SET SCREW M3X4 32
233 9682040608 FARDY M4LXE SET SCREW M&X6 36
234 9680040508 PARD™ M4LXS SET SCREW MAXS 32
235 9715040014 ESH™AMR M4 PLAIN WASHER M4 140
236 9716060014 C3YYh¥R M6 PLAIN WASHER M6 4

121



{74270

INK FOUNTAIN

T e
SECTION

Rv—o ORI MECLETESEL S0, EISREREIEL T ESY,
The dimensioh ef the parts marked with a x differ depending on the press serial
number, ¥hen ordering parts, please inform us of the press serial number.

7 vHES

| 5347z 516
SECTION NUMBER

No ﬁ%%?% ggﬁTmm %E%E/COMPONENT PARTS ﬁART NAME @%
237 91331853 gYhZ2PFYFH bt CBSS4-8 HEXAGON HEAD BOLT CBSS&-8 16
338 5354 55 346-1 AI-7° SLEEVE 8
239 5344 51 612 As- STAY Z
240 5344 51 613 09ROK WF HEXAGON BOLT Z
241 9682060808 FA%5™ M6XB SET SCREW MGXB g
243 9722240008 C-1o7° c-24 C-RING C-264 8
244 9416501000 NT29E°5 5X10 PARALLEL PIN 5X10 4
245 9649030514 GUR7PTUEI51%29" M3X5 SCREW M3X5 16
246 5640 23 136 AFUN°- STOPPER Z
247 5430 35 314~ An°-9- SPACER 4

122



123



vyoyona

OPERATION SHAFT

Pia
SECTION

o3 HT
SECTION NUMBER

534A7 520

124




Yyogong

OPERATION SHAFT

- I
SECTION

Kow— ORI, HHT S TENRE D, EXHBIRERREEL TS Y,
The dimension of the parts marked with & % differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

oYz RS

| 534Az 520 |

SECTION NUMBER

N guER/ BEET %ﬁ%ﬁ COMPONENT PARTS Mo . NAME ﬁﬁ
5340 52 61072-2 P-4 ASSY ARM ASSY 4
4,55
5344 52 290-2 VoHIv2 ASSY OPERATING SHAFT ASSY 4
37,38,42,43,57
8344 52 410-1 hé ASSY CAM ASSY 4
14,15
5344 52 4£30-1 JPIF ASSY SHAFT ASSY 4
5‘719“11
5344 52 510-1 6 ASSY CAM ASSY 4
14,31
5344 52 530-1 hé&s ASSY CAM ASSY 4
14,29
5344 572 820 7°LU-F ASSY PLATE ASSY 4
61,62
1 9670062508 YEYbEMILE M6X25 HEXAGON SOCKET BOLT M6X25 4
2 5344 52 414 ANDSDhS- ECCENTRIC COLLAR 4
3 5344 52 416 o-5- ROLLER 4
& 5430 24 131 A8t~ WASHER 4
5 5344 52 440 hé CAM &
6 9410402008 Ao NngnEe sy £%20 SPRING PIN 4&X20 12
7 9410252008 AJeyuonEey 2.5%20 SPRING PIN Z2.5X20 12
g 90242 2%957 pUBi210 BUSHING DUB1210 8
9 5344 52 450 P-4 ARM 4
10 5344 52 431 It SHAFT 4
11 5344 52 460 Pl ARM &
12 9721070008 E=UooY E~7 E-RING E-7 80
13 5344 52 411-1 v}/ LINK 4
14 90443 2%w52 puB1012 BUSHING DUB1012 12
15 5344 52 420-1 AT A CAM 4
16 5344 52 412 ARYPYW STUD 8
17 9710080008 nvzgvHvx M8 SPRING WASHER M8 12
18 9660080014 FYUr M8 HEXAGON NUT M8 12
19 9660050014 TYUhb M5 HEXAGON NUT M5 4
20 9710050008 AN ™A™ M5 SPRING WASHER M5 16
21 90203 fv=pANPYITN 62577 BALL BEARING 625112 4
22 9672051614 owhZEMIbF M5X16 HEXAGON HEAD BOLT M5X16 4
23 5522 29 172 ASYRW STUD &
24 5481 93 162 AT Yo SPRING 4
25 9642040614 FARIRIY MLXE SMALL PAN-HEAD SCREW Ma4X6 8
26 9710040008 NV 2YNVHNR M4 SPRING WASHER M4 40
27 5344 52 432-1 - COVER [
28 5344 52 415 ARYpW STUD 4
29 5344 52 540-1 paf CAM 4
20 5344 52 511=-2 Yo% LINK ]
31 5344 52 520-1 hi CAM 4
32 5344 52 812 AR pW STUD &4
23 5344 52 810 P-4 ARM 4
34 5430 33 122 FYLT - WASHER 4
35 5341 52 231 ) PIN ]
36 5344 52 272 o9 LINK 8
37 5344 52 220-2 P-4 ARM 4
38 9411503200 F-N°-£°5 5X32 TAPER PIN 5X32
39 9710060008 A x¥%hHvR M6 SPRING WASHER Mé

12

16
40 9660060014 Yk M6 HEXAGON NUT Mé 16
41 90244 2%Y51 DUB1620 BUSHING pUB1620 8
42 5344 52 211-1 o¥2¢b SHAFT 4
43 5344 52 250-1 P-4 ARM 4
44 5330 52 671 A28 yon SPRING 4
45 5330 52 660-1 #2yy%i PAWL 4

125



Voyang

OPERATION SHAFT

IV a s
SECTION

Hv—-7 OBRE, MR TESRE D, EXEFCMEREIBLC{ &N,
The dimension of the parts marked with a * differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

iy vES
SECTION NUMBER

| 534az 520

|

N ErEET/SET M
0l @mE%% PART N

R

&S/ COMPONENT PARTS

PART NAME
Jual

¥
Q'ty

L6 5344 52 824

ASYp™

STUD

47 9670051008

JyYrETILE M5X10

HEXAGON SOCKET BOLT M53X10

48 5344 52 635

V35U b

BRACKET

49 9670061208

VEYRENIE M6X12

HEXAGON SOCKET BOLT M6X12

[a¥]

50 5340 52 6540 Lh®- LEVER

51 5486 44 174 A2y o SPRING

52 5340 52 640 Ln®- LEVER

53 5340 52 620 ATUFIL~4 SWITCH FRAME

54 5290 33 214 A EN! BUSHING

55 5340 52 610-2 P-4 ARM

56 5722 40 144 ANS Y- SPACER

57 5344 52 260-1 SFzYh RATCHET

58 5344 52 280 ATYFhHE SHITCH CAM

59 9684050508 pARI™ M5X5 SET SCREW M5X5

60 5340 52 632 U . INK

61 91625 Y =pANPUDOY 6901212 BALL BEARING 690172
62 5344 52 821 8559t BRACKET

63 5344 52 822-3 J°L~} PLATE

64 9642051014 FnvaxaN M5X10 SMALL PAN-HEAD SCREW M5X10 2
65 5512 71 222 ekl BRACKET

66 9716060014

ES4%nn2 M6

PLAIN WASHER M6

67 98501

hnv- 360010-1

COVER 3460010-1

—

68 5340 52 615 E°2 PIN

69 5290 37 251-1  A7°uoo™ SPRING

70 5310 52 660 AgyUn A PAWL

71 9660040014 FUb M4 HEXAGON NUT M4 3
72 5344 52 636 PArFEy BRACKET

73 91710001 ANe -8~ SPACER 1
74 5300 59 566 E°Z PIN

75 90628

AFWICL®y sSP-4

SNAP PIN SSP-4

—

76 97606-2

JUJTES

AS-03A ACTI5V

SOLENOID AS-03A AC115V

77 9670041008

VEYRENILE M4X10

HEXAGON SOCKET BOLT M4X10

W

78 5327 71 016 AFYpn STUD

79 5344 52 276 7359 BRACKET

80 9710050014 A“agw[v M5 SPRING WASHER M5

81 97303 ALYF V-15-1C26 SWITCH V-15-1C26 1
82 95118 POF1I-R- VALZ ACTUATOR VALZ 1

83 9710030008

N“ R4 Hvz M3

SPRING WASHER M3

84 9642034014

Fandad™ M3X40

SMALL PAN-HEAD SCREW M3X40

85 94642051214

FARIRI™ MS5X1i2

SMALL PAN-HEAD SCREW M5X12

86 5344 52 823

ARYRN

STUD

oo ooj oolmofno] oo o Co| Mo oo O 0o On| Do N f~| B | 00| N ool Cof | B B B Ca| COf B BN S | BN P P PR [ O 00 P

126



127



Yoanoartg

OPERATION SHAFT DRIVE

g

SECTION

Tria L ES
SECTION NUMBER

53447 521

128




VoyonagENg

OPERATION SHAFT DRIVE

IV a
SECTION

7y g YES
SECTION NUMBER

| 53442 521 |

#v— ORI BRI TENBIE S D, ERCRRERIE LT RS,
The dimension of the parts marked with a * differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

37 96700825408

YEURA®ILE M8X25

HEXAGON SOCKET BOLT M8X25

38 95110025

f~3- RM-L9J90GPFP-U

MOTOR RM-L9J90PFP-U

39 9670085008

JYEYREN I MBX5D

HEXAGON SOCKET BOLT M8X50

40 95111026

FUPAYEY 9RL-D12.5

GEAR HEAD 9RL-D12.5

M mhEe/PArT M e/ COMPONENT PARTS Mo ! NAME e
5344 52 620 2 ASSY LINK ASSY 1
35,36
5344 52 630 oz ASSY LINK ASSY 1
2,21
5344 52 640-1 o2 ASSY LINK ASSY 2z
9,14
344 52 650 o2 ASSY LINK ASSY &
2,10
5344 52 660 P-4 ASSY ARM ASSY 2
2r6
5512 57 570 %A ASSY BOSS ASSY 1
32,42,43
1 5344 52 661 ARYEW STUD 2
2 5290 37 123 AN BUSHING P
3 9660060014 Y M6 HEXAGON NUT Mé A
4L 9710060014 NCRYMANR M6 SPRING WASHER M6 &
6 5344 52 670 P-4 ARM 2
7 9721100008 E-Y2™ E-10 E~RING E-10 2
8 5290 33 431 te PIN Z
9 5340 52 606 PARE NS BUSHING 11
10 5344 52 651 Noa LINK 4
11 9721070008 E-NYu2% E~7 E-RING E~7 10
12 5290 29 313 Yt~ WASHER 1
13 94670082008 YyhwbgErbe M8X20 HEXAGON SOCKET BOLT M8Xz20 6
14 5344 52 641-1 oo LINK 2
15 5290 33 143 Ee PIN 2
16 5640 07 082 YU P - WASHER 4
17 5340 72 037 ARYp® STUD ()
18 5344 52 623 L=t PLATE &
19 5300 56 085 g=-2- ROLLER 6
20 5344 52 622 Jvawg BLOCK 2
21 5344 52 631 Ul LINK 1
22 9670083008 yaEwiRirlbe M8X30 HEXAGON SOCKET BOLT M8X30 2
23 9670052508 vEUREYIF M5XZ25 HEXAGON SOCKET BOLT M5¥XZ5 &
24 9670103508 YEYrErbE M10X35 HEXAGON SOCKET BOLT M10X35 2
25 5344 52 612 ARYEW ATUD 2
26 5344 52 611 4559 BRACKET 1
27 9670103008 YEwkhENIkr M10X30 HEXAGON SOCKET BOLT M10X30 2
28 5290 29 311 YL E- WASHER 1
29 90626 G=1Y2% G-8 G~-RING G-8 1
30 9670060808 YEWREY b M6X8 HEXAGON SOCKET BOLT M&SXS8 6
31 5290 23 113 oYsP - WASHER 6
32 90581 Hv=-pavpioon 60087212 BALL BEARING 600822 1
33 5344 52 680 7°L-F PLATE 1
34 9670061608 JEYErESILF MEX16 HEXAGON SOCKET BOLT M6X16 3
35 5512 57 532 PANFF BUSHING 1
36 5344 52 621 a0 LINK 1
2
1
A
1
3
1
1
1
2z

41 5512 57 573 ANC =4 SPACER

42 9722400003 C-Ju2% C-40 C-RING C-40

43 5512 57 571 ™A BOSS

44 9680050508 FARDM M5X5 SET SCREW M5X5
45 5480 51 712 ANC Y- SPACER

129



€ a A HE

- R FE T T Izl
ZANTADTFoO-5 toia SECTION NUMBER

53477 530

WATER FOUNTAIN ROLLER SECTION

130




F

WATER FOUNTAIN ROLLER

ANIADFIO-5-

SV a
SECTION

¥V VRS
SECTION NUMBER

| 5347z 530

kv OIER. HES S CTESRE S 0. ENRICSERIEL TR Y,
The dimension of the parts marked with a2 ¥ differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

N G FE/PART Baal/compoNENT ParTs MRl NAME i
5344 53 110-3 ZA“7407u0-3- ASSY WATER FOUNTAIN ROLLER ASSY 4
40,79,80
5344 53 120-1 F°7 ASSY GEAR ASSY A
85-87
5344 53 130 ANPISI hLA =~ ASSY BEARING HOLDER ASSY A
8&-90
5344 53 210-2  ZAY¥UO0-5- ASSY WATER CONTROL ROLLER ASSY A
37,49
5344 53 260 J1N°e=2%359F ASSY WIPER BRACKET ASSY A
20,57~-60,66,-107-109
5344 53 270 QIN° =359 ASSY WIPER BRACKET ASSY 4
30;57'6018411@7—109
5344 53 280 9TN® = ASSY WIPER ASSY 2
107-109
E%44 53 290 J1N° = ASSY WIPER ASSY A
107-109
5344 53 310-2 F394Y390-7- ASSY METERING ROLLER ASSY A
37-40
5344 53 320~1 F390390-5< ASSY METERING ROLLER ASSY A
38-40
5344 53 710-2 JL-4 ASSY FRAME ASSY /A
32,37
5344 53 720-2 JL-4 ASSY FRAME ASSY A
37,50
1 5344 53 816 JoL-F PLATE 3
2 5560 43 235 h3= COLLAR 8
3 5290 23 113 WP - WASHER 8
4 9670062008 JTYrA W F M6X20 HEXAGON SOCKET BOLT M6X20 8
5 5290 53 114 AFYFS STUD 8
6 5290 52 119=1 AJ°U37% SPRING g
7Y 5344 53 815 PN VI BLOCK 8
8 9670051608 JyEUrE*ibt MEX16 HEXAGON SOCKET BOLT M5X16 32
9 9670052008 JETFAR I R M5X20 HEXAGON SOCKET BOLT M5X20 28
10 5344 53 718 FRG9g BLOCK g
11 5344 53 718 ALCL BLOCK 3
12 5430 35 312 TRNNR LEAF SPRING 3
13 9670040508 VEYREYLE M4AXS HEXAGON SOCKET BOLT M&4X5 16
14 9684060608 FARI™ MEXSE SET SCREW M6éXé L8
15 5430 35 314 ARG -G SPACER 32
16 91331024 JEYFRS I F M5X45 SOCKET BOLT M5X45 g
17 5344 53 813-1 SFTYh RACHET 16
18 9670052508 JEUFRSLF M5X25 HEXAGON SOCKET BOLT M5X25 28
19 5344 53 814 no=- COLLAR 3
20 96606050014 FYhr M5 HEXAGON NUT M5 16
21 5340 21 175 AJCynan SPRING 8
22 5344 53 811 w50 BOLT 3
23 5344 53 716 Jhgug BLOCK 8
3% 5344 53 714 TNqI7 BLOCK 8
25 5290 84 691 UFE KNOB 8
26 9684050508 FAra™ MS5X5 SET SCREW M5X5 b
27 9716060014 ESHYAYZ M& PLAIN WASHER M6 Z
28 5290 29 412 heo-5-71100 CAM ROLLER INNER RING )
29 5344 52 416 0-35- ROLLER )
30 9670051008 JEYRA U F M5X10 HEXAGON SOCKET BOLT M5X10 68
21 5344 53 750 T CAM A
22 5344 53 711-1  JU-4 FRAME A
33 5344 53 723-2 ANZPUDINAHZ BEARING COVER 8
34 9670050808 YEyphvibr M5X8 HEXAGON SOCKET BOLT M5XS8 32
35 5344 53 731 P-4 ARM g

131



ZAYIAOTFo0-5~

WATER FOUNTAIN ROLLER

I
SECTION

§wwes OIFIL. HBHES & ETEBRE 500, EXHCERTERMEL T EEY,
The dimension of the parts marked with a x differ depending on the sress serial
number. When ordering parts, please inform us of the press serial number.

Vg RS
SECTION NUMBER

| 53477 530

. . %]
N Bhea/ParT'm  weas/COMPONENT PARTS Mo <! NAME i
36 5332 53 523 E°o PIN 16
37 91638 Av=lbavpiyue» 000HDDU BALL BEARING 6000HDDU 24
38 5344 53 330 FA9A90-5- METERING ROLLER 4
39 5344 53 322-1 F07 GEAR 4
40 9410402008 A72nanEey 4%x20 SPRING PIN 4X20 3
41 5344 53 724~-2 ANPIULIVEYT BEARING COVER 8
42 5344 53 752 2l CAM 8
43 5344 53 753 5+t SHAFT 4
L4 9670863508 YEYREMILE MEX3E HEXAGON SOCKET BOLT M6&X35 4
45 5344 52 512 ANG == SPACER 4
46 5344 53 713 [ PIN 3
47 5344 53 722 AT Y an SPRING 8
48 5344 53 732 P-4 ARM 8
49 5344 53 220-1 ZAYEY Q-5 - WATER CONTROL ROLLER &
50 5344 53 721-1 =4 FRAME 4
51 5344 52 513 ANS = SPACER &
52 9670063008 VEURENILE MEX30 HEXAGON SOCKET BOLT M6X30 &
53 5344 53 760 hé CAM A
54 5344 53 754 HW A BOSS &
55 92101005 - 4X4X25 KEY 4X4X25 &
56 5340 51 080 LAY = (AN g g% ;) LEVER{DARK GRAY)} A
57 5344 53 291 INSHYE BRACKET 8
58 5344 53 294 Ab9Wne - STOPPER 3
59 5344 53 295 o T BOLT ]
60 9670040650 YEYREYILE MAXG HEXAGON SOCKET BOLT M4X6 38
61 5344 53 854 INTHY B BRACKET &
&2 96700532050 YEYREYILE M5X30 HEXAGON SOCKET BOLT M5X30 3
63 5344 53 g9(0-2 el A VALVE A
64 5347 53 144 FWP GEAR 4
66 5344 53 292 PAFERIN BRACKET &
67 5344 53 915 ne—17° PIPE 4
68 913231030 YuwryrwkE“LEF MSX10 SOCKET BOLT M5X10 8
69 5347 53 141 FRSHYR BRACKET A
70 5344 53 920-1 ZANINZ WATER FOUNTAIN A
71 5344 53 186 INSHEYR BRACKET 4
72 5344 53 199 E*z-LH-A 6X10X60 HOSE 6X10X60 A
73 9642031850 FANIRIN M3IX18 SMALL PAN HEAD SCREW M3X18 8
74 9710030050 RN rY™AHANR: M3 SPRING WASHER M3 24
75 9716030050 ES59%hpva M3 PLAIN WASHER M3 8
76 5344 61 656-1 ATTUIF LY - SENSOR A
77 5344 53 912 ANG =4 SPACER 4
78 5330 35 812 ho- COLLAR 4
79 5344 53 111-2 ZANTIAITIO~0- WATER FOUNTAIN ROLLER 4
80 5344 53 112-1 Fn7P GEAR 4
81 5347 53 142 TNS5HYE BRACKET 4
82 5347 53 1473 hAn™ - COVER 4
83 9642040814 TABIRIN M4LXS SMALL PAN-HEAD SCREW M4XS8 12
84 5344 53 293 FRSHEY R BRACKET 4
85 5344 53 122-1 Fwp GEAR 8
86 9411302000 T-nNe-p°n 3X20 TAPER PIN 3X20 8
87 5344 53 121 2Pk SHAFT 4
88 90201 fiv=pArPYysas 409VY BALL BEARING 609vyV a
89 9723240008 C=Yuon Cc-24 C-RING C-24 8
90 5344 53 131 GRS HOLDER 4
91 9670061608 YEURENIE MEX146 HEXAGON SOCKET BOLT M&6X1é6 32
97 95119009 FWwpPaAYbY GFHZ2GZ20 GEAR HEAD GFH2620 4
93 9470045008 YEYRENEE MAXED HEXAGON SOCKET BOLT MA&4X5D 16
94 5344 61 658 PNl BRACKET 4
95 9710050014 nhxrYvpvr M5 SPRING WASHER M5 bS]

132



ZANZ2*OTO0-35-

WATER FOUNTAIN ROLLER

IV g
SECTION

vy VES

SECTION NUMBER| 23472 530 ]

k—r OEE, BHECLeTESRES 0. EHTRERERKL T EY,
The dimension of the parts marked with a % differ depending on the press serial
number, ¥hen ordering parts, please inform us of the press serial namber,

M mhEe/ e %ﬁ%ﬁ/COMPONENT PARTS Moo | NAME gm;g
96 5344 53 916-2 Ky 3ahnv- AUXILIARY COVER A
Q7 5344 53 852 FeS5Y} BRACKET &
98 9670050608 JEYbrELEF MSX6 HEXAGON SOCKET BOLT M5Xé6 3
99 9642051214 FANIRIN MEX12 SMALL PAN-HEAD SCREW M5X1?2 3
101 5562 57 415 Y- WASHER 8
102 5522 43 138 ho~- COLLAR 8
103 5327 26 114 ANC — - SPACER 8
104 5310 59 839 NYsb- Mé PLAIN WASHER M6 A
106 91331031 ey M5X40 HEXAGON SOCKET BOLT M5X40 3
107 5344 53 281 NSHEYR BRACKET 8
108 5344 53 282 INSHEYE BRACKET 8
%109 5344 53 283 PRI BLADE 8
111 9686052008 FARIY M5X20 SET SCREW M5X20 8
112 95119008 E-R- AXHMZ230K-GFH MOTOR AXHMZ30OK-GFH 4
113 95119010 Fe3en™ AXHD3OK DRIVER AXHD30OK 4
114 9710040014 NN 29%h%x M4 SPRING WASHER M4 12
115 5344 53 250 IV =-F*1Y2E (12Yr=8%) BLADE SET (1SET=8P(S) 1

133



53472 532

eI BB
SECTION NUMBER

4 P

SECTION

FLODYIFINIDNIYOF

WATER CIRCULATION DEVICE

VP ANRS ¥y

3
SRR

N

134



F19IYrEINITHIVIF

WATER CIRCULATION DEVICE

Iz
SECTION

Y g YRE
SECTION NUMBER

| 5347z 532 |

¥v—2 OB, HESLRTEMRLE S 2D, BT RERREEL TS Y,
The dimension of the parts marked with a x differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number,

52 5524 61 937

Y AR AR

SOLENOID VALVE

53 5524 61 942

E1-A“ T10AH250V

FUSES T10AH250V

54 5524 61 941

E21-A% F2AH415V

FUSES F2AH&415V

No ﬁgggg EEETMN ﬂﬁ%ﬁ/ PART NAME i

) & &S/ COMPONENT PARTS Mo 0ty

5344 53 800 SAMLTFPIONIADYOF WATER COOLING/CIRCULATION DEV. 1
45-58,78

5344 53 900 FIONWDRI1YDF TANK SET 1
1,2,73-77

5524 61 989 hFo“3R227 ASSY AUXILIARY TANK ASSY 1

73,77

6520 61 931 ZANLTFEPIINIOHADYOF WATER COOLING/CIRCULATION DEV. 1
45-57,78

1 91213 B=ANYopY 19 HOSE BAND 19 15

2 5664 53 977 fi-A 12X25X800 HOSE 12X25X800 2

3 98890 F-2%bo327° 3340 CABLE CLAMP 3340 4

4 5341 71 175 AZYR™ STUD 1

5 90913020 fi—ARARTI™ FIXING PLATE 16

6 5344 53 976 AvrYK-A 6X16X100 HOSE 6X16X100 4

7 5344 53 971 aryrUti-A 6X16X700 HOSE 6X16X700 1

8 98809 -8 7527° 3330 CABLE CLAMP 3330 4

9 9670051208 YEYybstlbh M5X12 HEXAGON SOCKET BOLT M5X12 &

10 5344 53 981 v orUk-A 12X25X700 HOSE 12X25X700 3

11 5344 53 972 ANRUK-A 6X16X1000 HOSE 6X16X1000 1

12 5344 53 973 AvuRrYE-A 6X16X1700 HOSE 6X16X1700 1

13 5660 53 624 FYoYUN-A 6X16X2500 HOSE 6X16X2500 1

14 5344 53 865 NS - COVER 1

15 5344 53 863 2No5Yh BRACKET 2

16 9670051008 YyYrmt kb M5X10 HEXAGON SOCKET BOLT M5X10 8

17 5344 53 810 FLOASR=ZFI WATER REPLENISHMENT TERMINAL 1

19 5330 61 414 ARYLS STUD 2

20 5347 53 820 ZAYNTRY WATER CIRCULATOR 1

21 98943012 1-b"2527° NK=-32N-C CORD CLAMP NK-32N-C 4

27 90913007 F-ANNDEY 46 HOSE BAND 46 2

28 5344 53 984 AYrUm-A 25X44X280 HOSE 25X44X%280 1

29 5344 53 840 ZAMNTHY WATER CIRCULATOR 1

45 5524 61 936 hoFxey3ze SENSING CAP 1

46 5524 61 934 PLIZFH-0- ALCOMIXER TOWER 1

47 5524 61 939 PRI-bi™ kb ALCOHOL CONTAINER 1

48 5524 61 935 n*A5Uh GASKET 1

49 5524 61 933 21LR-n"Y7g FILTER BAGS 1

50 5524 61 932 hieuIe PUMP 1

51 5524 61 938 PRA-LI IR~ ALCOHOL FILTER 1

1

1

1

1

1

1

2

1

1

2

2

1

1

1

55 5524 61 943 Hyt352 AUXILIARY TANK
56 5524 61 944 PAE Pl BRACKET

57 5524 61 945 ARYne - STOPPER

58 5664 53 975 #i-A 12X25X2000 HOSE 12X25X2000
73 5524 61 988 A7 TANK

74 5342 53 981 [ TRAY

75 5342 53 982 V2591 BRACKET

76 9670052501 YEURENMLE M5X25 HEXAGON SOCKET BOLT M5X25
¢7 5524 61 992 NTINND VALVE

78 5524 61 947 PLI-WESN205T HYDROMETER

79 5327 71 D25 LEPIN STUD

135



ZAYIA~-4o=-F~

WATER FORM ROLLER

ria
SECTION

trzrES
SECTION NUMBER

53441

535

136




AN A~ba-G-

WATER FORM ROLLER

gV
SECTION

& w—g Offahids MBS & HEMRE B0, BB REEL TS,
The dimension of the parts marked with a x differ depending on the press serial
number. ¥hen ordering paris, please inform us of the press serial number.

kv ES

SECTION NUMBER| 33441 535_7

N ghFe/ PheT Eﬁz&%‘%‘ COMPONENT PARTS o VAME Eﬁﬁ
5321 51 64117 KR® -~ ASSY HOLDER ASSY 4
64,65
5341 53 340 P-4 ASSY ARM ASSY &
21,42,43
5341 53 440 NI ASSY HOUSING ASSY 4
0PS OPS
4eB
5341 53 450 NOI¥ 2N ASSY HOUSING ASSY &
NOPS NOPS
L5
5344 53 410~3 A9F20-3- ASSY QSCILLATING ROLLER ASSY 4
19,20,63~65,67,68,72-76
5344 53 420-3 F9F0-3-2F7F ASSY OSCILLATING ROLLER SHAFT ASSY 4
68,73,74
5344 53 430 A2E°T ASSY PUSH PIN ASSY 8
79,82
5344 53 520 ZANIF~Lo=-T~- ASSY WATER FORM ROLLER ASSY 4
53,54
5344 53 580 397F ASSY SHAFT ASSY 4
45,46
5344 53 610-1 A95770-5- ASSY OSCILLATING ROLLER ASSY 4
8~10,90
5344 53 620 FNP ASSY GEAR ASSY 4
28-31
1 9670051001 YEYRREMILE M5X10 HEXAGON SOCKET BOLT M5X10 16
2 9670041008 VveWRhh i h MEXT10 HEXAGON SOCKET BOLT M&X10 16
3 5344 53 652 JoL~t PLATE 3
4 5341 53 441-1 AN W HOUSING 8
5 5290 26 112 P x] BUSHING 8
6 5341 53 457-1 hn®- COVER 8
7 9648040814 ¥22RI™ M4XE SMALL FLUSH HEAD SCREW M4&4X8 16
8 5344 53 612 Twp GEAR 4
9 9410402508 ATONDIVE® L 4X25 SPRING PIN 4X25 8
10 5344 53 611-1 FoTo0~2- OSCILLATING ROLLER A
11 5341 53 414 FOSALINEL~ b DRIVE WHEEL 4
12 9710100008 nvzxyvhvzr M10 SPRING WASHER M10 &
13 9660100014 TYr M10 HEXAGON NUT M10 4
14 90610 BE=-Yo2“ BE-60 BE-RING BE-60 8
15 5290 29 313 Y P- WASHER 3
16 5290 51 429 YL P- WASHER 8
17 5344 53 653 FALRTI7V0YT ADJUSTMENT BLOCK 8
18 5290 51 424-1 AI® SCREW 8
179 5290 29 315 FARS- LLOCK COLLAR 16
20 9684050508 FARDIY M5XS SET SCREW M5XS5 40
21 5341 53 341 P-4 ARM 8
22 9684060608 FARDY M6X6 SET SCREW M6X6 36
23 5341 53 281-1 hb CAM 8
24 9410502508 AJ°YLIWER 525 SPRING PIN 5X25 8
25 5341 53 271-1 Al SHAFT 4
26 9410302008 AZeynavkeen 3x20 SPRING PIN 3X20 4
27 5340 23 235 No- COLLAR 4
28 9723240008 C=Uod%™ (=24 C-RING €-24 3
29 91625 =AY PYDIN 6901212 BALL BEARING 690172 16
30 5340 53 274 ANC — Y- SPACER 4
31 5344 53 621 WP GEAR [
32 53103 52 121-1 DIV = (BN =g g% =) LEVER(DARK GRAY? 4
3% 5300 12 224 7° L=t PLATE 4
34 9650052014 QILY¥S223% MEX20 SCREW M5Xz20 [
35 9660080014 TYF M8 HEXAGON NUT M8 3




ZANIH-LOo-5-

WATER FORM ROLLER

sV
SECTION

Fv—s QMG BECLTESRE S0, EXHFREREIBEL T W,
The dimension of the parts marked with a x differ depending on the press seria)
number. When ordering parts, please inform us of the press serial number.

Yy vEE
SECTION NUMBER

| 53447 535

|

Mo, Ef;ﬁé?g ggg’[‘mh{ g AT PART NAME yiited
i) ] #HakES/ COMPONENT PARTS N Uty
36 9710080008 n“a¥vatxr M8 SPRING WASHER M8 8
37 5290 51 738 PRV FPM BUSHING 4
38 5430 33 116 Z2r s WASHER 8
3% 5300 51 841 n“zuf SPRING STUD 3
40 5327 56 842 AZeunon SPRING 8
41 5290 51 732 n“axny SPRING STUD 16
42 9410302508 AJeNoonNEe s 3X25 SPRING PIN 3X25 3
43 5290 51 737 e PIN 3
44 5290 51 744 PPV BUSHING 4
45 5290 51 722 Pa KNOB 4
46 5344 53 5381 PRAN SHAFT 4
47 5321 27 124 A7 SPRING 4
48 5290 51 822 NS zak SPRING STUD 3
49 5344 53 561 2 359h BRACKET 4
50 5344 53 572-1 $H5- COLLAR 8
51 9670052008 YYERavhIbE M5X20 HEXAGON SOCKET BOLT M5X20 i2
52 5344 53 554-1 F%7 GEAR 4
53 90461 Y -A“?y22% 6001HDDU BaLl. BEARING 6001HDDU 8
54 5344 53 530 ZANI4=-60-5- WATER FORM ROLLER 4
55 53320 51 712 F1-TR (T D~} TUBE{GRAY) 1
V{119 F 18T UNIT
55 5340 53 361 FL-2%(T%-) TUBE(BLUE)> 1
ANA{4LLZYE 4TH UNIT
55 5344 51 713 Fi-2%({10-) TUBE(YELLOW) 1
FNA31ZYE 3RD UNIT
56 5344 53 582 Hjba™ - HOLDER 4
57 5344 53 570-1  7%559F ASSY BRACKET ASSY 4
58 5290 51 123-1  A2°yug™ SPRING 4
59 9660060014 FUE M6 HEXAGON NUT M6 4
60 9684061608 FARI™ M6X16 SET SCREW M6X16 4
61 5344 53 422 I 3591 BRACKET 4
62 9670061608 YEURENLE M6X16 HEXAGON SOCKET BOLT MéX16 16
63 5290 53 336 TYH NUT 8
64 5290 51 642-2 I%Udl BUSHING 4
65 5321 51 641-1 nopvyow HOUSING &
66 5290 51 735 Ee PIN 4
67 5344 53 442-1 & ILbb BOLT 8
68 5344 53 421-2 o¥7F SHAFT 4
69 5290 51 730-1 =z SCREW 4
72 5344 53 440-1 F9To0-5- OSCILLATING ROLLER 4
73 5290 51 922-2 44 CAM 4
74 9410301808 AZ°yognEeD 3X18 SPRING PIN 3X18 4
75 5321 51 630 RA™ - HOLDER 4
76 5290 51 632~2 #Aguyni PAWL &
78 5344 53 423 2559tk BRACKET 4
79 5344 53 431 E° PIN 3
80 5290 81 334 LA Pl SPRING 8
81 5344 53 451-3 P-4 ARM 4
82 5344 53 432 Y= KNOB 8
83 9410200808 AToUoZES L 2X8 SPRING PIN 2X8 8
84 91704008 BIntzr L7 CONED DISC SPRING LY 16
85 5330 51 563 *M SCREW 8
86 5330 51 622-2 F1-I(I%L-) L=4 TUBE{GRAY) L=4 1
AvL11ZYE 1ST UNIT
86 5330 53 175-2 F1=-%(I7%=-) L=& TUBE(BLUE)Y L=4 1
F%142-YhH 4TH UNIT
86 5344 51 717~-2 Fi1-7%(1xo-) L=4 TUBECYELLOW) L=4 1
N33 Wh 3RD UNIT
87 5344 53 622 ho - COLLAR 4

138



ZANIA-4LO=D-

WATER FORM ROLLER

wryay €Y VEHS [ 53447 535

SECTION SECTION NUMBER

kv—7 ORI HRECETEMRELID, ENHIER SRS L T{EEn,
The dimension of the parts marked with a % differ depending on the press serial
number. %hen ordering parts, please inform us of the press serial number.

o égzgg gingN %%ﬁﬁ/ PART NAME ik

s b #REsS/ COMPONENT PARTS M 0ty
88 5344 53 573 ANC - - SPACER 8
89 5344 53 452 P-4 ARM &
90 5344 53 613 ¥%7 GEAR &

139



- W P 'tﬁ""/a‘/#%
%11,3 NOF%™9 Boiar SECTION NUMBER 534A7 540

18T,3RD PLATE CYLINDER SECTION

140




11,3 Nob%9

1ST-3RD PLATE CYLINDER

IV
SECTION

7Y a YH/E
SECTION NUMBER
®ov—2 OB, MBETETESRE 2D, EXHCRBERLHEL T LHEW,

The dimension of the parts marked with a * differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

| 534az 540 |

Mo uER/PRRt ™ BBEY/componENT PARTS M| NAME i
5344 52 310-1 hL ASSY CAM ASSY 2
95,96
5344 52 330-1 h& ASSY CAM ASSY 2
96,164
5344 54 210-3 Nok%9 ASSY PLATE CYLINDER ASSY P
109,117 ,121,142 144,146,156
5344 54 260-2 NHINI9% ASSY HOUSING ASSY 4
127,128
5344 54 310 7Yowa ASSY BLOCK ASSY 2
L3 ,46
ER44 54 410-2 2537% ASSY CLAMP ASSY Z
2,3,10,14,16,23-26,51-58,64-66,69,70,73,74+152
5344 54 420 2757%4% -2 ASSY CLAMP BASE ASSY 2
51,56,58,66,73,74
5344 54 430-1 2%Ya%w92 ASSY BLOCK ASSY 4
64,65
5344 54 4L4D-2  7YpYP ASSY BLOCK ASSY &
15,17
5344 54 450 2% ASSY KNGB ASSY 2
34L-36
5344 54 470 JP7F ASSY SHAFT ASSY 2
34,35,40
5344 54 480-1 2537% ASSY CLAMP ASSY 2
1=3,6-10,14-17,23-26,33-36,40-46,49,148
5344 54 490-1 A%~-A ASSY BASE ASSY 2
6-9,25,26
1 5344 54 492~-2 2537° CLAMP 4
2 5344 54 634-~-72  IFRNMLE FULCRUM BOLT 28
3 5430 54 672-1 2%nYa BLOCK 28
4 9672050814 aYhow b M5X8 HEXAGON HEAD BOLT M5X8 A
5 9715050014 Co89“haA“r M5 PLAIN WASHER M5 &
6 5344 54 491-1 AMNW=A BASE 2
7 9410301008 AZeNoovEes 3X10Q SPRING PIN 3X10 8
8 5344 54 316 -t PLATE 8
9 5344 54 315 Eo PIN 16
10 5290 51 083 AACyuow SPRING 16
11 9642040614 FARIRIN MEXE SMALL PAN-HEAD SCREW M4X6 4
12 9710040008 NRRYNHNR M4 SPRING WASHER M& 12
13 5344 54 498 JoL-F PLATE 2
14 9721100008 E~Yoa™ E-10 E-RING E-10 8
15 90337001 Y952 pUB1Z1é6 BUSHING DUB1216 4
16 9670051608 JEYREMILE MEX16 HEXAGON SOCKET BOLT M5X16 16
17 5344 54 441-2 ahnug BLOCK 4
18 9410401208 AZ°NDI%ESy 4¥12 SPRING PIN 4X12 8
19 5344 54 285 A7Cyogw SPRING 4
20 5344 54 284-1 AN~R BASE 4
21 5344 54 282 FEETEY PLATE 4
22 5344 54 313 A7 naw SPRING 4
23 5300 45 283 PTFA%Z STOPPER 28
24 9684050508 FARIY M5X5 SET SCREW M5XS5 32
25 5290 54 338 AZCuon SPRING 8
26 5344 54 429 gy BOLT 8
27 9670052008 YEYhE®ibEF M5X20 HEXAGON SOCKET BOLT M5x20 22
28 53372 53 735-1 Youg BLOCK 6
29 9642052014 Fav3zun M5x20 SMALL PAN-HEAD SCREW M5X20 8
30 9670053508 YEWEEY LM M5X35 HEXAGON SOCKET BOLT M5X35 8
21 5344 54 427-2  hOh1p® GUIDE 4
32 5344 54 443 J°L-*F PLATE 4
33 5344 54 4772 h5~ COLLAR 2

141



ANL1,3 N9

18ST-3RD PLATE CYLINDER

7Y a

SECTION

kw7 OIRELL, HEC L ETEMRE D, ENHTRETEIRL TS,
The dimension of the parts marked with a % differ depending on the press serial
rumber. ¥hen ordering parts, please inform us of the press serial number.

7YV vHes

| 534AZ 540

SECTION NUMBER

N §%2?§ giETmN %ﬁzﬁ/ PART NAME ik
- & b #HEHS/ COMPONENT PARTS N 0ty
34 9410200808 AZeynonEey 2X8 SPRING PIN 2X8 4
35 5344 54 452-1  FV7? GEAR 4
36 5344 54 451 A KNGB 2
37 9670040508 YoYrdtlkh MAX5 HEXAGON SOCKET BOLT M&4X5 4
38 9716040014 EZ¥%h%z M4 PLAIN WASHER Mé& 3
39 5344 54 381 7°L=-t PLATE 2
40 5344 54 471 JP7t SHAFT 2
41 90316003 ASAMAYPHOIY CRT5-10 THRUST BEARING CRT5-10 4
42 5290 38 235 AZeNogn SPRING 2
43 5344 54 311 2vnYg BLOCK 2
44 91508001 trE-0WITYLr M5 LOCK NUT M5 2
45 5344 54 312-1 J%g¥? BLOCK 2
46 90481 Hr=AYPYDIN 6961212 BALL BEARING 6967117 4
47 5344 54 453 v ou? BLOCK 2
48 9684060608 FARIY M6X6 SET SCREW M6X6 6
49 9678051208 VEYRSC IR MS5X12 HEXAGON SOCKET BOLT M5X12 &
50 9410400808 AZCUSONESY 4£X8 SPRING PIN 4X8 3
51 90178 FARD™ M5X5 SET SCREW M5X5 4
52 5344 54 422-4 3337° CLAMP 2
53 5344 54 423-4 9537° CLAMP 2
54 5640 23 136 APYNe - STOPPER 4
55 9642030614 Fariasn M3X6 SMALL PAN-HEAD SCREW M3X6 -]
56 5344 54 631-1 AFF“AE°D POSITIONING PIN 2
57 5344 54 371 7°L-F PLATE &
58 5344 54 372-1 AFFNALCD PIN 2
59 9642040814 FARJ2IY MEXS8 SMALL PAN-HEAD SCREW M4X8 16
60 9410300608 AFPNSoNESY 3X6 SPRING PIN 3Xé6 4
61 5344 54 428 1IN B INDICATOR 4
62 9670041008 VEYRENLE M4AX10 HEXAGON SOCKET BOLT M4X10 8
63 5344 54 647 J°L-F PLATE 4
64 90241 J%%u1 puB1220 BUSHING DUB1220 4
65 5344 54 431-1 %g¥7 BLOCK 4
66 5344 54 421-1  7927°7%-3 CLAMP BASE 2
67 9670062008 VEYREMILE M6X20 HEXAGON SOCKET BOLT M6X20 8
68 5344 54 426-=1  hMNARM GUIDE 4
69 5511 27 131-1 UuZ LINK 4
70 9670061208 YEYRRNILE M6X12 HEXAGON SOCKET BOLT Mé6X12 3
71 5344 54 424 V359 h BRACKET 2
72 9410501608 AZCULIVNESY 5X16 SPRING PIN 5X16 &
73 5344 54 625 ke PIN 2
74 5344 54 4725 Jo ROLLER 2
75 5344 54 267-1 IV3HUt BRACKET 3
76 9670061408 YHEYRERILE M6X14 HEXAGON SOCKET BOLT M6X14 16
77 9716060014 E38%hvz M6 PLAIN WASHER Mé 12
78 5344 54 363-1 IP-YYyIN- AIR CYLINDER 2
79 5344 54 256-1 T%oyy BLOCK 2
80 5354 35 521 GIAFAITMYIR WEIGHT INDEX 2
81 90720 gyZ2tTYyE AND2 LOCK NUT ANDZ 2
82 90721 QuInYuP- AWO2 LOCK WASHER aWDZ 2
83 90368 ASARDUIP- AS1102 THRUST WASHER AS1102 6
84 90480 AZALAMPYLSY AXKA1102 THRUST BEARING AXK1102 4
85 5330 54 519-2 YIZ(AN-29%|)-) KNOB(DARK GRAY) 4
86 90479 ASAPRDYLP- WS81102 THRUST WASHER WS81102 2
87 9648041514 $322I% M4LX15 SMALL FLUSH HEAD SCREW M&X15 4
88 5344 54 511-1 J°L-} PLATE 2
89 5341 89 224 AN® -4 - SPACER 4
90 5330 54 518 PALFPA SPRING 2
91 5340 54 516 AN BRACKET 2
92 9670063508 YoWUhHYhIbE M6X35 HEXAGON SOCKET BOLT M6X35 6

142



2%11,3 Nob“v

18T-3RD PLATE CYLINDER

sV
SECTION

¥ow—g QBRI BET S ITESRUS D, S ICREREHE LTSN,
The dimension of the parts marked with a % differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

vI Ve IES
SECTION NUMBER

| 534A7 540

I

ty FHS /SET K

N wuEE/EhEt™e  BeEl/componenT PARTS Mo VAME ne
93 5344 54 512-1 2°L=-F PLATE 2
94 5340 52 303 PRV E k] BUSHING &
95 L5344 52 3720-1 hé CAM 2
96 5290 33 214 FA N BUSHING 4
97 9670054008 Yyyrihivlbl M5X40 HEXAGON SOCKET BOLT M5X40 16
98 5340 52 302-2 ARYp® STUD 8
99 5344 54 343 AN - COVER 2
100 5322 52 492 ANG ~H - SPACER 8
101 5344 54 515 AFSYgn SPRING 2
102 5344 54 340-1 NoINIo% HOUSING 2
103 5344 54 231 JoLu-t PLATE 2
104 5321 23 313 ANC =~ SPACER 8
105 9648051014 ¥5325% M5X10 SMALL FLUSH HEAD SCREW M5X10 A
106 9670040608 JEIFHAS U F M4X6 HEXAGON SOCKET BOLT MLX6 2
107 9649052008 QWAZPTYEYSIIRIY SCREW M5x20Q 2
108 5344 54 222 hie - COVER 2
109 91632 FY=WANPYUSIY 6007ZZCM BALL BEARING 6007Z2ZCH 2
110 9670051808 VyEYRrHtIbF MS5X18 HEXAGON SOCKET BOLT M5X18 4
111 5344 54 250 L™ - LEVER 2
112 5344 54 232 ARYPY STUD 4
113 5344 54 236 + - KEY 4
114 5340 53 161 ANG =T SPACER 8
115 5344 54 234 F~- KEY 8
116 5344 54 255 Fup GEAR 4
117 5300 54 322 AR BUSHING 6
118 5344 54 240 AW - LEVER 2
119 5344 54 496 ARAYpW STUD z
120 5340 54 646-1 A=l SCALE A
121 5344 54 220-3 N\okvo PLATE CYLINDER 2
122 5344 54 361-2 IP-3oR%- AIR CYLINDER 2
124 5344 54 265-1 7%3hYh BRACKET 4
125 9648040614 Y33RIN MLXE SMALL FLUSH HEAD SCREW M4Xé6 16
126 5344 54 269-1 ANC =Y - SPACER 8
127 5344 54 261-2 Hoavoan HOUSING A
128 90878 JeYUs1 DUBT615 BUSHING DUB1615 8
129 5344 54 264-2 R9m SCREW &
131 5344 54 258 WLt - WASHER 4
132 9670030608 YEYEREMILE M3X6 HEXAGON SOCKET BOLT M3Xé6 A
133 5344 54 262-2 SR SHAFT A
134 5344 54 242 T INNER RING 4
135 5344 54 243 o~ ROLLER 4
136 5344 54 263 *o% SCREW 4
141 5344 54 254 WP GEAR A
142 90337008 YW1 pUB1T420 BUSHING DUB1420 2z
143 5344 54 271 5970 SHAFT 2
144 90880 JMYsl puBt4i1e2 BUSHING DUB1412 2
145 5344 54 283 ARYPW STUD 2
146 5344 54 223 AR BUSHING A
147 5344 54 494 BRIy JOINT 4
148 5344 54 497-1 537 SHAFT 2
149 5344 54 253 WP GEAR 4
150 5344 54 495 ARUPY STUD i
151 5327 54 723 - 3X3X6 KEY 3X3Xé 4
152 8344 54 £93-3  2P7b SHAFT 2
153 5290 21 311 Huz LINK 2
154 9670051008 JEYRRYIbE M5X10 HEXAGON SOCKET BOLT M5X10 4
155 5344 54 224 Stk SHAFT 2
156 91633 wr=hAarPyI 62067ZZCM BALL BEARING 62067Z7ZCM 2
157 5340 54 113 FWP GEAR 2




11,3 NOPRO

1ST,3RD PLATE CYLINDER

Yz
SECTION

¥w—7 O, SR L TESRIE A Y. EHFCRERRMB LTSN,
The dimension of the parts marked with a % differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

€2V vES

| 534AZ 540

SECTION NUMBER

No gtgﬁg gEETmN %ﬁ%ﬁ/ PART NAME ke
- & 1 %S/ COMPONENT PARTS M 0ty
158 5330 23 113 W= WASHER 10
159 5290 24 127 v b BOLT 6
160 5290 23 115 ny- COVER 2
161 9670051001 yrurEr bk M5X10 HEXAGON SOCKET BOLT M5X10 6
162 5340 54 114 PABS— LOCK COLLAR 2
163 5340 54 515 AR BUSHING 2
164 5344 52 3400-1 hi CAM 2
165 92314012 A7°4og% TM 14X25 SPRING TM 1T4X25 2
166 9684065008 FARIY M6X50 SET SCREW M6X50 2
167 90703 UFYk M6 U-NUT M6 2
168 5640 24 132 A PIVOT 2
169 5344 54 268 INSHEY R BRACKET 1
RNLITZWE 3RD UNIT
170 5300 46 042 oYSfp - WASHER 4
171 5344 54 246 A7y on SPRING 4
172 9660100014 T9E M10 HEXAGON NUT M10 2
173 9670106008 vEwkkhbb M10X60 HEXAGON SOCKET BOLT M10X60 2
475 5344 54 364 IP-UYAN - AIR CYLINDER 2

144



145



w T o eZa rBES
ANA2,4 NIPYD g SECTION NUMBER 534A2 545

2ND,4TH PLATE CYLINDER SECTION

146




BN12,4 NOMD

2ND-4TH PLATE CYLINDER

BV VES
SECTION NUMBER

iV a

| 534AZ 545

|

SECTION

kw—y OGHE. BHT L TESRL B 2D, HEHRRERERHE LTS,
The dimension of the parts marked with a ¥ differ depending on the press serjal
number. When ordering parts, please inform us of the press serial number,

N SR ER/PhRT e Mea/ coMPONENT PARTS M X! VAME e
5344 52 310-1 h&ts ASSY CAM ASSY 2
95,96
5344 52 330-1 hé ASSY CAM ASSY 2
96,164
5344 54 230-3 NP9 ASSY PLATE CYLINDER ASSY P
109,117,121 ,142,144,146,156
5344 54 260-2 NOUS59% ASSY HOUSING ASSY A
127,128
5344 54 310 IYa%WaZ ASSY BLOCK ASSY 2
43,46
5344 54 410-2 9537° ASSY CLAMP ASSY 7
2,3,10,14,16,23~-26,51-58,64-66,69,70,73,74,152
5344 54 420 d327°4%-2 ASSY CLLAMP BASE ASSY 2
51,56,58,66,73,74 ’
5344 54 4£30-1 2Ygy2 ASSY BLOCK ASSY &
64,65
5344 54 440-72 Jvawa? ASSY BLOCK ASSY &
15,17
5344 54 450 7% ASSY KNOB ASSY Z
34-36
5344 54 470 5776 ASSY SHAFT ASSY 2
34,35,40
5344 54 480-1 3727° ASSY CLAMP ASSY 2
1-2,6-10,14=-17,23-26,33-36,40~-46,49,148
5344 54 4£90-1 AYN=2 ASSY BASE ASSY 2
6-9,25,26
1 5344 54 492-2 2507° CLAMP A
2 5344 54 &34-2 BTVEHCWE FULCRUM BOLT 28
3 5430 54 6721 A v B BLOCK 28
& 9672050814 oYhZENLEF M5XS HEXAGON HEAD BOLT M5X3 &
5 9715050014 C39“hv3x M5 PLAIN WASHER M5 A
6 5344 54 4971-1 AN -2 BASE pd
7 9410301008 A2 uavEey 3X10 SPRING PIN 3X10 8
8 5344 54 316 2°L-F PLATE 8
9@ S5344 54 315 teo PIN 16
10 5290 51 083 AZeuon SPRING 16
11 9642040614 FTARI2IY M4LX6 SMALL PAN—-HEAD SCREW M4X6 4
12 9710040008 NRZYSHYR M4 SPRING WASHER M& 12
13 5344 54 498 J°L=F PLATE e
14 9721100008 E=-Uoo% E-10 E~RING E-10 8
15 90337001 JWYU53 puB1216 BUSHING DUB1216 4
16 9670051608 VY rHE® Il M5X16 HEXAGON SOCKET BOLT M5X16 16
17 5344 54 L41-2 %7 BLOCK 4
18 9410401208 AT LogvEey 4X12 SPRING PIN 4X12 8
19 5344 54 285 A2 Yugw SPRING 4
20 5344 54 284~1 AN=A BASE [A
21 5344 54 282 7°L-F PLATE (A
22 5344 54 313 A2 an SPRING 4
23 5300 45 283 PTA STOPPER 28
24 9684050508 FARI™ MEXS SET SCREW M5X5 32
25 5290 54 338 AZCNuon SPRING 8
26 5344 54 429 ANk BOLT 8
27 9670052008 vhYEki©lbr MEX20 HEXAGON SOCKET BOLT M5X20 22
28 5332 53 735-1 Ivayz BLOCK 6
29 9642052014 FAYIZIY M5X20 SMALL PAN-HEAD SCREW M5X20 8
20 9670053508 YEYERES P MBX35 HEXAGON SOCKET BOLT MS5X35 8
31 5344 54 427-2 ANTPM GUIDE 4
32 5344 54 443 J°L-t PLATE 4
23 5344 54 4772 ho- COLLAR 2

147



AN12,4 NOP™D

2ND,4TH PLATE CYLINDER

vz
SECTIQON

YV e BT
SECTION NUMBER

| 534AZ 545

Fow—7 OFGER, BHCEeTEBRE A D, T RMEREMEL T (S W,
The dimension of the parts marked with a % differ deperding on the press serial
number. ¥hen ordering parts, please inform us of the press serial numbar.

o §%2§§ EEETMN W%gﬁ/ PART NAME it

i 0 k%S, COMPONENT PARTS M Q'ty
34 9410200808 AZeNIONESL 2X8 SPRING PIN 2X8 4
35 5344 54 452-1  FVP GEAR 4
36 5344 54 451 7% KNOB 2
37 9670040508 VEYREN LN M4XS HEXAGON SOCKET BOLT M4&4X5 4
38 9716040014 ESHYA™R M4 PLAIN WASHER M4 I3
39 5344 54 381 7°L~F PLATE 2
40 5344 54 471 EAPE) SHAFT 2
41 90316003 ASAFAMPULO™ CRT5-180  THRUST BEARING CRT5-10 4
42 5290 38 235 AZeyogn SPRING 2
43 5344 54 311 v ov? BLOCK 2
44 91508001 2OR-0Y2TYL M5 LOCK NUT M5 2
45 5344 54 312-1  J%gug BLOCK 2
46 90481 R -LARPNLIN 69612 BALL BEARING 696717 &
47 5344 54 4353 P BLOCK 2
48 9684060608 PAzd™ M6X6 SET SCREW M6X6 6
49 9670051208 Vadubihitibh M5X12 HEXAGON SOCKET BOLT M53X12 4
50 9410400808 AF°UDIVET Y 4X8 SPRING PIN 4X8 &
51 90178 PAzZY M5X5 SET SCREW M5X5 4
52 5344 54 422-4 9537° CLAMP 2
53 5344 54 423-4  0507° CLAMP 2
54 5640 23 136 AbYne - STOPPER 4
55 9642030614 TARIRIN M3X6 SMALL PAN-HEAD SCREW M3X6 8
56 5344 54 631-1 1FFSAE°D POSITIONING PIN 2
57 5344 54 371 L=t PLATE 4
58 5344 54 372-1 AFFAE°D PIN 2
59 9642040814 FTARIRDY MAXS SMALL PAN-HEAD SCREW M4XS8 16
60 9410300608 AZONOINE Dy 3X6 SPRING PIN 3X6 4
61 5344 54 428 WPERE INDICATOR 4
62 9670041008 YEYERRSILE MAX1D HEXAGON SOCKET BOLT M4X10 8
63 5344 54 647 7°u-F PLATE 4
64 90241 %Y1 puB1220 BUSHING puB1220 4
65 5344 54 4£31-1 7%gu¥7 BLOCK 4
66 5344 54 421-1 7527°A%=2 CLAMP BASE 2
67 9670062008 VYRR M6X20 HEXAGON SOCKET BOLT Mé6x20 8
68 5344 54 426-1  h“{RM GUIDE &
69 5511 27 131-1  4o2 LINK 4
70 9670061208 VEYRRY I M6X12 HEXAGON SOCKET BOLT M6X12 8
71 5344 54 424 IR35YL BRACKET 2
72 9410501608 AFCYDINESY 5X16 SPRING PIN 5X16 4
73 5344 54 625 E° o PIN 2
74 5344 54 425 Jg ROLLER 2
75 5344 54 267-1  I%349L BRACKET &
76 9670061408 VYEYrEr P M6X14 HEXAGON SOCKET BOLT M6X14 16
77 9716060014 EZ8%h™2 M6 PLAIN WASHER M6 8
78 5344 54 363-1 TP-2YYAN- AIR CYLINDER 2
79 5344 54 256-1  7%avy7d BLOCK 2
80 5354 35 521 DETF1OTRYIA WEIGHT INDEX 2
81 90720 gYaiYh AND2 LOCK NUT ANDZ 2
82 90721 gyuanuar- AWOZ LOCK WASHER AWOZ 2
83 90368 ASARNYLP- AS1102 THRUST WASHER AS1102 6
84 90480 ASARAMNTPUDO® AXK1102 THRUST BEARING AXK1102 4
85 5330 54 519-2 YUIZ(AN-20%,-) KNOB{(DARK GRAY) 2
86 90479 ASAPDYDP- WSB1102 THRUST WASHER W$81102 2
87 9648041514 Y5320 M4EX15 SMALL FLUSH HEAD SCREW M4X15 4
88 5344 54 511-1  J7°L-b PLATE 2
89 5341 89 224 ANC - SPACER 4
90 5330 54 518 AZ°4oon SPRING 2
@1 5340 54 516 PAREPL BRACKET 2
92 9670063508 YEYbritibh M6X35 HEXAGON SOCKET BOLT M6X35 6

148



AN12.4 NOFMD

2ZND-4TH PLATE CYLINDER

IV g
SECTION

kv—r ORI, HEC L eTESRR S R, ENRRIEREEEEL T REE Y,
The dimension of the parts marked with a % differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

vy v vES
SECTION NUMBER

| 534AZ 545

1

N &zzgg ggﬁTmN Bt a1k PART NAME o
) o WS/ COMPONENT PARTS M Q'ty
93 5344 54 512-1  7°L=h PLATE 2
94 5340 52 303 7823 BUSHING 6
95 5344 52 320-1 ht CAM 2
96 5290 33 214 VUi BUSHING 4
97 9670054008 Yadbdtibh M5X40 HEXAGON SOCKET BOLT M5X40 16
98 5340 52 302-2 ARJYE™ STUD 8
99 5344 54 343 At - COVER 2
100 5322 52 492 ANC -4 SPACER 3
101 5344 54 515 LA Ml SPRING 2
102 5344 54 340-1 nophygy HOUSING 2
103 5344 54 231 7°L-F PLATE 2
104 5321 23 313 ANC =t~ SPACER 8
105 9648051014 #52323% M5X10 SMALL FLUSH HEAD SCREW M5X10 4
106 9670040608 VEURKMILE MEX6 HEXAGON SOCKET BOLT M&4X6 2
107 9649052008 VS VENFEEFN SCREW M5x20 2
108 5344 54 222 NS - COVER 2
109 91632 fiv-ANPYULIN $00722¢M BALL BEARING 6007ZZCM 2
110 9670051808 Y5YbmN b M5X18 HEXAGON SOCKET BOLT M53X18 4
111 5344 54 250 AW - LEVER 2
112 5344 54 P37 ARYp™ STUD 4
113 5344 54 236 F- KEY 4
114 5340 53 161 ANC == SPACER 10
115 5344 54 234 ¥ KEY 10
116 5344 54 255 F T GEAR 6
117 5300 54 322 JNYs1 BUSHING 6
118 5344 54 240 e - LEVER 2
119 5344 54 233 AJUpN STUD 2
120 5340 54 646-1 Ay~ SCALE 4
121 5344 54 220-3  Nob™9 PLATE CYLINDER 2
122 5344 54 361-2 TP-DUS3M- AIR CYLINDER 2
124 5344 54 265-1 %545 BRACKET 4
125 9648040614 $3IRI™ MLX6 SMALL FLUSH HEAD SCREW M4X6 16
126 5344 54 269-1 AN ~¥- SPACER 8
127 5344 54 261-2 N2 oon HOUSING 4
128 90878 2 Y31 pUB1615 BUSHING DUB1615 8
129 5344 54 264-2 9™ SCREW 4
131 5344 54 258 I AR WASHER 4
132 9670030608 VEYLENIEE M3X6 HEXAGON SOCKET BOLT M3X6 4
133 5344 54 262-2 o%7h SHAFT 4
134 5344 54 242 T INNER RING 4
135 5344 54 243 g=2- ROLLER 4
136 5344 54 263 *on SCREW 4
141 5344 54 2354 7 GEAR 4
142 90337008 7921 pUB1420 BUSHING bUB1420 2
143 5344 54 271 JPIh SHAFT 2
144 90880 2 Y921 DUB1412 BUSHING DUB1412 2
145 5344 54 283 AqYps STUD 2
146 5344 54 223 A2 BUSHING 4
147 5344 54 494 IM31utb JOINT 4
148 5344 54 497-1 oPIh SHAFT 2
149 5344 54 253 F P GEAR 2
150 5344 54 495 ARYRY STUD 2
151 5327 54 723 ¥- 3X3X6 KEY 3X3Xé 2
152 5344 54 4£93-3 P77t SHAFT 2
153 5290 21 311 o2 LINK 2
154 9670051008 YEYRESILF M5X10 HEXAGON SOCKET BOLT M5X10 4
155 5344 54 224 2 SHAFT 2
156 91633 fi*=pAvPULIY 620677ZCM BALL BEARING 6206Z7ZCM 2
157 5340 54 113 i 7 GEAR 2




AN12,4 NOMYO

ZND,4TH PLATE CYLINDER

YV
SECTION

kv—g OBKI. WMBCLETESRE 50D, BEERCMETREAE L T T,
The dimension of the parts marked with a % differ depending on the press serial
number. Rhen ordering paris, please inform us of the press serial number.

YV a BT
SECTION NUMBER

| 534AZ 545

ty +EHS /SET R Hh PART NAME P
N mhEa/PAkrT M Mhne/COMPONENT PARTS M 0ty
158 5330 23 113 Y~ WASHER 10
159 5290 24 127 Hwr bk BOLT 6
160 5290 23 115 hny- COVER 2
161 9670051001 yEubdHtlbE M5X10 HEXAGON SOCKET BOLT M5X10 6
162 5340 54 114 FART- LOCK COLLAR 2
163 5340 54 515 P BUSHING 2
164 5344 52 340-1 hb CAM 2
165 92314012 AZeYoaY TM T4X25 SPRING TM 14%25 2
166 26840650038 FAzIY M6X5S0 SET SCREW M6XS0 2
167 20703 Uryr Mé U-NUT Mé Z
168 5640 24 132 ceHvwhp PIVOT 2
170 5300 46 042 YSP- WASHER 4
171 5344 54 246 AZCN oW SPRING 4
172 9660100014 T9F M10 HEXAGON NUT M10 2
173 9670106008 YEUERRYIbE M10X60 HEXAGON SOCKET BOLT M10Xé0 2
175 5344 54 364 IFP=DYAN - AIR CYLINDER 2

150



151



N2 Z1I0YoF

PLATE TAIL EDGE INSERT DEVICE

twIiar

SECTION

ria A ES
SECTION NUMBER

334AT 548

152




NNV TIoVoF

wIYV e ¥V a vES
SECTzoN SECTION NUMBER 534AZ 543‘7

PLATE TAIL EDGE INSERT DPEVICE ¥v—7 O, MEBT SETEMRU LD, EEFCRBTElE L TR n,

The dimension of the parts marked with a % differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial mumber.

N R ER/ AR Hars/coMPONENT PaARTS Mok, NAME ik
5331 54 930 T+ ASSY SHAFT ASSY &
61,6L,65,67,68
5344 54 920-3 N2ABADYSF ASSY PLATE CHANGER ASSY 4
12,1%,20,26-32,51-60,90
5344 54 960 g-5- ASSY ROLLER ASSY 4
6~8,19
5344 54 980-2 2Yn%W7 ASSY BLOCK ASSY [
2,417
5344 54 990-1 2Ya%2 ASSY BLOCK ASSY &
3,5,17
1 9670051608 YEYREYILE M5X16 HEXAGON SOCKET BOLT M5X1é 8
2 9721040008 E=HDO% E=4 E-RING E~4 8
3 90336008 J%w1 puB0O508 BUSHINS puUB{D508 8
4 5344 54 981=2 rqua BLOCK 4
5 5344 54 991-1 it v b ) BLOCK &
6 9721050008 E-lgY E=§ E~-RING E-5 8
7 5512 54 ¢?258 ANC w Y- SPACER 8
8 90280 Ty IR8X12X10 INNER RING IR8X12X10 3
9 9410501208 AFeyoaveEe 5X1°2 SPRING PIN 5X172 16
10 9660050014 TYHF M5 HEXAGON NUT MES 8
11 5344 54 983 Hv b BOLT 8
12 5344 54 927 Eeo PIN 16
13 5332 83 032 NeWEy PACKING 16
14 5344 54 98?2 [l PIN 8
15 5640 54 116 A2 Nuon SPRING 8
16 9670050808 YEYURE® I M5X8 HEXAGON SOCKET BOLT M5X8 4
17 9410301008 AZeynavEey 3X10 SPRING PIN 3X10D 3
19 5344 54 970 g-5- ROLLER 4
20 5344 54 935 U3 L DAMPER A
21 9670040808 JEWRENMLE MEXE HEXAGON SOCKET BOLT M&XS8 32
2¢ 5344 54 985 WEWT JOINT 16
23 9670051008 YEWpRECIEF M5X10 HEXAGON SOCKET BOLT M5X10 32
24 5344 54 984 INSHUp BRACKET 16
25 5344 54 362 IP=-2oan - AIR CYLINDER 8
26 2670040508 YHWEECILE M4AXS HEXAGON SOCKET BOLT M&4X5 2h
27 5344 54 934 PRI PLATE 8
28 9670031408 YHEYREM P M3X14 HEXAGON SOCKET BOLT M3X14 16
29 9648041414 #5325% MLEX14 SMALL FLUSH HEAD SCREW M4X14 20
320 5344 54 921-1 AT - STAY 4
31 5344 54 928-1 nhRhy SPRING STUD 16
32 5344 54 922-2 NILIMYADALR PLATE 4
36 96700518038 VEURE*LE M5X18 HEXAGON SOCKET BOLT M5X18 12
37 9660040014 TYE M4 HEXAGON NUT M4 24
29 9710040008 NR YRR M4 SPRING WASHER M4 8
41 5344 54 913 ANG =1 SPACER 16
42 5344 54 912~1 Jhowz BLOCK 3
43 9670052508 VYRS bLE M5X25 HEXAGON SOCKET BOLT M5X25 2k
L4 5430 33 324 teu PIN 3
45 9410501608 AZoNLIvEe T 5X16 SPRING PIN 5X16 16
46 5344 54 915-1 ) PIN 24
47 90329009 TN IR7X9X10 INNER RING IR7X9X10 24
48 5344 54 911 hguy BLOCK 8
49 5344 54 914 vz RACK ]
51 9642030514 TAYIRIN M3X5 SMALL PAN-HEAD SCREW M3X5 16
52 5344 54 924 Jhaovz BLOCK 8
53 5344 54 919 L=IbAST Y RAIL 8
54 5244 54 926-1 7°L-b PLATE 20
55 9648040614 Y3329 M4LX6 SMALL FLUSH HEAD SCREW M&4Xé6 40
56 5344 54 929 ANy - COVER 8

153



NOS™YYLTI0VOTF

PLATE TAIL EDPGE INSERT DEVICE

LA
SECTION

¥ov—y O HECL ETESRE IR0, EYHLRMERRUS LT ESY,
The dimension of the parts marked with a * differ depending opn the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

ke EE
SECTION NUMBER

| 534A7 548 |

o, gﬂvﬂ%‘gg gi%’[‘mﬂ e PART NAME {[ﬂ;i&
LTy 0 %S/ COMPONENT PARTS M Uiy
57 5344 54 923 2°L=F PLATE 4
58 5663 52 242 AIC g™ SPRING 8
59 5344 54 917-2 LE°O PIN 8
680 5344 54 925-2  TJ°L-} PLATE 4
61 9410301408 AZ°USoNESD 3X14 SPRING PIN 3X14 3
62 90336001 I 931 DUBD81Z BUSHING DUBD812 3
63 5430 52 415 Co¥“hez PLAIN WASHER 12
64 5344 54 932 VP GEAR 3
65 5344 54 931 CAWAN SHAFT 4
67 5331 534 941 7 GEAR 4
68 9410301608 AZCUuanhEey 3X16 SPRING PIN 3X16 4
77 5331 54 911-1 559t BRACKET 4
80 9716060014 ES¥“h"z M6 PLAIN WASHER M6 3
88 5340 53 175 F1-2%(o"b-3 L=15 TUBE(GRAY) L=15 1
411229 b 1ST UNIT
88 5340 53 176 FL-9M (I =) L=10 TUBE(BLUE) L=1D 1
AN142Z9E 4TH UNIT
88 5344 51 715 F1-2%(fxo-) TUBECYELLOW) 1
FHL321ZYF 3RD UNIT
90 913503008 aYhA2PTUEHN A0EN L BUTTON BOLT M5X18 8
91 9648051614 3323 M5X16 SMALL FLUSH HEAD SCREW M3X1é 12
92 5331 54 921-4 TJ%g¥y? BLOCK 4
93 5340 32 714 AN =4 - SPACER &
95 9642041214 FARIRIN MEX12 SMALL PAN-HEAD SCREMW M4X1i2 8
96 5331 54 947 597 RACK 4
97 9670041208 YoUrEN kb M4X12 HEXAGON SOCKET BOLT M&X12 16
98 5331 54 951-2 rIPLUSIAV- AIR CYLINDER 4
100 6520 73 243 ANO =¥ - SPACER 8
101 9670061208 VEYRRY b MEX12 HEXAGON SOCKET BOLT M6X12 8

154



155



g EE
SECTION NUMBER

trig

SECTION

BrENIHvYIR

CONTROL BOX

57

= O muw
0‘% N
& @,
&

156



IV VRS
SECTION NUMBER

I a v
SECTION

kv —o OffgE R, MBS & TESRE S0, ERRCIMEREME LTS,
The dimension of the parts marked with a x differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

S{F IENYTR | 53472 610 |

CONTROL BOX

41 98111004

Jb=- G6€-2117P~FD-US

RELAY G6C-2117P-FD-US

42 97192 Hb- G6A-274P-DC24&V RELAY G6A-274P-DC24V

43 5344 61 614 Ib&™ % ID BOARD

44 95123028 2PuAEC =PI bD-5- FAN SPEED CONTROLER RPHF1064A
45 5344 61 112 RNUIARNN - BOX COVER

46 5290 61 633 P-Ak> 300MM GROUND WIRE 300MM

47 5342 74 081~1 AMOALYFI-L{(Z1FI™L-) MAIN SWITCH SEAL{LIGHT GRAY)

No ﬁzaﬁg gEETMN %&%#/ PART NAME L

W oy Ecke/ COMPONENT PARTS M Qty

5347 61 611-2 P-ROMWFCPUAN=FY CPU BOARD WITH UV-EPROM 1
35,37

1 5347 61 141 HwWYIA BOX 1

2 5347 &1 142 WY IANNS - BOX COVER 1

3 5344 61 111 hRNYIA BOX 1

& 9670061008 YyWkac b M6X10 HEXAGON SOCKET BOLT M6X10 6

5 5344 61 113 Pl BRACKET 1

& 5344 61 114 TNoH5YpE BRACKET 1

¢ 98705030 FZ0A ULT1=-140E-ER TRANSFORMER ULT1-140-ER 1

8 98705032 F>2A SR1-300 TRANSFORMER SR1-300 1

@ 97125 JL- LY~2N DC24V RELAY LY-2N DC24V 5

10 97253 Ju-Y5YEF pTFO8ACLY2) RELAY SOCKET PTFD8A{LYZ2) 5

11 99301004 L11219% S25VB60 RECTIFIER S25VB60 1

12 99303002 A7 o%- 10000170 CONDENSER 10000MICRO 1

13 99962 PTF1% 60HZ STABILIZER 60HZ 1

14 99928 gy g-527% FG-1E GLOW LAMP FG-1E 1

15 95511014-1 YEYh DFS-3711 SOCKET DFS=-3711 1

16 99307001 H-o%35- XEB1207 SURGE KILLER XEB1202 g

17 98935034 2203%1 BTB15LCU9 TERMINAL BTB15LCU9 1

18 5344 61 117 TESHYR BRACKET 1

20 98504009 H-FYhI°QTFIR- CIRCUIT PROTECTOR NRF110-10A 1

21 98504005 H-FWFI°0F73~(8A) CIRCUIT PROTECTOR NRF110-8A 2

22 98504003 HY=FUbI°0F03- CIRCUIT PROTECTOR NRF110-3A 1

23 5344 61 116-1 IVoH%E BRACKET 1

24 95111025 7%= X0824C-S CONDENSER X0824C-S 1

25 5330 61 615 upang TERMINAL 1

26 5660 61 621 POBYIENN Y SAFETY CIRCUIT BOARD 1

27 5344 61 644 PUY-PIIOENN SENSOR AMP CIRCUIT BOARD 1

28 5344 61 629 M e ks S F el DAMPENING CIRCUIT BOARD 1

29 5342 61 116 INoHYE BRACKET 1

30 5342 61 619 BoHANT TERMINAL 1

31 99779 JTAY71hA=-26B-2203~01 NOISE FILTER ZGB-2203-01 1

32 5344 61 127 Y559 BRACKET 1

33 99991 ATYFIINLENILL -2~ SWITCHING REGULATOR MMBS50A-1-N 1

34 5340 61 645-2 TF21AJ7°L-2Tbp-5- BISPLAY CONTROLLER 1

35 5330 61 641-3 CPU#K-P™ CPU BOARD 1

36 5330 61 646 W3- BATTERY 1

27 5347 61 805-2 P-ROM UV~EPROM 1

28 5344 61 115 Th1A PLATE 1

29 5344 61 623 Nh=FNN2 RELAY CIRCUIT BOARD 1

40 98111013 Y- DSP1A-DC24V RELAY DSP1A-DCZ4V 3

A

4

1

1

1

4

1

1

1

2

2

1

1

4

1

1

1

3

48 5342 61 123=-1 2°L=F{3{Fo%L-) PLATE(LIGHT GRAY)

49 97739 A{YF pP3-63/E/SVB SWITCH P3~63/E/SVB

50 9642051014 AN M5X10 SMALL PAN-HEAD SCREW M5X10
51 9710050008 Y™ per M5 SPRING WASHER M5

52 5347 61 121 RNUIA BOX

53 99308006 JTAN TR~ LF-330 NOISE FILTER LF-330

54 99307008 $-9%+5- RMTE-121224 SURGE KILLER RMTE-121224
55 5344 61 124 JNSHUb BRACKET

56 5344 61 126 IVShHYE BRACKET

57 5344 61 125 24359h BRACKET

58 98102011 2% 2YbYL~ S§=NT1 MAGNET RELAY S-N11

157



TENIRNYIR

CONTROL BOX

tIa s
SECTION

He—y ORS L. WETETENRE S D, EXHBRERERE LTSN,
The dimension of the parts marked with 2 % differ depending on the press serial
number. %hen ordering parts, please inform us of the press serial number.

ks VES
SECTION NUMBER

| 53477 610

N L hEE/SET M
0 grEEE/ PART (o

R

ﬁﬂ#%/COMPONENT PARTS

PART NAME
10}

=8

5¢ 98103019

-3~ TH-N12 750W

THERMAL RELAY TH-N12 750W

60 98933

2228%17 BTB30CS

TERMINAL BTB30Cé6

61 98102015

Y- $-NZ25 Aac200V

RELAY S$-N25 Ac200v

62 98102038

- BMP650524

RELAY BMP650524

63 5347 61 122

EHWIAHNN -

BOX COVER

64 98102037

7% YL~ SD-Q11

MAGNET RELAY SD-@11

65 9670051008

YEWkatibE M5X10

HEXAGON SOCKET BOLT M5X10

66 5344 61 131-1  APLEIF“3FNUI2R APL CONTROL BOX

67 5344 61 132 APLEAEIRNYIAHANN - APL CONTROL BOX CQVER
68 5344 61 133 PAEERLS BRACKET

69 5344 61 134 7°L=-r PLATE

70 5347 61 615-1 RPCI®ZREN“D RPC CONNECTOR BOARD

71 9670050808

YEYrECbE M5X8

HEXAGON SOCKET BOLT M5X8

72 5347 61 143

IN359F

BRACKET

73 B347 61 144 TNSHYE BRACKET
74 98505022 $=FYr)°0T748 CIRCUIT PROTECTOR
75 99305015 hNITF1I9 VARIABLE RESISTOR

76 98935025

A3yR%1 BTB15LCS

TERMINAL BTB15LCS

77 99105003

PT7°2ZWH E3X~-NA11

AMP UNIT E3X-NA11

78 5347 61 617

F199N0F30F b

CIRCUIT BOARD

79 98103042

$=-3WUb=- TH-N1Z 1.3A

THERMAL RELAY TH-N12 1.3A

80 95111031

FMU-FFR 05N A200-090

POWER SOURCE A200-0p90

81 95111029

EREAFY

CONDENSER

82 5347 61 145

75559k

BRACKET

-
_sm_\_\_\N._)_x_\._\_)_;\‘_x_\...;.:._\o\_s_\__s_\_\w*cﬁ

158



159



53477 615

wria vBE
SECTION NUMBER

7iqr

SECTION

YOIne 2l

OPERATICON PANEL

160



YOUne zib

OPERATION PANEL

¥IYVaV sV vHES | 53471 6157
SECTION SECTION NUMBER
kv y OFRIL, BRC & TR B R, EI SRR LT R,

The dimension of the parts marked with a % differ depending on the press serial
pumber. ¥hen ordering parts, please inform us of the press serial number,

ty PERES /SET M
& &FE/ PART M

=

)

#HFHEs/ COMPONENT PARTS M Q'

PART NAME Bk

1 5342 61 233-2 N°RILENUIA(AN-29%,-) PANEL BOX(DARK GRAY)

2 5347 61 230 NTIN° 2 DELIVERY PANEL

3 96522 ATYF AVW402-R SWITCH AVW&4ODZ2-R

4 98332009 ATYF LU2B-M1CI1G SWITCH LWZ2B-M1C1G 1
5 5347 61 642 N 2LENND PANEL CIRCUIT BOARD

6 5344 61 234 2°L-F PLATE

7 9642030614 FARIRDN M3X6 SMALL PAN-HEAD SCREW M3X6

8 9670061208 YsYEEN b MEX12 HEXAGON SOCKET BOLT Mé6X12

9 98949008 vz 021-3215 KNOB 021-3215

10 98949009 Frw7° 040-3045 CAP D40-3045

11 5344 61 240 N° xRy PANEL

12 99305012 ANDTTIIY RVI16YLIS5SB VARIABLE RESISTOR RV16YL15SB
13 5344 61 643 NeRILFNAND PANEL CIRCUIT BOARD
14 5344 61 235 J°L=t PLATE
15 5342 61 125 2% LABEL
16 5347 61 275 nezi PANEL

17 9652050807

F32329% MOXE

SMALL TRUSS SCREW M5XS

18 98351003 ATYF DFAN-031-B SWITCH DFAN-031-B

19 98351002 J°L-F DFNW=-3-B PLATE DFNW-3-B

20 96622 A=k A3SA-5050 GUARD A3SA-50350

21 98322008 239297 AZKA-51Y-28E SWITCH BUTTON A3KA-31Y-28E

22 98322001 ATUFHIRL A3ZKA-7050 SWITCH BODY A3KA-7050 1
23 98343001 ATYF JW-ST1RKK SWITCH JW-S11RKK

24 5344 61 262 1=V HNC R UNIT PANEL

25 98322003

239397 A3KA-316G6-N SWITCH BUTTON A3KA-516-N

26 98322010

M-+ MAGZ-GZ2B GUARD MA97Z-GZB

27 98322007

939392 A3KA-516-28E SWITCH BUTTON A3KA-51G6-28E

28 98322006

239397% A3KA-31A-N SWITCH BUTTON A3KA-51A-N

FoN IPSIIVNLELS] o [ PN] Mo N PUEY Y JEN JUEY [ Y] Y JUCY JUEY JUE Y 01,00 JSCY M - RV TRV ) S Y M | e N Y PN

29 9642051014

Faraxa% M5X10 SMALL PAN-HEAD SCREW M5X10

30 9710050008

n“zg%a%z M5

SPRING WASHER M5

31 9648040814

23k M4X8

SMALL FLUSH HEAD SCREW Mé&X8

32 5344 61 253-1

Nz

PANEL

33 98332016

ATYF LW2B-M1C1B SWITCH LW2B-M1C1B

34 98338003

FPW7° AVLUW3BL-TK1372 CAP AVLW3BL-TK1372

35 96606

ATYF AVLW3I22T20Dp-R-T SWITCH AVLW322T20D~-R-T

36 5344 61 254-1

12F 7 HSYIA

INCHING BOX

37 5342 61 223-1

NN = (31T =)

COVER{LIGHT GRAY)

38 5347 61 220

N2l (2F-4L7%592) PANEL (WARM BLACK)

39 5344 61 641

N RBFNND

PANEL CIRCUIT BOARD

40 5342 61 210-1

AP TAYAR A D, BOX(LIGHT GRAY)

41 9652030607

FIAI2RIN M3X6

SMALL TRUSS SCREW M3Xé

42 5330 61 622-1

no8%- H7EC-N-300 COUNTER H7EC-N-300

43 5660 61 114

FEFVAIALIS

INCHING GUARD

44 9670060808 VEYRR™LE MEX8 HEXAGON SOCKET BOLT M6X8
45 5344 61 255 2RS35 BRACKET

46 95501011 207°¢ DB-30 Z%Yy=y LAMP DB-30 GREEN

47 5347 61 225 F198M42390910° 21 PANEL

48 96589

A1TYUF AJL534

SWITCH AJ4534

49 9670851008

YywbEt bk M5X10 HEXAGON SOCKET BOLT M5x10

50 5354 61 226

F213993919N° RGN YZA BOX

sl
ey 1 N1 ey PR N o VT N B e B Bt Bt B B B o o] Bt fe  fo Y fe

161



53477 625

iz B
SECTION NUMBER

oiar

SECTION

AN L=-23LARD P

OPERATION STAND

162



ANCL=-I3DAFTIMY

OPERATION STAND

B TR, k7Y a rEE
SECTION SECTION NUMBER
Fw—7 OGS, BRCLETESRE LD, BB EAE LT (K E Y,

The dimension of the parts marked with a % differ depending on the press serial
mumber. ¥hen ordering parts, please inform us of the press serial number.

| 5347z 625 |

Mo, ;}F[;.{:l‘gg EEETMQN it PART NAME m;ﬁ
5 : Wds/ COMPONENT PARTS i 0ty
5342 66 110-2 FT=-7“WASSY{(9X~-L7"3W2) TABLE ASSY{(WARM BLACK) 1
7,21,22,24,25,27,40-52,54-61,63-74
5344 66 120-1 N°17° ASSY PIPE ASSY 1
50,51
5344 66 660-7 P-~-ROMWECPUR ~PF“PCS-F CPU BOARD WITH UV-EPROM(PCS-F) 1
28,29
5344 66 670 E=-3=-05bg-lE“=F“ASSY MOTOR CONTROL BOARD ASSY 1
2,11
6514 66 210 ARTEY ASSY STAND ASSY 1
{rb3=-74
1 5344 66 561 AN® - COVER 1
2 5344 66 671 EFwHA-dbo~ N~ MOTOR CONTROL BOARD 1
3 98705033 F32A SR1-400E TRANSFORMER SR1-400E 1
4 95123009 213~ FLG FILTER FL9 2
5 9670051008 YHURHETEF M5X10 HEXAGON SOCKET BOLT M5X10 A
& 99303003 7%= 220003170 CONDENSER 2Z000MICRO 1
7 9642051014 Fa“a25™ M5X10 SMALL PAN-HEAD SCREW M5X10 6
8§ 5344 66 551 PCS BAFENIHENUIA PCS CONTROL BOX 1
9 9710050008 NYRYYhH™2 M5 SPRING WASHER M5 2
10 5290 61 633 P-Aty I00MM GROUND WIRE 300MM 2
11 5344 66 821 P-ROMY+ CPU CPU WITH UV-EPROM 1
12 98935054 Fu98%1 BTB15C3 TERMINAL BTB15C3 1
13 5342 61 618 AoANT TERMINAL 1
14 99768 JTAYI TR~ ZAC2210~-00 NOISE HILTER ZACZZ210-0D0 1
15 98721020 TYOH5%S R15A-5 POWER SOURCE R15A-5 1
16 992301004 t1Y210% §25VB60Q RECTIFIER S525VBé0 1
17 98504010 H¥-fWkJ00TI8~ CIRCUIT PROTECTOR 1
18 5344 66 576-1 TYOHN5-O% b POWER SOURCE CABLE 1
19 5344 66 511-2 PCS-F N°RIHE“WIA PCS-F PANEL BOX 1
20 5344 66 512-2 HWIRYITA LOWER PLATE 1
21 9648041014 ¥5229% MEX10 SMALL FLUSH HEAD SCREW M&X10 8
22 91470 FIAONYD B-66-2 HINGE B-66-2 2
23 5344 66 520 nezl PANEL 1
24 5344 66 112 hvqps GUIDE 1
25 5344 66 161 28N LABEL 1
26 5344 66 662 Ne Rlbk™ =¥ PANEL BOARD 1
27 5342 66 162-1 SAML(DF=LTM3YT) LABEL(WARM BLACK) 1
28 5344 66 802 P-ROM UV-EPROM 1
29 5344 66 661-2 CPURY =} CPU BOARD 1
30 5330 61 646 NWYFY - BATTERY 1
31 95501010 TFPIAVEIDIYFYM-C4L002M LIGUID CRYSTAL DISPLAY 1
33 913160405 ANPHIIHRIY M4X10 KNOB BOLT M4X10 1
34 5344 66 533 FEWS COVER 1
35 99711017 FD bPW312%2Z9h FD DRIVE UNIT 1
36 5344 66 532 FDD J°L~F FDD PLATE 1
37 98823 J-b2gWZ? NC-1{(7%"3599) CORD LOCK NC=-1{(BLACK) 1
38 989450172 IVNUDL 3247 BUSHING 3247 1
39 5344 66 541 INS59h BRACKET 1
40 9670051001 YEURHEYLE M5X10 HEXAGON SOCKET BOLT M5X10 A
41 9670051208 VEUREMLE M5X12 HEXAGON SOCKET BOLT M5X12Z2 2
42 5344 66 131 JYoHYE BRACKET 1
43 9660120014 TR M2 HEXAGON NUT M12 2
Lht 9716120014 Co9%hvae M12 PLAIN WASHER M12 1
45 9648041214 ¥2512I% M4X1°2 SMALL FLUSH HEAD SCREW M&X12 2
L6 5344 66 124 mip AN - HOLDER 2
47 9670081008 YHUbR*lbh M8X10 HEXAGON SOCKET BOLT M8X10 4
48 5344 66 123-1 FES559L BRACKET 1
49 5344 66 125 ¢k SHAFT 1
50 5512 47 117 ¥V BUSHING 2

163



AN L=-IVAIIPN

OPERATION STAND

hira s
SECTION

by VRS

SECTION NUMBER
Koy OB BECERFEMNBLS D, BN REREEBL T RSN,

The dimension of the parts marked with a % differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number,

| 534771 625

N ey bHF /SET N
0 gim &=/ PART N

TEoii]

BRE /
#Eds/ COMPONENT PARTS

PART NAME
o

gk

Q'

67 9716100014

E39%hvx M10

PLAIN WASHER M10

68 9670103514

VUYL M10X35

SOCKET BOLT M10X35

69 6514 66 235 AZTPRANS -4 SPACER
70 6514 66 234 ASThYAnC =Y SPACER
71 65146 66 231 JF1o POLE
72 6514 66 221 FnAys STAND

73 9670107014

VHURET L M10X70

SOCKET BOLT M10X70

¥

51 5344 66 121-1 ne-7° PIPE 1
52 5344 66 122-1 7%359F BRACKET 1
54 5512 53 120 LY - LEVER 1
55 5344 66 111-1 FuI% TABLE 1
56 5344 66 144 TYh NUT 1
57 9710040008 NV zYMH™2 M4 SPRING WASHER M4 7
58 9660040014 TYEF Mé& HEXAGON NUT M4 2
59 9642040614 TANIRIY MEXG SMALL PAN-HEAD SCREW M&Xé 5
60 9721070008 E-Nuo™ E-7 E«RING E-7 2
61 5344 66 113 A GUIDE 2
63 6514 66 236 fitaohrow BRACKET 1
64 6514 66 232 DIADIVIFLD POLE 1
65 9651040801 NN FY22D% M4XS8 SMALL BINDING SCREW M4&4XS8 4
66 6514 66 233 2F198BNN - COVER 1
6

Z

2

2

1

1

2

4

74 92314054

PINPAR-TYL

ADJUSTER FOOT NFB30-8-26

164



165



) \ e o iarES
BTN OFINIFIVOF roia SECTION NUMBER 53477 630

STATIC ELIMINATOR SECTION

166




YRS wrY g VES
SECTION SECTION NUMBER
k-7 OffRE. @HETL i:ﬂ'ﬁﬁiﬁ‘}x LSt Exﬁk’. ﬂ@ﬁ&ﬂ!ﬁﬁb‘t CFEEN,

The dimension of the parts marked with a % differ depending on the press serial
nutther. When ordering parts, please inform us of the press serial number.

LT OFINIFIVOF | 5347z 630 |

STATIC ELIMINATOR

o gﬁgfg gEngN Ba Lk PART NAME %
fifr [ HK#HsS/ COMPONENT PARTS M 0"ty

1 9642051014 Fava2a% M5X10 SMALL PAN-~HEAP SCREW M5X10 6
2 9710050008 NURY“A™R M5 SPRING WASHER M5 10
3 9716050014 E3¥v A" % M5 PLAIN WASHER M5 4
4 98191 BITR0#23$3k0A7 200V STATIC ELIMINATOR 200V 1
5 5344 61 914 INS59b BRACKET 1
6 9660050014 Uk M5 HEXAGON NUT M5 2
7 5330 61 911-4 BAT 2™ 3FINN- ELECTRODE 1
8 5347 61 921 NN =pUYEINSHYE BRACKET 1
9 5332 61 911 BTN+ IFIANN - ELECTRODE 1
10 5342 61 911 7oL-t PLATE 1
11 5341 56 182 n5- COLLAR 2
12 9642854014 FAavaxrIN MSXAD SMALL PAN-HEAD SCREW M5X40 2
13 9670051008 UsUbht b M5X10 HEXAGON SOCKET BOLT M5X10 2
14 98809 y=2%9527° 3330 CABLE CLAMP 3330 2

167



53477 650

73 EE
SECTION NUMBER

i

SECTION

Jyroty

ACCESSORIES

168



wriv s VRS

TYNIED €IV sV | 53477 650 |
SECTION SECTION NUMBER
¥v—7 ORI, BES ECTESRE 3D, SRR MRS LTSN,
ACCESSORIES The dimensiognof the parts marked with a * differ depending on the press serial
number. When ordering parts, please inform us of the press serial number.

AiahEHh ART NAME kY

Mo, 2y FEES /SET M P
s/ COMPONENT PARTS M 'ty

HaFES PART M

5430 83 100-2

2°329%P-h> ASSY

PLUNGER CAN ASSY

1

26-35

5430 83 210-4

JeSL0MP-hodohN2 ASSY

PLUNGER CAN SHAFT ASSY

1

26=34
5522 25 170 7257 ASSY CRANK ASSY 1
20-23

5 91452 PR3N~ (+)100MM T781 DRIVER(+)>100MM WOOD HANDLE 1
6 91431 PR3N~ (-3100MM DRIVER(-)100MM 1
7 91429 e 1 I A A R 1) BALL POINT DPRIVER H-4.0 1
8 91531 FhN=AH0%D GREASE GUN 1
9 5486 84 151-1 JYwgIVEL "pr WEDGE 2
10 5330 82 326 17 KNIFE 1
11 91420 QUDZENILIF S5MM HEXAGON KEY WRENCH 5MM 1
12 91421 OQYnNZENObLIF 4MM HEXAGON KEY WRENCH 4MM 1
13 91422 oYhIR N oLIF 3MM HEXAGON KEY WRENCH 3MM 1
14 91423 oYhZENoLyF 2.5MM HEXAGON KEY WRENCH 2.5MM 1
15 92701014 ANt 8X10(ox7"217°) WRENCH 8X10(LONG TYPE) 1
16 91400 AneT 17X19 WRENCH 17X19 1
17 91401 AN 13X17 WRENCH 13X17 1
18 92701006 PUYANRANCT 10X13 WRENCH 10X13 1
19 91402 AN°¥ 8X10 WRENCH 8X%10 1
20 90868 , IZF°32F%1U NRZS GRIP NRZ5 1
21 5640 25 121-3 2537 CRANK 1
22 9710100008 n“xgvntk M0 SPRING WASHER M10 1
23 9660100014 TYE M10 HEXAGON NUT M10 1
24 91442 1A 0IL GUN 1
25 91532-2 fi°o2°39%41lb DTEZS PUMP OIL DTEZ25 1
26 5430 83 218 AR = COVER 1
27 90408 ATOLAIV¥LD 3/8 STAINLESS STEEL BALL 3/8 2
28 5430 83 213-3 AUR“ HEAD 1
29 5430 83 216-3 Fv92° CAP 1
30 5430 83 214-1  Uzgn RING 1
31 5430 83 217 FATYE NUT 1
32 5430 83 215-1 AJ7°yyov SPRING 1
33 5430 83 111-1  YI?7¥ HOLDER 1
34 9723180008 c-uxo* €-18 C-RING €-18 1
35 5430 83 115-1 &%k BOTTLE 1
36 5344 65 121 P BRUSH 1
37 5430 78 294-3 3% LABEL 1
38 91410 T-b2F 13 T-TYPE WRENCH 13 1
39 92701015 T-LoF 10 T-TYPE WRENCH 10 1
40 905320081 AA% PH-=3 NOZZLE PH-3 1
41 92503003 AZeL=N°na™- SPRAY POWDER 1

169




53471 452

14
31}
1]
oo 3
EN
A
m
I
&S
LY
24
134
~t
—
=
<C
h o [&s)
= o
33 (o}
O
m 14
= o
+H (o]
= =

170



“ w Bl 7YV e VES
P EREPER AR sporion wumpRg 33477 652 |

WORK ORGANIZER v —g OBG I S & TEM R S, ENERICIHSELME L TRy,
The dimension of the parts marked with a * differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

o Qzﬁ-{ﬂl'gg EE'EI{‘TNRN ﬁ‘i‘x‘ﬂ:%ﬁi/ PART NAME it g
m l HBE&s/ COMPONENT PARTS M Q'ty

1 9642051014 TavozdY M5X10 SMALL PAN-HEAD SCREW M5X10 6
2 9710050008 NG H%2 M5 SPRING WASHER M5 6
3 5347 65 231 FEwgoand WORK ORGANIZER 3
4 6520 65 151 EEPAR A TOOL PAN 1
5 6520 65 152 HLRN =~ HOLDER 4
6 91314006 NIV PTYULAYEC RN SCREW 4

171



¥191 (OPS)

LUBRICATION (OPS)

2rias
SECTION

oy a B8
SECTION NUMBER

53471

655

120 p Jp dpdlp 280

172




191 (OPS)

LUBRICATION (OPS)

7V g
SECTION

Y VBE
SECTION NUMBER

| 53471 655

¥v—7 OEER, BFOLTHESRY S0, NS RMEREEBL TS Y,
The dimension of the parts marked with a x differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

56 9710050014

NYR¥“H%2 M5

SPRING WASHER M5

W

57 91384 NeA4I7°NNSp™ PZ~-534 PIPE BAND PZ-534
58 9430040410 N°A72° (Y=-UD)4X410 PIPE 4X410

60 91137 ANLEY PZ-524 BAND PZ-524

61 9430040700 NeA2° (=153 4X700 PIPE &4X700

N RFE/ 350" BB/ componenT parTs Rty NAME e
1 5340 66 112 ATy BRACKET A
2 90502003 FUAR=7°555 P~ DPB15 DESTER PLUNGER DPB15 6
3 91160 7833 paA-4 PLUG PA-4 84
4 91161 AY-7% PB-4 SLEEVE PB-4 84
5 91162 ZWI°N pPD~4 NIPPLE PD=4 &
6 91165 NeAIONFY PZ-14 PIPE BAND PZI-14 12
7 91169 Ik PEF-4 ELBOW PEF-4 11
& 91172 AU-7% pB-6§ SLEEVE PB-6 17
9 91173 J°30% pPA=-6 PLUG PA-6 17

10 91180 NeA7°NYob™ PZ-16 PIPE BAND PZ-16 13

11 91203 TIbKEY PHD-4 ELBOW PHD-4 13

12 91331 =750 pe-10N SHIELD PLUG PG=10N 1

14 9670062508 JEgrENbE M6X25 HEXAGON SOCKET BOLT Mé6XZ5 7

15 90502001 FRRA=7°3559%P~- DPB1S DESTER PLUNGER DPB18 1

16 91375 FWAR-7°539%p- DPB~12 DESTER PLUNGER DPB-12 2

17 9642062514 FANIRI™ MEX25 SMALL PAN-HEAD SCREW M6XZ25 8

18 9660060014 +YEF M6 HEXAGON NUT M6 8

19 9642051014 FAvI2zON MEX10 SMALL PAN-HEAD SCREW M5X10 38

20 9670061208 VEYREMbE M6X12 HEXAGON SOCKET BOLT Mé6X12 8

21 9710060008 NRRYVANR M6 SPRING WASHER Mé 3

22 91060 Jz78- pi10T CONNECTOR P@10T 4

23 91167 NN ob™ pZ2-34 PIPE BAND PZ-34 4

24 91166 NCATONV PN PZ-24 PIPE BAND PZI-24 5

25 91170 ZWI%L PFF-4 NIPPLE PFF-4 12

26 91186 F1- PKD-6 TEE PKD-6 A

27 9430040080 Ne17° (4-1yz) 4 X80 PIPE 4X80 1

28 9430040135 NeT2°(H¥-yu)4X135 PIPE 4X135 1

29 9430040140 NeA7° (=) 4X140 PIPE &X140 5

30 9430040160 Ne17°2(Y=-1U)4X160 PIPE 4X160 1

31 9430040175 NeA7° (Y-U)AX1T75 PIPE 4X175 1

32 9430040190 N7 (=) 4£X190 PIPE 4£X190 5

33 9430040200 N2 (=13 4X200 PIPE 4X200 1

34 9430040220 A A2 (-1 4X220 PIPE 4X220 2

35 9430040250 N2 (¥-12) 4X250 PIPE 4X250 1

36 9430040280 Ne12°(Y=12)4X260 PIPE 4X260 4

37 9430040265 NOA29(H-1) 4X265 PIPE 4X265 1

38 9430040270 NOT2° (Y1) 4X270 PIPE 4X270 2

329 9430040290 Ner2°(¥=-uu)4X290 PIPE 4X290 1

40 9430040300 N9 ¢H-1) 4X300 PIPE 4X300 1

41 9430040335 N2 (H¥-142) 4X335 PIPE 4X335 1

42 9430040575 NeA2°(H=42) 4X375 PIPE 4X375 2

43 9430040360 Ne12° (H=-1U)Y4X360 PIPE &4X360 &

44 9432040290 NI (PIEZah)Y4X290 PIPE 4X290 1

&5 94320460260 NeA7° (FPIZmobL)Y X260 PIPE 4X260 1

46 9430040510 N2 (H=-U)y4X510 PIPE 4X510 4

47 90506006 =739 pG-006 SHIELD PLUG PG-006 4

£8 9431060230 Ne147°(FT102)6X230 PIPE 6X230 1

49 9431060420 Ne12°(Ffou)Y6X4L20 PIPE 6X420 1

50 9431061200 Ne—T17°(F1ou)r6X1200 PIPE 6X1200 1

51 9431060570 Ne17°(F1a2)yeXs70 PIPE 6X570 1

52 9431060590 Neq47°(F102)6X590 PIPE 6X590 1

53 9431060630 Ne17° (F1u2)6X630 PIPE 6X630 2

54 9431060800 Ne17°(F1a0)6X800 PIPE 6X&00 1

55 9431061250 NeT12° (T102)y6X1250 PIPE 6X1250 1

3
4
1
4
1

173




s 3 rE8

$192 (NOPS) riar SECTION NUMBER

534427 656

SECTION

LUBRICATION (NOPS)

174




122 (NOPS}

LUBRICATION (NOPS)

eIV g
SECTION

kv—7 OREGE. MBHCLicHEMRE I D, EENCIMEE R L TR,
The dimension of the parts marked with a % differ depending op the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

ey v rES

SECTION NUMBER

| 53447 656

N g5 FE/ PR ST/ coMPONENT PARTS M © ) NAME o
1 5327 11 188 ARWEW STUD &4
2 5340 66 111~1 ALK 72 TINS5 BRACKET 1
3 5560 12 104 AR BRACKET 3
4 90502001 FOAR~JO2550% P~ DPB18 DESTER PLUNGER DPB18§ Is
5 91335 F191H°27° LA-W8DR OIL PUMP LA-WSDR 1
6 91379 NeTT° NP PZ-554 PIPE BAND PZ-554 &
7 91067 FRAR-TO535%P=- DPB11 DESTER PLUNGER DPB11 1
8 98805 F=2%L2327° 3302 CLAMP 3302 4
g9 91160 7°59% pa=4 PLUG PA=-4 66

10 91161 AU-2% PB-4 SLEEVE PB-4 656

11 91162 —wWJo, pPD=-4 NIPPLE PD-4 12

12 91169 ThFE™ PEF-4 ELBOW PEF-4 16

14 21172 AU=J% PH-6 SLEEVE PB-6 17

15 91173 7°39% pPA=6 PLUG PA-6 17

164 91180 NeA29NNb™ PZ-16 PIPE BAND PZ-16 10

17 91186 F1- PKD-6 TEE PKD-6 4

18 91203 k™ PHD-4 ELBOW PHD-4 5

19 9642062514 A2 M6X25 SMALL PAN-HEAD SCREW M&6XZ25 8

20 9660060014 TYUF M6 HEXAGON NUT Mé 12

21 9642051014 FAavars™ M5X10 SMALLL PAN-HEAD SCREW M5X10 18

22 9670051008 ViEwbhvikr M5X10 HEXAGON SOCKET BOLT M5X10 2

23 9670061208 YEYbENIbE M6X12 HEXAGON SOCKET BOLT M6X12 8

24 9670062008 VEYREN I M6XZ0 HEXAGON SOCKET BOLT M6X20 P

25 9670062508 JEYREM L MEXZ5 HEXAGON SOCKET BOLT MéeX2Z25 4

246 9710060008 N rYNH™R MS SPRING WASHER M6 12

27 91331 J=pbn7°32% pG~-10N SHIELD PLUG PG=10N 4

28 91060 J273~ Pa10T CONNECTOR PQ10T 1

29 9430040120 N2 (F-4yp)4X120 PIPE 4X120 1

30 9430040160 NeA2° (Y= 4X160 PIPE 4X160 8

31 9430040340 N2 (Y=Y )4X340 PIPE &4X340 4

32 9430040480 NOAI° (=YY 4X4LB0 PIPE 4X480 4

33 9430040500 NeALI7°(H=-4y)4X500 PIPE 4X500 4

34 9430040540 NeT2° (=0 ) 4540 PIPE 4X540 A

35 9430040550 N7 (S~ 4LX550 PIPE 4X550 A

326 9430040680 NeAI°(H-Y) 4680 PIPE 4X680 4

37 9431060130 Ne12°(F1u2)6X130 PIPE &8X130 1

38 9431060360 N2 (t1o0)6X360 PIPE 6X360 1

39 9431060450 Ne12°(H1o2)6X450 PIPE 6X450 1

40 9431060470 NeA7°(T102)Y6XLTD PIPE 6X470 1

41 9431060730 N7 ({T1p2)6X73D PIPE 6X730 1

42 94310603800 N7 (t1o02)6X800 PIPE 6X800 2

43 9431060900 Ne12° (1) 6X900 PIPE 6X900 1

44 9710050014 a4y hvx M5 SPRING WASHER M5 18

45 9670061808 JEYREMIEE M6X18 HEXAGON SOCKET BOLT M&X18 2

175



F-J° 142 ~H

TAPE INSERTER

b M

SECTION

ToarEE
SECTION NUMBER

53447 680

176




YA vy EE
SECTION SECTION NUMBER

kv Offmid. BMECLRTESRE A0, EIFCIMERLME LTSN,
The dimension of the parts marked with a * differ depending on the press serial

F-7°10%-3- | 53447 680 |

TAPE INSERTER

oumber. When ordering parts, please inform us of the press serial number.

Mo t%Pﬁ% SET Ne ARRETE PART NAME @&
- BE%FE/ PART N fhink&Es/ COMPONENT PARTS W Q'ty
5330 89 800-3 F-J°1o%-3- ASSY TAPE INSERTER ASSY 1
1-13

1 9642030614 FARIRIY M3IX6 SMALL PAN-HEAD SCREW M3X6 6
2 5290 61 964-1 F-J°kLIN- TAPE HOLDER 1
3 91551 I-h=-7=7°¢200M) MAKER TAPE(200M) 2
4 5290 61 961-1 F=7°10¥-3-Hoaq TAPE INSERTER BODPY 1
5 5290 61 963 F=J%hvq N TAPE GUIDE 1
6 9716030014 E34%hn*z M3 PLAIN WASHER M3 2
7 9670061208 VEYREY b M6X12 HEXAGON SOCKET BOLT M6X12 2
8 5341 89 822-1 %559t BRACKET 1
9 5300 46 042 Y- WASHER 1
10 9716100014 E3yvh*x M10 PLAIN WASHER M10 4
11 90680 ¥5ntzr R-21 CONED DISC SPRING R-21 4
12 9662100014 T9F M10 HEXAGON NUT M10 4
13 5290 61 965 P-4 ARM 1

177




ANY - (QPS,F193H% D)

COVER (OPS,FEEDER SIDE)

8 = P

SECTION

223 ES
SECTION NUMBER

53472 710

178




An® -

COVER (OPS,FEEDER SIDE)

(OPS-¥29040%7)

kg
SECTION

Rw—y OFG I BED & o TEMER B0, BN EREME LT En,
The dimension of the parts marked with a * differ depending on the press seria]
number. ¥hen ordering parts, please inform us of the press serial number.

sy Y ES
SECTION NUMBER

| 5347z 710 |

N whae/Phnrn  weie/COMPONENT PARTS la-l! NAME i
i iy
5344 72 180 INSH5UL ASSY BRACKET ASSY pd
27,28
5310 73 013 -4 FRAME
5300 73 014 hne- COVER
5290 74 087-2 H1323°\“b{(z71™) LABEL(ENGLISH)
5347 72 621-1 hine - COVER

1 3

2 2

3 1

4 1

5 5512 71 114 NP IRINYENYYEMEXE SMALL BINDING SCREW MS5XS 23
6 5344 72 114 PAFEN] BRACKET 2
7 9670051008 yEYREYIEF M5X10 HEXAGON SOCKET BOLT M5X10 18

& 5290 74 084 F1323NM b (z12%) LABEL(ENGLISH?> &
9 5342 73 510-4 HhAY-(R*=-27%|,~) COVER(DARK GRAY) Z
10 9670061008 vEYRR“ I M6X10 HEXAGON SOCKET BOLT Mé6X10 17
11 5522 71 116 INSHYL BRACKET 15
12 92310009 o-3-%PWF TL-222 ROLLER CATCH TL-222 3
13 9642030514 FARIRIY M3X5 SMALL PAN-HEAD SCREW M3X5 6
14 9642030614 FARI2IY M3X6 SMALL PAN-HEAD SCREW M3X6 3
15 9710030008 AYREYAYR M3 SPRING WASHER M3 14
16 9716030014 ESHwh R M3 PLAIN WASHER M3 10
17 5342 74 618=1 SAVL{(RAN=25%|,-) LABEL(DARK GRAY) 2
18 5344 72 132 AT-— STAY 9
19 5344 72 133 INSHYL BRACKET 1
20 5327 33 132 ARYPS STUD 2
21 5347 74 123 A% LABEL 2
22 5344 72 113 INSHYR BRACKET 2
23 5347 72 121 hn® - COVER 1
24 5344 72 119 nnw - COVER 1
26 5290 74 083-2 H4273°\“L(z13™) LABEL(ENGLISH) 2
27 5344 72 181 FNSHEYE BRACKET 2
28 5300 71 156 E°2 PIN 4
29 5347 72 311 RS = COVER 1
30 5347 72 611-1 hne - COVER 1
31 9710040008 NANRHEVANR M4 SPRING WASHER M4 2
32 9642041014 FARI23% M4X10 SMALL PAN-HEAD SCREW M4X10 1
33 5347 72 220-1 Anv- COVER 1
34 5347 72 211 Ane - COVER 1
35 5342 74 625 ga* 7L~} LOGOTYPE PLATE 1
36 5347 74 121 SAM b LABEL 1
37 5330 88 236-1 h5- COLLAR 4
38 5332 71 117 ARYPY STUD 1
39 9670062508 YyWRHENILF MEX25 HEXAGON SOCKET BOLT Mé6X25 4
41 5327 11 188 ARY RS STUD 1
42 90652 GS-U22% 6§-5 GS-RING GS-5 3
43 5300 71 155 INSHEYR BRACKET 2
44 97100650008 NV RV H™ R M5 SPRING WASHER M5 14
46 92310008 IT%RYP+£PWF TL-78S MAGNET CATCH TL-78S 1
47 90643 NYEHAYR B5 TOOTHED LOCK WASHER BS 9
48 5290 61 633 P-Atr 300MM GROUND WIRE 300MM 1
49 9642050814 TAMJRIM M5X8 SMALL PAN-HEAD SCREW M5X8 1
51 9716050014 E3¥vhvr M5 PLAIN WASHER M5 2
53 9660040014 Y M4 HEXAGON NUT M4 1
55 5340 74 122 2% b LABEL 1
56 5342 72 530=1 HAAN-{(B ~20%|]-) COVER{(DARK GRAY) 1
57 5512 71 225 IFFA RING 1
58 5512 71 262 Joow RING 1
59 9648030814 57323 M3XS8 SMALL FLUSH HEAD SCREW M3X8 4
60 9660030014 Yk M3 HEXAGON NUT M3 4
61 5562 57 415 Wb - WASHER 1
62 5332 75 526 ATYFRE SWITCH CAM 1
63 91310006 PXRIN M5X5 SET SCREW M5X5 2

178



And -

COVER (OPS,FEEDER SIDE)

(OPS,+192N0%7)

i a s
SECTICN

IV VBT
SECTION NUMBER

| 53477 710 |

R ORI BT Ll TEBEL 0. ERFHCEEFREEL TS,
The dimension of the parts marked with a x differ depending on the press serial
pumber. When ordering parts, please inform us of the press seriat number.

No %%&?g gEngM %Egg COMPONENT PARTS &ART NAME gg
64 5512 71 227 I ShUt BRACKET 1
65 95118 PIFII-R- VALZ ACTUATOR VAL?Z 2
66 5344 72 622 IN559F BRACKET 1
67 5344 72 612 IN35YL BRACKET 1
68 9642051014 FANIxIY M5X10 SMALL PAN~HEAD SCREW M5X10 14
69 9642032514 FANIRIY M3X25 SMALL PAN-~HEAD SCREW M3X25 2
70 5344 72 253 V559t BRACKET 1
71 5344 72 256 INSHYh BRACKET 1
72 5344 72 252-2  T%S55Ub BRACKET 1
73 5342 75 613 ATYFhsL SWITCH CAM 1
74 98945011 G-I MLZ¥30F™ CM12 CABLE GROUND CM12 1
75 93305002 A1YF D4DTA3ZN SWITCH D4D1A32N 1
76 9642042514 FANIRIY MEX25 SMALL PAN-HEAD SCREW M4X25 2
77 5344 74 615 SAML(ITIN) LABELCENGLISH? 2
78 98303004 JZWRAIYTF SB70W3BIA LIMIT SWITCH S870W3B14A 2
79 5347 71 110 P20 R COVER 1
80 5342 74 619-1  SANMp(EN-=-07%|,-) LABEL (DARK GRAY) 2
81 5342 74 621-1 3a%W(3“-99%b-) LABEL (DARK GRAY) 1
82 5290 74 082-1 ’F12235A%L(T1I™) LABEL(ENGLISH) 1
85 5342 74 836-1 IFAML(AN-II™|-) LABEL{DARK GRAY) 2
86 5344 74 537 FAN LABEL 2
87 5344 75 221 F1-7% TUBE 2
&8 9721050008 E-Y22% E-5 E~-RING E-5 4
89 5344 73 152 £ PIN 2
90 5344 75 768 INShYL BRACKET 2
91 5640 36 216 A2eynon SPRING 2
92 90813 NS 1oE*325% M5X10 SMALL BINDING SCREW M5X10 2
95 9410400808 AICULIVNESD 4X8 SPRING PIN 4X8 2
96 9711060008 YINNR 6 CONED DISC SPRING 6 2
97 5344 61 667 ATYFy=-T% N SWITCH CABLE 1
98 5347 V4 411 FANM(FILIAI+ICS) LABEL (MODEL NAME+ICS) 1
99 92302030 DAIZRYT AP-197-1-2 EMBEDDED PULLS AP-197-1-2 1

180



87



ANY= (OPS-NTIAMTD)

COVER (OPS,DELIVERY SIDEJ

h o7 47-Py
SECTION

/73 »ES
SECTION NUMBER

53471

715

182




BNt~ (OPS-NTIAMT)

COVER (OPS,DELIVERY SIDE)

By va s
SECTION

Py BT

| 53472 715 |

SECTION NUMBER

$v—y OMGF I, HBCETEPBE S0, BN CREFTEMBL T RN,
The dimensioh of the parts marked with a % differ depending on the press serial

number. ¥hen ordering parts, please inform us of the press serial number,

Mo &LE§§ EEETMN %ﬁzﬁ/ PART NAME @ﬁ
i) n BRSS! COMPONENT PARTS N 0ty
5344 72 180 F4SHYL ASSY BRACKET ASSY 4
34,35

1t 5512 71 114 NYLSPYI2INYENMYEMEXE SMALL BINDING SCREW M5X8 23
2 90652 GS=-Yoov GS-RING GS-5 3
2 5290 74 084 439385 b{(x13") LABEL (ENGLISH) 3
L 5342 73 540-4 ApNN=(AN-59V|-) COVER(DARK GRAY) 1
5 94670061008 YEYRECLE M6X10 HEXAGON SOCKET BOLT MéX10D 3
6 5522 71 116 EAFE PN BRACKET 10
7 5342 74 619=-1 SAVL(EY-99%L =) LABEL {(DARK GRAY) 2
8 5290 74 083-2 512373 \“L{z1I™) LABEL (ENGLISH) 1
9 5290 74 087-2 H112757%{(x13%) LABEL(ENGLISH) 1
11 5347 72 641-1 hnv- COVER 1
13 534272 73 510-4 HAnv=-(3%=29%-) COVER(DARK GRAY) 1
14 5310 73 013 -4 FRAME 2
15 5300 73 014 NS - COVER 2
16 5344 72 114 PR BRACKET 2
17 9670051008 YyHEwREY b M5X10 HEXAGON SOCKET BOLT M5X10 16
18 5347 74 618-1 SAM (BN -gT% =) LABEL ({DARK GRAY? 2
21 92310009 o-5-F¥PYF TL=-22°2 ROLLER CATCH TL-222 4
22 9642030514 TARIRIN M3IX5 SMALL PAN-HEAD SCREW M3X5 8
23 9642030614 FTARIRINY M3IX6 SMALL PAN-HEAD SCREW M3X6 12
24 9710030008 NhrEVhNe M3 SPRING WASHER M3 12
25 9716030014 E34vhvz M3 PLAIN WASHER M3 12
26 5344 72 113 TVSHEYE BRACKET 4
27 5347 74 123 3% LABEL 2
28 5347 72 121 An® - COVER 1
29 5347 72 631-1 Hnh“- COVER 1
30 5340 74 122 FRN LABEL 1
21 5347 71 130-1 - COVER ]
32 5327 11 188 ARYRY STUD 2
34 5344 72 181 PRV BRACKET 4
35 5300 71 156 koo PIN 7
36 5300 71 155 I8S55Yk BRACKET [A
27 5347 72 141 hnw - COVER 1
38 9710050008 NN xY™hvzr M5 SPRING WASHER M5 2e
39 9660050014 TYF M5 HEXAGON NUT M5 2
40 92310008 TINRYPEPYF TL-785 MAGNET CATCH TL-78S 2
41 91316001 INPHDIORIN MEX1? KNOB BOLT M5X12 2
42 9716050014 ESHvh“2 M5 PLAIN WASHER M5 e
43 5347 71 120-1 Hinw- COVER 1
L4 9660040014 TWwh M4 HEXAGON NUT M4 4
45 90643 NWEHNHA™R BS TOOTHED LOCK WASHER B5S Q9
L6 5486 61 643 7-At> 150MM EARTH WIRE 150MM 2
L7 96420461014 FTAYIRDY M4X10 SMALL PAN-HEAD SCREW M4X10 4
49 5344 71 123 TRS3HYb BRACKET 1
54 9642042514 FARIRIN MLX25 SMALL PAN-HEAD SCREW MA4XZ25 4
56 5344 75 221 F1-7% TUBE 2
57 9721050008 E-Jo2% E=5 E-RING E-5 4
58 5344 73 152 E° PIN 2
59 5344 75 (68 PR BRACKET 2
60 5640 36 216 AFCyngn SPRING 2
61 5342 74 836-1 AN RN IV, -) LABEL(DARK GRAY) 2
62 5344 74 537 2A% LABEL Z2
63 90813 N“fobh*223% M5%X10 SMALL BINDING SCREW M5X10 1
64 9642051014 FTAvaRIY MEX10 SMALL PAN-HEAD SCREW M5X10 20
65 5344 72 612 TNSHYp BRACKET 1
66 5344 72 622 7RSHYp BRACKET 1
67 5344 T4 615 AN (xTO%) LABEL(ENGLISH) 2
68 9670060808 YEYREYLE M6XS HEXAGON SOCKET BOLT M6XS8 2

183



hnv=- (OPS,NTIN%D) Er AN IV rES I 53477 715 |
SECTION SECTICN NUMBER

$v—s ORI, BET & TESRE S, EEREERRREL T LT,
COVER (OPS,DELIVERY SIDE) The dimensio;uof the pi;'ts marked with a % differ depending on the press serial
number. When ordering parts, please inform us of the press serial number.

N EvrEE/SET M e / PART NAME i

BREE/PART Mo W&/ COMPONENT PARTS M Q'ty
70 5347 74 412 AN CAFST17°) LABEL{(STRIPE) 1
71 5347 74 413 SANML(ART17°) LABEL(STRIPE) 1
72 5640 57 124 nJP- WASHER 2
73 9410400808 AZCHTLINESD 4X8 SPRING PIN 4X8 4
74 9710040008 NURYVAN R ML SPRING WASHER M4 4
76 98945011 =I5 CM12 CABLE GROUND CM12 2
77 98305002 ATYF D4&DTA3ZN SWITCH D4DTA32N 2

184



185



53471 720

Lyl EE
SECTION NUMBER

w7z

SECTION

ANY=- (NOPS,+2931™7)

COVER (NOPS,FEEDER SIDE)

186



an™-

COVER (NOPS,FEEDER SIDE)

(NOPS,¥20T0%7)

I e
SECTION

kv OMff L, BHTERTESRE S 20, EXHREEEEL Ty,
The dimension of the parts marked with a % differ depending on ihe press serial
number. %hen ordering parts, please inform us of the press serial number.

Iy VB
SECTION NUMBER

| 5347z 720 |

No. %h@?@ BART %E%Q/COMPONENT PARTS v NAME gﬁ
5344 71 220 243459k ASSY BRACKET ASSY Z
43,50
1 5640 36 216 ATCygn SPRING
2 5344 73 151 PAEL L BRACKET
3 9721050008 E-u2% E-5 E~-RING E=5
L B344L 73 153 ce PIN
5 5344 75 221 Fr-n TUBE
6 9670051008 YEYRrERILE MEX10 HEXAGON SOCKET BOLT M5X10 1
7 5522 71 116 79559 b BRACKET
8 5332 71 283 ARYpW STUD 1
9 9670061008 VEYRES L MEX10 HEXAGON SOCKET BOLT M6X10 1
10 5520 71 147 ARYUPY STUD
11 5347 72 422-1 hny - COVER
12 5512 71 114 AP IRINYEAYYEMEXE SMALL BINDING SCREW M5X8 4
13 5290 74 301 ZAML(zra™) LABEL(ENGLISH?
13 5290 74 312 SANL(RYTWTN) LABEL(GERMANY)
13 5290 74 313 IANML(I3TATIN) LABEL{FRENCH)
13 5290 74 314 AN AN TN ) LABEL (SPANISH)
14 5342 73 650 ARAR - (AN wgoV =) COVER(DARK GRAY)
15 5290 74 084 43958 b(x12%) LABEL(ENGLISH)
16 90657 GS-y27% GS§~5 GS—-RING G5S8-5
17 9710050008 Nvzx{gvhvzr M5 SPRING WASHER M5

—

s
2
Z
2
2
9
Q
0
3
1
1
9
1
1
1
1
2
3
2
4
18 9642051014 FARII™ M5X10 SMALL PAN-HEAD SCREW M5X10 0
19 5344 72 423-1 JRSHEYE BRACKET 1
20 5290 74 087-2 513255 {(z{2™) LABEL{ENGLISH)> 1
21 9660040014 TYh M4 HEXAGON NUT M4 2
22 9716040014 Eo¥vhvz M4 PLAIN WASHER M& 2
23 9710040008 NRREVAN 2R M4 SPRING WASHER M4 2
24 5340 71 211-1 Hhv- COVER 1
25 5347 72 732-1 AN = ( AV oW~} COVER(DARK GRAY) 1
26 534272 74 681-1 SAML (RN TN, =) LABEL{DARK GRAY) 1
27 5290 74 201 SAML(20KG) LABEL (90KG) 1
28 9642052514 FAaNaauY MEX25 SMALL PAN-HEAD SCREW M5XZ25 2
29 5347 71 212 hne - COVER 1
30 5347 72 411 ANY = COVER 1
31 5512 71 222 P e BRACKET 1
32 5512 71 253 ARW Y STUD 4
33 5347 72 421 An® - COVER 1
34 5342 72 661-1 WA= (BYN=F0%;=) COVER(PARK GRAY) 1
35 9642041614 TARIRIY MELXT6 SMALL PAN-HEAD SCREW M4X16 2
36 5342 74 835-1 SAML (RN =N, =) LABEL{DARK GRAY) 2
37 5347 72 671 Ans - COVER 1
38 5347 72 331 hnv- COVER 1
39 5347 74 111 SN LABEL 1
40 3347 71 211 NS - COVER 1
41 5344 T4 538 270% b LABEL 2
42 5344 74 539 SN LABEL 2
43 5300 71 156 ke PIN 5
44 5300 71 155 PAEEE LS BRACKET 4
45 5347 71 221 ans - COVER 1
46 5347 71 224 A e COVER 1
47 5290 61 135-1 F1427228% LABEL 4
48 5347 72 652 I8S5HYE BRACKET 1
49 5332 71 828-1 AN = (31O L~) COVER(LIGHT GRAY) 1
50 5344 71 223 FR3HYp BRACKET 3
51 9670050801 VHEYRRNILE M5X8 HEXAGON SOCKET BOLT M5XS8 A
52 5347 72 651 E-R-AN" - MOTOR COVER 1
53 5347 73 611 hn®™ - COVER 1
5S4 5347 V3 613 A COVER 1

187



- o €IV I VES
W w g
hn (NOPS-+299h%9) SECT?ON SECTION NUMBER| 53477 720

s ORI MBECEICFESRE SR, EXFEREMEL TSN,
COVER (NOPS,FEEDER SIDE) Th:dimension of the paris marked Wit?;"; ¥ differ depending on the press serial

number. Khen ordering parts, please inform us of the press serial number.

£y P HFG /SET M e

N / PART NAME A%
. @EEE/ PART W HERS/ COMPONENT PARTS W Q'ty
55 5347 72 423 FhSHYp BRACKET 1
56 5347 74 122 % LABEL 1

188



189



53477 725

toiaBHS
SECTION NUMBER

i g

SECTION

hi®—= (NOPS,NTIAM)

COVER (NOPS,DELIVERY SIDE)

190



il

COVER (NOPS,DELIVERY SIDE)

{NOPS - NTIAND)

I a s
SECTION

®ov—y QR R SRR S, MR ERLREEL T RS Y,
The dimension of the parts marked with a * differ dependipng on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

kY a BT

| 5347z 725 |

SECTION NUMBER

N ékgvu}gg/gggTNnN WL PART NAME plis
it [ #Hk#s/ COMPONENT PARTS Q' ty

1 5640 36 216 AJeon SPRING 2
2 5344 73 151 IN35Ut BRACKET 2
3 9721050008 E-Yo2" E-5 E-RING E-5 4
4 5344 73 153 Ee PIN 2
5 5344 75 221 F2-I7% TUBE 2
6 9670051008 VYRt bt M5X10 HEXAGON SOCKET BOLT M5x10 8
7 5522 71 116 IVo5Yb BRACKET 9
8 9670061008 YSWRASILE M6X10 HEXAGON SOCKET BOLT Mé6X10 6
9 5342 73 650 AN = (AN =09% =) COVER(DARK GRAY) 2
10 5486 78 275-2 SAML{(z1I%) LABEL(ENGLISH) 1
11 5512 71 114 NSRRIV Y PN WEM5XE SMALL BINDING SCREW M5X38 43
12 5290 74 084 L4323 (z13%) LABEL (ENGLISH) 2
13 90652 G§=-o7" G6S-5 GS-RING G6S§=-5 2
14 5332 71 283 ARYEN STUD 14
15 5347 72 691 ANt - COVER 1
16 5290 74 087-2 543935 (z11%) LABEL(ENGLISH) 1
17 5342 72 732-1 HAnN=-(3%-99%1L~-) COVER(DARK GRAY) 1
18 5347 74 124 5% LABEL 1
19 5342 72 781-1 hnv-(3 -07%L~) COVER(DARK GRAY) 1
21 5347 72 654 AN~ COVER 1
272 5347 72 681 Bn® - COVER 1
23 5512 71 253 AZYR™ STUD 2
24 5347 72 671 ANS - COVER 1
25 5344 74 538 EaN LABEL 2
26 5344 74 539 28% LABEL 2
27 5347 72 371 hn - COVER 1
28 5290 74 21 281 (90KG? LABEL (90KG) 1
29 5347 71 231 2] COVER 1
30 5300 71 155 V559 BRACKET 2
31 5300 71 156 Ee PIN 2
32 5332 71 828-1 ANN-(51t7%L-) COVER(LIGHT GRAY) 1
33 9642051014 FARax® M5X10 SMALL PAN-HEAD SCREW M5X10 4
34 5342 74 8351 SANL(IAN-9F% =) LABEL{(DARK GRAY) 2
35 5290 61 135=1 41423937 M) LABEL 2
36 9710050008 Nhzyvpvzr M5 SPRING WASHER M5 4
37 9670050801 YEYRRNLE M5X8 HEXAGON SOCKET BOLT M5X38 4
28 5347 73 611 ANS~ COVER 1
39 5347 73 613 ™= COVER 1
40 5347 72 655 AR BRACKET 1
41 5344 71 223 PAFEPIS BRACKET 1
42 9670060808 VEYURRYIF MOXB HEXAGON SOCKET BOLT Mé6X8 3

191



53477 750

tria BT
SECTION NUMBER

R b o b

SECTION

PURN AN - (F1920M)

SAFETY COVER (FEEDER SIDE)

192



PoERIANS - (£25D0ND)

SAFETY COVER (FEEDER SIDE)

> ~ [=]
I gV IV VES
SECTION SECTION NUMBER
v — g OIS, HEC & TESRE 5D, BRI RRERMEL T EE Y,

The dimensicn of the parts marked with a % differ depending on the press serial
number, ®hen ordering paris, please inform us of the press serial numbar.

53472 750 |

Ne mutF/ET M, BEEE/ comronenT parTs mo ) NAME i
1 9642040807 TANgRI™ SMALL PAN-HEAD SCREW M4XS8 8
2 5344 Y5 211-3  hnv- COVER 1
3 5290 74 082-1 S42A93\% W (z12™) LABELC(ENGLISH) 3
& 5722 76 152 F A SCREW &
5 5344 75 221 F1-7% TUBE 6
& 5295 75 040 Eooun HINGE Pl
7 5322 75 0720-1 Eoon HINGE 2
g 91310006 PARIN M5X5 SET SCREW M5X5 3
9 5342 75 612 ATYFRL SWITCH CAM 3

10 98945011 F=7%LINIFN CM12 CABLLE GROUND CM12 3

11 98305002 ATYF DLDTABZN SWITCH D4DTA3ZN 3

13 9710040008 nhaENhHYR M4 SPRING WASHER M4 &

14 9642042514 FAVIRINY M4EX25 SMALL PAN-HEAD SCREW M&X25 6

17 9716030014 ESYvhvze M3 PLAIN WASHER M3 12

18 9710030008 nhayvhva M3 SPRING WASHER M3 12

20 5342 75 115 7°L-F PLATE 2

22 9716050014 CIugvha™gr M5 PLAIN WASHER M5 4

26 5344 75 631-1 PoERIoANN - SAFETY COVER 1

27 5344 75 653 an® - COVER 1

28 5344 75 454 Ans - COVER 1

29 5340 75 415 12 FIXING PLATE 2

20 5344 75 633 ERFEF I BRACKET 2

31 92310016 IINxWEFEPYUF TL-77S MAGNET CATCH TL=77S 2

22 9642030514 FTAMIRIN M3X5 SMALL PAN~HEAD SCREW M3X5 12

33 94670051008 JEYEa™IbF M5X10 HEXAGON SOCKET BOLT M5X10 10

34 5344 75 6472 A EEWRAFN DAMPER 1]

35 5344 75 643 2YLHIAN, DAMPER 1

46 5344 74 531 8%, ILABEL 1

47 5344 T4 537 3% i LABEL 1

48 5344 T4 533 29% i LABEL 1

49 5344 T4 534 38% LABEL 1

50 9410400808 AZCYLOVERD 4X8 SPRING PIN 4X38 6

51 9711050008 #5122 5 CONED DISC SPRING 5 6

52 92310004 FPYUF TL=-998 CATCH TL-99S 3

55 5344 75 645 VSHYbE BRACKET 1

56 5344 75 660 coan HINGE 1

E7 B347 73 642 INSHYR (ST p~) BRACKET{(LIGHT GRAY) 1

58 9670051208 VEUREMbE M5EXT2 HEXAGON SOCKET BOLT M53X12 4

59 9470050808 YyWEE™ b M5X8 HEXAGON SOCKET BOLT M5X8 2

61 5344 75 4510 v HINGE 1

62 5344 75 646 RN SCREW 8

63 5344 55 136 7455Wh BRACKET 3

64 9670040808 YEYREMLE MAXE HEXAGON SOCKET BOLT M4X8 6

&5 92310008 RIVRYP+PYF TL-78S MAGNET CATCH TL-78S 1

66 5344 75 590 ALV, BRACKET 1

67 5344 75 670 hne - COVER 1

193



53472 751

o arEE
SECTION NUMBER

Boial

SECTION

PLERDANY - (PYRNOOI)

SAFETY COVER (IMPRESSICN C.)

194



PN TANY - (PYPYU9I) Iy t v rES | 53477 751 |
SECTION SECTION NUMBER

SAFETY COVER (IMPRESSION C.»} Kv—7 O, HHCLCTENRE S0, ENRRRBHFEMEHL TS W,
The dimension of the parts marked with a * differ depending ob the press serial
number. ¥hen ordering paris, please inform us of the press serial number.

o g‘lzlz-{:'i'%’ig EEETN&N BRSh A FE PART NAME {I}}ﬂ(
g fn 3 il W HS/ COMPONENT PARTS 0ty

1 9642040807 FAMI2IY M4XE SMALL PAN-HEAD SCREW M4XS8 28

2 5344 75 211-3  hnv- COVER 2

3 5290 74 082-1 H1227°A%L{(z12%) LABEL(ENGLISH? 3

4 5722 76 152 FEN SCREW 8

5 5344 75 221 F1-7% TUBE 8

6 5295 75 040 Eoon HINGE 2

7 5322 75 020-1  Euor HINGE 2

8 91310006 FARDY MSX5 SET SCREW M5XS5 3

9 5342 V5 612 ATYFhiL SWITCH CAM 3
10 98945011 F=2%WI%S5F% CM12 CABLE GROUND CM12 3
13 9716030014 E3¥%h™a M3 PLAIN WASHER M3 16
14 9710030008 Nhrfvptar M3 SPRING WASHER M3 16
16 98305002 ATYF D4DT1A3ZEN SWITCH D&4DTA3ZN 8
18 9642042514 FANIRIN MLX25 SMALL PAN-HEAD SCREW M4XZ25 16
19 97160850014 E39%R™® M5 PLAIN WASHER M5 4
22 5342 75 115 2°b=t PLATE 2
24 5344 75 654 AT COVER 2
25 5344 75 653 BN - COVER 2
26 9642041414 FANIROY MLXT4 SMALL PAN-HEAD SCREW M&X14 2
27 92314022 IMLPY CK-17 RUBBER BASE CK-17 2
31 9642030514 FARIRIN M3IX5 SMALL PAN-HEAD SCREW M3X5 16
32 9660060014 TYF M6 HEXAGON NUT Mé 4
33 5340 75 615 412 FIXING PLATE 4
34 9670051008 viYrsatibk M5X10 HEXAGON SOCKET BOLT M5X10 24
35 5344 75 682 IN35Yb BRACKET 4
36 5290 52 532 Ee> PIN 4
37 5344 75 330 Vo559t BRACKET 4
38 5344 75 690 INS5YL BRACKET 2
39 5344 75 681 ane - COVER 2
40 5344 75 390 ANH - COVER 2
41 5344 75 645 V559t BRACKET 2
42 9670051608 YHYRENLE M5X16 HEXAGON SOCKET BOLT M5X16 3
43 5344 75 343 IVSHYE BRACKET 4
L4 5344 75 360 AN = COVER 2
45 5342 75 312 IV2359F BRACKET 4
46 5344 75 320 INS59h BRACKET 2
47 5344 75 660 Eoa HINGE 2
48 9710040008 N“riv%phz M4 SPRING WASHER M4 16
49 5344 75 650 Lo HINGE 2
50 5347 73 643 ZYSHYR(3TRINL=) BRACKET(LIGHT GRAY) 2
51 5344 74 531 A% b LABEL 2
52 5344 74 532 AR ) LABEL 2
53 5344 74 533 A LABEL 2
54 5344 T4 534 AN LABEL 2
55 9710060008 NRRYVHNR M6 SPRING WASHER M6 4
56 5344 75 643 F92353I%4 DAMPER &
57 5344 75 646 EEM SCREW 16
58 9410400808 AZouyonEey 4X8 SPRING PIN 4X8 16
59 9711050008 ¥5n%zx 5 CONED DISC SPRING 5 16
61 9670050808 YU hENLE M5X8 HEXAGON SOCKET BOLT M5X8 4
62 5344 75 737 2 avg BLOCK 2
63 92310004 FrUF TL-998 CATEH TL-99% 6
64 9670051208 YEIRHENLE M5X12 HEXAGON SOCKET BOLT M5X12 8
65 5344 55 136 JVSHYb BRACKET 6
66 9670040808 YyUbR©IbE M4AXE HEXAGON SOCKET BOLT M4X8 12
67 92310008 RI¥2UIMFPYF TL~78S MAGNET CATCH TL~78S 2
68 5344 75 590 IVSHYb BRACKET 2
69 5344 75 670 and - COVER 2

195



53471 752

origEHS
SECTION NUMBER

i

SECTION

PoE¥2ANY- (DRUPN99L)

SAFETY COVER (TRANSFER DRUM)

G
PR\ S
s

SEoe
: &)

196



PoEY AN -

SAFETY COVER (TRANSFER DRUM)

(NAIP™H91)

R Ry
SECTEION

¥ow—r ORI, REFCECTEPRL 3D, HIBR D IMERLUB LT {E &Y,
The dimension of the parts marked with a % differ depending on the press serial
rmumber. Rhen ordering parts, please inform us of the press serial number.

€IV VES
SECTICN NUMBER

| 53472 752

N gaES/Rhkrn BEEE/compoNENT PaRrTs Mo VAME o
el ty

1 9642040807 FTARIRIY M4XE SMALL PAN~HEAD SCREW M4XS8 18
2 5344 75 211=-3 AN~ COVER 1
3 5290 74 082-1 439540 (x712%) LABEL{ENGLISH) 5
4 5722 76 152 RI® SCREW 5
5 5344 75 221 F1-7% TUBE 5
6 5295 75 040 Eoow HINGE 1
7 5322 75 020-1 oz HINGE 1
8 91310006 FARIY MEXS SET SCREW M5X5 5
9 5342 75 612 ATYFHhL SWITCH CAM 5
10 5344 75 642 2USATIANE DAMPER 1
11 5344 75 643 29532 N4 DAMPER 1
12 9716030014 ES4vhavae M3 PLAIN WASHER M3 12
13 9710030008 v zRgY v M3 SPRING WASHER M3 12
14 5344 75 653 DAY - COVER 1
15 98945011 FJWLIWS N CM12 CABLE GROUND CM1?72 5
16 5344 75 654 AR~ COVER 1
19 98305002 ATYWF DLDITA3ZN SWITCH D4LDTA3ZN 5
21 9710040008 NR2R¥MAN2R M4 SPRING WASHER M4 10
22 9642042514 TAMIRIY M4LX25H SMALL PAN-HEAD SCREW M&X25 10
24 5344 75 741 hnv- COVER 1
25 5342 75 115 7°L=-F PLATE 4
26 5340 75 615 P e o FIXING PLATE 2
29 9642030514 FARIRIY M3X5 SMALL PAN-HEAD SCREW M3X5 12
30 5344 75 740-1 Eoom HINGE 1
31 5344 75 746 FhS5YE BRACKET 1
32 92314022 ANLPY CK=17 RUBBER BASE CK-17 1
23 9642041414 FTANIRIY MEXT4 SMALL PAN-~HEAD SCREW M4X14 1
24 5344 75 V44-1 PRI BRACKET 1
25 8344 75 730 hpy - COVER 1
36 5344 75 750-1 IVSHYE BRACKET 1
37 5344 75 650 coov HINGE 1
38 5344 75 660 oo™ HINGE 1
29 G53LL 75 645 AL A BRACKET 1
42 5344 75 646 A SCREHW 8
43 5347 73 642 FASHEYR(STPIN =) BRACKET{LIGHT GRAY) 1
44 9670051208 YEURE® L MSX12 HEXAGON SOCKET BOLT M5X12 6
45 9670050808 vyEWREMIF MSXS HEXAGON SOCKET BOLT M5X8 2
L6 5344 75 735 ANY - COVER 1
L7 5344 75 736 PAFEN BRACKET 2
48 5344 75 411-2 hHpnwn- COVER 1
49 9670052508 YEWRRMILE M5X25 HEXAGON SOCKET BOLT MbXZ5S i
50 5344 75 737 J%gWZ? BLOCK 1
51 9670052008 vEgbRrbE M5X20 HEXAGON SOCKET BOLT M5X20 2
52 5344 75 420 FNSHYE BRACKET 1
53 5344 75 430 2%S5Yhb BRACKET 1
58 5344 74 531 3% LABEL 1
59 5344 74 532 2% [ LABEL i
60 5344 74 533 5% LABEL 1
61 5344 74 534 SAM LABEL 1
84 5344 55 115 IS5 BRACKET 2
65 92310004 *PYF TL-995 CATCH TL-998 5
69 9670051008 Ve M5X10 HEXAGON SOCKET BOLT M5X10 14
70 9410400808 ATCNIINEL 4X8 SPRING PIN 4X8 10
71 9711050008 YIS0 5 CONED DISC SPRING 5 10
72 5560 43 235 ho5- COLLAR 1
73 9670062508 YEYRR“ILE M6X25 HEXAGON SOCKET BOLT M&X25 3
74 5341 75 764 ANT —Y = SPACER 2
75 5344 55 136 ATy BRACKET 3
76 9670040808 EWREM I MEXS HEXAGON SOCKET BOLT M&4X8 &

187



P2 - - = K . IV a &S
" weyd SV a s
>E“ohn (DA} ) SECTE;O SECTIO UMBE | 53477 752 I

kv —g GRS . T RS RIL B . N T MER R LT S,
SAFETY COVER (TRANSFER DRUM) Th:dimens?g;“of tﬁﬁpams marked wit‘}\s a *%iffez(ﬁpendﬁ?;; the press seri;i

number. When ordering parts, please inform us of the press serial number.

Mo #%Fifiﬁ" SET M LERER PART NAME ﬂi}&

B FkE A/ PART M #HEGEES/ COMPONENT PARTS M 'ty
77 92310008 IFV2YFFPYF TL-78S MAGNET CATCH TL-73S 1
78 5344 75 590 24559} BRACKET 1
79 5344 75 670 an® - COVER 1

198



199



534A7 753

& LB
SECTION NUMBER

w7

SECTION

PIESIAN Y~ (N{IAND)

SAFETY COVER (DELIVERY SIDE)

200



PN IANS -

SAFETY COVER (DELIVERY SIDE)

(NTThYT)

g
SECTION

®v—7 OGS, BEC & TENRE B, ENECREREEL T EEY,
The dimension of the parts marked with a ¥ differ depending on the press serial
rumber. ¥hen ordering parts, please inform us of the press serial number.

vy YRS
SECTION NUMBER

| 534a7 753

N SE‘;-:;,%E/%E%T”“M Bl CoMPONENT PARTsS R~ NAME B
3 5290 52 422 Eeo PIN 2
4 9642040807 TAWIRIN MELXB SMALL PAN-HEAD SCREW M4X8 20
5 5344 75 994 hn»- COVER 1
6 5290 74 D82-1 Y1323AM(z1a%) LABELC(ENGLISH? 2
7 9660040014 TYbh M& HEXAGON NUT M4 4
8 9710040008 N2 A%2 M4 SPRING WASHER M4 4
9 5344 V4 613 AN (z13%) LABELC(ENGLISH) 1

10 98305002 ATYF D&DTA3ZN SWITCH D4D1A3ZN 2

11 5330 89 620 Eoow HINGE 1

12 5344 75 993 An® - COVER 1

13 53240 75 615 AYIIA FIXING PLATE 4

14 5344 75 995 JoL=F PLATE 1

15 5344 75 990 ne47° PIPE 1

17 9710030008 AV RYVHA™R M3 SPRING WASHER M3 4

20 9642043514 TANIRIY M4LX3S SMALL PAN-HEAD SCREW M4X35 2

21 5295 75 020-1 oo HINGE 2

22 5342 75 6172 ATYFHL SWITCH CAM 2

23 91310006 PAZRDIY M5X5 SET SCREW M5X5 P

24 9648051214 ¥3322% M5X12 SMALL FLUSH HEAD SCREW M5X12 2

25 5310 32 119 GeR)=-AT- ROTARY STAY 1

26 5300 54 332 ho- COLLAR 2

28 98945011 F=DWL2¥SOFY CM12 CABLE GROUND CM12 2

29 9642041414 TANIRIY MEXT4 SMALL PAN-HEAD SCREW M&4X14 2

30 923140272 J“LPY CK=-17 RUBBER BASE CK-17 2

32 5344 75 511-3  hnin- COVER 1

37 5342 75 115 Je -t PLATE 1

40 9642042514 FARDIRIY MLX2S SMALL PAN-HEAD SCREW M4X25 2

41 B340 75 220 coow .. HINGE 1

42 9716030014 Ez#vZhver M3 PLAIN WASHER M3 4

43 9642030514 TASIRIY M3BXS SMALL PAN~-HEAD SCREW M3X5 4

44 92310004 FPYF TL-998 CATCH TL-99S 2

45 94670051008 YyEYREMILM M5X10 HEXAGON SOCKET BOLT M5X10 10

46 5344 55 115 Y559k BRACKET 2

47 534D 75 4472 AN® - COVER i

48 9410400808 AJICYIONERD 4X3B SPRING PIN 4X8 A

49 9711050008 vz 5 CONED PISC SPRING 5 2

201



534A7 755

a8
SECTION NUMBER

g

SECTION

PORMIAN~

SAFETY BAR

202



T I kI e VES
PUESIN :;C/T%N sporion YumpEg L 334AZ 755 |
SAFETY BAR The diena e e o fhon Hper A L € Tt
number. ®hen ordering parts, please inform us of the press serial number.
Ne ﬁhggg Bh AT %E%%/COMPONENT PARTS Mo | VAME @3
5344 75 760 2°U-=t PLATE 4
10,11
5344 75 780 PR NN - SAFETY BAR &
5,89,90
T 5330 52 671 A7 uan SPRING A
2 5430 &4 154 ESg2hvg PLAIN WASHER 4
3 90752 Hiv= 2™ YYIe 25(7%*59%) BALL GRIP 25(BLACK) [
4L 5344 75 T766-2 TIV3HYP BRACKET 4
5 5344 75 765-2 Pobvont- SAFETY BAR 4
6 5344 75 775 Er i WASHER 4
7 5344 75 769 (v} PIN 4
8 9721070003 E-u9% E=7 E-RING E-7 28
9 5290 33 143 teo PIN 4
10 9410301608 ATOYIONESD 3X16 SPRING PIN 3X16 4
11 5344 75 761 2°L=F PLATE 4
12 9642051014 Farazd M5X10 SMALL PAN-~HEAD SCREW M5X10 42
13 9710050008 NS ANR M5 SPRING WASHER M5 42
14 2660060014 TYh Mé HEXAGON NUT Mé [
15 9710060008 Nhz4%h % M6 SPRING WASHER Mé 4
16 5330 &1 414 AZYpN STUD 4
17 5344 75 767=-1 #“lb BOLT &
18 5344 75 763 AN - COVER 4
19 9670051008 YyYbhErbEF M5X10 HEXAGON SOCKET BOLT M5X10 26
20 9711050008 HS5/N%2 5 CONED PISC SPRING 5 16
21 9715050014 ESHvhv2 M5 PLAIN WASHER M5 12
22 5512 75 567-1 7I%3hYUp BRACKET (A
23 5344 75 790 =4 ARM 8
24 5344 75 781 Yyoa LINK 8
25 5562 28 126 qYsP- WASHER 8
26 9721040008 E~J2Y E-4 E-RING E-4 16
27 5290 37 433 NEY ¥ SPRING STUD 16
28 5290 25 523 AZC YW SPRING &
34 5342 75 612 ATYUFHL SWITCH CAM 4
35 9410501208 AJCYIvESy 5X1°2 SPRING PIN 5X12 3
36 9684050508 FARDIY M5X5 SET SCREW M5X5 4
37 9721030008 E-12J0% E-3 E-RING E-3 16
38 5486 76 517 ARYpY STUD 3
39 5430 34 326 s BOLT 8
40 5344 75 770 PORNIHANN - SAFETY COVER 4
41 5640 36 234-1 hF- COLLAR 4
43 5344 75 973 2°L-F PLATE A
44 5340 75 712 AAYpY STUD 12
45 9670061208 YEYRHYE M6X12 HEXAGON SOCKET BOLT Mé6X1Z2 [
46 5480 25 418 AZ° Yoo SPRING 16
47 5290 29 313 YL - WASHER 12
48 5344 75 960-1 PoRYONN= SAFETY BAR 2
49 5344 75 963 o7 LINK &
51 5340 75 733 ATYFRL SWITCH CAM 4
52 5290 44 191 ho- COLLAR 4
53 5342 75 713 AIYP™ STUD 4
54 5344 75 970 PIBYONAN - SAFETY 2
55 9670081208 YEYUrECIE M8X12 HEXAGON SOCKET BOLT M8X12 4
56 5341 87 429 ANG =Y - SPACER 4
5Y 5344 75 722 FobwONAN - SAFETY BAR 2
58 5344 75 980 P-4 ARM i
59 9670062008 VEWrErIbE M6X20 HEXAGON SOCKET BOLT M6X20 (<]
60 9670051208 VEYREMIE M5X12 HEXAGON SOCKET BOLT M5X12 16
61 5344 75 976 7°L-F PLATE 4
62 5341 75 770 7°L~t PLATE 2

203



Ve vES

|

W W . N
PoENoN :E&C/Ts;;N crorion Iwmml 534AZ 755
SAFETY BAR The Timeraoel o L1 bt AAo o1 th o & T11ioh umethors oot pross sorial
number. When ordering parts, please inform us of the press serial number.

W Be28/ikki'n e/ %
o i HBiEs/ COMPONENT PARTS M 0ty
63 5341 75 780 JeL=~pF" PLATE .
64 5344 75 974 AR - COVER 2
65 5344 75 975 25 COVER 2
66 9642042514 FANI2IY M&X25 SMALL PAN-HEAD SCREW M4X25 16
67 9710040014 N2V hYz M4 SPRING WASHER M4 16
68 98305002 ATVF D4DTA3ZZN SWITCH D4DTAZZN ]
69 98945011 F=2%bI%3F CM12 CABLE GROUND €M12 8
70 92410400808 AFoUDanEes LX8 SPRING PIN 4X8 16
71 5342 75 113 IR5H59b BRACKET 8
72 9670063008 YEURHENILE M6X3Z0 HEXAGON SOCKET BOLT M6X30 6
73 5344 75 950 PR NN - SAFETY BAR 2
74 5344 75 930 7 LINK 2
75 5344 75 940 o7 LINK 2
76 5512 29 147 Eex PIN &
77 5344 75 830 2°L~F PLATE &
78 9670051608 JEYREHLE M5X16 HEXAGON SOCKET BOLT M5X16 &
79 5340 75 910 PO - SAFETY BAR 4
80 5340 75 117-1 HAn*- COVER 2
81 5340 75 118-1 Ap%- COVER 2
82 5344 75 762 PokhohnM- SAFETY COVER 2
83 5344 75 814-1 Hhnv- COVER 1
84 5344 75 813-2 hn“- COVER 2
85 5344 75 812-1 hAnv- COVER 1
86 5344 75 811-1 hnv- COVER 2
87 5330 73 071-1 An®- COVER 1
89 5344 75 776-1 99v7h SHAFT &
90 9410201008 AZeynanten 2X10 SPRING PIN 2X10 4
91 5663 73 148 NJIIIAS- ECCENTRIC COLLAR 4
g2 91310006 FARIY MSX5 SET SCREW M5X5 12
93 5344 75 840 ANY - COVER 4
94 9670061408 VEYURHNILE M6X14 HEXAGON SOCKET BOLT MéX14 8
8

25

9711060008

930"z 6

CONED DISC SPRING 6

204



205



534A7 820

o arHE
SECTION NUMBER

Eoig

SECTION

ANALT1,3 INSOYVREZON IO

18T-3RD BLANKET CLEANING

206



BN11,3 223259kt M39

18T-3RD BLANKET CLEANING

g
SECTION

gow—r ORI, EMEC S THENRE A, B IMER SR L T R,
The dimension of the parts marked with a x differ depending on the press serial
number. When ordering parts, please inform us of the press serial number.

YV rES
SECTION NUMBER

| 534A7 820

N ghEe/Phntm EaEE/componEnT parTs RO NVAME Elm;g
5310 82 250 £ooY3A90-7~ ASSY CLEANING ROLLER ASSY 2
12,13
5340 82 2667-1 3™ ASSY SCREW ASSY 4
56,57
5340 82 7132-2 n-3~P-4L ASSY ROLLER ARM ASSY 2
2,10
53400 82 714Z-2 a-3-P-4L ASSY ROLLER ARM ASSY 2
1.10
5344 82 390 P7F ASSY SHAFT ASSY 2
38-40,42,74
5344 82 450 A FEF I FEAE PP EE: BLANKET CLEANING DEVICE 2
1~6,8-16,20~22,24-33,35-42,48,49,52,55-61,63,64L,67-72
s lhr, 76,77
1 5340 82 714-~2 o-3-7-4 ROLLER ARM 2
2 5310 82 181 AT - STAY 4
3 L340 82 713-2 g=5-7-4 ROLLER ARM 2
4 9710060014 NV YA R M6 SPRING WASHER M6 8
5 9660060014 TYF M6 HEXAGON NUT Mé 12
6 9670061208 JEwrE*ILE M6X12 HEXAGON SOCKET BOLT M&6X12 12
8 5300 82 25é4 RoW SCREW 4
@ 5300 82 257 F AR WA SPRING A
10 5486 25 423 PARE N3 BUSHING 4
11 5310 82 282 Q-7- ROLLER 2
12 5310 82 240 toyv3Ho-5- CLEANING ROLLER 2
13 90675 AavwpyzaY 4000pDU BALL BEARING &6000pDU &
14 5300 58 513 FARS— LOCK COLLAR 4
15 9684050508 PARI™ MEX5 SET SCREW M5X5S 14
16 5340 82 181-1 AT~ STAY 2
20 5344 82 640 7L=-4 FRAME 2
21 5340 82 301 LRw - LEVER 2
22 5330 8&2 720 JP7h SHAFT 2
24 9648041014 ¥35322% M4X10 SMALL FLUSH HEAD SCREW M&X1D 8
25 5300 82 259-1 AFCaogn SPRING 4
26 5300 59 132 RN = HOLDER Z
27 5330 82 201 AZCon SPRING 2
28 5344 82 620 -4 FRAME Z
29 9670051001 YEWphgcibh M5X10 HEXAGON SOCKET BOLT M5X10 Z
30 5340 82 267 ARYNG ~ STQPPER 2
31 5340 82 264 E°o PIN 4
32 5330 82 711 R0 SCREW A
33 5340 82 254 Jhgug BLOCK (A
35 5344 82 670 6 FRAME 2
36 5344 82 630 pIFEYA FRAME 2
37 5344 82 &34 teo PIN 4
38 9410301608 A7 YoavEey 316 SPRING PIN 3X1é6 8
39 5340 82 260 P-4 ARM &
40 5340 82 191 3¥7+ SHAFT 2
41 9721070014 E=-N20Y E-7 E-RING E-7 4
42 5344 82 220 Ln® - LEVER 2
435340 82 310 Jh RESERVOIR 1
ANAL12=Yp 18T UNIT
L4 9642040414 FTANIZIN M4LX4 SMALL PAN-~HFAD SCREW M4X4 2
45 5330 82 321 TRNN 2 LEAF SPRING 2
46 5310 82 323-2 A#°rI%p-3- SPONGE ROLLER 2
47 5330 82 425 53TVl RACHET 2
48 5430 21 518-1 TUk NUT 4
49 9670042008 YU bmt b MEX20 HEXAGON SOCKET BOLT M&X20 4
52 5344 82 633 AJWpY STUD 4
55 9721040014 E-UoI% E-4 E~RING E=-& 4

207



ANT1,3 V359 ON 3D

18T,3RD BLANKET CLEANING

g s
SECTION

XKv—7 OB, BMECLETEMRL S0, EXRFCEREIEL TS,
The dimension of the parts marked with a % differ depending on the press serial
number. Fhen ordering parts, please inform us of the press serial number.

vy e B
SECTION NUMBER

| 534A7 820

|

Mo gs-{:f-gg gggTNuN &B;ﬁx@{%/ PART NAME ]
i . HK&%/ COMPONENT PARTS ey
56 90890 F1LAMNS1AYE 70B-0606 BUSHING 70B-0606 4
57 5340 82 266~1 gy“ SCREW 4
58 90703 Us9r Mé U-NUT Mé 8
59 5340 82 265 Yo~ WASHER 4
60 5430 38 414 A2 uoon SPRING 4
61 5480 53 126 AFCyuan SPRING 4
63 9642040814 FTAMIRIN M4LXS SMALL PAN-HEAD SCREW M4X3B 6
64 9716060014 E29%AM2 M6 PLAIN WASHER Mé 8
67 9710040008 Avxy™pvxr M4 SPRING WASHER M4 6
68 5344 82 661-1 AT- STAY 2
69 5344 B2 662 AnS - COVER 2
70 5290 36 355-1 RAJ°Uyyon SPRING 4
71 5332 82 265 ANG -4~ SPACER 8
72 5340 82 263-1  n“- BAR 2
73 5344 82 820 tour3aVo CLEANING TRAY {
AN{31Z9P 3RD UNIT
74 5344 82 660 YodLbnt - OPERATION LEVER 2
76 9670040808 YEYbEtibE M4X8 HEXAGON SOCKET BOLT M4XS8 8
/7 5344 82 261 74 Bl GUIDE 2

208



209



€ria AHE

W WS~ Y o
FAR 7T eIITAY Rl SECTION NUMBER

53447 825

2ND,4TH BLANKET CLEANING SECTION

210




BNA2,47N505Y MDD IS

ZNb,4TH BLANKET CLEANING

IV av
SECTION

By —& OFFE L, BET SITEBEE SN D, BRI L TR,
The dimension of the parts marked with a ¥ differ depending on the press serial
number. Khen ordering parts, please inform us of the press serial number.

YV YHE

| 53441 825
SECTION NUMBER

No ET’;;%"?}#E ]SDEETNQNQ %EE%%/COMPONENT PARTS ﬁART NAME ﬁg
5300 53 250-5 ZA“H“FILFEPUI°® ASSY WATER BOTTLE CAP ASSY 2
78-83
5310 82 250 too%39%0~5~ ASSY CLEANING ROLLER ASSY 4
60,61
5340 82 2667~1 2I“ ASSY SCREW ASSY 4
6,8
53400 82 7137Z-2 0-5-F-&L ASSY ROLLER ARM ASSY 2
64,65
5340 82 7141-2 0-2-P=-4 ASSY ROLLER ARM ASSY 2
635,65
5340 82 720-1 2vJF ASSY SHAFT ASSY 2
1,67,72
5344 82 800 JRSL5YEEIINISVYOTF BLANKET CLEANING DEVICE 2
1-27,29~51,55,56,58-68,72,74,84,86
5344 82 850 JP7F ASSY SHAFT ASSY 2
1'3;5!84
1 9410301608 AZCUIIVEC L 3X16 SPRING PIN 3X16 10
2 5340 82 260 P=b ARM 4
3 5340 82 191 JP7h SHAFT 2
4 9721070014 E-N22% E-7 E-RING E-7 6
5 5340 82 670 LA™~ LEVER 2
6 90890 FILVARYSIAYE 70B-0606 BUSHING 70B-0606 &
7 9721040014 E=-N2I™ E-4 E-RING E-4& 4
8 5340 82 266-1 x3™ SCREW &
9 90703 Uryhk Mé U-NUT Mé 8
10 5340 82 265 Yit- WASHER 4
11 5430 38 414 AZoNoan SPRING 4
12 5480 53 126 AZ° oo SPRING 4
13 5290 36 355-1 AZ%joon SPRING 4
14 5332 82 265 AN =Y - SPACER 8
15 5300 59 132 Hip R~ HOLDER 2
16 9684050508 PA%D™ M5X5 SET SCREW M5X5 14
17 5300 82 221 AZ°oan SPRING 2
18 9670080510601 JEYRRNIbE M5X10 HEXAGON SOCKET BOLT M5X10 6
19 5340 82 170 -4 FRAME 2
20 5340 82 267 ARWUne - STOPPER 2
21 96438041014 #3329 M4X10 SMALL FLUSH HEAD SCREW M&X10 16
22 5340 82 264 £ PIN &
23 5300 82 259-1 A7°nuaM SPRING 4
24 5340 82 263-1 MY - BAR 2
25 5310 82 181 AT - STAY /A
26 5330 82 720 a¥7b SHAFT 2
27 5340 82 301 uns- LEVER 2
29 94670061208 YEYREYILE M6X12 HEXAGON SOCKET BOLT Mé6X12 12
30 5300 82 185-1 E°y PIN 4
31 5380 82 188 AJeyogn SPRING 2
32 5300 82 186-1 in“- LEVER 2
33 90640 AYF4“hvx Bé6 TOQOTHED LOCK WASHER Bé6 4
34 9660060014 FTYF M6 HEXAGON NUT Mé 3
35 9716050014 C38“h“zr M5 PLAIN WASHER M5 4
36 5340 82 680 2L=4 FRAME 2
37 5340 82 254 2%nus BLOCK 4
38 5330 82 711 R SCREMW 4
39 5300 82 257 AZCUgN SPRING 4
40 5300 82 256 RN SCREW &
41 5340 82 690 2L=-4 FRAME 2
42 5340 82 160 2L-4 FRAME 2
43 5300 82 184-2 LA“- LEVER 2
44 5300 82 187 AZeyugn SPRING 2

1



ANL2,47N55Y R0 I™ Y

2NDp,4TH BLANKET CLEANING

ey Y a
SECTION

kw— g OB BERT ScTESRE 3 ). BN REEEML T EY,
The dimension of the parts marked with a x differ depending on the press serial
number. ¥hen ordering paris, please inform us of the press serial number.

vy v EBE
SECTIQON NUMBER

| 53447 825

N mhEa/SERr N BOED/componeNT parTs Mo T NAME i
45 5340 82 183 hne - COVER 2
46 5340 82 251-3 A7- STAY 2
47 5430 21 518~1 TWh NUT 4
48 9670042008 Yryrhtbbh MEXZ20 HEXAGON SOCKET BOLT M4Xz20 4
49 9716060014 EZHNANR Mé PLAIN WASHER M6 8
50 9642040814 FANTIRINY MLXSB SMALL PAN-HEAD SCREW M4XS8 6
51 9710040008 NMREMANR M4 SPRING WASHER M4 &
55 5340 82 184 AR COVER 2
56 9710040014 ANgY™ RN R M4 SPRING WASHER Mé& 6
57 5340 82 740 Vi) RESERVOIR 2
58 9642041014 FTANIZRIY MEX10 SMALL PAN-HEAD SCREW M4X10 6
59 530{] 58 513 FARS- LOCK COLLAR 4
60 90675 aZpio™ 6000DDU BALL BEARING 6000DDU [3
61 5310 82 240 EFEAE Pl CLEANING ROLLER A
672 5340 82 181-1 KT“ STAY 2
63 5340 82 714=-2 -F =~ ROLLER ARM 2
64 5340 82 713-2 3 -P=4 ROLLER ARM 2
65 5486 25 423 7“) 1 BUSHING 4
66 5310 82 2872 o-5- ROLLER 2
67 5330 82 740-1 P-4 ARM 2
68 5300 58 365 WP - WASHER 2
69 5310 82 323-2 Af°ud%g-5- SPONGE ROLLER 2
70 9642040414 FARIRIN MLX4 SMALL PAN—~HEAD SCREW M&X4 2
71 5330 82 321 1RN™ 2R LEAF SPRING 2
72 5340 82 721-1 J¢7h SHAFT z
73 5330 82 425 SFIWh RACHET 2
74 5340 82 730 P-b ARM i
76 5332 74 091-2 A1n%2 NAME PLATE 2
77 5330 53 251-1 ZAMEN M WATER BOTTLE Z
78 5300 53 256-3 nN°WEs PACKING 2
79 5300 53 254-3  &H“RUNCYED BOTTLE PACKING 2
30 9721030050 E=-Uoa% E=-3 E~-RING E~3 [
81 5290 53 255 AR Nngn SPRING 2
82 5300 53 253 teo PIN 2
83 5300 53 252-1 Fpwoe cCAP 2
84 5344 82 680 bi» - LEVER 2
86 5344 82 261 i A GUIDE 2

212



213



534A7 828

€rva BE
SECTION NUMBER

Big

SECTION

AN ,27%50029%390F0

18T,2ND BLANKET CLEANING DRIVE

214



AN11,27%30E29%307 M0

1ST-2ND BLANKET CLEANING DRIVE

IV
SECTION

Kv— ORI, HEFCECTENRET LD BB REEEREL TSN,
The dimension of the parts marked with a x differ depending on the press serial
number. When crdering parts, please inform us of the press serial number.

EIY 2 VES

SECTION NUMBERL—534AZ 82844

Mo %égﬁg EEETMN %ﬁ%ﬁ/ PART NAME ﬁﬁ
- it 0, WKES/ COMPONENT PARTS N 0’4y
3344 82 340 P-4 ASSY ARM ASSY l
1,40,41,43
5344 82 750 P-4L ASSY ARM ASSY 1
1,2,5,9

1 9410301608 A7°)9ME°Y 3X16 SPRING PIN 3X16 6
2 5340 82 760 P-4 ARM 1
3 5300 59 565-1 AI7°oon SPRING 2
4 5290 37 433 Nhxnh SPRING STUD 1
5 5340 82 351 vk SHAFT 1
6 5330 59 566 PN BUSHING i
7 9710050008 nhr¥v a2 M5 SPRING WASHER M5 31
8 9642051014 FTAR229% M5X10 SMALL PAN-HEAD SCREW M5X18 25
9 5344 82 770 P-4 ARM 1
10 5344 82 799 hn® - COVER 1
11 9660050014 9k M5 HEXAGON NUT M5 3
12 5340 82 542 INSHYUE BRACKET 2
13 9670061208 VEYRKM I E M6X12 HEXAGON SOCKET BOLT MéX12 6
14 9716060014 EZ9a%z M6 PLAIN WASHER Mé 4
15 50629 ATYI°L®L SS5P-6 SNAP PIN SSP-6 4
16 5300 57 023-1 E°3 PIN 2
17 97657~-3 Yo/ AS-20-N SOLENOIDP AS-20-N J703-814 2
18 9670051001 VyEWRnEtIbr M5X10 HEXAGON SOCKET BOLT M5X10 10
19 9721070008 E-US0% E=-7 E-RING E-7 2
20 5340 82 541-1 Wiz LINK 2
21 91710003 AN =8 - SPACER 4
22 9716050014 E39%h%z M5 PLAIN WASHER M5 6
23 9642061614 FANIRIN MEX16 SMALL PAN-HEAD SCREW M6X16 3
24 5300 82 520-1 7%359b BRACKET 1
25 5300 82 517 aeiyyle GRIP >
26 5344 82 797-1 NBR#&%-A 10X13X276 HOSE 10X13X276 1
28 5340 82 530-3 n“L7“ VALVE 1
29 9710060008 NY2Y“ANR M6 SPRING WASHER Mé 3
32 5340 82 796 NBR#i-A 10X13X350 HOSE 10X13X350 1
34 5290 32 121 AFCYI™ SPRING 1
35 90512 0-42% p-10a 0-RING P~10A &
37 5310 52 121-1  bhaM=(3*-F7%b~) LEVER(DARK GRAY) 1
38 9650052014 Y5322 M5X2D SCREW M5x20 1
39 5290 36 351 IRES SPRING STUD 1
40 5340 82 360-1 P-i ARM 1
41 5340 82 341 CARA SHAFT 1
42 5340 82 342 7Rl BUSHING 1
43 5344 82 350 P=b ARM 1
44 9670051808 YEYREYILE M5X18 HEXAGON SOCKET BOLT M5X18 8
45 5344 82 151 V3591 BRACKET 2
46 5344 82 110-1  7%359t BRACKET 1
47 5340 82 120 INS55YL BRACKET 1
48 9410502008 AZ°uoanEey 5X20 SPRING PIN 5X20 3
49 9670083508 YFYMESILE M8X35 HEXAGON SOCKET BOLT M8X35 3
50 9670050808 YEYERENILE M5X8 HEXAGON SOCKET BOLT M5X3 4
52 5340 82 110 FRS5YE BRACKET 1
53 5344 82 120-1 7%359F BRACKET 1
54 5344 82 511-1  7%3459Fb BRACKET 1
55 5340 &2 520 APYNO - STOPPER 1
56 5340 82 523 IV359b BRACKET 2
57 5344 82 796-1 NBRK-A 10X13X176 HOSE 10X13X176 1
58 5340 82 524 ne137° PIPE 1
59 5340 82 791 NBR#H-A 10X13X110 HOSE 10X13X110 1
60 5340 82 794 24359k BRACKET 2
61 5340 82 140-2  7%359h BRACKET 1

215



™A1 ,27%50E29%397M0

18T,2ND BLANKET CLEANING DRIVE

eIV g
SECTION

vV VES

SECTION NUMBER

kv—7 OISR, BECEeTESRL S, EEFEEERE R LT LS Y,
The dimension of the parts marked with a x differ depending on the press serial
number. ¥aen ordering parts, please inform us of the press serial number.

| 534az 828

Mo, %Lzyg gingN %ﬁ%ﬁ/ PART NAME @&

5= 0 fredkel COMPONENT PARTS M Q’ty
62 5344 82 791-2 hnv- COVER i
63 5340 82 131-2 7%559}p BRACKET 1
64 5342 82 792 ANY - COVER 1
65 90652 GS=~Y22% 3§-5 GS-RING GS-5 1
66 9660040014 TYF M4 HEXAGON NUT M4 2
67 9710040008 NS 2EANR M4 SPRING WASHER M4 2
63 5290 25 512 [ PIN 2
69 5300 12 224 7°L-F PLATE 1
70 5344 82 632 s - LEVER 2
71 5344 82 611 Y35y E BRACKET 1
Y2 5344 82 617 TESHYL BRACKET 1
7% 5344 82 635 TS5 BRACKET 2
74 5344 82 636 ko PIN 2
75 5340 52 519 AZ°Ynon SPRING 2
76 5340 82 264 E° PIN 2
77 91343008 7°539%p~ PBF-5 PLUNGER PBF-5 2
78 9410300808 AFNDI™ESD 3X8 SPRING PIN 3X8 2
79 9684050508 FARDY M5XE SET SCREW M5X5 2
80 9710050014 NhRYVHRR M5 SPRING WASHER M5 2
81 5290 74 084 5137273 L(T12%) LABEL{ENGLISH) 1
82 5344 82 794 e - COVER 1
83 5344 82 798 AN = COVER 1
84 5330 53 375-1 #&#-ARY HOSE PLUG 1

216



217



534A7 829

€ra A BS
SECTION NUMBER

7 an

SECTION

ANA3,4 V505U RIDNIGTEYNY

3RD,4TH BLANKET CLEANING DRIVE

218



N34 IN305VPEDINIDTMNY

3RD,4TH BLANKET CLEANING DRIVE

IV
SECTIQN

¥r—s QRS MFCLTESRES D, EXHRCRER I LTSy,
The dimension of the parts marked with a % differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial numher.

vy rES
SECTION NUMBER

| 534A7 829

e w4 FE/05Rt™e  BEE/componenT PaRTs ot nT NAME e
5344 82 340 7-4 ASSY ARM ASSY 1
1,40,61,43
5344 82 750 P-4 ASSY ARM ASSY 1
1,2,5,9

1 9410301608 A7Yoa%Ees 3X146 SPRING PIN 3X16 é
2 5340 82 760 P-4 ARM 1
3 5300 59 565-1 AZeyuan SPRING 2
4L 5290 37 433 nhzxhy SPRING STUD 1
5 5340 82 351 b7t SHAFT 1
6 5330 59 566 AL EN] BUSHING 1
7 9710050008 NRRYH™R M5 SPRING WASHER M5 18
8 9642051014 TARIRIY MS5X10 SMALL PAN-HEAD SCREW M5X10 22
9 5344 82 770 P-4 ARM 1
10 5344 82 799 AN® - COVER 1
11 9660050014 TYEF M5 HEXAGON NUT M5 3
12 5340 82 542 EAFEELE BRACKET 2
13 9670061208 YEYREYILE M6X12 HEXAGON SOCKET BOLT M6&6X12 6
14 9716060014 Esyvhave M6 PLAIN WASHER Mé 4
15 90629 AtWIeLe SSp-6 SNAP PIN SSP-6 4
16 5300 57 023-1 Eeo PIN 2
17 97657-3 YT AS-20-N SOLENOID AS-20-N J708-814 2
18 9670051001 Yyrubk® bk M5X10 HEXAGON SOCKET BOLT M5X10 10
19 9721070008 E-4502% E-7 E~RING E=7 2
20 5340 82 541-1 g LINK 2
21 91710003 ANG =t SPACER IA
22 9716050014 Eogwhvrzr M5 PLAIN WASHER M5 6
23 9642061614 FAYIRYS M6X16 SMALL PAN-HEAD SCREW M&X16 3
24 5300 82 520-1 INSHEYE BRACKET 1
25 5300 82 517 awiy)e GRIP 5
26 5344 82 797-1 NBR#&A-A 10X13X276 HOSE 10X13X276 1
28 5340 82 530-3 n“MLI™ VALVE 1
29 9710060008 NURYVANR ME SPRING WASHER M6 3
32 5340 82 796 NBREH-A 10X13X350 HOSE 10X135X350 1
34 5290 32 121 AR WA SPRING 1
35 90512 0-429% p=-10A O-RING P-10A A
37 5310 52 121-1 LAY - (AN =% ,=) LEVER(DARK GRAY) 1
38 9550052014 VY3225 M5%20 SCREW M5X20 1
39 5290 36 351 nYzhh SPRING STUD 1
40 5340 82 360-1 P-4 ARM 1
41 5340 82 341 PR SHAFT 1
42 5340 82 347 A N BUSHING 1
43 5344 82 350 P-4 ARM 1
&4 9670051808 YEWkREN P MEX18 HEXAGON SOCKET BOLT M5X18 4
45 5344 82 812 pPAIvLE BLOCK 2
L6 5344 82 110-1 INSHYE BRACKET 1
47 5340 82 120 PART ] BRACKET 1
48 9410502008 A7%yugvkey 5X20 SPRING PIN 5%20 8
49 9670083508 VHWRRN B MB8X35 HEXAGON SOCKET BOLT M8X35 8
50 9670050808 JEIFR I F M5X8 HEXAGON SOCKET BOLT M5X8 %
51 5344 82 793-4  hnn- COVER 1
52 5340 82 1140 I8SHWE BRACKET 1
53 5344 82 120-1 JeoEWE BRACKET 1
54 5344 82 511=-1 JhS55WE BRACKET 1
55 5340 82 520 ARYNC - STOPPER 1
56 5340 82 523 PAET IR BRACKET 2
57 5344 82 796-1 NBRIK-A 10X13X176 HOSE 10X13X176 1
58 5340 82 524 nNeq17° PIPE 1
59 5340 82 791 NBR#i-A 10X13X110 HOSE 10X13X110 1
61 5344 82 140-1 INSEWE BRACKET 1

218



BANA(3,4 INSUFYPEIYNAVIENY

3RD-,4TH BLANKET CLEANING DRIVE

T g
SECTION

oy vES

SECTICN NUMBER

Kw—7 OFFE. BESLETERSEBE Sy, ENEHTRERERIEL TS,
The dimension of the parts marked with & % differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

| 534A7 829

No. %zzﬁg EEETMN %%ﬂﬁ/ PART NAME ylUE

fin o #HEES/ COMPONENT PARTS N Q'ty
62 5344 82 795-3 hn“- COVER 1
63 5344 82 130-1 I%34Yh BRACKET 1
64 5300 12 224 7°L=-} PLATE 1
65 5344 82 611 2%259F BRACKET 1
66 5344 82 612 22359k BRACKET 1
67 5344 B2 632 Ln®- LEVER 2
68 91343008 2°3529%¢~ PBF-~5 PLUNGER PBF=5 2
69 9410300808 AJ°yyonEes 3X8 SPRING PIN 3X8 2
70 9684050508 PARD™ M5X5 SET SCREW M5X5 2
71 5340 82 264 E° PIN 2
72 5340 52 519 AZeypav SPRING 2
73 9710050014 n“a¥vhtzx M5 SPRING WASHER M5 12
74 5344 82 635 EAEER)S BRACKET 2
75 5344 82 636 Lo PIN 2
76 5330 53 375-1 #i-Aty HOSE PLUG 1

220



22



344z 830

22 a LR
SECTION NUMBER

g
SECTION

POWDER SPRAY DEVICE

290 y-vnF

K
/

$
//
//
\

/,
/,

4 Z

N

/,
[E2ef]
v

222




F AR VERI-F

POWDER SPRAY DEVICE

ErYa v

SECTION

kv ORI BEC S R TEMRE S0, B LTSN,
The dimension of the parts marked with a x differ depending on the press serial
number. When ordering parts, please inform us of the press serial number.

IV avES

| 53442 830

SECTION NUMBER

N meEa/bhnr %EQE/COMPONENT PARTS No X7 NAME @%
5344 83 030 A7°L~JAML ASSY SPRAY NOZZLE ASSY 1
9;42“51/58
5344 83 0506-1 wYrIL ASSY BOTTLE ASSY 1
2,5-10,12=14,16-26
5344 83 060 BRRILEPYWIO ASSY BOTTLE CAP ASSY 1
g8-10,20-22
54320 14 450 N L2 ASSY VALVE ASSY 1
32~36
1 5344 61 272-1 Nezib PANEL
2 9642050814 TAWIRIY MS5XS8 SMALL PAN-HEAD SCREW MS5XS8
2 9710050008 NWRYVAVR M5 SPRING WASHER M5
4 98343006 ATYWF HL115E SWITCH HL115E
5 5430 32 815 W= KNOB
6 5480 14 4£28-1 v - LEVER
7 9660050014 19+ M5 HEXAGON NUT M5
8 5340 83 261 W3 = KNOB
9 90505 0=Yua™ p-16 0-RING P=-16
10 90511 o-yopo» p-20 O0=RING P~20
12 5430 39 118 Wiz KNOB
13 5430 14 437 Hib AN = HOLDER
14 9648051014 #3332 M5X10 SMALL FLUSH HEADP SCREW M5X10
15 91190 K=ANYobY 13 HOSE BAND 13
16 91238 F—AZWI°W 174" HOSE NIPPLE 1/4"
17 91235 AAFATIIE® 174" ELBOW 1/4"
18 91258 =970 1/4" NIPPLE 1/4"
19 90904004-1 NYL7YABZ2X1201 ACT15Y VALVE AB2X1201 AC115V
20 5430 14 470-1 wNbrLFEPYIC BOTTLE CAP
21 5430 14 460 7eu-F PLATE
22 90609 BE-Y22% BE-80 BE-RING BE-80
23 5430 14 433-1 N9ty PACKING
24 5430 14 431 wNEI BOTTLE
25 5430 14 438 NS pW BAND
26 9642051014 FARIRI™ MS5X10 SMALL PAN-HEAD SCREW M5X1@Q
28 5344 83 031 PAREE]S BRACKET

29 9670061208

YUbBRSILE M6X12

HEXAGON SOCKET BOLT MéX12

30 9670051208

YEYERYILE M5X12

HEXAGON SOCKET BOLT M5X12

31 5340 83 276 J°L~t PLATE

32 5430 14 452 YIZ KNOB

33 9662120014 TR M12 HEXAGON NUT M12

34 5430 14 453 AZeoon SPRING

35 5430 14 454 Leo PIN

36 5430 14 451 NI VALVE

37 5344 83 272 EvZ-bF-A 8X12X1000 VINYL HOSE 8X12X1000
38 91280 YT 174" JOINT 1/4"

39 9670062508

YEYRENIbE MEX25

HEXAGON SOCKET BOLT M6X25

40 5340 83 277 V5591 BRACKET
41 5340 61 957-1 zxP-227°LY§- AIR COMPRESSOR
42 9660040014 JTUL M4 HEXAGON NUT M4

43 9710040014

N“rgVpRr M4

SPRING WASHER M4

44 9716040014

EZ%%hN2 M4

PLAIN WASHER M4

45 5332 83 023 7°L-F PLATE

46 90510 0=-Yyo% P-4 O-RING P-6

47 5332 74 202 -l SEAL

48 5332 83 020-1 #®=-AZWI°L HOSE NIPPLE
49 5332 83 031-2 ARYPH STUD

50 5344 83 040 JAMLRLRY - NOZZLE HOLDER
51 5332 83 014 AFOL-JAM SPRAY NOZZLE
52 5344 83 032 INSHYLE BRACKET

53 9670050808

VEYURENLE M5X8

HEXAGON SOCKET BOLT M5X8

RCIEEN N LNTE ST NS SR PO NN 130T N [N JEEN [LNY WO JUEN DY JOEN PRCY SRR N JREY JEN 1N PO TN | 61 P P PR Y O Y B 2 [aSTEa] LEAEEAN) Iab] B B B LV B B By BT B MoV AN B

223



P TIRRYP 2y gy SOk [ 5344z 830

SECTION SECTICN NUMBER
POUDER SPRAY DEVICE et BEC LT S, R L ey
number. ¥hen ordering parts, please inform us of the press serial number.

Mo ?ﬁﬁgg ggg'rmm %E&%%%/CDMPONENT PARTS r%ART NAME é’g?‘

oo A ¥
54 5332 B3 033 2 559t BRACKET 1
55 5340 83 032 w—ANSDR® HOSE BAND 1
56 5310 83 272 EhC~lbihi=-A 8X12X1300 HOSE 8X12X1300 1
58 5640 35 624 S F WASHER 2
59 9670081208 JEYRRSILE MBX12 HEXAGON SOCKET BOLT M8&X12 1

224



225



= “\O ~ - PO 't7"/a‘/‘§%
LI*RIA-N°DF (RP520-220F) oy SECTION NUMBER 53472 840

REGISTER PUNCH (RP520-220F) SECTION

226




LI¥AR-N°oF (RP52D-220F>

REGISTER PUNCH (RP520-220F)

I e
SECTION

Hw—y OfG i, BECECTENERL ALY, R EGEEIHEL TSV,
The dimension of the parts marked with a % differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

sy VES
SECTION NUMBER

| 53477 840

N  maFe/Pherw  BEEE/component PaRrTs MO VAME i
5110 &0 220 Je=1=- ASSY PULLEY ASSY 1
12,13
5110 60 3220 AZWPYZINE-Z ASSY{L) BEARING CASE ASSY<(L)» 1
43,44
5110 60 330 AZWPYSITN R ASSY{R) BEARING CASE ASSY{(R) 1
Lb 51
5110 60 410 RAZIN)O%=1)= ASSY TIMING PULLEY ASSY 2
53-56
5110 60 420 ¥He -F ASSY BRACKET ASSY 2
64,65
5110 60 460 -4 ASSY ARM ASSY 2
122,123
5110 60 540 5%755 ASSY BRACKET ASSY 2
106,107
5110 60 550 g9 ASSY BRACKET ASSY 1
106,108
5110 60 620 An®- ASSY COVER ASSY 1
131,132
1 5110 60 211 h*1p® GUIDE 1
2 9660040014 TYE M4 HEXAGON NUT Mé& 2
3 9716050014 ESH%H%R M5 PLAIN WASHER M5 7
4L 9642050814 Tawgri™ M5XS8 SMALL PAN-HEAD SCREW M5X38 2
5 5110 60 212 AWPIION BALL BEARING 4
6 5110 60 213 NYSoA0TTh BLANCE WEIGHT 1
7 5110 60 214 RN BRACKET 1
8 9670030808 Yhubitlkk M3X8 HEXAGON SOCKET BOLT M3X8 1
9 5110 60 215 ERERFARN S TIMING BELT 1
10 9721070008 E-Yo2% E-7 E~RING E-V 3
11 5110 &0 223 JP7+F SHAFT 1
12 90249 %9352 puB0&0S BUSHING puB0808 2
13 5110 60 221 RLZpIN 9 =1)= TIMING PULLEY 1
14 5110 60 224 LE AN BRACKET 1
15 9680040608 PARIY M4X6 SET SCREW M4&4Xé 16
16 5110 60 216 vz LOCK 1
17 9670042508 JEIRACILF M&4X25 HEXAGON SOCKET BOLT M&4X25 2
18 5110 60 217 Hih® -R= SUPPORTER 3
19 5110 60 218 - KEY 3
20 5110 60 233 WIz KNOB i
21 9680030508 FARDY M3X5 SET SCREW M3X5 8
22 5110 60 235-1 Qv L.LOCK 2
23 5110 60 234 YSt- WASHER 4
25 51180 60 237 r SCREW 2
27 5110 60 230-1 SITERE HOLDER 2
28 5110 60 238 I17p0A0-7° MICROSCOPE 2
29 9670041508 YEYREMILEF M4X15 HEXAGON SOQCKET BOLT M&4X15 20
20 9670041808 YHYERRN I M&XT8 HEXAGON SOCKET BOLT M4&X18 2
31 5110 60 311 r2 Rk A GUIDE 1
32 9670031508 YEWUREILF M3X15 HEXAGON SOCKET BOLT M3X15 22
33 9670042008 YHYbRtbd M4EX20 HEXAGON SOCKET BOLT M&Xx20 4
24 5110 60 319 Ee PIN 1
35 5110 60 312 J° L= PLATE 1
36 5110 60 313 ANSPUDTINT =R BEARING CASE 1
27 5110 60 314 AP LOW LINEAR BALL BEARING 1
38 5110 60 315 hw1p" GUIDE 1
29 5110 60 316 Hih? =R SUPPORTER 1
40 96700312038 YyYRErIbE M3X12 HEXAGON SOCKET BOLT M3Xx12 5
41 5110 60 317 597 RACK 2
42 5110 60 318 Een PIN 4
43 5110 60 321 ANFIST 5 =A(L) BEARING CASE(L) 1

221



> 0y (=
Iz Yz BT
SECTION SECTION NUMBER
¥w— s O, BRI A D, BT RN IE L T R,

The dimension of the parts marked with a ¥ differ depending on the press serial
number. When ordering parts, please inform us of the press serial number.

LISRI=N°F (RP520-220F) [ 5347z 840 |

REGISTER PUNCH (RP520-220F)

No %LEEE gEETMN %%&ﬁ/ PART NAME JEiTs
- o i, #yEs/ COMPONENT PARTS M Q'uy
44 90214 Ft-LANPUSZY 6000722 BALL BEARING 6000zz 2
45 5110 60 323 JTYLk NUT 2
46 5110 60 324 Fh7 GEAR 2
47 5110 60 325 DP7F SHAFT 1
48 35110 60 332 ANTR® GUIDE 1
49 94670032208 VEWRRt Ik M3X22 HEXAGON SOCKET BOLT M3X22 5
50 5110 60 333 U< KNOB 1
51 5110 60 331 ARNPUDINE-A(R) BEARING CASE(R) 1
52 9670032008 VEYREN IR M3X20 HEXAGON SOCKET BOLT M3X20Q 5
53 9716060014 C2¥%n™2 M6 PLAIN WASHER M6 6
54 90302 BN -LANPUDIN 62611 BALL BEARING 626717 4
55 9723120008 cysg™ c-12 C-RING C-12 2
56 5110 60 411 EEEPAP MY TIMING PULLEY 2
57 9410602508 AZONIINESL 6X25 SPRING PIN 6XZ25 2
58 5110 60 412 yke -t BRACKET 2
59 5110 60 413 AZ°yyan SPRING 1
60 9721120008 E-U59% E-12 E-RING E=12 2
61 5110 60 414 ANTIYDIN LINEAR BALL BEARING 2
62 5110 60 415 te PIN 2
63 5110 60 416 AMPUZING-R BEARING CASE 1
64 5110 60 421 PY317%901 DRY BUSHING 2
65 5110 60 422 PR BRACKET 2
66 5110 60 423 P-4 ARM 1
67 5110 60 424 E°> PIN 8
68 5110 60 425 AMIbREYT BRACKET 2
69 5110 60 426 ANCPYDINE-R BEARING CASE 1
70 9670041208 YEUbHESIbE M4X12 HEXAGON SOCKET BOLT M4X12 14
71 5110 60 427 7°u-=-F PLATE {
72 9716040014 E3HMANR M4 PLAIN WASHER M4 2
73 9670041008 Vayratibh M4aX10 HEXAGON SOCKET BOLT M4X10 2
74 5110 60 428 Al GUIDE 1
75 5110 60 429 RTZT%AM b TIMING BELT 1
76 5110 60 431 ov2t SHAFT 1
77 5110 60 &51 Pri ARM 1
78 5110 60 452 TYER NUT 3
79 9670044508 VEYREN LM M4X4S HEXAGON SOCKET BOLT M4&X4AS 4
80 5110 60 453 HlbRS - HOLDER 3
81 9723240008 C=Yoo™ C-24 C~RING C~24 3
82 5110 60 454 2™ SCREW 3
83 5110 60 455 ANPIUDZN 600927 BALL BEARING 609277 6
84 5110 60 456 FYh NUT 3
85 5110 60 457 U3z KNOB 3
86 5110 60 511-1 n°yFi-vh PUNCH UNIT 1
87 5110 60 512 AN RN GUIDE 2
88 9670051508 VEYRitibk M5X15 HEXAGON SOCKET BOLT M5X15 6
89 5110 60 513 R2euogn SPRING 2
90 5110 60 514 ke PIN 6
91 5110 60 515-1  7°L-FP PLATE 1
92 9670051808 VEYRE P M5X138 HEXAGON SOCKET BOLT M5X18 2
93 5110 60 516-1  An°-Y- SPACER 2
94 9643051014 $5232x2" M5X10 SMALL FLUSH HEAD SCREW M5X10 2
95 5110 60 517 P A i WASHER 2
96 908389 %951 puB1015 BUSHING DUB1D15 Fd
97 9670062208 VEYREILE MEX22 HEXAGON SOCKET BOLT M&6X2? &
98 5110 60 526-1 RI°uyuam SPRING 2
99 5110 60 522 IP7H SHAFT 2
100 5110 60 523 nodyz SPACER 2
101 5110 60 524 PR AN SHAFT 2
102 5110 60 525 ARPIDIM LINEAR BALL BEARING 2

228



AR k7 vavES
SECTION SECTION NUMBER
qov— 7 ORRRIR. EWECE I TEBRIES 0, B BEERRAB LT SN,

The dimension of the parts marked with a x differ depending on the press serial
tumber . ¥hen ordering parts, please inform us of the press serial number.

LIVAR-N°YF (RP520-220F) | 5347z 840 |

REGISTER PUNCH (RP520-220F)

No o bEEF /SET N e PART NAME g
- WmEE/ PART W #EFs/ COMPONENT PARTS Mo Q'ty
103 5110 60 521-1 A°oF2lYh PUNCH UNIT 1
104 5110 60 531 AP IFAN-R PUNCH BASE 1
105 5110 60 532 72°0L=F PLATE 1
106 90447 J%9Yu1 DUB1612 BUSHING DUB1612 3
107 5110 60 541 AR BRACKET 2
108 5110 60 5571 FRSHEYH BRACKET 1
109 5110 60 543 P-4 ARM 2
110 9670052008 VEYRETIbE MEX20 HEXAGON SOCKET BOLT M5XZ0 6
111 5110 60 544 o8 7h SHAFT 1
112 903518 fir-LANPUDIY 60877 BALL BEARING 60872 2
113 9670043508 Y5UbE P M&X35 HEXAGON SOCKET BOLT M&4X35 4
114 5110 60 546 FAPAN SHAFT 1
115 5110 60 547 L™ - LEVER 1
116 5110 60 548 USE KNOB 1
117 9630050808 FARZY M5X8 SET SCREW M3X8 1
118 9642031514 FANORIN M3X15 SMALL PAN-HEAD SCREW M3X15 2
119 9642030814 ARSI M3X8 SMALL PAN-HEAD SCREW M3X3 2
120 5110 60 463 2°L~F PLATE 2
121 5110 60 464 2°L-t PLATE 2
122 5110 60 461 AnC -4~ SPACER 4
123 5110 60 462 P=b ARM 2
124 5110 60 465 YIP- WASHER 2
125 5110 60 466 ¥-2%L CABLE 2
126 9716030014 E3Y“a™3 M3 PLAIN WASHER M3 2
127 9660030014 FYhk M3 HEXAGON NUT M3 4
128 9670045008 Usgbit bk M4X50 HEXAGON SOCKET BOLT M&X50 4
129 5110 60 611 7°b-+t PLATE 1
130 5110 60 623 BAN - COVER 1
131 5110 60 621 RS- COVER 1
132 5110 60 622 NUsl-5-3 BATTERY CASE 1
133 5110 60 624 An® - COVER 1
134 5110 60 625 ans - COVER 1
135 5110 60 626 283590 BRACKET 1
136 5110 60 627 b= TRAY 1
137 5110 60 631=~1 An™“- COVER 1
138 5110 60 632 LED327° LED LAMP 1
139 9716080014 E24%h 2 M8 PLAIN WASHER M8 6
140 9660080014 FYh M3 HEXAGON NUT M3 4
141 5110 60 633 PUNPAI- APJASTER 3
142 9652041008 F3R229% M4X10 SMALL TRUSS SCREW M4X10 12
143 9652040508 FSR1RI™ M4X5 SMALL TRUSS SCREW M4X5 2
144 9670061201 VEURATILE M6X12 HEXAGON SOCKET BOLT Méx12 5
146 9670051001 JaybkitbE M5X10 HEXAGON SOCKET BOLT M5X10 9
147 9642031014 AR M3X10 SMALL PAN-HEAD SCREW M3X10 2
148 9670040808 VYEYRENILE MAXS HEXAGON SOCKET BOLT M4X8 2
149 9710030008 NYRHN VR M3 SPRING WASHER M3 2
150 5110 60 561 INS5YP BRACKET 1
151 5110 60 635 PONPAR- ADJASTER 1
152 5110 60 636 NeoFANAEY PUNCH GUIDE 1
153 5110 60 219 AN RAY PLATE 1
154 5342 60 641 AN LABEL 1

229



h=-bI*3%3V0F

DECURLING DEVICE

g

SECTION

2 va FE
SECTION NUMBER

53447 850

230




hA-Lor3aFavorF

DECURLING DEVICE

ky¥as
SECTION

eIV a vVHS
SECTICN NUMBER

| 53447 850

$ov—o ORI, SR IcHESRE A, ENHRTRBERBIEL TS Y,
The dimension of the parts marked with a % differ depending on the press serial
number. Khen ordering parts, please inform us of the press serial number.

o L% /SET M0 EErr FPART NAME ik
N shae/bArT m  Mnes/COMPONENT PARTS M 0ty
5344 62 110-2 H-=-02“3F3Y0F ASSY DECURLING DEVICE ASSY 1
1-16,18-39
5344 62 120 A=-LaY3%3Y5F ASSY DECURLING DEVICE ASSY 1
346~38
5344 62 130 NAMFAYT PN ASSY POSTCARD GUIDE ASSY 1
25,26,28,29
1 9670082008 JEYMRENILEF M8X20 HEXAGON SOCKET BOLT M&8X20 2
2 90917003 yoa™2%gP HB-129-1P RING BLOWER HB-129-1P 1
2 5344 61 6372 b= RELAY 1
4 9642041014 FAaRd2o M4&X10 SMALL PAN-HEAD SCREW M&X10Q 3
5 9716040014 C3¥ A" M4 PLAIN WASHER M4 6
6 9710040008 NNREVMANR M4 SPRING WASHER M4 3
7 9660040014 FTYUF M& HEXAGON NUT Mé& 3
8 5344 62 141 JRTA- CONNECTOR 2
9 91192 Hw=ANSDEY 23 HOSE BAND 23 7
10 91833 Ehz-lili=-A 15X22X400 HOSE 15%X22X400 1
11 5344 62 121 FIP-fUik=A 15X22X600 HOSE 15X22X600 1
12 90911044 2203-(4790) CONNECTORC4790) i
13 5344 62 123 Jrb-THih-A 15X22X300 HOSE 15X22X300 1
14 9642051014 Favaeaz* M5X10 SMALL PAN-HEAD SCREW M5X10 3
15 9710050008 nNezYhvr M5 SPRING WASHER M35 3
16 5290 17 111 L VALVE 1
18 5340 17 112 ACeDbM SPINDLE 1
19 2410301608 AJeNDavERD 3X16 SPRING PIN 3X16 1
20 5290 17 115 A2 ow SPRING 1
21 5300 17 116 hnw- COVER 1
22 5310 17 117-1 YIZA(AN-992%L,-) KNOB{(DARK GRAY) 1
23 5300 12 224 7° L=t PLATE 1
24 9650052014 QLTI RIN M5X20 SCREW M5X20 1
25 5344 67 132 £ PIN 2
26 9660060014 TYh M6 HEXAGON NUT Mé 4
27 5290 838 170 A SCREW 2
28 5344 62 131 AR o GUIDE 1
29 9710060008 AVREVAYR M6 SPRING WASHER M6 2
30 96700532008 yEWRENIbF M5X30 HEXAGON SOCKET BOLT M5X30 2
31 5344 62 133 PRI} F BLOCK 1
32 9648051014 $51322% M5X10 SMALL FLUSH HEAD SCREW M5X10 4
33 5344 62 134-2 hY qp© GUIDE 2
34 9670051008 JHEYRHRY I M5X10 HEXAGON SOCKET BOLT M5X10 16
35 5344 62 113 JY3H5Yb BRACKET 2
36 5344 62 111 YSHYE BRACKET 1
37 5344 62 114 7°L-F PLATE 2
38 5344 62 112 AW - BAR 2
39 5344 62 122 1P~ h=A 15X22X850 HOSE 15X22X850 1

231



53447 860

wria EHE
SECTION NUMBER

£TIa

SECTION

N2b=-4

DELIVERY FRAME

232



g e VBRE
SECTICN SECTION NUMBER
kv—y OBRE I R LTS RE S, ENHEREREREL T LS,

The dimension of the parts marked with a % differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

NM3ITU-L | 53447 860 |

DELIVERY FRAME

No E?Eﬁb:gg gggTﬁuNd %%%%/COMPONENT PARTS NPD.ART NAME m!&
nn 'ty

1 9660060014 TYE M6 HEXAGON NUT Mé 16
2 9710060008 NPV M6 SPRING WASHER Mé 16
2 5344 86 212-4 Jb-4 FRAME 1
4 9670083508 YoUrE*bt M8X35 HEXAGON SOCKET BOLT M8X35 [+]
5 5290 86 413 PAYFFEMN BUSHING 2
6 9670061208 YEYRRY I M6X12 HEXAGON SOCKET BOLT Mé6X12 2
7 5290 24 126 ¥ Fids WASHER 2
8 9710080008 N2zxgvh%z M8 SPRING WASHER M8 6
9 9670081608 YEUkhtibh M8X16 HEXAGON SOCKET BOLT M8X16é 2
10 5330 87 435-1 hW{p© GUIDE 2
11 5340 87 421-1 AIYpP® STUD 10
12 9670041008 VEYPmSILh MAX10 HEXAGON SOCKET BOLT M&X10 15
13 5341 87 462 FVSHYb BRACKET 2
14 9716050014 E33%A%2 M5 PLAIN WASHER M5 ]
15 9710050008 N2y H%x M5 SPRING WASHER M5 ]
16 9642051014 FAN2RIY M5X10 SMALL PAN-HEAD SCREW M5X10 4
17 5340 87 461 PAYF BRUSH 2
18 9642052014 Farazd M5X20 SMALL PAN-HEAD SCREW M5Xx20 4
19 5344 87 425 AvTp® GUIDE 1
20 9660080014 TWEF M8 HEXAGON NUT M8 6
21 5290 87 421-1 ARYE® STUD 3
22 5311 86 213 AT~ STAY 1
23 5330 87 436-~1 hH“TH® GUIDE 1
24 9648040814 5329 MLXE SMALL FLUSH HEAD SCREW M4XS 1
25 9670051008 VEYREYE M5X10 HEXAGON SOCKET BOLT M5X10 2
26 5290 87 422~1 ARYWMY STUD 2
27 9670040608 YEUbBNIE MAX6 HEXAGON SOCKET BOLT M&Xé 1
28 5344 87 431 FPINo0N OIL RECEIVER 1
29 5344 87 423 AW p™ GUIDE 1
30 5344 87 432 PIV39Y OILL RECEIVER 1
31 5344 B7 424 AvTps GUIDE 1
32 5344 86 211-3 JL-4 FRAME 1
33 5340 87 423-1 ARYR™ STUD 1
34 5310 87 423-2 hWTEM GUIDE 1
35 5290 87 431-2 FPIVSU% OIL RECEIVER 1

233




ISPV IC IS TR

DRIVE SHAFT.DRIVEN SHAFT

«yiar
SECTION

o ia  HE
SECTION NUMBER

53447 870

234




AR I DAY

DRIVE SHAFT.DRIVEN SHAFT

-
SECTICN

By Y g YRR

SECTION NUMBER

Xv—r O, BESLETENREI LS. ENREIRERMEL T EE Y,
The dimension of the parts marked with a x differ depending on the press serial
number. ¥hen ordering paris, please inform us of the press serial number.

| 53447 870

)

M wuEe/PE0 ™ BREE/componenT parTs MRl NAME i
5300 87 2137-2 A7°ai%r ASSY SPROCKET ASSY Z
43,44
5310 87 150-1 g=-RY=-h*1F“ ASSY ROTARY GUIDE ASSY 1
b 13,16,17=21,27,28
5344 87 110 CDIFY%H2%T ASSY CD DRIVE SHAFT ASSY 1
15,16,30,32
1 96706040808 YEYREYIbE MA&XS HEXAGON SOCKET BOLT M4X8 4
2 5344 87 117 An® - COVER 1
3 5344 61 661 TH3=-3%- ENCODER 1
4 9670061008 JyEWwrgiS b MEX10 HEXAGON SOCKET BOLT M6X10 8
5 5344 87 116 IVSHYp BRACKET 1
6 5330 54 517 ARAYRW STUD 4
7 9670030808 YEYERRS L M3X8 HEXAGON SOCKET BOLT M3X8 3
& 91925 hwaeyuan E69-C0O6B COUPLING E69-C06B 1
9 9684030508 FARIY M3X5 SET SCREW M3X5 2
10 5344 87 115=-1 zId-3%-Lobwarng ENCODER CONNECTION SHAFT 1
11 5321 87 215 an» - COVER 2
12 90293 B -NYPYOFN 620427 BALL BEARING 6204772 2
13 9642051014 Faraz25 M5X10 SMALL PAN~HEAD SCREW M5X10 14
14 9710050008 N RYVAMR M5 SPRING WASHER M5 14
15 9411605000 F-ne-t°u 6X50 TAPER PIN 6X50 2
16 5344 87 113 A7°ohbvh SPROCKET 1
17 5522 45 126 AYT b g~-5- GUIDE ROLLER 24
18 5310 87 154 S5P7h SHAFT 8
19 5300 87 161-1 PIPESA FRAME 2
20 9660060014 Yk M6 HEXAGON NUT Mé 4
21 9670062008 YEybETIbb MoX20 HEXAGON SOCKET BOLT M&X20 2
22 9673052008 VEYbhNbk M5X20 HEXAGON SOCKET BOLT M5X20 2
23 9716050014 Eo#vhvr M5 PLAIN WASHER M5 A
24 5340 87 512 2RS5YE BRACKET 1
25 5344 87 511-1 he CAM 1
26 9670051408 YEYRHENILF M5X16 HEXAGON SOCKET BOLT M5X1é Z
27 9686062008 PARI® M6X2D SET SCREW M6Xz20 2
28 53D0 87 162 RN - HOLDER 2
29 9684050508 FARD™ ME5XS SET SCREW M5X5 3
30 5344 87 111 S3¢7+F SHAFT 1
31 9670061608 YEWRHE™ I MEX16 HEXAGON SOCKET BOLT M&6X16 9
32 5344 87 112 AJ%o59h SPROCKET 1
33 5300 87 121-1 Fwp GEAR 1
24 5344 87 120-1 J30o% FLANGE 1
35 94670064008 VEYREYILF MEXED HEXAGON SOCKET BOLT MéX4l0 2z
36 5330 87 215 PRIV BLOCK 2
37 5330 87 221 A2 aw SPRING 2
28 9670064508 YEwbiki®*Ibe M6X45 HEXAGON SOCKET BOLT M6X45 4
39 5330 87 216 INSHYE BRACKET 2
40 5330 87 218 HibA» - HOLDER Z
41 5340 87 214-1 miba™ - HOLDER 4
42 5330 87 217 hS=- COLLAR Z
4% 90315 Hh=acrPYoa™ 60032727 BALL BEARING 60032z 4
44 5300 87 213~2 AZ%p4%¥bk SPROCKET Z
45 9684060608 FARI™ MEXE SET SCREW M6X6 4
L6 5344 87 522 Nohd DELIVERY CAM 1
47 5340 87 213 ho- COLLAR 1
48 5640 48 107 TP-hYhhtow AIR CUT RING 7
49 5344 87 210 AR SHAFT 1
50 9670061208 JEURENILF MOX12 HEXAGON SOCKET BOLT MéXxi2 4
51 5344 82 799 hnw - COVER 1

235



sy s "37“/ 3 ‘/#‘E‘
HE S oy SECTION NUMBER 53447 872

CHAIN DELIVERY GRIPPER SECTION

YRR,
TP >
=l

236




NTDUA

CHAIN DELIVERY GRIPPER

Yy oy YV a VES
®v = ORI BMET & ENRL S0, BTSSR EUEL T (R,

The dimension of the parts marked with a % differ deperding on the press seris]
rumber. ¥hen ordering parts, please inform us of the press serial number,

| 53442 872 |

N E7tEB/SET M
b mmE s/ PART M

PART NAME %

#RE AT /
HKEES/ COMPONENT PARTS W 0ty

5310 87 302-1 J“NYN°-IP)bF ASSY GRIPPER SHAFT ASSY 3
5,7,9
5344 87 310 IWYYNO - ASSY GRIPPER ASSY 3
L-7,9-22
5344 87 320 FWUYYNG YAV ASSY GRIPPER BASE ASSY 3
13,14,18,19,22
5344 87 410 Fi-» ASSY CHAIN ASSY 2
1,3
1 5344 87 412 FI-2 CHAIN 6
2 9670051001 YR IbE M5X10 HEXAGON SOCKET BOLT M5X10 12
3 90853 I%JrhYo2 RF2040C1™) JOINT LINK RF2040¢1™) 6
4 5290 87 315~1 ANC-Y4- SPACER 3
5 9411302200 F-N°-£E°2 3X22 TAPER PIN 3X22 2
6 9684050508 AR M5XS SET SCREW M5X5S 2
7 5290 87 316-1 P-4 ARM 3
9 5310 87 313-1 SP7Ek SHAFT 3
10 5340 87 321-1 A7°ysov SPRING 12
11 5321 87 318-2 7%yyp®=- GRIPPER 15
12 9670061608 JEYRHENILE MEX16 HEXAGON SOCKET BOLT M6X16 15
13 5344 87 311 PAFEELI BRACKET 3
14 5344 87 312 FeS55Yp BRACKET 3
15 9716050014 ES#YA%2R M5 PLAIN WASHER M5 3
16 90203 RS =bANPUDIY 42571 BALL BEARING 625112 3
17 5290 87 317-1 E°o PIN 3
18 9411302500 F-ne-t%y 3X25 TAPER PIN 3X25 9
19 9411301800 F-ne-£E%2 3X18 TAPER PIN 3X18 3
20 9710050008 NYRENANZR M5 SPRING WASHER M5 3
21 9660050014 TYF M5 HEXAGON NUT M5 3
22 5344 87 330 PEERNS GRIPPER BASE 3

237



NT2ENT

DELIVERY TABLE DOLLY

g

SECTION

trarHB
SECTION NUMBER

53447 880

238




HE

DELIVERY TABLE DOLLY

g IV VRS
SECT1ON secrion numppk L3442 880 |

How— g O BT &I TESRL S, R SRR LT Ry,
The dimension of the paris marked with a % differ depending on the press serial

nusber. ¥hen ordering parts, please inform us of the press serial number.

N G EE/PART N Baek/cOMPONENT PARTS Mo ) NAME i
5340 88 240-1 NIT7-2% ASSY DELIVERY TABLE DOLLY ASSY 2
46-50
5344 88 140 Ing ASSY SHAFT ASSY 1
6-11

1 5340 88 151 AYTRY GUIDE 2
2 9670051001 YEYERHNIE M5X10 HEXAGON SOCKET BOLT M5X10 IA
3 5290 89 143 AN BUSHING 2
4 9710050014 Avz§%A%2 M5 SPRING WASHER M5 86
5 9642051014 FAavI2I MS5X10 SMALL PAN-HEAD SCREW M5X10 &
6 5290 37 712 Al°o¥vi SPROCKET 1
7 9410503008 A7y a%Eey 5X30 SPRING PIN 5X30 P
8 5344 88 141 377k SHAFT 1
9 5290 37 713 AZeobvhk SPROCKET 1
10 5290 88 144-1 P EEYS S WORM WHEEL 1
11 9410502508 AZoULONE® L 5X25 SPRING PIN 5X25 1
12 5344 88 157 F1i-2» RS37-1 57P CHAIN RS37-1 57P 1
13 52903 88& 235 PEREL WEIGHT 4
14 9414202514 JYE°eD Z2X25 SPLIT PIN 2X25 2
15 5290 32 117 ARYNG = STOPPER 1
16 9710080008 Nez4%H%r M8 SPRING WASHER M8 Q
17 9660080014 TYh M8 HEXAGON NUT M8 1
18 5330 88 236-1 ho- COLLAR 4
19 5340 88 234 L=l RAIL 2
20 5640 328 255 ANC —Y~ SPACER P
21 5290 88 250 L= RAIL 2
22 9648052014 #5325% M5X20 SMALL FLUSH HEAD SCREW M5X20 2
23 9648052514 #392IN MEX2S SMALL FLUSH HEAD SCREW M5X25 2
24 9648051014 ¥35329% M5X10 SMALL FLUSH HEAD SCREW M5X10 2
25 90214 HFhnAN PN 600021 BALL BEARING 600027 6
26 5340 &8 233-1 ARYp™ STUD &
27 5340 88 232-1 ABYpY STUD 2
28 90856 ZIAIOFIDIRS3I7-1 1/2" JOINT LINK RS37-1 1/2% Z
29 96700381608 Yys9grEHbr M8X16 HEXAGON SOCKET BOLT M8X16 P
30 5290 88 231 ARYpY STUD 2
31 9662080014 TYE M& HEXAGON NUT M8 8
32 5341 88 220-1 =4 FRAME 1
3% 5310 88 233 AT- STAY 1
24 5344 88 150 Fr- CHAIN 1
35 5290 31 116 Noa LINK 2
26 9721070008 E-oo% E=-7 E-RING E-7 2
37 53417 88 210-1 =4 FRAME 1
28 964720322014 FARIzrIY M3X20 SMALL PAN-HEAD SCREW M3X20 2
29 90644 NYFFRHAYR A3 TOOTHED LOCK WASHER A3 2
40 97313 ATYF VX-5-1C22 SWITCH vX=-5-1C2?2 1
41 97381 FPIFII-H~ VAMZ2Z2 ACTUATOR VAM?Z?2 1
Le 9642050814 TANI2IY M5X8 SMALL PAN-HEAD SCREW M5X8 2
43 5344 88 153 FeSHYp BRACKET 1
44 5300 21 424 FoL-F PLATE 1
45 98501 Any- 360010-1 COVER 360010-1 1
46 5310 44 314 A=l SCALE 2
47 5340 88 241-1 NTITF-IN DELIVERY TABLE DOLLY 2
48 92312008 FPAR~ LPK~75 CASTER LPK-75 8
49 90770 T223% L. 1X20 WOOD SCREW 4.1X20 32
50 9716060014 E3Ynavzr M6 PLAIN WASHER M6 32

239



TraEs

SECTION NUMBER 53447 890

AVNAPHNI LYY Rt P

DELIVERY LIFTING SECTION

240




W W “ RV fﬁﬂ/ayﬁﬁ%
AR TATINY NS cporion T ivppe L 53442 890 |

Hw—r ORI, SRS ETENRESY, AR ERRRE LTS,
DELIVERY LIFTING The dimensia;nof the parts marked with 8 % d}ffer depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

No E}Lfsvf.'a}gg PR MRBE/  OMPONENT PARTS Mo AME g@fﬁf
5290 88 111Z-1 7%345%9P ASSY BRACKET ASSY 1
5,37
5290 88 11212 HlbRANY=- ASSY HOLDER ASSY 1
5,22
5290 88 190~-3 F“P ASSY GEAR ASSY 1
L& .47+ 49,50
5290 88 1942 %P ASSY GEAR ASSY 1
27,28
5310 88 160-1 Nob™l ASSY(A“=29%,~3 HANDLE ASSY{(DARK GRAY) 1
21,30,31,38
5341 88 140 SP7b ASSY SHAFT ASSY 1
7,-19,20
5344 88 110 32 ASSY LEINK ASSY 1
3,4
5344 88 120-1 P=4L ASSY ARM ASSY 1
9,12
1 9721070008 E=U22% E-T7 E~RING E=7 6
2 5290 29 313 Y- WASHER 2
3 5344 88 111 oz LINK ]
4 5340 52 606 AL KA BUSHING 2
5 90247 %451 pUB1210 BUSHING pUB1210 5
& 5290 88 180 FWP GEAR 1
7 5341 88 113-1 P2 SHAFT 1
8 5290 88 183 £ KEY 1
9 5341 88 131 pALE N BUSHING 1
10 9660050014 TYE M5 HEXAGON NUT M5 1
11 9710050008 NRRYMhve M5 SPRING WASHER M5 1
12 5344 88 130-1 P-4 ARM 1
13 5290 51 064 AT Yuon SPRING 1
14 5290 51 070 AOPYN PAWL 1
15 5290 51 063-1 V) PIN 1
16 9670051608 JYHEIREMILF M5X16 HEXAGON SOCKET BOLT M5X1é6 2z
17 5341 88 132 ASTHEYhL SLIDE CaM 1
18 5344 88 132 AN == SPACER 1
19 5290 88 115 SFXYPAT~H RATCHET WHEEL 1
20 9410402808 AFCYDINES D 4X28 SPRING PIN 4X28 1
21 9648051014 $23429% MSX10 SMALL FLUSH HEAD SCREW M3X10 5
22 5290 88 1172 KRN - HOLDER 1
23 5341 88 134 oYop-— WASHER 1
24 90692 ¥In%2 L10 CONED DISC SPRING L10 1
25 5341 88 133 SEERIS LOCK NUT 1
26 9684050508 FARSIY M5X5S SET SCREW M5X5 Z
27 5290 838 194 Fwp GEAR 1
28 5290 89 219 AN EN] BUSHING 1
29 5290 &8 193 ARYEW STUD 1
20 5310 37 820 AZPM L (AN =TI ;=) HANDLE (DARK GRAY) 1
31 5310 88 161-2 NIBEMEDRT (AN =F9% =) HANDLE BODY{(DARK GRAY) 1
32 9642061014 AR M6eX10 SMALL PAN-HEAD SCREW M6X10 1
33 5290 37 814 AFe g SPRING 1
34 5290 88 134 I3YF CLUTCH 1
35 9660060014 FTYEF M6 HEXAGON NUT M6 5
26 9710060008 Nhg¥hvz M6 SPRING WASHER Mé 5
37 5290 88 111-1 TRSHY R BRACKET 1
38 5310 37 815-1 FeL=F(AY=25%,~) PLATE(DARK GRAY) 1
39 5290 37 613 ANWAWLEwp BEVEL GEAR 1
40 5290 88 133 JPT7bR SHAFT 1
41 9410302508 AJoynavkEen 3IY25 SPRING PIN 3X25 1
4?7 5290 37 614 Fwuy GEAR 1
43 9410302008 A7ejuangey 3x20 SPRING PIN 3X20 1

241



AN{PINIRNY

DELIVERY LIFTING

i Va s
SECTION

ey g VEE
SECTIDN NUMBER

| 53447 890

¥y OB BEC TR B, X R EMRRMEL TS Y,
The dimension of the parts marked with a % differ depending on the press serial
number. ¥hen ordering parts, please inform us of the press serial number.

N E%zﬁg EEETMN %ﬂ%ﬁ/ PART NAME Bl
" on L HES/ COMPONENT PARTS M 0ty
44 9670062008 VyUbrmtIbk M6X20 HEXAGON SOCKET BOLT M6X20 4
45 5290 29 311 YD P- WASHER 1
46 5290 88 192-2 #%7 GEAR 1
47 5290 88 191-3 377t SHAFT 1
48 5290 82 162 7%Ya1 BUSHING 1
49 9410402208 AZeNoanEey 4X22 SPRING PIN 4X22 1
50 9410252208 AZ°ygonEey 2.5X22 SPRING PIN 2.5X22 1
51 5290 89 427 5% SCREW 1
52 5327 44 210 e - LEVER 1
53 5327 44 231 AZYpw STUD 1
54 9710030008 n“r¥“hHvx M8 SPRING WASHER M8 1
55 9660080014 FUF M8 HEXAGON NUT M8 1
56 5327 44 220 o7 LINK 1
57 5300 59 565-1 AJ2°ynon SPRING 1
58 5290 36 351 n“ahy SPRING STUD 1
59 5300 33 562 h- COLLAR 2
60 90628 AFYUICECS SSP-4 SNAP PIN SSP-4 2
61 5300 33 561-2 E°3 PIN 1
62 97630-1 JL/1FY AS~-05N AC115V SOLENOID AS-0O5N ACT15V 1
63 9670041008 VYRR L M4X10 HEXAGON SOCKET BOLT M4X10O 4
64 9670061208 YEYPRN LR MEX12 HEXAGON SOCKET BOLT MéX12 2
65 5330 57 151 Pzl BRACKET 1
66 9710040008 ARV HENZ M4 SPRING WASHER M4 4
67 9660040014 TYh M4 HEXAGON NUT M4 4

242



243



g RS DSBS

SIDE GUIDE

2 oigq

SECTION

woira L HE
SECTION NUMBER

53447 892

244




Mo W w 3 M tsva /ﬁ%
PR R 'S‘G:C/Ta;gw Srorion wumppg 53442 892 ]
SIDE GUIDE k2—r ORI, MBS LIcTESRE DY, EXE REFEAEL TS,
The dimension of the parts marked with a ¥ differ depending on the press serial
number. Khen ordering parts, please inform us of the press serial number.
N whEa/Phetn BeEe/coMPONENT PARTS Mo . NAME P
5332 89 270 2257°F*WEF ASSY CLAMP BOLT ASSY 2
19-21
5344 89 310 D7k ASSY SHAFT ASSY 1
73,715,776
5344 89 340 P-4L ASSY ARM ASSY 1
52,54
5344 89 370 o2 ASSY LINK ASSY 1
55,56
1 9670061208 VEYREMLE M6X12 HEXAGON SOCKET BOLT M6X12 4
2 5341 89 227 JNSHYL BRACKET 1
3 5341 89 225 2%a%g BLOCK 2
4 9670051008 yayywhmtibh M5X10 HEXAGON SOCKET BOLT M5X10 4
5 9410400808 AFCUDINECS Y 4X8 SPRING PIN 4X8 2
6 5341 89 240-2 HAFZhAMTHY SIDE GUIDE 1
7 5341 89 230-1 A™1p® GUIDE 1
8 5344 B9 222 EAFEEL BRACKET 1
Q@ 5332 89 226 TYIN"R SPRING 1
10 5341 89 221-1 YY1 BUSHING 1
11 53417 89 223 AW SPILL 2
12 9670064008 VEYRET b M6X40 HEXAGON SOCKET BOLT M&6X40 5
13 90214 wv-pArriooY 600022 BALL BEARING 600077 1
14 5341 89 224 ANG Y- SPACER 1
15 9716060014 L% h R M6 PLAIN WASHER M6 1
16 9670061408 VEYREYIbE M6X14 HEXAGON SOCKET BOLT M6X14 1
17 9710050008 AvagYhvz M5 SPRING WASHER M5 10
18 9642051014 TAvIRIY MSX10 SMALL PAN-HEAD SCREW M5X10 10
19 9410201408 AFCHoovNEey 2X14 SPRING PIN 2X14& 2
20 5341 89 272 U=z KNOB 2
21 5332 89 271 F227°HN bk CLAMP BOLT 2
22 5341 89 252 v pY GUIDE 1
23 543} 35 314 ANG =Y SPACER 2
24 9660030014 TUF M3 HEXAGON NUT M3 2
25 9710030008 N YMHAYr M3 SPRING WASHER M3 [
26 96613~1 ATUF EZ2K-F7MC1-10 SWITCH EZK-F7MC1-110 1
27 9648031514 ¥332I% M3X15 SMALL FLUSH HEAD SCREW M3X15 2
28 5341 89 251=-2 JI%349p BRACKET 1
29 5341 89 253 HwpaA™ - HOLDER 1
30 5310 59 563 AICUog™ SPRING 1
31 5290 51 732 N zhly SPRING STUD 1
32 5300 54 161-1 N“zhsy SPRING STUD 1
33 9642031614 TAMIRIY M3IX16 SMALL PAN-HEAD SCREW M3X16 2
24 9716030014 Co¥vh™x M3 PLAIN WASHER M3 2
35 98304004 IT1T70A19F VX=5247-1A2 MICRO SWITCH VUX-5247-1A2 1
36 9670051608 VY REYILE M5X16 HEXAGON SOCKET BOLT M5X16 2
37 5341 89 422 ERFEEL BRACKET 1
38 9684050508 FARD™ MEXE SET SCREW M5X5 7
39 5344 89 422 24pug BLOCK 1
40 90601 CE=-U22% CE-8 CE-RING CE=-8 2
41 9410302608 AFONTONESL 3X26 SPRING PIN 3X26 3
42 5340 89 421 T1~5=N" =~ FEELER BAR 1
43 5344 89 412 avrp® GUIDE 2
44 5344 89 413 hvTp% GUIDE 2
45 9648040614 Y3229 M4Xé SMALL FLUSH HEAD SCREW M4&4X6 4
46 9670040808 YEURRENE M4AXE HEXAGON SOCKET BOLT M4X8 4
47 5332 89 377 2°L-F PLATE 2
48 5332 89 351 NS5V BRACKET 1
49 5340 89 411 AT STAY 1
50 9662080014 TYEF M3 HEXAGON NUT M3 1
51 9710080008 NvagVnvz M8 SPRING WASHER M8 2

245



S Z AR

SIDE GUIDE

BTV a s
SECTION

w7y VRS

SECTION NUMBER

K w—2 QG ERC L TENRE 5w, B FIMEREEREBL TS Y,
The dimension of the parts marked with a x differ depending on the press serjal
number. ¥hen ordering parts, please inform us of the press serial number.

| 53447 892

N glz;:::l*gig ESJEETNRN ﬁ‘ﬁﬂﬁgﬁ/ PART NAME 1@!3&

i 0 #ecEris/ COMPONENT PARTS N 9ty
52 5310 52 292 ARYp» - STUD 1
53 5300 45 243 JNYIL BUSHING 1
54 5344 89 350 P=4 ARM 1
55 5344 89 371 o2 LINK 1
56 98890 FT1UAMSS1AYF 70B-0606 BUSHING 70B-0606 2
57 5640 07 082 Jov- WASHER 1
58 9721070008 E-UYoo% E-7 E-RING E-7 2
59 9721040008 E-UYoo% E-4 E-RING E-4 2
600 5330 89 375-1 hihv- COVER 1
61 5332 89 378 [, PIN 1
62 5330 89 376-1 AJ°Uuov SPRING 1
63 5330 89 370 oz LINK 1
64 5330 89 373 Yoz LINK 1
65 9721030008 E-Upo% E-3 E~-RING E-3 3
66 9660060014 FYE M6 HEXAGON NUT M6 3
67 9710060008 NY2RY"HN 2 M6 SPRING WASHER Mé 3
68 5330 21 664 ARYne - STOPPER 2
69 5330 89 374 ARYUne - STOPPER 1
70 5330 89 360 P-4 ARM 1
71 5290 29 115 PN BUSHING 2
72 5344 89 380-2 TJorbhvsbv FRONT GUIDE 1
73 5344 89 311 Pawly SHAFT 1
74 5332 89 133 ANC - Y- SPACER 1
75 5344 89 320 =4 ARM 1
76 9410302008 AFCypavkeey 3X20 SPRING PIN 3X20 1
77 9660080014 3IUF M8 HEXAGON NUT M3 {
78 5522 29 172 ARYP™ STUD 1
79 5298 21 641 n*zh SPRING STUD 1
80 5481 93 162 A2 N SPRING 1

246



247



NSYTASA TS

BACK GUIDE

toia
SECTION

trarHE
SECTION NUMBER

53477 895

248




v EHS

LA 1) W W 2 S
NS YIRS 1 b :;C/TsIgN sporiom 1\]UMBml 53472 895 |
BACK GUIDE ¥v—7 OBRR. BHS&EdESRE S0, EIEFRMEERE L TR EY,
The dimension of the parts marked with a % differ depending on the press serial
nunber. ¥hen ordering parts, please inform us of the press serial number,
No %E{:}gg/gEETMNﬁ %ﬁ%g/COMPONENT PARTS P{I;ART NAME g!}%
5344 89 110 Ee-452P7F ASSY PINION SHAFT ASSY 1
19,21,22
5344 89 1410} JPJb ASSY SHAFT ASSY 1
22,53,61
5344 89 150 A7°o5Yh ASSY SPROCKET ASSY 1
20,31
5344 89 170 SP7k ASSY SHAFT ASSY 1
21,2241
5512 42 130 P-4L ASSY ARM ASSY 1
55,56
5512 42 140 P-4 ASSY ARM ASSY 1
55,60
5 9662080014 FYF M8 HEXAGON NUT M3 2
& 9716080014 EZH#*hvr M8 PLAIN WASHER M& 1
7 90880 I 51 pUB1412 BUSHING DUB1412 1
8 90943 ¥IANR L14 CONED DISC SPRING L14 1
9 9670082008 VEWRET b M8X20 HEXAGON SOCKET BOLT M8Xz20 8
10 53344 89 113 IVSHYR BRACKET 4
11 9670051001 VaUkhESIbE M5X10 HEXAGON SOCKET BOLT M5X10 2
12 9670062508 VEYREM bk M6X25 HEXAGON SOCKET BOLT M&6X25 6
13 9670061608 VYRt lbE M6X16 HEXAGON SOCKET BOLT M6X16 8
18 5344 89 121 AT - STAY 1
19 5344 89 111 Eez4oubIb PINION SHAFT 1
20 90244 72YwW31 pUB1620 BUSHING PUB1620 1
21 5300 32 571 AZ°aruh SPROCKET 2
22 94103020038 Aleyoonees 3x20 SPRING PIN 3X20 4
23 5344 89 115 Fr- CHAIN 1
24 90852 ¥4 YT RS25(1/4") JOINT LINK RSZ25(1/4'") 2
25 9684050508 tARIY MSXS5 SET SCREW M5X5 3
26 5344 B89 164 2Yovyo BLOCK 1
27 5344 89 112 290 RACK 2
28 9721070008 E-Noo% E-7 E-RING E-7 2
29 5512 55 193 ANG —H = SPACER i
30 91609 HFe=lbarpYoon 690027 BALL BEARING 6900217 2
21 5344 89 160 AZ°asVh SPROCKET 1
32 5344 89 166 Fi-o CHAIN 1
33 5344 89 163 AJYpRW STUD 1
36 9670063008 YEMREY L E MOX30 HEXAGON SOCKET BOLT M&6X3D 2
27 5344 89 165 ANG =1 = SPACER 1
38 5344 89 114 INSHYp BRACKET 1
39 5512 42 183-1 J7%35%h BRACKET 1
40 9670062008 VEUbEtbE Méex20 HEXAGON SOCKET BOLT Mé6Xz20 2
41 5344 89 171 2¢7h SHAFT 1
42 5344 74 217-1 a0 LABEL 1
L& 5344 T4 216=1  SAM LABEL 1
45 9684060608 FARIY MEX6 SET SCREW M6X6 )
b6 90911046 Tk PT3/8X10 ELBOW PT2/8X3/8 1
47 90911026 Hw-AZY7°%h PT3/8X16 HOSE NIPPLE PT3/8%X16 1
L8 5640 42 135 NN - COVER 1
L9 5344 89 122 ne,7¢9 PLPE 1
50 5512 42 133 INSHYE BRACKET 2
51 5330 21 633 QU= WASHER 1
52 9682060608 FARDY M6EX6 SET SCREW M6X6 1
53 5344 21 182-1 HNobhMb(aAN=97%,~) HANDLE (DARK GRAY) 1
53 5344 89 142 AZ%o5Vb SPROCKET 1
54 5290 29 315 FARS- LOCK COLLAR 1
55 90204 wr=pncPiUzoy 00122 BALL BEARING 6001772 Z
56 5512 42 131 P=i ARM 1
57 5486 42 153-1 2%L-¥k1-1b BRAKE WHEEL 2

249



st Soa AR [ 53477 895 |
SECTION SECTION NUMBER

BACK GUIDE Kw—y ORGIE. BEC L ETERERE SRS, EXEIRIRFEEIE LT TN,
The dimension of the parts marked with a % differ depending on the press serial
number. When ordering parts, please inform us of the press serial pumber.

N SLhEFE/SET M 5 K PART NAME 8%

S %S/ PART Mo H#%/ COMPONENT PARTS M Q’ty
58 5512 42 135-2 8“7} DUCT 1
59 5512 42 134-2 3“7} pucT 1
60 5512 42 141 P=b ARM ]
61 5344 89 141 FAFA SHAFT 1
62 9721100008 E-Uyo™ E~10 E-RING E-10 1

250



&S5
PART NUMBER INDEX




woom 5 # gl
PART NUMBER INDEX

moon ' 2 |ervargy " W oHg F S RkrvarEs - H & B 5 |ervasEE N

P ART No |SECTION Ma o P ART Mo SECTION Mo PART SECTiON N "©
5110 60 211 53472 840 1 5110 60 526-1 53477 840 | 98 5290 24 126 53447 860 T
5110 60 212 53477 840 5 5110 80 531 5347Z 840 | 104 5290 24 127 534AZ 240 | 83
5110 60 213 5347Z 840 6 5110 60 532 53472 840 | 105 5290 24 127 B34AZ 242 | 88
5110 60 214 5347Z 840 T 5110 60 540 53472 840 5280 24 127 534AZ 540 | 158
5110 60 215 5347Z 840 8 5110 60 541 5347Z 840 | 107 5290 24 127 534AZ 545 | 159
5110 80 216 53477 840 | 18 $110 50 543 B347Z 840 | 108 5290 24 127 B344Z 245 | 83
5110 60 217 5347Z 840 | 18 5110 60 544 53472 840 111 5290 24 127 534TZ 365 | 44
5110 60 218 5347z 840 | 19 5110 B0 548 5347Z 840 | 114 5290 24 251 534AZ 240 | 12
5110 60 219 5347Z 340 | 153 5110 60 547 5347Z 840 | 115 5290 24 251 534AZ 242 | 12
5110 60 220 53472 840 5110 60 548 B347Z 840 | 116 5290 24 251 5344Z 245 | 12
5110 60 221 5347Z 840 | 13 5110 60 550 53477 840 5290 24 252 534AZ 240 | 41
5110 60 223 53472 840 | 11 5110 60 551 5347Z 340§ 108 5290 24 252 B34AZ 242 | 41
5110 80 224 53472 840 | 14 5110 60 561 5347Z 840 | 150 5290 24 252 5344Z 245 | 41
5110 60 230-1 5347Z 840 | 27 5110 60 61t% 53472 840 | 129 BE290 24 253 534AZ 240 1
5110 60 233 5347Z 840 | 20 5110 60 620 53472 840 5290 24 253 534AZ 242 1
5110 60 234 53472 840 | 23 5110 60 821 53472 840 | 131 5290 24 253 53442 245 1
5110 60 235-1 5347Z 840 | 22 5110 50 622 53472 840 | 132 5290 24 275 534AZ 240 | 80
5110 60 237 53472 840 | 25 5110 60 623 5347Z 840 | 130 5290 24 275 534AZ 513 | 23
5116 60 238 53472 840 | 28 6110 60 624 53472 840 | 133 5290 24 275 5347Z 360 | 88
5110 60 3t 5347z 840 | 3t 5110 60 625 5347Z &40 | 134 5290 25 512 534AZ 828 | 68
5110 60 312 5347Z 840 | 35 5110 60 6286 53472 840 | 135 5290 25 623 534AZ 755 | 28
5110 60 313 5347Z 840 | 36 5110 60 627 53472 840 | 136 5290 26 112 53442 535 5
5110 60 314 53472 840 | 37 5110 60 631-1 53472 840 | 137 5290 26 124 5347Z 365 | 57
5110 60 31§ 5347z 840 | 38 5110 B0 632 5347Z 840 | 138 5290 29 113 53447 892 1 71
5110 60 316 §347Z 840 | 38 5110 60 633 53477 840 | 141 5280 29 220-1 5347Z 516 | 154
5110 60 317 5347Z 840 | 41 5110 60 635 5347Z 840 | 151 5280 29 222-1 5347z 516 | 168
5110 60 318 53477 840 | 42 5110 60 B36 5347Z 840 | 152 5250 29 311 53447 521 | 28
5110 §0 319 53472 840 | 34 5250 18 212 5347Z 170 | 55 5280 29 313 5344Z 830 | 45
5110 50 320 53472 840 5280 1§ 215-1 53472 170 | 43 5290 29 a1i 5347Z 340 | 11
5110 60 321 53472 840 | 43 6290 16 226 53472 170 | 37 5280 29 311 53472 360 | 42
5110 60 323 53472 840 | 45 5280 18 227 53472 170 | 95 5290 29 311 53472 365 | 18
5110 60 324 53477 840 | 46 5280 16 at1 5347Z 170 | 63 5290 2§ 312 53472 260 | 42
5110 60 325 53477 840 | 47 5280 16 312 53472 170 | 58 5290 29 312 53472 2345 | 118
5110 60 330 5347Z 840 5290 16 313 5347Z 170 | 5% 5290 28 312 5347Z 395 | 17
5110 60 331 5347Z 840 | 51 5290 16 314 53472 170 | 57 5290 2§ 312 5347Z 516 | 122
5110 60 332 B347Z 840 | 48 5290 16 315 5347Z 170 60 5290 28 313 534AZ 240 | 13
5110 60 333 53472 840 | 50 5290 16 316 £347Z 170 | 58 5290 28 313 534AZ 242 | 13
5110 60 410 53472 840 5280 16 411 83472 170 | 46 5290 29 313 534AZ 513 | 30
5110 60 411 5347Z 840 | 56 5290 16 412-1 5347Z 170 | &G 5290 29 313 534AZ T55 | 47
5110 60 412 53472 840 | 58 5290 16 413 53472 170 | 54 ER290 28 313 53447 245 @ 13
5110 60 413 534TZ 840 | 59 5290 16 414 5347Z 170 | 53 5200 29 313 53447 521 | 12
5110 60 414 5347Z 840 | 61 529C 16 416-1 5347Z 170 | 76 5290 25 313 53447 535 | 15
5110 60 415 534TZ 840 { 62 5290 16 417 53472 170 ] 48 5290 29 313 53447 890 2
5110 60 416 5347Z 840 | 63 6290 16 418 53472 170 | 47 5290 28 313 5347Z 340 | 30
5110 B0 420 53472 8§40 5290 16 419 6347Z 170 28 5290 28 313 5347Z 350 | 39
5110 60 421 53472 846 | 64 5290 1T 111 53447 850 16 5290 28 313 53472 360 | 59
5110 60 422 53472 840 | 65 5290 17 111 53472 t70 4 5290 29 314 5347Z 380 | 57
110 BG 423 53472 840 | 685 5290 17 111 5347z 330 | 24 5290 29 315 534AZ 512 | 33
5110 60 424 5347Z 840 | 67 5290 17 113 8347Z 170 | 14 5290 25 315 5344Z 535 | 18
5110 60 425 53472 846 | 68 5280 17 115 63442 850 | 20 5290 25 315 53472 345 | 53
5110 B0 426 53472 840 | 69 5290 17 115 5347Z 170 7 5290 29 315 5347Z 365 | 13
5110 BC 427 53472 840 1 71 5290 17 115 5347Z 330 | 22 5290 29 315 5347Z 380 | 63
5110 60 428 534TZ 840 | 74 5290 21 123 5347Z 260 | 38 5290 29 315 63472 895 | 54
5110 60 429 53472 840 | 75 5290 21 142 534AZ 220 4 5280 28 316 53442 230 | T1
5110 60 431 5347Z 840 | 76 E290 21 142 5347Z 210 | 108 5290 29 316 5344Z 280 | 52
5110 60 451 5347 840 | 77 5290 21 142 53472 215 | 108 5290 29 316 53447 285 | 52
5110 60 452 53472 840 | 78 5290 21 161 534AZ 220 | 75 5290 29 411 5347Z 365 | 26
5110 60 453 S34TZ 840 | 80 5280 21 161% 5347Z 210 | 36 5250 29 412 534A7 220 | 72
5110 B0 454 E347Z 840 | 82 5290 21 161 53472 215 | 36 5250 29 412 53472 210 | 68
5110 60 455 5347Z 840 | 83 5290 21 16% 53472 360 | 62 5250 29 412 B347Z 215 | 68
5110 60 456 5347Z 840 | 84 5290 21 162 5347Z 516 | 133 5250 28 412 53472 365 | 27
5110 60 457 5347Z 840 | 85 8290 21 164-1 5347Z 360 | 77 8280 29 412 5347Z 530 | 28
5110 60 460 534TZ 840 8290 21 212 5347Z 516 | 119 5280 31 116 53447 880 | 35
5110 60 461 53472 840 | 122 5290 21 311 B34AZ 540 | 153 5290 31 214 5347Z 360 | 16
5110 60 462 53472 840 | 123 5200 21 31t BE34AZ 545 | 153 5290 31 214 5347z 395 | 18
5110 60 463 53472 840 | 120 5280 21 52% 5347Z 350 | 55 52580 32 117 53447 880 | 15
5110 80 464 5347Z 840 | 121 5290 21 521 5347Z 516 | 129 5280 32 12t 534AZ 828 | 34
5110 60 465 53477 840 | 124 5290 21 612 B34AZ 220 | 95 5290 32 121 534AZ §29 | 34
5110 60 466 5347Z 840 | 125 5290 21 612 5347Z 210 | 28 5290 32 217 53472 345 | 134
5110 80 511-1 5347Z 840 | 88 5290 21 612 5347Z 215 | 28 5290 32 452 534TZ 355 | 44
§110 80 512 5347Z 840§ 87 5290 21 612 53472 370 3 5290 33 143 534AZ 755 9
5110 80 513 5347Z 840 | 89 5200 21 641 53447 892 | 79 5290 33 143 63442 521 | 15
5110 60 514 5347Z 840 | 90 5290 23 112 534AZ 240 | 87 5290 33 214 534AZ 520 | 54
5110 60 515-1 53472 846 | 91 5290 23 112 534AZ 242 | 87 5290 33 214 534AZ 540 | 9§
5110 60 516-1 5347Z 840 | 93 5290 23 112 53442 245 | 87 5290 33 214 £34AZ 545 | 96
5110 60 517 53472 840 ] 95 5290 23 112 5347Z 365 | B4 5290 33 431 53442 521 8
5110 60 521-1 63472 8401 103 5290 23 113 5344Z 521 | 31 6290 33 451-1 §34AZ 220 3
5110 60 522 53472 840 | 99 5290 23 113 5347Z 350 | 58 5290 33 451-1 5347z 210 | 35
5110 60 523 5347Z 340 | 100 5290 23 113 5347Z 530 3 5290 33 451-1 5347z 215 | 35
5110 60 524 5347Z 840 | 101 5280 23 115 534AZ 540 | 160 6290 33 451-1 53472 360 | 81
5110 60 525 53477 840 | 102 5286 23 115 534AZ 545 | 1680 5290 33 454 534AZ 220 5




7 i & = = 5]
PART NUMBER INDEX

@R B B |rvavES w5 E ElkrvsvEs Ww o E 2 |esvavES

P ART Mo |SECTION M| MO P ART No SECTION M| @ P ART Mo |SECTION M| 1@
5280 33 454 B347Z 230 | 107 5290 51 433 534AZ 512 30 5290 74 083-2 5347Z 7186 &
5290 33 454 5347Z 215 | 107 5290 51 437-1 534AZ 512 50 5290 T4 084 B34A7 828 81
5290 34 141-i Ba4TZ 260 45 5290 51 437-1 B34A7 513 39 5290 T4 084 B347Z T10 a
5290 34 142 53472 260 44 5290 51 621 534AZ 512 68 5290 74 084 5347TZ T1i5 3
5290 34 151 53472 260 53 5290 51 521 534A7 513 12 5290 74 084 5347Z 720 18
5290 34 152-1 53477 160 23 5280 51 622-2 534A7Z 512 41 5290 T4 084 5347Z 725 12
5290 34 152-1 B5347Z 260 54 5290 51 632-2 534AZ 512 44 5290 74 087-2 53472 110 3
5290 35 113 53472 160 1g 5290 51 632-2 534AZ 513 84 5290 74 087-2 5347Z 115 9
5290 35 131-1 D3I4AZ 220 | 112 5290 51 632-2 53447 535 16 5280 74 08T7-2 534TZ T20 20
52906 35 13i-1 534A7 240 81 5290 51 640-2 534A7 512 5290 T4 087-2 5347Z 725 16
528G 35 13t-1 B34AZ 242 21 5230 51 6a42~2 834AZ B12 as 5280 T4 201 85347 T20 27
B28CG 35 131-1 53447 245 81 52390 &1 642-2 534AZ 513 76 5290 74 201 53477 725 28
5280 35 131-1 53472 215 | 11 5290 51 642-2 53447 536 &4 5290 74 301 5347Z 720 13
5290 36 112-1 53477 360 39 5290 51 BE0 534A7 512 43 5290 T4 312 53472 720 13
5290 36 212 5347Z 380 47 5290 51 7122 53442 514 12 5290 74 313 853472 T20 3
5280 36 214 53472 360 50 5290 51 722 53447 53h 45 5290 74 314 5347Z T20 13
5290 36 321 53472 360 8 5290 51 730-1 53447 514 25 5290 75 031 534A7 512 80
5290 36 381 534AZ 828 a9 85290 51 730~1 53447 535 69 5290 81 334 53447 535 B0
5290 36 351 B534AZ 829 39 5290 51 31—t B344Z 514 i4 5290 82 162 53447 890 48
52490 36 351 53442 890 58 5290 51 73z 53447 514 ] 5290 83 351 43477 160 5
5290 36 353 53477 360 26 5280 51 732 534427 B35 41 5280 83 351 B347Z 170 13
5290 36 354-1 5347Z 360 5 5290 51 732 53447 892 a1l 5290 84 691 53472 B30 25
5290 36 355-1 534AZ 820 T0 5280 51 73z 53477 360 58 5290 86 413 53447 860 5
5290 36 355-1 53447 825 i3 85290 51 7386 53447 514 13 5290 87 315-1 5344Z 872 4
5290 37 123 534AZ 220 432 5290 51 735 53447 B3G5 86 5290 87 316-1 53447 872 7
5290 37 123 B34AZ 513 43 5280 51 736 53442 814 1 5290 &7 3171 53447 872 17
5290 37 123 53442 521 2 5280 51 737 53447 514 28 5290 &7 324-1 5347TZ 386 24
5290 37 123 B347Z 210 T3 5280 5t 737 53447 535 43 5290 87 421-1 53447 8860 21
52890 37 123 5a47Z 2itE 73 52580 51 738 53447 514 a3 5280 87T 422-1% 5344Z 880 26
5290 37 2561-1 534AZ 520 59 5290 5t 738 53447 535 37 5290 87 431-2 53447 880 a5
85290 37 433 534AZ 220 T4 5290 51 T4z 53447 614 [ 5290 88 111-1i 53447 880 aTt
5280 37 433 534AZ T5B 27 5290 51 744 53447 514 29 5290 88 111Z2-1 53447 890

52990 37 433 534AZ 828 4 5280 51 744 53447 53as 44 5280 88 112 5344Z 850 22
5290 37 433 534AZ 829 4 5280 51 821-1 53447 &14 47 5290 &8 1122 853447 830

52890 37 433 5347Z 210 17 5280 51 822 53447 514 44 5290 88 115 53447 880 19
85290 37 433 R34T7Z 2i6 17 5290 51 822 5344Z B35 48 5290 88 133 53447 890 40
5290 37 433 53472 380 73 5290 51 822 5347Z 350 58 5290 88 134 5344Z 3890 34
5290 37 433 5347Z 516 | 158 5250 5t 822 83472 395 11 5290 88 144-1 53442 880 10
5290 37 434-1 5347Z 260 49 5290 51 830 53447 514 46 5290 88 170 S534AZ 512 3
5280 37 613 5344% 890 39 5290 51 922-2 53447 &35 T3 5290 83 170 534A7 513 5
5290 37 6t4 53447 8490 42 5290 &2 112 53447 514 18 5280 88 170 53447 850 27
5290 37 T1i12 53447 880 B 5290 52 116 53447 514 17 5290 88 180 53447 890 &
5290 37 T13 53447 830 9 5290 52 119-1 53447 G14 3z 5290 88 183 53447 890 8
5290 37 814 53447 890 a3 5290 52 118-1 5347Z 830 [ 5290 88 190-3 5344Z 890

5290 38 235 534AZ 240 | 100 5290 62 130 53447 514 5290 88 191-3 53447 890 47
5290 38 235 S534AZ 242 | 100 5290 52 244 B3a4AZ 220 62 5290 88 192-2 534427 890 46
5290 38 235 534AZ 540 42 5290 52 244 5347Z 210 B84 5290 838 193 53447 890 29
5290 38 2356 534AZ 545 42 52890 52 244 5347Z 215 84 5290 88 194 53447 890 27
5290 38 235 534472 245 100 5290 52 244 _53472 360 ] 5290 88 1947 §5344Z 8390

5290 41 114-1 534AZ 220 | 102 5290 52 253 B3a4AZ 220 T7 5290 83 231 53447 380 30
5290 41 114-1 53472 210 41 5290 52 253 53472 210 T8 5290 88 2356 53447 880 t3
5290 41 114-1 53472 215 41 5290 B2 253 53472 215 T8 52490 88 250 5344Z 380 21
5290 41 114-1 8347Z 360 84 5280 52 257 5347Z 175 B0 5290 89 143 53447 880 3
52890 44 191 534AZ 755 52 5290 52 422 534AZ 763 3 5290 &89 219 53447 230 an
5290 51 043 534AZ 513 i6 5290 52 422 5347Z 380 | 115 5290 89 219 53447 280 42
5290 51 043 B5347Z 518 =]e] 5290 52 B3z 53472 7151 36 5290 89 219 53442 285 3t
5280 51 0683-1 5344Z 890 18 5290 52 5ab B34AZ 512 T 5290 89 219 53447 890 28
5290 51 084 5344Z 3880 13 5290 52 535 534AZ 513 3 5290 89 422 53447 890 51
5290 51 079 53447 850 14 5290 53 114 53472 B30 5 5295 75 020-1 534AZ 763 21
5290 51 083 G34AZ 540 i0 5280 53 121 5344Z 514 51 5295 75 040 53472 750 &
529G 51 083 534A7 545 10 5290 53 255 5344Z 825 81 5295 T5 040 §5347Z 751% &
5290 57 120-~3 53477 516 | 165 5290 53 336 534AZ 513 T7 5295 75 040 853472 152 6
5290 51 122 5347Z 5186 | 18Q 5290 &3 336 53447 535 63 5295 76 052 53472 175 84
5290 51 123-1 53447 514 =] 5290 54 338 534AZ 540 25 5300 t2 224 534AZ 828 89
B29C¢ 51 123-1 53447 535 58 5290 54 338 534AZ 545 25 5300 12 224 534AZ 829 &4
5280 51 123-1 53472 360 10 5290 61 135-1 53472 T20 47 5300 12 224 53447 Bt4 21
5280 51 123-1 53472 516 | 159 5290 61 13%5-1 53472 725 as 5300 2 224 53447 535 33
5290 51 133 53477 516 | 142 5290 61 633 5347Z 610 48 5300 12 224 53442 850 23
5296 51 134 53472 516 | 182 5290 61 £33 5347Z 625 10 85300 12 224 5347Z 170 11
5290 51 13% 5347Z 516 | 141 5290 61 633 5347Z Ti0 48 5300 12 224 53477 320 12
529G 51 312 5347Z 516 | 171 5290 61 934 53472 316 15 5300 16 512 5347Z 160 28
529C 51 414 534A7 513 26 5290 &1 961-1 5344Z 680 4 5300 16 513 B5347Z 160 26
5290 51 423 534AZ 513 18 5290 61 963 53447 680 5 5300 18 514 B5347Z 160 25
5290 51 424-1 534AZ 513 31 5290 61 964-1 53442 880 2 5300 17 118 53447 850 21
5280 51 424-1 53447 535 18 5290 &1 985 53442 680 13 5300 17 116 53477 170 8
5280 51 425-1 534AZ 513 88 5280 74 082-1 534AZ 753 8 5300 17 116 5347Z 330 21
5230 51 426-1 534AZ 513 59 52890 74 082-1 5347Z T10 82 85300 21 424 534A7 240 39
5290 51 427 534AZ 513 15 5290 74 082-1 5347Z 7150 3 5300 21 424 534AZ 242 39
5290 51 429 534AZ 513 87 52890 74 082-1 53472 7151 3 5300 21 424 53447 245 a9
5290 51 429 53447 535 16 5280 74 G82-1 53472 TH2 3 5300 21 424 53442 380 44
5290 51 432 B34AZ 512 54 5280 74 083-2 5347Z 710 26 5300 32 569 53477 320 5




® = F 5 ® il
PART NUMBER INDEX

R

® B F 2 |[ervavEe W o0 R 2 |lervavER ® 8 B B |ervavEs

P ART N |SECTION M| ® P ART IalsecTion m| ' P ART M |SECTION M| '
5300 3z 571 5347Z 89% 21 5300 82 256 534AZ 820 8 5321 23 313 534AZ 545 | 104
5300 33 561-2 53447 890 61 | 8300 &2 256 53447 825 40 5321 27 124 5344Z B35 47
5300 33 581-2 8347TZ 210 49 5300 82 257 B534AL 820 [¢] 5321 28 220-1 5347Z 320 2
5300 33 B61-2 8347Z 360 2153 5300 82 257 53447 825 39 5321 51 830 534AZ 513 83
5360 33 B62 63442 890 59 5300 82 259-1 B34AZ 820 25 5321 5t 630 5344Z 535 78
5300 36 352 534TZ 360 az 5300 82 259-1 53447 825 23 5321 5% 641-1 534AZ 513 78
53C0 45 243 53447 892 53 5300 82 517 534A7 B28 25 5321 5t 641-1 53442 535 65
53060 45 243 53472 365 34 5300 82 517 534AZ 829 25 532t 51 8412 B34AZ 513

5300 458 283 B34AZ 540 23 5300 82 520-1 534AZ 8238 24 5321 5t 6412 5344Z 535

5300 45 283 534AZ 545 23 5300 82 520-1 534AZ 829 24 5321 87 215 5344Z 870 11
5300 48 042 534AZ 540 | 170 5300 &Y 121-1 53447 870 33 5321 87 3is-2 5344Z 872 11
53C0 48 D42 B34AZ 545 | 170 5300 &7 161-1 53447 870 39 85322 51 300-1 53472 516

5300 46 D42 534472 680 9 5300 87 162 53447 870 28 5322 51 310-1 5347Z 516 170
5300 51 160 5347Z 516 130 5300 87 213-2 53447 870 44 5322 51 610-~2 534AZ 512 39
5300 51 633-2 53482 512 45 5360 87 213Z-2 53447 870 53zz2 51 630-3 534AZ 512

5300 51 641-1 534AZ 512 36 5310 12 220-~1 B34TZ 320 10 5322 51 643 B34AZ 12 37
5300 51 6412 534AZ 512 5310 12 223~1 5347Z 320 11 5322 51 700 53447 514 45
530C 51 644 534AZ 512 34 5310 16 511 853477 180 27 5322 51 700Z 5344Z 514

530Q 51 841 53447 535 39 5310 16 5156 5347Z 186G az 5322 B1 810 53447 514 43
5300 51 842-1 53447 514 43 5310 17 117=-1% 53447 850 22 5322 51 8107 53447 514

5300 51 842-1 5347Z 395 10 5310 17 11¢~1 83472 170 2] 5322 51 300-3 534AZ 512

5300 53 250-& 53447 825 5310 24 211 S34AZ 240 3 5322 51 820-2 534AZ 512

5300 B3 252-1 53447 825 33 5310 24 2i1 S534AZ 242 3 5322 51 821 534AZ 812 38
5300 53 253 53442 825 82 5310 24 211 53447 245 3 5322 51 931 534AZ 512 3z
5300 53 254-3 53442 825 T8 5310 24 580 534AZ 240 5T 85322 52 3as57-1 534AZ 512 | 100
5300 53 26B6-3 53447 825 T8 5310 32 11¢ 534AZ 753 25 85322 B2 482 B34AZ 540 | 100
8300 54 152 534AZ 220 44 5310 33 538-1 B34AZ 240 53 5322 b2 482 534AZ 545 | 100
5300 54 152 5347Z 210 100 5310 33 538-1 B34A7 242 53 5322 53 a3l 5347Z bt6 127
5300 54 152 53472 215 ] 100 5310 33 533-1 53447 24% 53 5322 53 431-1 534AZ 513 36
5300 54 161-1 53442 882 az 5310 36 2156 53477 380 44 5322 53 432-1 83472 340 21
5360 54 322 534AZ 540 | 117 5310 37 815-1 5344Z 890 38 5322 B3 433-2 Ba4AazZ 513 37
53G0 b4 322 534AZ 545 117 5310 37 820 53447 890 30 5az2z 75 020-1 53472 750 T
5300 54 332 534AZ 753 26 5310 44 314 53447 880 46 53az2 75 020-1 53472 751 T
5300 54 332 B347TZ 340 40 5310 52 1211 534A7 8238 3T 5322 7% 020-1 53472 752 7
5300 54 332 53472 360 T8 5310 52 1211 534AZ 829 37 5323 21 860-1 534A7 2206 | 111
5300 56 085 5344Z 521 19 5310 b2 121-1 53447 535 32 5323 21 860-1 53477 215 67
5300 S6 0838 534AZ 220 87 5310 B2 122-3 53442 514 20 5327 11 188 53447 6586 1
5300 56 0388 5347Z 210 43 5310 b2 252 B34AZ 220 T0 5327 17 188 53472 T10 41
5300 56 088 5347Z 215 43 5319 S22 292 53447 8§92 52 5327 11 188 5347Z T156 32
5300 56 313-1 534A% 220 | 108 8310 52 292 53477 210 53 5327 26 114 5347Z 530 | 103
5300 56 3131 3472 215 49 5310 B2 292 5347Z 2186 53 5327 33 132 5347Z T10 20
5300 56 314 534AZ 220 | 1086 5310 B2 292 5347Z 3860 &5 5327 44 210 53447 830 52
5300 56 314 5347Z 215 50 5310 52 283 B34AZ 220 68 R327 44 220 53447 880 86
5300 57 023-1 534A7 828 16 5310 52 293 5347Z 210 45 5327 44 231 53447 890 53
5300 57 023-1 534AZ 829 16 5310 B2 283 53472 215 45 5327 &1 180-1 53477 516 | 128
5300 B7 052 5347Z 2860 ag 5310 52 523 534AZ 513 58 5327 B1 182 §5347Z 516 | 138
5300 58 144 5347Z 516 123 5310 B2 660 534AZ7 520 70 5327 51 183 53472 516 131
5300 53 365 53447 825 88 5310 58 583 53447 892 30 5327 54 7123 534AZ 540 | 151
5300 58 513 B534AZ 820 14 5310 B9 839 5347Z 530 | 104 5327 b4 723 G34AZ 545 | 151
53N 53 bi3d 5344Z 825 59 5310 Bt 136 53472 380 3z 5327 56 186 53477 178 33
5300 59 132 534AZ2 513 T2 5310 73 D3 53477 T10 1 5327 56 842 53447 535 40
5300 59 132 8534A2 820 26 5310 73 013 5347Z T15 14 Baz2? 71 918 534AZ 520 T8
5300 59 132 534472 825 15 5310 82 181 534AZ 820 2 5327 71 Q26 5347Z 532 T8
5300 59 134 5347Z 345 64 5319 82 181 53447 825 25 5330 1 81 53472 110 1
5300 59 134 83472 516 100 5310 82 240 H34AZ 820 12 5330 i6 i12=-2 53472 170 as
B300 59 565-1 534AZ 220 &1 65310 82 240 53447 825 81 5330 1§ 422 5347Z 160 12
5300 59 565-1 534AZ 828 3 5310 82 259 B34AZ 820 5330 16 422 53472 170 65
E300 59 565-1 534AZ 829 3 5310 82 250 83447 825 5330 21 633 B347Z 845 51
5300 59 56&5-1 53442 890 57 5310 &2 282 534A7 820 11 5330 21 662 534AZ7 220 82
5300 59 585-1 5347Z 210 40 5310 82 282 53447 &25 86 5330 27 662 5347Z 210 &6
8300 59 5856-1 5347Z 215 40 5310 82 3z23-2 534AZ 820 46 5330 21 662 5347Z 215 86
B300 59 bes~1 5347Z 360 99 5310 82 323-2 53447 825 &9 5330 21 BE4 534AZ 220 65
B30 59 bE6 B34AZ 520 T4 5310 83 272 h3447 B30 56 5330 21 664 53447 8382 68
5300 59 652 Ba4TZ 360 83 5310 88 213 53447 860 22 5330 21 664 5347Z 270 80
5300 71 1558 53472 710 43 5310 87 150-~1 53447 870 5330 21 664 53477 215 80
5300 71 165 53472 715 36 5310 87 154 53447 870 i8 5330 21 664 53412 350 94
5300 71 tb6& 5347TZ 720 44 5310 87 302-1 5344Z BT2 5330 23 113 534AZ 226 | 110
5300 71 185 5347Z 725 30 5310 87 313-1 53447 872 g 5330 23 113 B534AZ 240 81
5300 71 156 5347Z 710 28 5310 87 423-2 53447 BEO 34 5330 23 113 S534A7 242 81
5300 71 168§ 5347Z Ti5 35 5310 88 160~1 53447 8390 5330 23 113 534AZ 540 | 158
5300 71 1568 5347Z T20 43 5310 88 161-2 53447 890 31 5330 23 113 B34AZ 545 | 158
5300 71 156 5347Z 725 31 5310 88 233 53447 880 33 5330 23 113 53447 245 &t
5300 73 014 53472 710 2 5310 89 111 534A7 510 14 5330 23 113 5347Z 2156 54
8300 73 014 B5347Z 716 18 5320 24 240 B34AZ 240 11 5330 23 113 53472 260 27
5300 82 184-2 53447 825 43 5320 24 240 B34AZ 242 11 5330 23 113 B34TZ 340 83
5300 82 185~-t 53447 825 an 5320 24 240 534427 245 11 5330 23 113 B347Z 345 19
5300 &2 186-t 53447 825 az 5320 87 218 5347Z 170 T4 5330 23 113 53477 355 102
5300 82 187 5344Z 825 44 5321 22 121% S34A7 220 59 5330 23 113 5347Z 365 43
5300 82 188 53447 825 an 5321 22 121 5347Z 210 15 5330 24 128 53442 250 2
5300 82 221 h34AZ 533 89 68321 22 121 53472 215 15 5330 24 311 534AZ 240 62
5300 82 221 53447 825 17 5321 23 313 B34AZ 540 | 104 8330 24 311 £534A7 242 82




=TI
o % = £
PART NUMBER INDEX

! g HF OB |krvavks " W R E BkrvarEg R OE B ervarEY

P AR T M [SECTION Ma| M P ART K [SECTION MNel '@ PART I |s6cTION M| '@
5330 24 311 53447 245 62 5330 61 615 5347Z 610 25 5340 21 120 5347Z 215 24
5330 24 3i14-1 B34AZ z40 T0 5330 &1 B822-1 5347Z 61b 42 5340 271 1202 5347Z 210

£330 24 314-1 B34AZ 242 70 5330 61 64%1-3 53472 610 35 5340 21 1202 53477 215

5330 24 3141 53442 245 T0 5330 61 648 53477 810 356 5340 21 130 534AZ 220 93
5330 24 3i6-1 534AZ 240 Th 5330 61 G646 53477 625 30 5340 27 130 5347Z 210 27
5330 24 3161 534AZ 242 N 5330 61 911-4 53477 630 T 5340 21 13Q 53472 215 27
5330 24 3t6-1 53447 245 75 5330 73 071-1 B34AZ 755 87 5340 21 131 B34AZ 220 a8
5330 24 3At7 S534AZ 240 T2 5330 82 201t 534AZ 513 T1 5340 21 131 5347Z 210 20
5330 24 317 Ba4AZ 242 T2 5330 82 201 534AZ 820 27 5340 21 131 53477 215 20
5330 24 3i7 53447 245 T2 5330 82 321 534A7 820 45 5340 21 133 B34A7 220 90
5330 24 318 534AZ 240 T8 5330 82 321 5344% 825 T1 5340 21 133 B347Z 210 52
5330 24 318 S34AZ 242 78 5330 82 azs 53472 6H0 ig 5340 21 133 5347Z 215 52
5330 24 318 53447 245 T3 5330 82 425 534AZ 820 47 5340 21 140 B5347Z 210 75
5330 24 319-2 534AZ 240 63 5330 §2 425 53442 825 73 5340 21 140 53477 215 75
5330 24 319-2 534AZ 242 63 5330 &2 Ti1 534AZ 820 32 5340 21 1486 534AZ 220 g9z
5330 24 319-2 53447 245 83 5330 82 T11 53447 825 33 5340 21 i46 5347Z 210 T7
5330 24 3z2t-1 534AZ 240 65 5330 82 720 534AZ 820 22 5340 21 146 5347Z 215 Tt
5330 24 321-1 534AZ 242 65 533G 82 720 53442 825 26 5340 21 147 534AZ 220 T9
5330 24 321-1 53447 245 65 5330 82 7401 53447 825 &7 5340 21 147 5347Z 210 T2
5330 24 3z22-1 534A2Z 240 687 5330 87 218 53447 870 as 5340 21 147 5347Z 215 T2
5336 24 322-1 BA4AZ 242 6T 5330 87 218 53447 870 as 5340 21 148 534AZ 220 40
5330 24 322-1 53447 245 67 5330 87 217 5344Z 870 42 5340 21 148 5347Z 210 1]
5330 24 341 534A7 240 44 5330 8Y 218 534472 8&T0 40 5340 21 148 534TZ 2156 69
5330 24 341 534AZ 242 44 5330 87 221 5344Z 870 ar 5340 27 151 B534aZ 220 2
5330 24 341 534AZ 513 69 5330 87 435-1 53447 860 10 5340 21 151 5347TZ 21¢ T0
5330 24 341 5344Z 248 44 £330 87 436-1 853447 880 23 5340 2t 181 53472 218 70
B3a30 24 348-3 534AZ 240 48 5330 &8 236-1 53447 880 18 5340 21 162 S34AZ 220 15
5330 24 345-3 534AZ 242 4G 5330 88 236-1 53472 340 75 5340 21 162 53477 210 63
5330 24 348-3 53447 245 48 5330 88 236-1 5347Z 710 k¥ 5340 21 162 83477 215 63
5330 24 515 5347Z 365 61 5330 89 380 53447 392 T0 5340 21 154-1 8534AZ 220 35
5330 29 235-4 53472 230 30 5330 89 370 534427 892 63 5340 21 154-~1 5347Z 2i0 61
5330 29 2386 5347Z 290 26 5330 &9 373 53447 392 64 5340 21 154-1 5347Z 2156 B1
5330 29 314 534YZ 516 | 162 5330 89 374 53447 892 69 5340 21 1860 5347Z 210 85
5330 32 563 53472 320 27 5330 89 375-1 53447 892 60 5340 21 160 53472 215 &5
5330 35 33¢-1 5347Z 350 g1 5330 88 376-1% 53447 BS2 62 5340 21 171 B534A7Z 220 60
5330 35 551-2 5347Z 355 45 5330 88 620 S34AZ 753 11 B340 2t 111 5347Z 230 3T
5330 35 bs2 53477 355 47 5330 88 800-3 53447 880 5340 21t 171 53472 215 a7
5330 a5 81312 53472 &30 78 533t B4 911-1 534AZ 548 77T 5340 21 172 S§34AZ 220 56
5330 36 312-1 53472 360 17 5331 54 921-4 S34AZ 548 gz 5340 2t 172 53472 210 34
5330 26 3t14-1 5347Z 360 12 5331 54 930 S534AZ 548 5340 21 172 £3477 215 34
5330 36 384 53472 360 76 5331 54 941 S534AZ7 548 67 5340 271 173 534AZ 220 57
5330 36 391 53472 360 T2 5331 54 942 53447 548 96 5340 21 173 853477 210 33
5330 36 382 5347Z 360 E5 5331 54 951-2 534AZ 43 98 5340 21 173 5347Z 218 33
5330 51 111 5347Z 516 | 157 85332 53 523 5347Z 530 3as 5340 21 174 534AZ 220 55
5330 Bt 112-3 5347Z 516 164 5332 53 7351 534AZ 540 28 5340 21 174 53472 210 26
5330 5t 132 83472 516 | 143 5332 53 735-1 834AZ7 545 28 5340 21 174 B5347Z 215 26
5330 5% 563 53447 535 85 5332 55 609 5347Z 516 | 112 5340 21 175 534AZ 220 21
5330 51 583 5347Z 360 109 5332 58 819 $534TZ 365 87 5340 21 1756 B5347Z 210 12
5330 Bt gz22-2 534AZ 512 43 5332 61 423-1 5347Z 110 at 5340 21 175 B34TZ 215 12
5330 b§ 622-2 S534AZ 513 86 5332 61 911 53477 630 9 5340 21 175 534TZ 365 99
5330 5% 622-2 53447 B3b 86 5332 71 117 53472 Y10 as 5340 21 176 53472 530 21
5330 51 Tiz2 53447 514 5 5332 71 283 B347Z 720 8 5340 21 182 534AZ 220 50
5330 bt Ti2 £3442 535 55 5332 71 283 53472 T25 14 5340 21 182 5347Z 210 5]
5330 b2 482 534A2 220 86 5332 71 828-1 5347Z T20 43 B340 21 182 53477 2156 5
5330 52 492 53472 210 22 5332 71 8281 5347Z 725 az 5340 21 183 8534AZ 220 24
5330 52 492 5347Z 215 22 5332 74 091~2 53447 825 76 5340 21 183 5347Z 210 13
5330 52 860-1 534A7 520 45 5332 T4 202 53447 8320 47 5340 21 183 53472 215 13
5330 52 871 534A7 520 44 5332 TS 526 5347Z 710 62 5340 21 220 53472 210 87
5330 52 671 534AZ 755 i 5332 82 265 H34A7 82Q 1 5340 21 511 83477 210 76
5330 B3 175-2 534AZ 512 48 5332 82 265 53447 3825 14 5340 21 511 53477 215 T8
5330 53 175-2 534AZ 513 88 5332 83 0t4 5344Z 830 51 5340 21 520 534AZ 220 99
5330 53 175-2 53447 535 86 5332 83 020-1 5344Z 830 48 5340 21 520¢ 85347Z 210 T4
5330 53 25611 53447 B25 T7 5332 83 023 5344Z 3830 45 5340 21 520 5347TZ 215 T4
5330 53 375-1 534AZ B28 84 5332 83 031-2 53447 830 43 5340 21 5207 534AZ 220

8330 53 375+ 834A7 829 76 5332 83 032 534A7 548 13 5340 21 5202 5347Z 210

5330 54 517 53442 870 53 5332 83 033 53447 8390 54 5340 21 5202 53472 215

5330 54 518 534AZ 540 S0 5332 838 133 53447 892 T4 5340 21 530 B34AZ 220 94
5330 54 518 B34AZ 545 g0 5332 89 226 53447 3892 g9 §5340 21 5302 534AZ 220

5330 54 b19-2 534AZ 540 85 5332 88 270 5344Z 892 5340 21 550-2 5347Z 210 87
5330 54 519-2 534AZ 545 85 5332 89 271 53447 892 21 5340 21 550-2 53477 215 87
5330 55 631 534AZ 513 50 5332 89 351 5344Z 892 48 2340 21 5860 B3a4AZ 220 38
5330 57 181 534AZ 220 6T 5332 88 avy 53447 892 47 5340 21 5860 B347Z 2i0 | 102
533¢ 57 151 53447 890 65 5332 89 378 53447 392 61 534¢ 21 560 5347Z 215 | 102
5330 57 i51 8347Z 210 58 5340 17 112 53447 850 18 5340 21 563 534AZ 220 83
53306 57 151 5347Z 2156 58 5340 17 112 5347 170 5 5340 21 563 5347Z 210 89
5330 57 181 Ba47Z 360 g1 8340 17 112 5347Z 330 23 5340 21 563 5347Z 215 89
5330 59 566 534AZ 528 3] 8340 17 114 85347Z 170 18 5340 21 564 534AZ 220 13
5330 59 568 Ba4AaZ 829 B 5340 21 112 534AZ 220 | 101 5340 21 564 5347Z 210 82
5330 &1 414 534AZ 765 16 5340 21 112 5347Z 210 30 5340 21 564 B5347Z 23156 g2
5330 §1 414 B347Z 290 59 5340 21 112 5347Z 215 20 534G 21 B80 53477 210 94
533C 61 414 B34TZ 532 19 5340 21 120 5347Z 210 24 5340 21 580 5347Z 215 94

4




W om ® 05 £ 4l

PART NUMBER INDEX

® S &% BlerverEs WO B OBErvavES wOoH R 2 |rvarEkS

P AR T N |SECTION M| M@ P ART M [SECTION Maj N© P ART N [SECTION M| W
5340 21 580 534AZ 220 g1 5340 24 123 534AZ 240 1 5340 36 540 5347Z 386 25
5340 21 580 B5347Z 210 | 1086 5340 24 123 B534AZ 242 21 5340 36 550~1 5347Z 385 i0
5340 21 5S¢ 53477 215 | 106 5340 24 123 53447 245 a1 5340 36 BBE5-2 34T 38685 1t
5340 21 610 53472 210 | 109 5340 24 124 534AZ 240 81 5340 36 561-1 B347Z 290 at
5340 21 610 5347Z 215 | i09 5340 24 124 534AZ 242 &1 5340 36 562 5347Z 290 36
5340 21 622 534AZ 220 22 5340 24 124 53447 245 81 5340 36 563-1 5347Z 290 33
5340 21 622 853472 210 86 5340 24 131-1 B34A7 240 34 5340 51 Q80 5347Z 516 | 1286
5340 21 822 53472 215 g6 5340 24 i131-1 B534AZ 242 34 5340 5t D80 5347Z 530 56
5340 21 830 534AZ 220 5340 24 140 834AZ 240 24 5340 51 1i0-13 5347Z 518

5340 21 630 5347Z 210 5340 24 140 D34AZ 242 24 5340 57 131 5347Z 516 | 146
5340 21 830 853472 215 5340 24 140 5344Z 245 24 5340 57 136=-1 5347Z 516 | 145
85340 21 631-1 S34AZ 220 26 5340 24 180 B34AZ 240 93 5340 51 140 5347Z 516 | 1850
5340 21 631-1 B347Z 210 a7 5340 24 150 B534AZ 242 93 5340 51 1402 5347Z 516

5340 21 631-1 5347Z 215 aT 5340 24 150 53447 245 a3 5340 B1 142 53472 516 | 149
5340 21 £32-1 B834AZ 220 27 5340 24 161 534AZ 240 23 5340 51 150 b34TZ 516 | 167
5340 21 832-1i 53472 210 99 5340 24 161 534AZ 242 23 5340 51 213-1 B34AZ bhiz2 19
5340 21 B32-1 6347Z 215 99 5340 24 161 53442 245 23 5340 51 214-1 534AZ biz 18
5340 21 633 534AZ 220 16 5340 24 162 B34AZ 240 26 5340 51 2i4-1 53472 370 24
5340 21 633 5347Z 210 g0 5340 24 162 Ba4AZ 242 26 85340 5i 217 §34AZ 512 25
5340 21 633 53472 215 a0 5340 24 162 53447 245 26 5340 51 219 534AZ 512 22
5340 21 640 534A7 220 17 5340 24 163 B534AZ 240 a 5340 51 232 534772 516 | 120
B340 27 640 53472 210 91 5340 24 163 S34A7 242 a 5340 51 2322 5347Z 518

5340 21 640 53472 215 91 5340 24 i63 53447 245 31 5340 51 313-1 53472 518 | 169
B340 21 130 B3a4AZ 220 76 5340 24 i64-1 534AZ 240 20 5340 51 413 534A7 513 46
5340 21 T40 534AZ 220 42 5340 24 i64-1 H534AZ 242 20 5340 51 4211 534AZ 513 48
5340 21 81 B34AZ 220 g7 5340 24 164-1 53447 245 20 5340 51 422-1 934AZ 513 24
5340 21 760-1 534AZ 220 89 5340 24 213-1 534AZ 240 2 5340 51 423-2 B34AZ 513 17
5340 21 770 534AZ 220 5340 24 213-1 534AZ 242 2 5340 51 423Z-2 534AZ 513

85340 21 171 534AZ 220 az 5340 24 213-1 53447 245 2 5340 51 425 534AZ 513 3z
85340 21 T80 S534AZ 220 a8 5340 24 215 534AZ 240 9 5340 51 434 834AZ 512 28
5340 2t 790 53447 220 7 5340 24 215 S534AZ 242 g 5340 51 435-3 5342 512 27
8340 2% 891 5347Z 210 54 5340 24 215 53447 245 g9 5340 51 436-2 534AZ 512 49
5340 23 114 53447 230 53 5340 24 221 8534AZ 2406 a3 5340 51 440 534AZ 513 45
85340 23 115 53447 230 59 5340 24 221% 534AZ 242 43 5340 51 4402 534A7Z 513

5340 23 115 53442 280 18 5340 24 221 53447 245 43 5340 51 442-1 534AZ 513 a4
5340 23 118 53447 285 41 5340 24 2866 BA4AZ 240 95 85340 51 451 534AZ 513 49
5340 23 1152 53447 230 5340 24 266 Ba4AZ 242 95 5340 51 4512 534AZ 513

5340 23 1152 5344Z 280 5340 24 266 53442 245 a5 5340 5t 500-1% B34AZ 513

5340 23 i15Z 53447 285 5340 24 287 534AZ 240 g6 5340 51 510-2 BA4AZ 5i2 | 107
5340 23 i16-1 5344Z 230 64 5340 24 2867 534AZ 242 : 153 5340 5t B21-1 534AZ 512 5
5340 23 117 5344% 230 65 5340 24 287 534427 245 96 5340 5t B21-1% 534AZ 513 T
5340 23 117Z 5344% 230 5340 24 344 534AZ 240 45 5340 5t b22-2 B34aZ 512 q
5340 23 118 534AZ 240 q0 5340 24 344 534AZ 242 45 85340 5t b22-2 534AZ 513 4
5340 23 118 534AZ 242 ga 5340 24 344 5344Z 245 45 5340 51 525-1 534A7 513 14
5340 23 118 5344Z 230 g1 5340 24 541 B34AZ 240 42 5340 51 B50 534AZ 512 69
5340 23 118 53447 24% a0 5340 24 541 B34AZ 242 42 5340 51 b50O 534AZ 513 13
5340 23 118 5344Z 280 21 5340 24 541 5344Z 245 42 5340 51 560-1 534AZ 512 a3
5340 23 18 5344Z 286 44 85340 24 550-1t 534AZ 240 5340 51 570 534AZ 512 10
5340 23 131 53447 230 ST 5340 24 550-1 534AZ 242 5340 51 590-1 534AZ 513

5340 23 32 53447 230 54 5340 24 H50-1 53447 245 5340 51 591-1 534AZ 513 a0
5340 23 3133 53447 230 53 5340 24 561-1 B34AZ 240 | 105 5340 51 592 534A7 513 i
5340 23 134 53447 230 55 5340 24 561-1 534AZ 242 | 105 5340 81 100 53447 514 4
5340 23 138 53447 230 52 5340 24 561-1 53447 24% | 105 5340 51 7002 53447 514

5340 23 136 53447 280 19 5340 24 564 S534AZ 240 T 5340 51 720 53447 514

5340 23 138 53447 285 42 5340 24 564 534AZ 242 as 5340 51 721 53447 514 5
5340 23 211 53472 365 21 5340 24 565 53447 245 a6 5340 5% 821-1 §534AZ 512 21
5340 23 212 53472 3886 28 5340 24 570 534AZ 242 55 5340 5§ 823 534AZ 512 13
5340 23 231 5347Z 3856 33 5340 24 580-1 H34AZ 242 57 5340 51 840-1 53477 818

5340 23 2312 5347Z 365 5340 24 580-1 53447 245 57 5340 51 841 5347Z 518 a7
5340 23 232 5347Z 365 46 5340 24 5380 534AZ 240 | 104 5340 51 842 5347Z 5186 85
5340 23 2322 53477 368 5340 24 BS0 534AZ 242 | 104 5340 51 850 5347Z 516 | 116
5340 23 233 5347Z 365 47 5340 24 580 53442 245 104 5340 51 860 5347Z 516

5340 23 235 5344Z 535 27 5340 24 611-3 53447 245 34 5340 51 870~-1 53472 5186

5340 23 237-% 5347Z 365 18 5340 24 620 B344Z 245 55 5340 51 871-1 53472 516 a4
8340 23 312 53447 230 67 5340 25 23561 B347Z 280 46 5340 52 111-1 53447 514 50
5340 23 312 5344Z 280 48 5340 29 236 B5347Z 290 18 5340 52 112 53447 514 as
5340 24 1111 534AZ 240 86 5340 29 237-1 5347Z 290 25 5340 B2 117 53447 514 41
5340 24 111-1 B34A7 242 86 5340 29 238 53477 290 24 5340 52 130 83447 514

5340 24 111-1 53447 245 36 5340 29 241 5347Z 290 4 5340 52 132 53447 514 39
5340 24 112-1 534AZ 240 58 5340 32 714 534AZ 512 94 85340 52 141-2 5344Z 514 34
5340 24 112-1 B34AZ 242 58 5340 32 714 534AZ 548 93 5340 52 161-2 53447 514 49
5340 24 112-1 5344272 245 58 5340 36 210-1 5347Z 360 5340 52 302-2 534AZ 540 as
5340 24 113-1 534A7Z 240 82 5340 36 220-1 5347Z 360 52 5340 52 302-2 B534AZ 45 as
5340 24 1131 B534A7 242 82 5340 38 452-1 53472 360 | i02 5340 52 303 534AZ 5490 94
5340 24 1131 53447 245 82 53406 38 515 5347Z 365 3 5340 52 302 B34AZ 545 a4
5340 24 121 534AZ 240 84 5340 36 516«8 5347Z 365 4 5340 52 500-4 534AZ B13

5340 24 121 534AZ 242 84 5340 36 517 53472 365 37 5340 52 510~1 534AZ 513 BB
5340 24 121 53447 245 84 5340 36 518 53472 365 38 5340 B2 518 534AZ 513 &5
5340 24 122 B34AZ 240 94 5340 36 521 53472 365 86 5340 82 517~ 534AZ 513 &2
5340 24 122 534AZ 242 94 5340 36 523-1 53472 365 &5 5340 52 518-1 534AZ 513 T3
5340 24 122 53447 245 94 5340 36 530 53472 365 5340 B2 518 53462 513 56




B & EFB 5 # 3

PART NUMBER INDEKX

W R ' OB ErvarEs - B R B 5|lkrvarE8 i wm R B BErvavis .
P ART No ISECTION M| U P ART M [SECTION M| ™ PART Mo [SECTTON M| ©
6340 52 5i9 S34AZ 828 75 5340 75 830-1 534427 245 T 5340 82 760 534AZ 828 2
5340 52 519 534AZ 829 T2 5340 75 833-1 534AZ 240 938 5340 82 760 S34AZ 829 2
5340 52 519 5347Z ab5 iT7 5340 75 833-1 B34AZ 242 98 5340 82 79 G34AZ 828 589
5340 52 520-2 53402 513 5340 75 833-1 53447 245 98 5340 82 79 534A7 829 539
5340 52 521 534AZ Bi3 65 5340 75 834-1 S534AZ 240 9g 5340 82 794 B34AZ 828 60
5340 52 522 534AZ 513 64 5340 75 834-1 534487 242 9g 5340 82 796 S34AZ 823 az
5340 52 524-1 53447 513 87 5340 75 834-1 53447 245 9g 5340 82 T96 534AZ 829 az
5340 52 530-2 534AZ 513 62 5340 75 910 S534AZ 765 79 5340 83 032 63442 830 a5
5340 52 606 53447 521 9 5340 76 001-2 5347Z 110 49 5340 83 281 53447Z 830 8
5340 52 606 5344z 890 L) 5340 82 1106 534AZ B23 52 5340 83 276 5344Z 3830 31
5340 52 610-2 534AZ 520 55 53490 82 110 534AZ 829 52 5340 83 277 5344Z 830 40
5340 52 B10Z-2 534AZ 520 5340 82 12¢ 53442 828 47 5340 &7 117 53472 365 77
5340 52 616 534AZ 520 68 5340 82 120 S34AZ 829 a7 5340 87 126 5347Z 365 78
5340 52 620 534AZ 520 53 5340 82 131-2 534487 828 83 5340 87 127 534AZ 512 79
5340 52 632 534AZ 520 60 5340 82 140-2 53447 5238 61 5340 87 127 5347Z 175 78
5340 52 840 534AZ 520 52 5340 82 180 53442 525 42 5340 87 213 65344 870 47
5340 52 §50 534AZ 520 5Q 5340 82 170 53442 828 19 5340 87 214-1 5344Z 870 41
5340 53 161 534AZ 540 ( 114 5340 82 181-1 S534AZ 820 16 5340 87 321-1 53447 872 190
5340 53 161 534AZ 545 | 114 5340 82 181-1 5344Z 825 682 5340 87 421-1 5344Z 860 11
5340 53 175 534AL 512 T0 5340 82 183 53442 825 45 5340 87 423-1 5344Z 860 a3
5340 53 175 534AZ 513 11 5340 82 184 53447 826 65 5340 87 461 53447 880 17
5340 53 175 534AZ 548 88 5340 82 191 534A7 820 40 5340 87 512 53447 8790 24
5340 53 176 534AZ 512 70 5340 82 191 53447 825 3 5340 88 151 5344Z 880 1
5340 53 1786 534AZ 513 " 5340 82 251-3 5344Z 825 46 5340 88 232-1 53442 880 27
5340 53 176 534AZ 548 88 5340 82 254 534AZ 820 33 5340 88 233-1 53447 880 26
5340 B3 274 53447 535 30 B340 82 264 5344Z 828 ar 5340 &8 234 53447 8§80 19
B340 B3 312 5347Z 320 28 5340 82 260 534A7 820 39 5340 88 240-1 53447 880

5340 53 361 53447 514 ] 5340 82 260 53447 825 2 5340 88 241-1 53442 880 47
5340 53 361 53447 535 55 5340 82 263-1 53447 820 T2 5340 89 411 53442 892 49
5340 53 420 53442 513 42 5340 82 263-1 53447 826 24 B340 89 421 53447 892 42
5340 53 4207 534AZ 513 5340 82 264 534AZ 820 At 5341 24 214 534AZ 240 -]
5340 54 113 B34AZ 546 [ 157 6340 82 264 534AZ 3828 76 5341 24 214 534AZ 242 8
5340 54 113 B34AZ 548 | 157 5340 82 264 534AZ 829 Tt 5341 24 214 53447 245 8
5340 54 114 S534AZ 540 | 182 5340 82 264 5344Z 825 22 5341 35 baz $347Z 395 42
5340 54 114 534AZ 545 | 162 5340 B2 264 53477 355 63 5341 36 300 5347Z 360

5340 54 515 534AZ 540 163 5340 82 265 534AZ 820 58 5341 38 314 53472 360 23
6340 54 15 534AZ b45 | 163 5340 32 265 5344Z 825 190 5341 36 315 5347Z 360 20
5340 54 518§ 534AZ 540 g1 5340 B2 266-1 534AZ 820 87 5341 36 316 53472 360 18
5340 54 518 534AZ 545 81 5340 B2 266-1 53442 825 8 5341 36 522 5347Z 36% Ti
5340 54 646~1 R3I4AZ 540 120 5340 82 266Z-1 S534AZ 820 5341 36 bat-z 5347Z 360 4
5340 54 645-1 534AZ B45 | 120 5340 82 266Z-1 53447 825 5341 36 531Z-2 5347Z 360

5340¢ 55 114 534AZ 510 20 5340 82 267 B34AZ 820 3o 5341 36 673 5347Z 365 81
5340 55 116-1 534AZ 510 12 5340 82 267 53447 825 20 5341 36 612 5347Z 365 2]
5340 55 117 534AZ 510 1 5340 82 301 534AZ 820 21 534 38 613 5347Z 365 84
5340 5% 118 534AZ 510 11 5340 82 301 53447 825 27 5341 36 6211 5347Z 365 a7
5340 81 i61 5347Z 290 43 5340 82 310 §34AZ 820 43 5341 36 632 53477 365 94
5340 81 i62-1 53472 2390 50 5340 B2 3 G34AZ 828 41 5341 51 216 534AZ 512 26
5340 61 164 5347Z 250 B2 5340 82 341 534AZ 829 41 5341 51 300-1 534AZ 513

5340 &1 170 5347Z 290 5340 82 342 b34AZ 828 42 5341 51 400-1 534AZ 513

5340 &1 173 53472 290 49 5340 B2 342 B34AZ 829 42 5341 651 410-2 534A7 513 20
5340 61 461 5347Z 110 49 5340 &2 381 534AZ 828 5 5341 51 412 534AZ 513 21
5340 61 645-2 5347Z 610 34 5340 82 3s1 534AZ 829 ] B341 B2 131 5344Z 514 40
5340 81 9571 5344Z 830 41 5340 82 360-1 534AZ 828 40 5341 52 233 534AZ 520 35
5340 66 111-1 5344Z 6586 2 5340 82 360~1 534AZ 829 44 5341 53 271i-1 5344Z 535 25
B340 66 112 5347Z 655 1 5340 82 520 B34AZ 8238 b5 5341 53 281-1 5344Z 535 23
5340 71 211-1 534TL 720 24 5340 82 520 534AZ 829 68 5341 53 340 53447 535

5340 T2 032 5344Z 521 17 5340 82 523 534AZ 3828 58 5341 53 341 53447 535 21
5340 72 032 5347 110 30 5340 82 523 534AZ 829 B8 5341 53 414 5344Z 535 11
5340 T4 122 5347Z T10 55 5340 82 524 534AZ 828 58 5341 53 449 5344Z 535

5340 T4 122 5347Z 715 30 5340 82 524 534AZ 829 58 5341 53 441-1 53442 535 4
5340 T4 125 534AZ 240 T3 5340 82 530-3 83447 828 28 5341 53 450 53442 B35

5340 T4 1286 534AZ 242 T3 5340 82 530-3 B34AZ 829 28 5341 B3 452-~1 53447 B35 6
5340 T4 1286 5344Z 245 T3 5340 82 541-1 B34AZ 828 20 5341 53 527 B34TZ 360 | 118
5340 75 117-1 534AZ 7BS 80 2340 82 541-1 534AZ 829 20 5341 53 610-1 534AZ 513 81
5340 75 118-1 534AZ ThE 81 5340 82 542 534AZ 828 12 5341 53 622 534AZ 513 79
5340 T35 220 534AZ 753 41 5340 82 542 S34AZ 328 12 5341 56 182 53472 63C 11
5340 TS5 442 534AZ 753 47 5340 52 670 53447 3285 5 B341 &1 651-1 53472 290 38
5340 75 Bi5 534AZ 753 13 5340 %2 B80 53447 825 36 5341 71 176 5347Z 532 4
B340 TS 616 S347Z 750 29 5340 82 630 53447 825 41 5341 75 764 B347Z 752 T4
5340 TS 616 23472 751 33 5340 82 T13-2 S34AZ 820 3 5341 75 770 B34A7Z T5B 62
5340 765 B15 5347 752 26 5340 82 713-2 5344Z 828 64 5341 75 780 B34AZ TEB 63
5340 76 712 S34A7 TEE 44 5340 82 Y13Z-2 S534AZ 820 5341 87 429 534AZ 756 58
5340 75 733 534AZ 756 51 5340 82 T13Z-2 53447 825 5341 87 429 53442 230 21
5340 75 820-1 53482 240 5340 82 T14-2 534AZ 820 1 5341 &7 429 53447 280 46
§340 75 820-1 B34AZ 242 5340 82 T14-2 5344Z 825 63 b341 87 462 53447 880 13
5340 75 820-1 53447 245 5340 82 Tid4Z-2 534AZ 820 5341 88 113-1 53447 830 T
5340 75 821-1 534AZ 240 | 101 5340 82 Ti4Z-2 53447 825 5341 88 13t 5344Z 890 9
5340 75 821-1 534AZ 242 | 101 &340 82 720-1 53442 825 5341 88 132 53447 890 17
5340 75 821-1 B344Z 245 | 101 &340 82 T721-1 5344Z 825 T2 5341 88 133 5344Z 890 25
5340 75 830-1 S34AZ 240 87 5340 82 730 53447 825 74 5341 38 134 53447 8390 23
5340 75 830-1 534AZ 242 87 5340 82 740 53447 825 a7 5341 38 140 53442 890

R




o= )

B & ' 5 5
PART NUMBER INDEX

wm R B 5erv:EHY W E S Rryarwms wmoR R BErvavEs

PART No [SECTION Mo fo P ART No |SECTION Na N P ART Mo [SECTIOGN No N
5341 83 210-1 5344% B8O | 37 5342 75 612 5347Z 751 g 5344 23 271 53442 280 | 30
5341 88 220-1 53447 880 | 32 5342 75 612 §5347Z 752 ] 5344 23 273 53447 285 | 35
5341 89 221-% 53447 892 | 10 5342 75 613 5347Z 710 | 73 5344 23 280 53447 230

5341 83 223 53447 892 [ 11 5342 75 T13 534aZ 155 | 53 5344 23 281 5344Z 230 | 72
5341 83 224 534AZ 540 | 89 5342 82 792 534AZ 828 | 64 5344 23 314-1 853447 230 | 66
5341 889 224 534AZ 545 89 5344 i1 110-6 53472 110 28 5344 23 315 53447 230 T8
5341 B9 224 53447 882 | 14 5344 11 341 5347Z 110 | 18 5344 23 315 53447 280 | 49
5341 B89 225 53442 892 3 5344 11 143 5347Z 110 | 29 5344 23 315 53442 285 | 48
5341 89 227 53447 882 2 5344 11 216 §347Z 110 | 50 5344 23 315 5347Z 365 | 107
5341 89 230-1 53447 8392 7 5344 11 219-1 5347Z 110 | 38 5344 24 310 B34AZ 240

6341 89 240-2 53442 882 6 5344 11 219-1 B34TZ 290 | 12 5344 24 310 534AZ 242

5341 89 251-2 53442 892 | 28 5344 11 332 5347Z 116 | 19 5344 24 310 53447 245

5341 89 252 53447 852 [ 22 5344 11 333 5347Z 110 | 16 5344 24 311% B34AZ 240 | 78
5341 89 263 53447 892 | 28 5344 16 111 5347Z 170 5344 24 3113 B34AZ 242 | T6
5341 89 272 5344Z 892 | 20 5344 16 121 5347Z 170 | 67 5344 24 311 53447 245 | 76
5341 89 422 53447 892 | 37 5344 17 111-1 53477 170 | 64 5344 24 313 534AZ 240 | T9
5341 89 822-1 53447 680 & 5344 17 121 5347Z 175 3 5344 24 313 534AZ 242 | 79
5342 24 ST0 634AZ 240 | 55 5344 17 122-3 53477 175 | 86 5344 24 313 53447 245 | 79
5342 36 110 5347Z 360 5344 21 111 5347Z 2i0 | 44 5344 24 320 534AZ 240

5342 36 111 5347Z 360 | 41 5344 21 112 534AZ 220 | 63 5344 24 320 B34A7 242

5342 36 112 5347Z 380 | 40 5344 21 112 5347 215 | 44 5344 24 320 53447 245

5342 35 410 5347Z 360 5344 21 140 5347Z 210 5344 24 321 534AZ 240 | 80
5342 36 420 5347Z 360 | 58 5344 21 140 5347Z 215 5344 24 321 B34AZ 242 | 80
5342 36 422 53472 360 | 58 5344 21 145 634AZ 220 | 107 5344 24 321 5344Z 245 | 80
5342 36 423 53472 365 | 104 5344 21 145 5347Z 210 | 55 5344 24 333 534A7 240 | 47
5342 36 424 53472 365 | 103 5344 21 145 5347Z 2i5 | 55 5344 24 333 534a7 242 | 47
5342 36 450-2 5347Z 380 5344 21 180 B534AZ 220 5344 24 333 53442 245 | a7
5342 35 451 5347Z 360 | 105 5344 21 180 5347Z 210 5344 25 111 5344Z 250 5
5342 36 452 5347Z 360 | 106 5344 21 180 5347Z 215 5344 26 112 53447 250 &
5342 36 453 5347Z 360 | 107 5344 21 181 534AZ 220 i 52 5344 25 113 5344Z 250 | 14
5342 36 454 5347Z 3B0 | 104 5344 21 181 5347Z 210 8 5344 26 114-1 53447 250 3
5342 36 455 5347Z 360 | 110 5344 21 181 5347Z 215 8 5344 25 120 53447 250

5342 36 456 5347Z 360 | 114 5344 21 182-1 534AZ 220 | 43 5344 25 121 5344z 250 | 11
5342 53 8981 5347Z 53z | T4 5344 21 182-1 5347Z 210 4 5344 25 130 534427 250

5342 53 982 63472 532 | 75 5344 21 182-1 5347Z 215 4 6344 25 131 53447 250 | 21
5342 60 641 5347Z 840 | 164 5344 21 182-1 53472 365 | 92 5344 25 140 53447 250 | 17
5342 61 116 5347Z 610 | 29 5344 21 182-1 5347Z 895 | 53 5344 28 120-3 5344Z 280 | 28
5342 61 123-1 53472 610 | 48 5344 21 190 5347Z 210 5344 28 123 53447 280 | S1
5342 61 125 53472 615 | 15 5344 21 190 5347Z 215 5344 28 130-1 53447 280 16
5342 61 210-1 5347Z 615 | 40 5344 21 191 5347Z 210 | 105 5344 28 141 5347Z 290 ¢ 27
5342 61 223-1 5347Z 615 | 37 5344 21 191 5347Z 215 | 105 5344 28 220-1 53447 280 | 36
5342 61 233-2 5347Z 615 1 5344 21 2i1-1 534AZ 220 | 30 5344 28 223 53442 280 | 32
5342 61 618 5347Z 626 | 13 5344 21 211-1 5347Z 210 | 103 5344 28 223 53447 285 | 33
5342 61 619 5347Z 610 | 30 5344 21 21i-1 53472 215§ 103 5344 28 235 63447 280 | 53
5342 61 911 5347Z 636 | 10 5344 21 212-1 534AZ 220 8 5344 28 239 53447 280 56
5342 66 110-2 53472 625 5344 21 212-1 534TZ 210 [ 110 5344 28 333~1 53447 280 | 47
5342 66 162-1 5347Z 625 | 27 5344 21 212-1 5347Z 215 | 110 5344 28 512-1 53447 285 | 18
5342 72 530-1 53472 710 | 56 5344 23 120~5 53447 230 | 23 5344 28 521-3 5344Z 285 | 19
5342 72 661~1 5347Z 720 | 34 5344 23 132-2 53442 230 | 22 6344 28 523-1 5344Z 285 | 24
5342 72 T32-1 5347Z 720 25 5344 23 132-2 53447 280 | 27 5344 28 532-1 53447 285 | 50
5342 T2 732-1 5347Z 725 | 17 5344 23 141 53447 230 | 53 5344 28 533 53447 285 47
5342 72 781-1 63472 725 | 19 5344 23 142 5344Z 230 | 56 5344 28 536-1 53447 285 | 46
5342 73 510-4 53472 710 ] 5344 23 211-1 5344Z 230 | 28 5344 28 542 5347Z 299 5
5342 73 510-4 5347Z 715 | 13 5344 23 211-1 53447 280 | 39 5344 28 550 53447 285 | 28
5342 73 540-4 5347Z 715 4 5344 23 220-1 E344Z 230 | 45 5344 28 550 5344Z 285 ]
5342 73 650 53477 720 | 14 5344 23 230-2 5344Z 230 5344 29 121 E347Z 280 1
5342 73 650 5347Z 725 g 5344 23 230-2 5344Z 280 5344 29 122 53477 290 | 28
5342 T4 081-1 5347Z 610 | 47 5344 23 230-2 53447 285 5344 29 124 5347Z 290 9
5342 T4 211 5347z 385 | 91 5344 23 2331 5344Z 230 | 48 8344 29 125 5347Z 280 7
5342 T4 212 53472 365 | 93 5344 23 234-2 5344z 230 | 16 G344 29 128 53477 290 6
5342 T4 618-1 5347z Ti0 | 17 5344 23 234-2 5344Z 280 5 5344 28 131 5347Z 290 | 44
5342 74 618-1 5347Z Tib 18 5344 23 234-2 53447 285 156 5344 29 236-1 5347Z 290 83
5342 74 619-1 5347Z 7i0 | 80 5344 23 235 53447 230 | 73 5344 29 251 5347Z 290 | 54
5342 T4 619-1 53472 715 7 5344 23 235 53447 285 | 53 5344 29 252 5347Z 290 | 53
5342 T4 621-1 5347Z 710 | 81 5344 23 239 53447 2307 77 5344 29 513-8 5347z 280 | 57
5342 T4 625 5347Z 710} 35 5344 23 239 53447 285 ] 55 5344 29 514-4 5347Z 290 | 45
5342 74 681-1 5347Z 720 | 26 5344 23 241-3 5344Z 230 2 5344 35 462 5347Z 340 7
5342 74 835-1 5347Z 720 | 36 5344 23 242 53447 230 | 7O 5344 35 464 5347Z 340 8
5342 74 835-1 5347Z 725 | 34 5344 23 243 53447 230 | 12 5344 36 115 63472 360 | 48
5342 T4 836-1 5347Z T10 | 85 5344 23 243 53447 280 | 13 5344 36 210 §347Z 360 | 78
5342 T4 836-1 §347Z 715 | 81 5344 23 243 53447 285 | 12 5344 36 220 5347Z 360 | 86
5342 76 113 534AZ 755 | T1 5344 23 260 53442 230 5344 36 230 5347Z 360 | 81
5342 75 115 534AZ 753 { av 5344 23 260 53447 280 5344 36 240 53472 360 | 87
5342 75 115 53472 3507 78 5344 23 260 53447 285 5344 36 314 53477 360 | 29
5342 75 115 §347Z 750 | 20 5344 23 261 5344Z 230 | 31 5344 36 315 5347Z 360 | 30
5342 75 115 5347Z 751 | =22 5344 23 261 5344Z 280 | 43 5344 36 342 5347Z 360 | a3
5342 75 115 53472 752 25 5344 23 261 53447 285 32 5344 36 343 5347Z 360 a3
5342 75 312 5347Z T51 | a5 5344 23 270 53447 230 5344 36 454 §347Z 350 | 108
5342 75 612 53447 753 | =2z 5344 23 270 53447 280 5344 36 6T1 53477 385 3
5342 75 612 534A2 755 | 34 E344 23 270 53447 285 5344 236 611 53477 365 | 63
5342 75 612 53472 TS50 9 5344 23 271 534472 230 | 38 5344 36 612 5347Z 365 | 51




BLowm F 5 K5
PART NUMBER INDEX

¥ Om E 5 iwrvarEH%s W & & BlrvavEs w9 B OBErvarEs

P AR T I [SECTION No| P ART I |SECTION M| P ART M [SECTION M| ™
5344 36 EB20 5347Z 365 5344 51 880 53447 514 52 5344 53 120-1 53477 530

5344 36 830 5347Z 365 5344 51 938 5347Z &16 50 5344 53 121 853472 530 a7
5344 36 £31 5347Z 3865 | 100 5344 51 948 53477 516 69 5344 £3 122-1 53477 530 85
5344 51 420 534AZ 513 5344 51 971 B347TZ 5186 43 5344 53 130 5347Z B30

5344 51 421 S534AZ 513 gz 5344 51 972 5347Z 516 41 5344 53 131 53477 530 90
5344 51 431 53482 512 52 5344 51 974-1 5347Z 516 37 5344 53 186 5347Z 530 Tt
5344 51 B1D0-1 534AZ 512 5344 51 975 53477 516 38 5344 53 i99 53472 53¢ T2
5344 51 511-1 B34A7Z 512 75 5344 51 976 5347Z 5186 40 5344 53 210-2 53477 530

5344 51 512 534AZ B12 72 5344 51 982 5347Z 5186 60 5344 53 220-1 53472 530 43
85344 51 515-1 534AZ 512 61 5344 51 883 53472 516 78 5344 53 250 53477 530 | 1158
5344 51 520 534AZ 512 64 5344 51 884 53472 516 76 5344 53 260 5347Z 530

5344 51 523-1 534AZ 512 {1 106 8344 52 210-2 B3A4AZ 520 5344 53 270 53477 530

5344 51 526-2 534AZ S12 ; 105 5344 52 211-1 B534AZ B20 42 5344 53 280 53472 530

5344 51 527-2 534AZ 512 88 5344 52 220-2 534AZ B20 37 5344 53 281 53472 530 | 107
5344 51 B28 B3&AZ 512 85 5344 52 250-1 B34AZ 520 43 5344 53 282 534772 530 | 108
5344 51 529 534AZ 512 33 5344 52 260-1 534AZ 520 57 5344 53 283 D347Z 530 | 109
5344 51 531-1 B534AZ biZ a2 5344 52 272 badaz 520 36 5344 &3 290 5347Z 530

5344 51 532-1 B3a4pAZ BiZ2 87 5344 52 276 B34AZ 520 79 5344 53 291 53477 530 BT
5344 51 533 534AZ 512 a1 5344 52 280 534AZ 520 58 5344 53 292 5347Z 530 66
5344 51 Basd Ba4AaZz 512 102 5344 52 3101 534AZ 540 5344 53 293 5347Z 530 84
5344 51 538 534AZ 812 | 101 5344 52 310-1 B34AZ 545 5344 53 294 5347Z 530 58
5344 571 551 53442 512 [514] 5344 52 320-1 B34AZ 540 85 5344 53 295 53477 530 58
5344 5t 611 5347Z 816 | 186 5344 52 320-1 B34AZ 545 g5 5344 53 310-2 5347Z B30

5344 51 612 5347Z 516 | 239 5344 52 330-1 534AZ 540 5344 53 320-1 5347Z 530

5344 51 613 5347Z 616 | 240 5344 52 330-t% B34AZ 545 5344 53 322-1 53477 530 39
£5344 51 614 534%Z 516 | 187 5344 52 340-% 534AZ7 540 | 164 85344 53 330 5347Z 530 38
5344 51 615 5347Z 516 | 188 5344 52 340-1 S34AZ 545 | 164 5344 53 410-3 5344Z 635

5344 51 6i6 53477 516 | 188 5344 52 410-1 534AZ 520 5344 53 420-3 53447 535

5344 51 Bi7 53477 516 | 180 5344 52 411~1 534AZ 520 13 5344 53 421-2 534472 535 68
5344 51 B20 53477 5186 5344 52 412 534AZ 520 16 5344 53 422 53442 53k 51
5344 51 B821-1 5347Z 5186 | 191 5344 52 413 534AZ 512 82 5344 53 423 53447 535 78
5344 51 622 5347Z 516 | 192 5344 52 414 534A2 512 g9 5344 b3 439 53447 535

5344 51 623 53477 516 | 183 5344 52 414 534AZ 520 2 5344 53 431 53447 535 79
5344 51 624 53477 516 | 194 5344 52 415 534AZ 520 28 5344 53 432 B344Z 535 82
5344 51 6286 5347Z 5186 | 195 5344 B2 416 534AZ 520 3 5344 53 440-1 53447 535 T2
5344 51 EB26 53477 516 | 198 5344 52 416 5347Z 530 29 5344 53 442-1 53442 535 67
8344 51 627 5347Z 516 | 197 5344 52 420-1 B34A7Z 520 5 5344 §3 4851-3 53447 535 81
5344 51 631 5247Z 516 | 198 5344 52 430-4 534AZ 520 5344 53 452 5344Z 535 89
5344 51 632 5347Z B16 | 199 5344 52 431 B34AZ 520 i0 5344 53 520 53447 535

5344 5t 633 5347Z 516 | 200 5344 52 432-1 534AZ 520 27 5344 53 530 53447 535 54
5344 51 634 5347Z 516 | 209 5344 52 440 534AZ 520 5 5344 53 554-1 53447 535 B2
5344 51 635 53412 516 | 202 5344 52 450 534AZ 520 8 5344 53 561 53447 535 49
5344 51 636 5347Z 516 | 203 5344 52 460 B3a4AZ 520 11 5344 53 570-1 53447 535 BT
5344 51 837 5347Z 516 | 204 5344 52 5i0-1 B34AZ G20 5344 53 572-1 53447 535 50
5344 51 641 5347Z 516 | 205 5344 52 531-2 534AZ 520 30 5344 53 5732 Bad4Z 535 88
5344 51 642 53472 516 | 206 5344 52 512 5347Z 530 45 G344 53 580 53447 535

£344 &1 643 5347Z 818 | 207 5344 52 513 53472 340 76 5344 53 5381 53447 535 45
5344 51 644 5347Z 516 | 208 5344 S2 513 53472 530 51 5344 53 582 53447 535 56
5344 51 645 5347Z 516 | 209 B344 52 520-1 534AZ 520 31 5344 53 610-1 B3A44Z 535

5344 51 846 5347Z 516 | 210 5344 52 530-1 534AZ 520 5344 53 611-1 53442 535 10
5344 B1 B47 B347Z 518 | 211 5344 52 540-1 Ba4Az 520 29 5344 53 812 53447 535 8
5344 51 651 5347Z 5186 | 220 5344 52 611 53447 521 26 5344 53 613 53447 B3aG 9Q
5344 81 871 $347Z 516 | 212 5344 B2 B12 53447 521 25 5344 53 620 53447 53%

5344 51 873 53472 516 | 213 5344 52 620 5344Z 521 5344 53 621 53447 535 31
5344 B1 674 5347Z 516 | 214 5344 52 621 53447 521 36 5344 53 622 53442 3535 87
5344 51 675 5347Z 516 | 21% 5344 B2 B22 53447 521 20 5344 53 623 B534AZ 510 4
5344 51 676 5347Z 516 | 218 5344 52 623 53442 521 18 5344 53 652 53447 535 3
5344 51 677 5347Z 516 | 217 5344 52 B30 53447 521 5344 53 653 53447 5aG 17
5344 51 713 53447 514 5 5344 52 631 53442 521 21 5344 53 680 534427 514

5344 51 713 52344Z 535 55 5344 52 635 BadAZ 520 48 5344 53 870 53447 514

5344 51 7156 534AZ 512 70 5344 52 636 BagAZ 820 72 5344 53 710-2 53472 530

5344 51 715 534AZ 513 i 5344 52 640-1 534427 521 5344 53 T11=1 5347Z 530 32
5344 51 715 534A7 548 a8 5344 52 641-1 53447 521 14 5344 53 713 53472 530 46
5344 51 7T17-2 534AF 512 48 6344 52 650 53447 521 Baq44 53 714 5347Z 530 24
5344 51 T17-2 B534AZ 513 86 5344 52 851 53447 521 10 5344 853 715 5347Z B30 10
5344 B1 T7T17-2 53447 B35 86 5344 52 BBQ 53442 521 5344 53 716 5347Z 530 23
5344 51 740 53447 Hid T 5344 52 661 53447 521 1 5344 53 718 53477 530 11
5344 51 810 5347Z 516 5344 52 670 853447 521 ] 5344 53 720-2 53472 530

5344 51 811 5347Z 516 g8 5344 52 680 534427 521 a3 5344 53 721-1 53472 530 50
5344 51 812 53477 516 g9 6344 52 Ti0-1 534AZ 513 5344 53 722 B347Z 530 47
5344 51 820 5347Z 516 5344 52 T20-1 534AZ 513 75 5344 53 T23-2 53472 530 33
5344 51 821 5347Z 518 | 113 5344 52 810 534AZ 520 33 6344 K3 T24-2 5347Z 530 41
5344 51 8§23-1 534AZ 512 14 5344 52 8%z 534AZ 520 32 5344 53 731 53472 530 35
5344 51 824 534AZ 512 | 11 8344 52 820 534AZ 520 5344 53 Ta2 5347Z 530 48
5344 51 825 534AZ 512 | 110 5344 52 821 B34AZ B20 82 5344 53 T41 534AZ 513 35
5344 51 828 53472 516 | 110 5344 82 822-3 B34A7 520 63 5344 53 T50 53477 530 3
5344 51 830 53472 Bis | 108 5344 52 823 534A7 520 86 5344 B3 752 5347Z B30 42
5344 51 840-1 5347Z 516 g8 5344 52 424 534AZ 520 46 5344 3 7h3 53472 530 43
5344 51 850-1 5347Z 516 | i14 5344 53 1i0-3 85347TZ 530 5344 53 754 53472 8530 54
5344 51 860-2 534AF 512 5344 53 1i11-2 53477 530 79 5344 53 T60 53477 530 53
5344 51 871 53442 514 53 5344 53 112-1 53477 530 a0 5344 53 800 53472 532




=
m & 5
PART NUMBER INDEX

R E BRrvavHs W ' B xrvavES WO F’ S ErvavES

PART N [SECTION Ma| ' PART Mo SECTION Ma| MO PART Mo [SECTION fo| '
5344 53 810 5347Z 532 | 17 5344 54 282 534AZ 540 | 21 5344 54 472 534AZ 540 | 33
5344 53 811 5347Z 530 | 22 5344 54 282 E34AZ 545 [ 21 5344 B4 472 534AZ 545 | 33
5344 53 813-1 B347Z 530 | 17 5344 54 283 534AZ 540 | 145 6344 54 430-1 534AZ 540

5344 53 314 534TZ 530 | 19 5344 54 283 E34AZ 545 | 145 5344 54 480-1 534AZ 545

5344 53 815 53477 530 7 5344 54 284-1 E34AZ 540 | 20 5344 54 490-1 534AZ 540

5344 53 816 5347Z 530 1 5344 54 284-1 E34AZ 545 | =20 5344 54 490-1 534AZ 545

5344 53 840 5347z 532 | 29 5344 54 285 534AZ 540 | 19 5344 54 491-1 B34AZ 540 6
5344 53 852 53471Z 530 | 97 5344 B4 285 534AZ 545 | 19 5344 54 491-1 534AZ 545 6
5344 53 854 53472 530 | 61 5344 54 310 534AZ 540 5344 54 492-2 534AZ 540 1
5344 53 863 534712 532 | 15 5344 54 310 534AZ 545 5344 54 492-2 534AZ 545 1
5344 53 865 53472 532 | 14 5344 54 311 534AZ 540 | 43 5344 54 493-3 534AZ 540 | 152
5344 53 890-2 5347Z 530 | 63 5344 54 311 534AZ 545 | 43 §344 54 493-3 534AZ 545 | 152
5344 53 900 5347Z 532 5344 54 312-1 E34AZ 540 | 45 5344 54 494 E34AZ 540 | 147
5344 53 912 53472 B30 | 77 5344 54 312-1 534AZ 545 | 45 5344 54 494 B34AZ 545 | 147
5344 53 915 5347Z 530 | 67 6344 54 313 534AZ 540 | 22 5344 54 495 534AZ 540 | 150
5344 53 916-2 5347z 530 | 96 5344 54 313 534AZ 545 | 22 5344 54 495 534AZ 545 | 150
§344 53 920-1 53472 530 | 70 5344 B4 3156 534AZ 540 9 5344 54 496 534AZ 540 | 118
5344 53 971 53472 532 7 5344 54 315 E34AZ 545 9 5344 54 457-1 E34AZ 540 | 148
5344 53 972 5347z 532 | 11 5344 54 316 534AZ 540 8 5344 54 497-1 534AZ 545 | 148
5344 53 973 5347Z 532 | 12 5344 54 316 534AZ 545 8 5344 54 498 534AZ 540 | 13
5344 53 976 53472 832 6 5344 54 340-1 E34AZ 540 | 102 5344 54 498 534AZ 545 | 13
5344 53 981 5347Z 532 | 10 5344 54 340-1 534AZ 545 | 102 5344 54 511-1 534AZ 540 | 88
5344 53 934 53477 532 | 28 5344 54 343 534AZ 540 | 99 5344 54 511-1 534AZ 545 | 88
5344 54 210-3 534AZ 540 5344 54 343 E34AZ 545 | 89 6344 54 512-1 534AZ 540 | 93
5344 54 220-3 534AZ 540 | 121 5344 54 361-2 534AZ 540 | 122 5344 54 512-1 534AZ 545 | 93
5344 54 220-3 534AZ 545 | 121 5344 54 361-2 534AZ 545 | 122 5344 54 515 534AZ 540 | 101
5344 54 222 534AZ 540 | 108 5344 54 382 534aZ 548 | 25 5344 54 518 534AZ 545 | 101
5344 54 222 534AZ 545 | 108 5344 54 363-1 E34AZ 540 | 78 5344 54 625 534AZ 540 | 73
5344 54 223 534AZ 540 | 146 5344 54 363-1 534AZ 545 | T8 5344 54 625 534AZ 545 | 73
5344 54 223 534AZ 545 | 146 5344 54 354 534AZ 540 | 175 5344 54 631-1 534AZ 540 | 56
5344 54 224 534AZ 540 | 155 5344 54 384 534AZ 545 | 175 5344 54 631-1 534AZ 545 | 56
5344 54 224 534AZ 545 | 155 5344 54 371 B34AZ 540 | 57 5344 54 634-2 534AZ 540 2
5344 54 230-3 534AZ 545 5344 54 371 534AZ 545 | 57 5344 54 634-2 534AZ 545 2
5344 54 231 534AZ 540 | 103 5344 54 372-1 534AZ 540 | &8 5344 54 647 534AZ 540 | 63
5344 54 231 534AZ 545 | 103 5344 54 372-1 534AZ 545 | 58 5344 54 647 534AZ 545 | 63
5344 54 232 534AZ 540 | 112 5344 54 381 534AZ 540 | 39 5344 54 911 534AZ 548 | 48
5344 54 232 B34AZ 545 | 112 5344 54 381 534AZ 545 | 39 5344 54 912-1 S34AZ 548 | 42
5344 54 233 534AZ 545 | 119 5344 54 410-2 534AZ 540 5344 54 913 534AZ 548 | 41
5344 54 234 534AZ 540 | 115 5344 54 410-2 534AZ 545 5344 54 913 5347Z 340 | 68
5344 54 234 534AZ 545 | 115 5344 54 420 534AZ 540 8344 84 914 534AZ 548 | 49
5344 54 2386 534AZ 540 | 113 5344 54 420 534AZ 545 5344 54 915-1 534A7 548 | 46
5344 54 236 534AZ 545 | 113 5344 54 421-1% E34AZ 540 | 66 5344 54 817-2 534AZ 548 | &%
5344 54 240 534AZ 540 | 118 5344 54 421-1 534AZ 545 | 66 5344 54 919 534AZ 548 | 53
5344 54 240 534AZ 545 | 118 5344 54 422-4 534AZ 540 ] 52 5344 54 920-3 534AZ B48

5344 54 242 534AZ 540 | 134 5344 54 422-4 534AZ 545 | 52 5344 54 521-1 534AZ 548 | 30
5344 54 242 534AZ 545 | 134 5344 54 423-4 534AZ 540 ; 53 5344 54 g922-2 534AZ 545 | 3z
5344 54 243 534AZ 540 | 135 5344 54 423-4 534AZ 545 | 53 5344 54 923 534AZ 548 | 5T
5344 54 243 S34AZ 545 | 135 5344 54 424 534AZ 540 1 11 5344 54 924 534AZ 548 | 52
5344 54 246 534AZ 540 | 171 5344 54 424 534AZ 545 | 71 5344 54 925-2 B34AZ 545 | 60
5344 54 246 534AZ 545 | 171 5344 54 425 534AZ 540 | T4 5344 54 526-1 534AZ 548 | 54
5344 54 250 634A7 540 | 111 5344 54 425 534AZ 545 | T4 5344 54 927 534AZ 548 | 12
5344 54 250 534AZ 545 | 111 5344 54 426-1 534AZ 540 | 68 5344 54 928-1 634AZ 543 | 31
5344 54 253 53442 540 | 1489 5344 54 426-1 534AZ 545 | 68 5344 54 928 534AZ 548 | 56
5344 54 253 534AZ 545 | 149 5344 54 427-2 534AZ 540 | 31 5344 54 931 534AZ 548 | 65
5344 54 254 534AZ 540 | 141 5344 54 427-2 534A7 545 | 31 5344 54 932 534AZ 548 | 64
5344 54 254 534AZ 545 | 141 5344 54 428 534AZ 540 | 61 5344 54 934 §34AZ 543 | 27
5344 54 255 634AZ 540 | 118 5344 54 428 534AZ 545 { 61 5344 54 935 534AZ 548 | 20
5344 B4 255 534AZ 545 | 116 5344 54 429 534AZ 5401 26 5344 54 860 534A7 548

5344 54 256-1 534AZ 540 | 79 5344 54 4289 534AZ 545 | 286 5344 54 370 53447 543 | 18
5344 54 256-1 534AZ 545 | 79 5344 54 430-1 534AZ 540 5344 54 §80-2 534A7 548

5344 54 258 534AZ 540 | 131 5344 B84 430-1 534AZ 545 5344 54 981-2 534A7 548 4
5344 54 258 E34AZ 545 | 131 5344 54 431-1 E34AZ 540 | &5 5344 54 982 534AZ 548 | 14
5344 54 260-2 534AZ 540 5344 54 431-1 534AZ 545 | 65 5344 54 983 534AZ 548 | 11
5344 54 260-2 534AZ 545 5344 54 440-2 534AZ 540 5344 54 984 534AZ 548 | 24
5344 54 2B1-2 534AZ 540 | 127 5344 54 440-2 534A7 545 5344 54 985 534AZ 548 | 22
5344 54 261-2 534AZ 545 | 127 5344 54 441-2 B34AZ 540 | 17 5344 54 $90-1 534AZ 543

5344 54 262-2 534AZ 540 | 133 5344 54 441-2 B34AZ 545 | 17 5344 54 991-1 534A7 548 5
5344 54 262-2 534AZ 545 | 133 5344 54 443 534AZ 540 [ 32 5344 55 113-1 534AZ 510 7
5344 54 263 534AZ 540 | 136 5344 54 443 534AZ 545 | 32 5344 55 114 534AZ 510 | 28
5344 54 263 E34AZ 545 | 136 5344 54 450 834AZ 540 5344 55 115 §34AZ 753 | 48
5344 54 264-2 534AZ 540 | 129 5344 54 450 B34AZ 545 5344 55 115 53472 752 | 84
5344 54 264-2 534AZ 545 | 128 5344 54 451 534AZ 540 | 36 5344 65 116-1 534AZ 510 | 24
5344 54 265-1 534AZ 540 | 124 5344 54 451 534AZ 545 | 36 5344 B5 135-1 534AZ 510 | 22
5344 54 265-1 534AZ 545 | 124 6344 54 452-1 534AZ 540 | 35 5344 55 136 E347Z 750 | 63
5344 54 267-1 534AZ 540 | 75 5344 54 452~1 E34AZ 545 | 35 5344 55 136 5347Z 751 | 65
5344 54 267-1 534AZ 545 | 75 §344 54 453 534AZ 540 | 47 5344 55 136 5347Z 752 | 5
5344 54 263 E34AZ 540 | 188 5344 54 453 534AZ 545 | 47 5344 55 141-4 534AZ 510 [ 15
5344 54 268-1 534AZ 540 | 128 5344 54 470 53487 540 5344 55 142-5 534AZ 510 3
5344 54 269-1 534AZ 545 | 126 5344 54 470 E34AZ 545 5344 55 211-1 534AZ 510 [ 25
5344 54 271 534AZ 540 | 143 5344 54 471 534AZ 540 [ 40 5344 55 2i2-1 534AZ 510 | 26
5344 54 271 534AZ 545 | 143 5344 54 471 534AZ 545 [ 40 5344 81 111 5347Z 610 3




il &n & =5 7 gl
PART NUMBER INDEX

L by g VIRE b2 L =1 B S rrvavis w5 ®& B krvarES

P AR T SECTION M| MO P AR T N SECTION M| ™ P ART thSECTION No| ®
5344 61 112 5347Z 810 45 5344 66 561 53477 6258 1 5344 76 320 5347Z 7151 46
5344 61 113 5347Z Bi0C 5 5344 686 576-1 53472 625 18 5344 75 330 5347Z 781 37
5344 61 114 5347Z 810 6 5344 6B 660-7 53472 625 5344 75 343 5347Z 751 43
5344 61 1158 5347Z 610 38 5344 66 661-2 53472 6285 29 5344 75 360 5347Z 7151 44
5344 61 116-1 5347Z 610 23 5344 66 662 5347Z 625 28 5344 75 390 53472 751 40
5344 81 117 5347Z 610 18 5344 66 BTQ 5347Z 825 5344 15 411=-2 B5347Z 752 43
5344 81 124 85347TZ 610 b5 5344 66 671 53477 625 2 5344 15 420 B347Z 752 52
5344 61 125 853477 610 57 5344 86 302 53477 625 28 5344 75 430 Ba47Z 752 53
5344 61 126 53477 610 515 5344 66 321 5347Z 625 1% 5344 75 511-3 B834AZ TH3a 32
5344 61 127 53412 610 az 5344 Y1 123 5347Z Ti5 48 5344 75 590 5347Z 760 66
5344 61 131-1 53472 610 86 5344 T1 220 B34T7TZ T20 5344 75 530 5347Z 7851 68
5344 61 132 53472 610 87 5344 T1 223 83472 720 50 5344 75 590 5347Z 752 T8
5344 &1 133 53477 610 68 5344 Ti1 223 5347Z 728 41 5344 75 631-1 Ba4tZ 7150 26
5344 61 134 5347Z 610 65 5344 T2 113 5347Z 710 22 5344 75 B33 B347Z 750 30
5344 61 212 53477 110 9 85344 T2 113 53477 718 28 5344 75 B42 B347Z 750 34
5344 61 213-1 53472 110 7 5344 72 114 B347Z Y10 ] 5344 75 642 B347Z 752 10
5344 61 234 5347Z 6156 [ 5344 72 114 5347Z T15 16 5344 75 543 53472 750 35
5344 61 235 5347Z 615 i4 5344 T2 119 5347Z 710 24 5344 75 643 5347Z 7151 L1
5344 61 240 B347Z 615 i1 5344 T2 132 5347Z 710 18 5344 TS 643 B347Z TH2 11
5344 61 253-1 5347Z BI16 3z 5344 T2 133 5347Z 710 19 5344 TS5 645 B347TZ 750 55
5344 61 254-1 5347Z B15 36 5344 T2 180 53477 T10 5344 TS 8485 53472 751 41
5344 67 2558 53472 815 45 5344 72 180 5347Z 718 5344 TS5 645 5347Z 752 ag
5344 61 282 53477 6156 24 5344 72 181 5347Z 710 27 5344 75 646 53472 150 62
5344 61 272-1% 53447 830 1 5344 72 181 5347Z 7156 34 5344 75 646 S347Z 751 57
5344 81 311 853477 110 as 5344 T2 252-2 53472 710 T2 5344 75 648 5347Z 182 42
5344 51 312 83472 110 a7 5344 72 253 53472 T10 T0 5344 15 650 53472 TS50 81
5344 61 321 534AZ 512 | 112 8344 72 2586 53477 T10 71 5344 75 BBD 53472 751 49
5344 61 614 5347Z 810 43 5344 72 423-1 b347Z T20 19 5344 75 650 53477 752 37
5344 61 623 5347Z B10 asg 5344 72 612 53472 Tt0 67 5344 75 B53 5347Z T50 27
5344 61 628 53472 810 28 5344 72 612 5347Z T15 65 5344 75 853 B3a47Z 751 25
5344 61 63z 53447 850 3 5344 T2 622 5347Z Tt0 66 5344 75 BH3 5347Z 762 14
5344 61 641 53472 815 39 5344 72 622 53472 Ti58 -1 5344 75 654 B34TZ 750 28
8344 61 643 53472 615 13 5344 73 181 53472 T20 2 6344 75 654 83472 751 24
5344 61 644 53477 510 27 5344 73 151 5347Z 725 2 5344 75 654 534772 752 16
5344 61 651 5347Z 290 34 5344 73 152 53477 710 89 5344 75 BEBD 53477 750 56
5344 61 655 5347Z 290 19 8344 73 152 853472 Y15 58 5344 75 660 5347Z 751 47
5344 61 B656-1 8347Z K30 76 5344 73 153 5347Z 120 4 5344 TS5 860 B34TZ 7152 38
5344 B1 658 5347Z 530 94 5344 73 153 53472 725 4 5344 75 870 5347Z 750 67
5344 61 861 5344Z 870 3 5344 T4 211-1% 834AZ 220 46 5344 75 BTO 53472 751 g9
5344 61 665 $5347Z 290 855 5344 T4 211=1% 534772 210 1 5344 75 870 53477 7852 79
5344 61 666 5347Z 365 84 5344 74 211-1 53472 215 1 5344 75 681 53472 51 39
5344 61 667 53472 T10 897 5344 T4 212-1 534AZ 220 47 5344 75 682 53472 751 as
5344 &1 914 53477 630 5 5344 74 212-1 53472 210 2 5344 75 690 53472 751 38
5344 62 110-2 53447 85Q 5344 74 212-1 853477 215 2 5344 756 T22 534AZ T8S 57
5344 62 111 53447 850 as 5344 74 216-t 53477 895 44 5344 75 T30 53472 752 as
5344 62 112 53447 880 as B344 74 217-1 53477 895 42 5344 75 T35 5347 752 46
5344 62 113 53447 3850 a5 5344 T4 218-1 B347Z 516 | 108 5344 75 736 5347Z 752 47
5344 62 114 534472 BSO aT 8344 14 218 5347Z 516 i 109 5344 75 73T 853472 751 62
5344 62 120 53447 B850 5344 74 221% 53472 516 | 111 5344 TS5 737 83472 752 50
5344 62 121 5344Z 850 11 5344 74 314 53472 110 53 5344 75 T40-1 53477 752 30
5344 62 122 53442 850 ag 5344 T4 53i 5347Z 780 46 5344 TH T41 53472 762 24
5344 62 123 53447 850 13 5344 74 53¢ 53472 751 51 5344 75 T44-1 53477 762 34
5344 62 130 534427 8BS0 5344 74 53t 53472 752 58 5344 75 T46 53477 752 31
5344 62 131 853447 3850 28 5344 74 532 534772 780 47 5344 75 T50-t 5347TZ 752 36
5344 62 132 83447 850 25 5344 T4 53z 53477 T81 52z 5344 75 T60 834AZ 755

5344 62 133 5344Z 850 a1 5344 T4 532 53472 Th2 858 5344 75 761 534AZ 7BB 11
5344 62 134-2 53447 850 33 5344 T4 533 53472 T80 48 5344 75 T62 B34AZ 755 82
5344 62 141 53442 850 8 5344 T4 533 5347Z 751 53 5344 75 783 B34AZ T55 18
5344 65 121 5347Z 650 36 5344 T4 533 853477 TH2 60 5344 75 TB5-2 B3a4AZ 155 5]
5344 66 111-1 53472 625 55 5344 T4 534 5347Z 750 49 5344 75 786-2 534AZ 7585 4
5344 66 112 53477 625 24 5344 T4 534 53477 751 b4 5344 75 76T7=1 534AZ 755 17
5344 86 113 5347Z 625 61 5344 T4 534 53472 152 61 5344 T8 T67-1 53472 355 33
5344 66 120-1 5347Z 625 5344 T4 5a7 Ba47Z TiG 86 5344 T5 768 5347Z T10 z14]
5344 66 121-1 5347Z 625 51 5344 T4 537 53472 Ti8 82 5344 75 768 53477 Ti18 59
5344 66 122-1 85347Z 625 52 5344 T4 538 5347Z T20 41 5344 75 763 534AZ 755 T
5344 66 123-1 853472 625 48 5344 T4 538 53472 T25 25 5344 76 T70 B34AZ 755 40
5344 66 124 53472 625 46 5344 T4 53g B347Z T20 42 5344 75 7785 B34AZ 7155 ]
5344 668 125 53477 625 49 5344 T4 Hag B34TZ 725 26 5344 75 776-1 534AZ 755 84
5344 66 131% 5347Z 625 42 5344 74 613 B534AZ 753 9 5344 75 T80 534AZ 755

5344 66 144 853477 625 58 5344 74 615 5347Z Ti0 7 5344 75 T81 B534AZ 755 24
5344 66 161 5347Z B25 25 5344 74 BiS 5347Z 118 57 5344 75 Y90 534A7 755 23
5344 68 311 B34TZ 5186 84 5344 75 271-3 5347Z 750 2 5344 75 8111 B34AZ 755 86
5344 66 320 534772 516 65344 15 211-3 5347Z 781 2 5344 75 812-1 Ba4MAZ 155 85
5344 66 321 53472 5186 g2 5344 T8 211-3 53472 752 2 5344 75 813-2 B34AZ T55 a4
5344 66 511-2 53477 &25 19 5344 15 221 53472 710 87 5344 75 814~1 S534A7 755 83
5344 B6 512-2 5347Z 625 20 5344 75 221 53472 115 56 5344 15 821-1 53447 230 19
5344 66 520 53472 6256 23 5344 765 221 5347Z 720 5 5344 75 830 534AZ 7656 TT
5344 66 532 5347Z 826 36 5344 75 221 53477 7256 5 5344 75 840 534AZ 7656 93
5344 66 533 5347Z B25 34 5344 75 221 5347Z 750 5 5344 75 930 53447 7b5 T4
5344 66 541 534712 625 as 5344 75 221 5347TZ 751 5 5344 75 940 B34AZ 755 75
5344 86 5851 53472 625 3 5344 75 221 5347TZ 752 5 5344 TS5 950 B34AZ 755 T3

10




wom # 5 ® 5

PART NUMBER INDEX

oS E BlErvavEi® W OHE 'S [ryarES ! R FE 5 wrvavis

P ART I|SECTEON M| " P ART N |SECTION Mo W P AR T Mo SECTION Na| M
5344 75 960-1 534AZ T55 48 5344 87 112 53442 870 3z 5347 1T 115 53477 170 3
5344 75 863 534AZ 755 493 B344 87 113 53447 870 16 5347 17 116 53472 1Y0 25
5344 75 870 B534AZ 755 54 5344 87 115~-1 53447 870 10 5347 1T 117 5347Z 170 93
5344 75 973 534AZ 758 43 5344 87 1186 5344Z 870 5] 5347 21 130 5347Z 2350

5344 75 874 534AZ 7565 64 5344 87 17 5344Z 870 2 5347 21 130 53477 215

5344 75 875 S34AZ 755 65 5344 8T 120-1 53442 870 a4 5347 21 134 53472 210 81
5344 75 976 534AZ 755 61 5344 BT 210 5344Z 870 44 5347 21 134 5347Z 215 &1
5344 75 980 534A7 158 58 5344 87 310 53447 872 8347 26 111 53472 260 33
5344 75 930 B34AZ 153 15 5344 BT 31t 53447 872 13 5347 26 112 53472 260 30
5344 75 993 BA4AZ 753 12 5344 87 312 53447 872 14 5347 26 113 53477 260 31
5344 75 994 534AZ 783 5 5344 87T 320 53447 872 5347 26 114 53477 260 3z
5344 75 995 534AZ 753 14 5344 387 330 53447 872 22 5347 26 1156 53477 260 29
5344 &2 110-1 534AZ 828 46 5344 87 410 5344Z 872 5347 26 116 53472 260 20
5344 82 110-1 B34AZ 828 46 5344 87 412 53447 872 1 5347 26 117 53477 260 22
5344 82 120-1 534AZ 828 83 5344 87 423 53447 880 29 85347 28 118 53472 280 25
5344 82 120«1 534A7 829 53 5344 87 424 5344Z 8860 31 5347 26 118 53477 340 62
5244 82 130-1 534A7 829 B3 5344 4T 425 5344Z 860 18 5347 26 119 534712 260 28
5344 32 140-1 B34AZ B29 &1 5344 87 431 5344Z 860 28 5347 26 120 53472 266

5344 82 151 53442 328 45 5344 8T 432 53447 360 3o 5347 26 121 53477 260 16
5344 82 220 B534AZ 820 42 5344 BT 511-1 5344Z 870 25 5347 26 130 5347Z 260 43
5344 82 2861 S34A7 820 77 5ad44 8T B2z 53447 870 46 5347 26 161 534717 260 1%
5344 82 281 53447 825 86 5344 87 &6z 5347Z 230 86 5347 26 i62 53472 260 12
5344 382 340 534AZ 828 5344 88 110 53447 880 5347 26 183 853472 260 3
5344 82 340 534AZ 829 5344 88 111 53442 890 3a 5347 26 164 53477 260 13
5344 82 350 534AZ 828 43 5344 88 120-1 53442 890 5347 26 170 53477 260 36
B344 82 350 S534A7 828 43 5344 838 130-1 53447 890 12 5347 26 172 534727 260 37
5344 82 330 B34AZ 820 5344 88 132 534427 890 18 5347 29 511-2 8347Z 296 2
5344 82 450 B34AZ 820 5344 88 140 53447 880 5347 29 512-2 §5347Z 290 ar
5344 82 511-1 534A7 828 54 5344 38 141 53447 884Q 8 5347 31 t11-2 53477 315 2
5344 82 511=-1 534A7 829 54 5344 88 150 53447 830 34 5347 31 i12-3 53477 315 4
5344 82 611 534AZ 828 T1 5344 88 152 53447 880 12 5347 31 214 53472 310 2
8344 &2 611 534AZ 829 65 5344 88 153 5344Z 880 43 5347 31 215 B347TZ 310 H
5344 82 612 534A7 828 T2 5344 89 110 B34TZ &85 5347 31 3N 53477 3156 3
5344 32 612 534AZ 329 68 5344 89 111 534772 885 i8 5347 31 313 5347Z 315 T
5344 82 620 B534A7 820 28 5344 B89 112 53472 895 27 5347 3t 2314 53472 ats 14
5344 82 630 534AZ 820 as 5344 89 113 53472 8485 10 5347 3% 316 B347Z 3i56 11
5344 &2 632 534AZ 828 70 5344 89 114 5347Z 895 38 5347 3% 3i6-1 53477 3156 16
5344 82 632 B534AZ 829 &7 5344 89 1156 53472 8595 23 5347 31 317-t 53472 335 17
5344 82 633 534AZ 820 52 5344 89 121 53472 895 18 5347 371 411 5347Z 310 9
5344 82 634 534AZ 820 a7 5344 89 122 53472 89% 49 5347 31 412 53472 310 5
5344 82 635 534AZ 828 T3 5344 89 140 5347Z 895 5347 31 413 53477 310 1
5344 82 B35 534A7Z 8289 T4 5344 8% 141 5347Z 895 61 5347 31 414 5347Z 310 11
5344 82 636 534AZ 828 T4 5344 BY 142 53477 8495 53 5347 32 110 83472 3206

5344 82 636 534AZ 829 75 5344 39 150 53472 8495 Ba47 32 111 8347Z 320 17
5344 82 B40 B34AZ 820 20 5344 89 1606 5347Z 895 31 5347 32 113 53477 320 19
5344 82 B8O 534AZ 820 T4 5344 89 163 5347Z 895 33 5347 32 114 53472 az20 34
5344 82 661-1 534A7 320 B8 5344 89 164 B5347Z 895 26 5347 32 1456 53477 320 22
5344 82 662 534AZ 820 89 5344 89 165 53472 895 a7 5347 32 116 53477 320 25
5344 82 B7C 534AZ 820 a5 5344 89 166 53477 895 32 53347 32 111-1 53477 320 14
5344 82 B3G 53442 825 84 5344 89 170 53472 8§95 5347 32 12¢ 53472 320

65344 82 750 534AZ 828 5344 89 171 5347Z 895 41 5347 32 121 53472 320 3
5344 82 750 S534AZ 829 5344 89 222 83447 882 8 5347 32 130 53472 320 =]
5344 82 1710 S534AZ 8238 g9 5344 89 310 53447 8892 5347 32 i40 5347Z 320

5344 82 770 534AZ 82% g 5344 89 31t 53442 892 73 5347 32 141 534¥Z 320 30
5344 82 T7891-2 534AZ 828 82 5344 B9 320 53447 882 75 5347 32 143 B347Z 320 T
5344 82 T793-4 B34AZ 829 5% 5344 89 340 53447 892 5347 32 150 53477 320 18
5344 82 794 534AZ 828 82 5344 89 350 53447 892 54 5347 32 160 53477 320 21
5344 82 T95-3 534aZ 829 g2 5344 89 370 53447 892 5347 33 111 53477 330 456
5344 82 T86-1 534AZ 828 57 5344 88 371 53447 892 55 5347 33 112 53477 330 49
5344 82 T7396~1 534AZ 829 57 5344 89 380-2 53447 892 T2 5347 33 113 §347Z 330 48
5344 82 7871 534AZ 828 28 5344 89 412 53442 892 43 5347 33 114 53472 330 47
5344 82 T797-1 534AZ 828 26 5344 89 413 53442 892 44 5347 33 1156 53477 330 44
5344 82 798 534AZ 8§28 83 5344 89 422 53447 892 39 5347 33 116 53477 330 a4
5344 82 789 Ba4AZ 828 10 85347 11 210~1 53472 110 46 5347 33 121 53477 330 as
5344 82 799 B34AZ 829 10 5347 11 310 53472 110 24 5347 33 131 53472 330 53
5344 82 TS89 53447 870 Si 5347 11 341 53472 110 25 5347 33 13z 53472 2330 51
5344 82 300 53447 825 5347 11 342 5347Z 110 5 5347 33 133 53477 330 33
5344 82 812 534A7 829 45 5347 16 111 5347Z 160 T 5347 33 134 853477 330 13
5344 82 820 534AZ 820 T3 5347 18 112 5347Z 180 ) 5347 33 138 53472 330 21
5344 82 850 53447 825 5347 16 113 53472 1860 1 5347 33 211 5347Z 330 8
5344 83 030 53442 830 5347 18 114 534772 160 g 5347 33 212 53477 330 25
5344 83 031 53447 830 28 5347 18 11iB 5347Z 160 11 5347 33 213 53477 330 ao
5344 B3 032 53447 B3Q 52 5347 16 120 5347Z 180 17 5347 33 214 53477 330 19
5344 33 040 534427 330 50 5347 t6 130 5347Z 180 15 5347 33 311 5347Z 330 4
5344 83 050-1 534472 330 5347 16 141 5347Z 160 33 5347 34 111-3 B347Z 340 65
5344 83 (080 53442 830 5347 16 150 B347Z 160 21 5347 34 112 63472 340 16
5id44 83 272 53447 830 37 5347 18 200 B347Z 170 5347 34 113 83472 2340 17
5344 8§ 211-3 5344Z 860 3z 5347 17T 111 53472 t70 77 5347 34 114 53477 340 22
5344 88 2i2-4 5344Z 860 3 5347 17 112 53472 170 20 5347 34 11%5 53477 340 2
5344 87 110 5344Z 870 5347 17 113 53472 170 i6 5347 34 118 5347272 340 6
5344 87 11t 53442 870 ag 5347 17 114 53472 170 1 5347 34 117 534vZ 340 19




=t
m T 5 3
PART NUMBER INDEZX

®om F TRy HT B w B OB krvavET ;R E SR ES

P ART NolsEcTion M M P ART Io|SECTION Mo P ART IoSecrioy M| ®
5347 34 118-3 53472 340 27 5347 34 673 53477 345 | 107 8347 3% 3201 53477 355

5347 34 119 53472 340 28 5347 34 674 B34TZ 345 | 122 5347 35 329 83477 355 T3
5347 34 120 5347Z 340 5347 34 675 B34TZ 345 | 123 5347 35 322-1 53477 3bL 80
5347 34 121 53472 340 54 5347 34 680 b347TZ 345 5341 35 323 5347Z 3565 B1
5347 34 122 B5347Z 340 50 5347 34 681 5347Z 345 60 §347 35 330-1 53472 355 B4
5347 34 123 53477 340 56 5347 34 682 5347Z 345 62 5347 35 353 BA47Z 355 1 119
5347 34 130 834TZ 340 5347 34 683 B347Z 345 g 5347 35 354 5347Z 385 120
5347 34 131 5347Z 340 I} 5347 34 691 83477 345 | 1289 5347 35 355 5347Z 366 } 123
5347 34 132 5347Z 340 32 5347 34 Bg2 53477 345 | 128 5347 35 360 853477 355

5347 34 133 B347Z 340 33 5347 34 693 53472 345 | 127 5347 35 361 53477 355 23
5347 34 140 53472 340 5347 34 694 5347Z 345 | 126 5347 35 362 $3477Z 355 27
5347 34 141 53472 340 24 5347 34 6495 5347Z 345 | 132 5347 35 371 53477 355 38
5347 34 i51-1 53472 340 82 5347 34 698 53472 345 ] 133 5347 36 3712 53477 355 40
5347 34 i52-1 5347Z 340 43 5347 34 710 B34TZ 345 5347 35 3713 53477 385 51
5347 34 153-1 5347Z 2340 851 5347 34 T11 5347Z 345 12 5347 35 380 5347Z 35% 55
5347 34 i54 5347Z 340 438 5347 34 720 5347Z 345 : 144 5347 35 390 53472 355

5347 34 155 B347Z 340 a7 5347 34 731 53472 345 | 110 5347 35 aN 5347Z 355 T
8347 34 156-1 5347Z 340 T4 5347 34 740 53472 345 5347 35 382 53477 355 50
5347 34 157 5347Z 340 T2 5347 34 T4 5347Z 345 g8 5347 35 393 25347Z 355 46
5347 34 211 53a47Z 340 12 5347 34 151 5347Z 345 116 5347 35 410 5347Z 355

5347 34 510 85347z 345 5347 34 780 53477 345 5347 35 411 53472 385 | 128
5347 34 511 B347Z 345 33 5347 34 781 B347TZ 345 39 5347 35 42¢ 53472 355

5347 34 512 B3a47Z 345 69 534Y 34 TT0 5347Z 345 5347 35 421 5347Z 385 | 127
5347 34 514 53472 345 1] 5347 34 T 5347Z 345 T2 5347 35 43¢ 53477 355 90
5347 34 515 Ba47Z 345 43 5347 34 T30 5347Z 345 5347 35 432 B5347Z 355 g2
5347 34 520 53472 345 5347 34 T90 5347Z 345 35 5347 35 433 5347Z 355 83
5347 34 521 53477 345 45 5347 34 811 B3a47TZ 345 3 85347 35 440 B5347Z 365

5347 34 522 53477 345 68 5347 34 812 B34TZ 345 2 5347 35 441 5347Z 355 | 104
5347 34 523 5347Z 345 43 5347 34 813-1 5347Z 345 20 5347 35 450 5347Z 365

5347 34 524 5347Z 345 46 5347 35 120 534TZ 350 54 5347 35 451 5347Z 355 g4
5347 34 526 5347Z 345 a7 5347 35 123 5347Z 350 61 5347 35 460 53477 355

5347 34 527 5347Z 345 as 5347 35 124 B5347Z 3850 59 5347 35 461 53477 385 g7
5347 34 528 53477 345 40 5347 35 125 B347Z 380 T8 5347 35 471 B347Z 3556 | 101
5347 34 531 5347Z 345 T8 5347 35 126 5347Z 380 88 5347 35 472 53472 355 98
5347 34 B3z 5347Z 345 T4 5347 35 127 53477 350 43 5347 35 LH61 83472 355 75
5347 34 533 5347Z 345 75 5347 35 128 Ba47Z 350 42 5347 35 562 53472 385 79
5347 34 5386 5a47¢ 3485 T3 5347 35 130-1 5347Z 350 41 5347 38 B20 5347Z 355

5347 34 540 53472 345 5347 38 132 53477 350 57 5347 35 621 53477 355 | 1158
5347 34 541 53472 345 89 5347 35 133 53472 350 1 5347 35 622 8347Z 385 : 117
5347 34 542-1 5347Z 345 88 5347 35 134 53472 350 2 5347 35 623 B8347Z 385 1186
5347 34 543 B347Z 345 81 5347 35 136 5347Z 350 3 5347 35 710 53477 355

5347 34 544 5347Z 345 8 5347 36 1386 5347Z 350 4 5347 35 T11 53472 355 22
5347 34 550 53472 345 5347 35 138 5347Z 350 40 5347 356 712 53477 355 21
5347 34 5391 5347Z 345 87 5347 35 138 5347Z 350 36 5347 35 713 5347Z 355 t6
5347 34 552 5347Z 345 | 140 5347 35 140 53477 350 8347 36 T14 5347Z 355 i8
5347 34 554 53472 345 | 1419 5347 35 141 53472 350 64 5347 35 716 5347 355 4
5347 34 555-1 53477 345 | 136 5347 35 142 5347Z 350 65 5347 35 T16 5347Z 355 a
5347 34 588 53472 345 | 138 5347 3% 143 53477 350 83 534T 36 717 5347Z 385 3az2
5347 34 5857 53477 345 | 137 5347 356 144 5347Z 350 g0 5347 36 721 53472 355 9
5347 34 560 53472 345 a5 5347 35 148 53472 aso 66 5347 35 722 B5347Z 355 6
5347 34 564 53472 345 83 5347 35 146-1 5347Z 3RO 82 5347 35 7123 5347Z 365 i9
53247 34 570 5347Z 345 87 5347 35 151-1 53472 350 85 5347 35 811-1 534TZ 355 | 113
5347 34 573 B347Z 345 26 5347 35 152 53472 350 T0 5347 35 &t12 5347TZ 355 | 110
5347 34 580-1 5347Z 345 5347 35 170 5347Z 350 5347 35 813 B347Z 355 88
5347 34 581-=1 5347Z 345 31 85347 38 171 5347Z 350 63 5347 35 814 B5347Z 3585 86
5347 34 583 5347Z 345 52 5347 35 172 5347Z 3BkQ €9 5347 35 815 5347Z 355 | 106
5347 34 586 53472 345 5 5347 35 180 5347Z 36O 5347 356 818-1 5347Z 355 | 130
5347 34 591-1 BaqTz 345 13 5347 35 181 5347Z 350 19 5347 38 310 5347TZ 360

5347 34 610 534727 345 5347 36 180 83472 350 & 5347 36 311 5347Z 360 18
5347 34 611 53472 3456 &0 5347 35 195 53477 350 17 5347 36 313 83472 as0 27
5347 34 612 B347Z 345 81 5347 35 196 853477 3L0 27 5347 36 330 5347Z 360 13
5347 34 613 5347Z 345 34 5347 35 210 83477 350 8 5347 36 344 5347Z 360 35
5347 34 620 53472 aas 5347 35 214 6347Z 350 22 5347 36 370 5347TZ 360 28
85347 34 821 53472 3245 77 5347 35 2290 534TZ 350 28 5347 38 380 53477 360 &6
5347 34 622 53472 345 T6 5347 35 222 B347TZ 350 24 5347 36 411 5347Z 380 1
5347 34 630 53472 345 5347 35 225 534TZ 350 23 5347 36 412 5347Z 3860 74
5347 34 631 53477 345 35 5347 35 226 B34TZ 350 113 5347 36 413 53472 360 70
5347 34 632 5347Z 34% =13 5347 35 227 5347Z 350 21 5347 36 415 5347Z 360 83
5347 34 633 5347Z 3485 a7 5347 35 231 53472 350 46 5347 36 418 5347Z 380 £8
5347 34 B3bL B5347Z 345 | 101 5347 35 240 5347Z 350 5347 36 417 853472 380 | 112
5347 34 540 Ba4TZ 3456 5347 35 241 53477 350 51 5347 36 418 53472 380 T1
5347 34 641 5347Z 345 | 104 5347 35 280 5347Z 350 5347 36 510¢-1 5347Z 385 35
5347 34 642 B34TZ 345 | 105 5347 35 261 B34TZ 365 B1 5347 36 524 5347Z 365 41
5347 34 551 634TZ 345 | 113 5347 35 262 5347Z 355 69 5347 36 871 53477 385 T4
5347 34 652 53477 345 | 108 5347 35 263 53472 355 65 5347 36 572 5347Z 385 75
5347 34 661 D3A4TZ 345 | 109 Ba4T 35 264 8347¢ 355 36 5347 36 573 53477 38% T3
5347 34 683 53477 345 90 5347 35 265 53472 3ss 35 5347 36 574 5347Z 365 T2
5347 34 665 53472 345 94 5347 35 266 5347Z 356 62 5347 36 575 5347Z 365 87
5347 34 670 83472 345 5347 35 270 5347Z 355 5347 36 581 5347Z 365 82
5347 34 671 5a4T7Z 345 | 11i4 5347 35 280 534TZ 355 5347 37 110-2 53477 370

8347 34 8672 534T7Z 345 | 106 5347 35 311 5347Z 355 | 105 5347 37 111-1 5347Z 370 27

12




® om & 5 E 5l

PART NUMBER INDEX

oo E BkrvavEs wmoR K B |rvavEs WM R K BlkrvavEs

P ART No {SECTION Na Mo P ART fo [SECTION HNo L P ART MNa [SECTION Mo Mo
6347 37 112 5347z 370 | 17 5347 39 610 53477 390 | 52 65347 T4 413 53472 T15 | T1
5347 37 120-1 53472 370 | 25 5347 39 613 53472 390 | 54 5354 35 521 534AZ 540 | 80
5347 37 130 5347Z 370 5347 39 614 5347Z 390 | 53 5354 35 521 534AZ 545 | 80
5347 37 131 5347Z 370 | 20 5347 39 620 5347Z 390 6354 55 346-1 53472 516 | 238
5347 37 132 5347Z 370 | 18 5347 a9 621 5347Z 390 | 66 5354 55 371 53472 516 | 219
5347 37 140 5347Z 370 5347 39 631 53477 395 | 34 5354 59 12% 5347Z 395 | 35
5347 37 141 53472 370 4 5347 39 632 5347Z 395 | 41 5354 61 226 5347Z 615 | 50
5347 37 211 5347Z 370 5 5347 53 141 5347Z 530 | 69 5354 61 765 5347Z 350 | 32
5347 37 212 5347Z 370 | 31 5347 63 142 53477 530 | 81 5430 11 41t% 5347Z 110 | 23
5347 37 213 §5347Z 370 | 3z 5347 53 143 53472 530 | 82 5430 14 111 53472 170 | 17
5347 37 214 5347Z 370 | 27 5347 53 144 5347Z 530 | 64 5430 14 112 5347Z 170 | 68
6347 37 215 5347Z 370 34 5347 53 820 53477 532 | 20 5430 14 118 53472 170 | 40
5347 37 216 63472 370 | 38 5347 671 121 5347Z 610 | 52 5430 14 117 5347Z 170 | 70
5347 a7 217 53472 370 | 233 5347 61 122 5347Z 610 | 63 5430 14 431 53447 830 | 24
5347 37 310 5347Z 370 5347 61 141 5347Z 610 1 5430 14 433-1 5344Z 830 | 23
5347 37 311 6347Z 370 | 36 5347 61 142 5347Z 610 2 5430 14 437 5344Z 830 | 13
5347 37 312 5347Z 370 41 5347 6% 143 5347Z 610 | 72 5430 14 438 5344Z 830 | 25
5347 37 313 5347Z 370 2 65347 Bt 144 5347Z 610 | 73 5430 14 450 5344Z 830

6347 37 315 5347z 370 | 35 5347 6% 145 5347Z 610 | 82 5430 14 451 5344Z 830 | 36
5347 37 316 83472 3vQ 40 5347 6% 220 53472 615 38 5430 14 482 5344Z 830 az
5347 37 317 5347Z 370! 46 5347 61 225 5347Z 615 | 47 5430 14 453 5344Z 830 | 34
5347 37 321 5347Z 370 12 §347 61 230 5347Z 615 2 5430 14 454 53447 830 | 35
5347 37 322 53472 370 9 5347 61 275 5347Z 615 | 16 5430 14 460 5344Z 830 | 21
5347 a7 323 53472 370 7 5347 61 315 5347Z 355 | 133 5430 14 470-1 53442z 830 | 20
6347 38 111 5347Z 380 | &2 5347 61 611-2 63472 610 5430 21 214 53472 3ago | 20
5347 39 112 5347Z 390 | 24 5347 61 615-1 5347Z 610 | 7O 5430 21 518-1 534AZ 820 | 48
5347 39 113 5347Z 390 | 59 5347 61 617 5347Z 610 | 78 5430 27 518-1 53442 825 | a7
5347 39 114 5347Z 390 7 5347 §1 642 5347Z 615 5 5430 22 237 534AZ 512 | 97
5347 39 115 65347Z 350 | &0 5347 61 791 53472 330 | 31 5430 22 247 5347Z 360 | 118
5347 38 116 53477 390 4 5347 61 792 53472 350 | 10 5430 24 124-1 534AZ 240 5
5347 39 117 5347Z 390 6 5347 61 793 53472 370 | 13 5430 24 124-1 534AZ 242 5
5347 39 118 5347Z 390 2 5347 §1 805-2 5347Z 630 | a7 5430 24 124-1 5344Z 245 5
5347 39 119 5347Z 390 | 48 5347 €1 821 5347Z 630 8 5430 24 125 534AZ 240 4
5347 39 120 63472 390 5347 65 231 53472 682 3 5430 24 125 B534AZ 242 4
5347 39 12t 5347Z 390 | &1 5347 71 110 53472 Ti0 | 79 5430 24 125 53442 245 4
5347 34 122 5347Z 390 | 18 5347 71 120-1 5347Z 716 | 43 5430 24 131 534AZ 520 4
5347 39 123 5347Z 390 | 14 5347 71 130-1 $347Z Ti5 | 31 5430 24 131 5347Z 355 | B7
5347 39 124 534TZ 380 | 15 5347 71 211 B34T7Z T20 | 40 5430 32 815 53442 830 5
5347 39 125 5347Z 380 | 10 5347 71 212 5347Z 720 | 29 5430 33 116 53442 514 | 26
5347 33 130 5347Z 330 5347 71 221 5347Z 720 | 45 5430 33 116 5344Z 535 | 38
5347 3% 131 5347Z 3801 12 5347 T1 224 53472 720 | 486 5430 33 122 534AZ 620 | 34
6347 38 140 5347Z 390 5347 71 231 53472 125 | 28 6430 33 324 534AZ 548 | 44
5347 3% 141 5347Z 380 8 5347 72 121 53472 Ti10 | 23 5430 34 326 §34AZ 755 | a8
5347 3% 150 5347Z 390 5347 72 t21 53472 T16 | 28 5430 35 312 §347Z 536 | 12
6347 3% 151 53472 380 | 23 5347 72 141 5347Z 715 | 37 5430 35 314 63447 892 | 23
5347 3% 152 5347Z 390 0 21 5247 72 211 53472 710 | 34 5430 35 314 5347Z 516 | 247
5347 39 153 5347Z 360 | 16 5347 T2 220-1 5347Z Ti0 | 33 5430 35 314 53472 530 | 15
5347 33 210 5347Z 390 347 Y2 311 5347Z 750 | 29 5430 36 622-1 53472 358 | a1
5347 39 211 5347Z 390 | 64 5347 72 331 5347Z 720 | 38 5430 36 623-1 53472 3556 | 54
5347 39 212 5347Z 390 | 40 5347 72 3Tt 53477 725 | 27 5430 36 711 53472 356 | 712
5347 39 213 53472 390! 65 5347 72 411 53472 720 | 30 5430 38 414 534AZ 820 | 60
5347 39 214 £347Z 390 | 44 5347 72 421 6347Z 720 | a3 5430 38 414 5344Z 825 | 11
5347 39 215 5347Z 390 | 49 8347 72 422-1 5347Z 720 | 1% 5430 39 118 53442 83C | 12
5347 39 216 5347Z 390 | 42 65347 T2 423 5347Z 720 | &5 5430 44 154 534AZ 758 2
5347 39 217 53472 390 | a9 5347 72 611-1 5347Z 710 | 30 5430 51 127 §347Z 350 | 71
5347 39 220 5347Z 390 5347 72 621-1 3472 Tt0 4 6430 51 637 5347Z 516 | 144
5347 339 221 5347Z 390 | 47 5347 72 631-1 5347Z Ti16 | 29 5430 52 415 534AZ 548 | 63
5347 39 311 5347Z 390 1 5347 T2 641-1 5347Z 715 | 1% 5430 52 415 §347Z 350 | 26
5347 39 510 5347Z 395 5347 T2 651 5347Z 720 | 52 5430 53 225 53472 260 T
5347 39 511 5347Z 395 8 5347 T2 652 5347Z 720 | 48 5430 54 672-1 §34AZ 540 3
6347 39 520 5347Z 395 | 19 5347 72 654 5347z 7125 | 2% 5430 S4 §72-1 534AZ 545 3
5347 39 B30 5347Z 2385 5347 72 655 53472 725 | 40 5430 78 294-3 5347Z 650 | 37
5347 39 531 5347Z 395 | 23 5347 72 671 5347Z 720 | 37 5430 83 100-2 5347Z 650

5347 39 532 5347Z 395 | 22 5347 T2 671 5347Z 725 | 24 5430 83 f11~1 5347Z 650 | 33
5347 39 533 5347Z 395 4 5347 72 681 5347Z 725 | 22 5430 &3 115-1 5347Z B50 | 235
6347 39 534 5347z 3g5 | a2 5347 72 691 §347Z 725 | 15 5430 83 210-4 53472 650

6347 33 535 53472 395 | a3 5347 73 B11 5347Z 720 | 53 5430 83 213-3 53472 650 | 28
5347 38 541 5347Z 395 | 45 5347 73 611 5347Z 725 | 38 5430 83 214-1 5347Z 650 | 30
5347 38 542 5347Z 395 | 28 5347 73 613 5347Z 720 | 54 5430 83 215-1 5347Z 650§ 32
5347 39 544 5347z 385 | 27 5347 73 613 5347Z 725 | ag 5430 83 216-3 53472 650 | 28
6347 39 550 BE347Z 395 5347 73 642 5347Z 750 | &7 5430 83 217 53472 650 | 31
6347 39 551 5347Z 395 | 30 5347 73 642 B347Z 752 | 43 5430 83 218 53472 650 | 26
5347 39 552 5347Z 395 [ 31 5347 73 643 53472 T81 | 50 5480 14 428-1 53447 830 6
5347 39 5531 5347Z 395 | 47 5347 T4 111 5347Z 720 | 39 5480 23 222 5344z 230 | 10
6347 39 560 53472 395 5347 T4 121 5347Z Ti0 | 36 548G 23 222 5344Z 280 | 12
6347 39 561 53472 395 | 40 5347 T4 122 5347Z 720 | 56 5480 23 222 53447 285 | 11
6347 39 570 §347Z 395 | 51 5347 74 123 B347Z T10 | 21 5480 23 222 5347Z 365 7
5347 39 572 5347Z 395 | 49 5347 74 123 §347Z Ti5 | 27 5480 23 223 5347Z 365 6
5347 39 581 5347Z 390 | 38 5347 74 124 5347Z 125 | 18 5480 23 224-1 53472 365 | 29
5347 39 591 5347Z 395 | 29 5347 T4 4i1 53472 Ti0 | 98 5480 26 418 534AZ 755 | 46
5347 39 592 5347Z 395 7 5347 T4 412 5347Z 715! 70 5480 51 712 53447 521 | 45

4

=)




&

-
an

7 %

PART NUMBER INDEX

HOE E OB |rv.rEe u woE R B |lkrvavEe " W m B =Elkrvaves

P AR T M [SECTION M| ™ P ART M [SECTION Nao| ™ P ART N [SECTION M| M

548G 53 126 534AZ 820 61 5512 71 114 53477 7290 12 56840 42 135 B347Z 895 43
5480 53 126 53447 825 12 55i2 71 114 5347Z 725 11 5640 48 107 53447 870 48
5480 56 138 53477 350 89 5512 71 122 53477 365 69 5640 54 116 834AZ 548 15
5481 93 162 B34AZ 520 24 55i2 71 222 S534AZ 520 65 5640 56 1i1 53447 250 25
5481 93 1862 5344Z 882 80 5512 71 222 53472 720 3 5640 57 124 534AZ 512 80
5486 14 412 5347Z 10 21 5512 71 225 5347Z 710 57 5649 57 124 5347Z 716 T2
5486 25 423 S534AZ 820 10 5512 71 227 5347Z 110 64 5660 25 113-1 83447 280 at
5486 25 423 53447 825 65 5512 71 263 5347Z 720 az 5660 53 524 53477 532 13
5488 37 136 53472 350 g 5812 71 253 53472 25 23 5660 61 114 5347Z 615 43
5486 42 153-1 53472 B9% 57 5512 Y1 2562 5347Z 710 58 5660 61 621 53477 610 26
5486 44 74 534AZ 520 51 8512 75 132 534AZ7 512 58 5683 24 123 53477 365 68
54886 61 643 5347Z 715 46 8512 76 567-1 534AZ 785 22 5663 27 215 53477 380 13
5486 76 517 534AZ 766 38 5520 T1 142 5347Z T20 10 56683 52 242 534AZ 5438 58
5486 76 517 5347Z 170 28 5520 74 114-1 B347TZ 340 B6 5663 T3 148 534AZ 155 81
5486 76 521 53477 365 B2 5521 B 142 5347Z 516 { 118 5663 74 141-1 5347Z 355 | 122
5486 78 275~2 5347z 725 10 5521 55 143 5347Z 5186 | 117 5684 16 121 5347Z 170 23
5486 84 151-1 5347Z 650 = 5821 57 444 834TZ 345 44 5664 26 740 B347TZ 3558 13
5510 57 550 S534AZ 220 | 108 5521 85 125 53477 350 84 5664 53 627 B5347TZ 355 rs
5510 57 550 53472 210 47 8522 25 170 853477 650 5664 53 975 53477 532 58
5510 57 550 H347Z 215 47 85522 27 114-1 5344z 250 4 5664 53 977 534772 53z 2
8510 57 550 53472 380 | 100 5522 29 172 534AZ 520 23 5664 T3 641 5347Z 340 as
5510 57 560 534AZ 220 &9 5522 29 172 5a447Z 8g2 78 5722 28 189 53477 380 53
5510 67 BBO 53477 210 51 5522 34 231-2 5347Z 340 3 5722 40 144 534AZ Bz 56
5510 57 560 5347Z 215 51 5522 34 231-2 5347TZ 345 58 5722 76 152 8347Z 3560 a7
5511 27 131-1 534A7 540 23] 5522 43 138 5347Z 530 { 102 8722 76 162 5347Z 750 4
BE11 27 1311 534AZ 545 89 5522 45 1286 53447 370 7 8722 76 162 53472 751 4
5511 27 151 53477 360 79 5522 46 243-1 53447 250 7 8Y22 76 162 5347Z Th2 4
BB12 11 111 5247Z 110 45 5522 71 116 534772 110 47 5722 76 164 B347Z 340 18
5512 11 116 5347Z 110 27 8522 71 1186 5347Z T10 11 6514 68 210 53472 625

5512 21 130-1 534AZ 220 5522 71 1i6 53472 715 6 5514 668 221 5347Z 625 72
5512 21 134-1% 534AZ 220 80 5522 71 116 53472 T20 7 6514 66 231 5347Z 625 Ti
5512 21 540 5347Z 210 5522 71 1186 53477 725 T 6514 66 232 5347Z 825 64
5812 21 540 5347Z 215 5523 36 131 534A7Z 512 98 6514 66 233 5347Z B28 66
5532 21 580-1 534AZ 220 5523 36 180 53472 2860 8514 66 234 53472 625 70
65512 21 560-1 B3472 210 5523 36 151 5347Z 260 8 6514 €8 235 834%Z 625 89
6512 21 560-1 53472 215 5523 37 523-1% 5347Z 385 | 125 6514 86 236 5347Z 625 83
5512 21 bB6z2-1 534AZ 220 88 5524 21 231-1 5347Z 365 76 6520 14 121-3 534TZ 118 18
5512 21 Bgz2-1 5347Z 210 88 5524 B3 142 53472 340 59 6520 14 123 5347Z 175 19
5512 21 562-1 Ba4atz 215 88 5524 61 832 5347Z Haz 50 6520 61 931 53477 532

8512 21 T2¢C 534AZ 220 5524 61 933 53477 5az2 48 6520 65 151 B347TZ 652 4
B512 21 750 53a4AZ 220 5524 61 834 53477 532 46 6520 B85 152 8347Z 652 5
5512 23 213 53447 230 15 5524 81 835 53477 53z 48 6520 73 243 534AZ 548 | 100
5512 23 213 5344Z 280 T 5524 61 836 BA47Z 53z 45 6532 58 455 5347Z 518 | 28
5512 23 213 5344Z 285 4 5524 681 83T BR47Z 532 52 6532 59 464 5347Z 516 | 182
5512 23 214-2 5344Z 230 3 5524 61 838 5347Z Kaz2 51 g0101 S5347Z 170 a6
5512 23 214-2 53447 280 14 5524 51 938 5347Z 53z 47 90103008 5344Z 250 22
5512 23 214-2 53447 285 ) 5524 61 941 5347Z 53z 54 90108036 85347Z 390 53
5512 23 217 53447 230 34 5524 61 942 5347Z 532 53 90106037 B5347Z 340 B1
5512 23 217 53442 280 10 5524 61 943 53477 5a2 85 90117002 B5347Z 390 35
5512 23 217 53442 285 17 5524 61 844 53477 53z 86 90164 85347Z 390 5
5612 23 218 53447 230 T 5524 61 845 53477 532 ST g0t78 534AZ 540 51
5512 23 218 53442 280 1 5624 g1 447 53472 532 78 got1va S34AZ 545 51
5572 23 218 853447 285 1 5524 671 988 5347Z 53z 73 90178 53447 230 i3
5532 29 147 534AZ 155 6 8524 81 989 5347Z 53z 90178 53447 280 8
5512 42 130 53472 8495 5524 &1 9892 5347Z 532 T7 90175 53447 285 5
5512 42 131 53472 8495 56 5560 12 104 83447 656 3 90179 53477 3865 31
5512 42 133 53472 895 50 5560 43 235 5347Z 53D 2 90200 53472 380 14
B512 42 134-2 53477 895 58 5560 43 235 534%7Z 752 T2 90200 5347Z 516 | i61
5b12 42 135-2 5347Z 895 58 B560 B4 143 534AZ 512 | 113 50201 5347Z 530 88
5512 42 140 5347Z 895 85562 28 126 534AZ 755 25 80202 5347Z 360 3
5512 42 141 5347Z 855 60 5562 57 4156 5344Z 285 51 80203 534AZ 520 21
5512 42 183-% 53472 885 39 5562 57 415 53477 340 14 90203 53447 872 16
55i2 46 214 53447 280 13 5562 57 415 53472 530 | 101 90204 5347Z 350 25
5812 47 117 5347Z 345 21 5562 BT 418 5347Z 710 61 80204 53472 8495 55
5812 47 117 53477 625 50 5640 07 Q82 53447 521 16 80205 53447 514 3
5512 51 1186 B347Z 355 1 109 5640 07 082 53447 892 57 g0208 53472 345 17
5512 51 141-1 534AZ 513 g2 5840 23 1386 534AZ 540 54 g0211 5347Z 260 18
5512 53 120 53472 &256 54 5640 23 138 B34AZ 545 B4 80211 §5347Z 355 ag
5512 54 154 B34AZ 510 13 5640 23 1386 5347Z 516 | 246 g0211 5347Z 390 51
5512 54 73 53472 516 | 103 5640 24 132 534AZ 540 | 168 30214 53447 880 25
5512 54 258 534A7 548 T 5840 24 132 534A7 545 168 90214 53447 892 13
5512 55 193 53477 885 29 5640 25 121-3 5347Z €50 21 90214 5347Z 280 5
5512 B7 632 53447 521 35 5640 33 855 53477 365 50 90214 5347Z 840 44
5512 57 570 53447 521 5640 35 624 53447 830 58 896218 534TZ 355 56
5512 57 571 B3447 521 43 5640 368 218 53472 710 91 90222 53472 370 22
5512 57 573 53447 521 41 5640 36 216 534%Z 715 80 90230 534AZ B12 51
B512 57 584 5347Z 360 g2 5640 36 216 53472 720 1 90230 B34AZ B13 38
85512 57 585 5347Z 2101 112 5640 26 218 5347Z 125 1 80241 534AZ 540 64
5512 62 113 5347Z 355 : 107 5640 36 234-1 534AZ 7155 41 90241 534AZ 545 64
5512 71 114 5347Z 710 5 5640 38 230 5347Z 310 8 90242 B34AZ 520 8
5512 71 114 53472 715 1 5640 38 255 53447 880 20 90242 5344Z 890 5

—— 1

| J—




il T = = £ gl
PART NUMBER INDEX

OB OE Blrvaris W R OE B |krvavES R E B rrarEHSs

P AR T M [SECTION tu| M@ P ART Ml|SECTION M| M P ART M [SECTION M| N
90244 534AZ 520 41 90502003 5347Z 655 2 90723 53442 250 15
90244 5347Z 895 20 90504 53472 345 33 90730 534AZ 240 51
90245 53412 840 12 90505 53447 830 =] 90730 534AZ 242 59
80280 534AZ 548 8 90508006 5347Z 655 47 90730 53442 245 59
90293 53447 876G 12 90507 53472 345 | 100 govrail 5347Z 3556 38
90298 53472 170 84 890510 53447 830 48 80782 B34AZ 755 3
90301005 5347Z 350 g2 90511 53447 830 19 80770 53447 330 49
gp3nz Ba4di?2 840 84 g0512 B34A7Z 828 as 90813 5347Z 360 46
90302004 53472 365 58 0512 S534AZ 829 as 30813 5347Z 710 a9z
90302012 53472 380 45 90532001 53472 650 40 90813 53472 115 63
90315 5344Z 870 43 90580 53447 250 3 90852 H3472 885 24
90315 53477 34¢ 53 90581 53442 521 3z 90853 53447 872 a
803156 5347Z 346 29 90593 5347Z 389G 11 90856 53447 880 28
90316303 534AZ 540 41 90598 53477 350 52 90868 5347Z 650 20
90316003 534AZ 545 41 90601 534AZ 512 87 80878 534AZ 540 | 128
80317 5344Z 250 24 80601 534AZ B13 ] 80878 534AZ 545 | 128
80318 534A7 512 g 80601 53447 892 40 90880 534AZ 540 | 144
0318 5347Z 3agh 286 80602 534AZ 512 T1 90880 B34AZ B45 | 144
90318 5347Z 360 60 90609 53447 830 22 90880 5347Z 895 T
80318 5347Z 840 | 112 90630 534AZ 513 29 90889 5347Z &40 [£1
80319 B3a4AZ 220 a3t 80610 53447 535 14 90890 534AZ 820 56
90319 53472 210 { 104 86620 5347Z 360 | 111 908390 53447 825 [
90319 5347TZ 2151 104 90626 53442 521 29 90880 53447 892 =15
90324041 53447 230 5 90627 853477 516 | 147 90897 53472 380 22
90324041 53447 280 4 90628 S34AZ 220 | 105 90200 534AZ 240 69
90324041 83447 285 16 90628 S534AZ 520 75 903800 S34AZ 242 69
80324050 5347Z 355 893 90628 5344Z 8S0 60 90800 53447 245 69
8903280089 S34A7 548 47 90628 5347Z 210 48 90300 534772 280 34
90329012 £34TZ 385 =1 90628 53477 215 48 903800 53472 340 57
90331 534TZ 516 | 148 gps628 5347Z 360 95 90900 5347Z 355 { 103
9033600% B34AZ 548 62 90628 5347Z 516 | 1389 30800 5347Z 370 28
90336008 53477 3458 65 90629 534AZ 828 15 gu902068 $347Z 355 14
903360086 5347Z 350 49 90629 534AZ 829 15 90903003 53477 175 a7
90336008 534AZ 548 3 gos40 53447 825 33 90903004 53472 175 36
90337001 534AZ 540 15 90643 5347Z 365 2 90903020 53472 175 20
80337001 534AZ 545 15 90643 B34TZz Y10 47 90843033 5347Z 1784 21
90337008 B34AZ 540 142 90643 53472 115 45 90843036 5347Z 178 22
903372048 534AZ 545 | 142 90644 534AZ 240 | 108 90943037 5347Z 175 8
90337910 5347Z 345 41 90644 B34AZ 242 | 108 90943039 53477 175 | 102
90337011 Ba47Z 350 80 90644 53447 245 | 108 g909¢3052 B34TZ 355 15
90343005 B347Z 396 2 9¢644 53447 880 39 8909030863 B347Z 175 a8
90343006 5347Z 395 6 90652 534AZ 828 65 g09¢3083 53477 330 42
90351004 5347Z 345 25 90652 5347Z 355 | 128 90903106 5347Z 175 | 101
80351004 53471Z 350 80 906562 5347Z T10 42 90903111 5347Z 75 34
90351018 5347z 380 i ¥4 80652 5347Z 715 2 90904 5347Z 170 32
9035108 53472 386 i2 90652 53472 Y20 i6 9090400641 53447 830 19
90351018 Ba47Z 345 58 90652 53472 7285 13 90904043 5347Z 175 15
90352 53472 360 49 90669 53472 350 3t 509040441 53472 175 T4
90355006 5347Z 370 i9 80675 B534AZ 820 13 g90904045-1 5347Z 175 14
40355011 Ba472 516 86 80575 5344Z 825 60 909040486 53477 175 87
80364 3447 hi4 as 80678 B347Z 365 | 101 90904082 53477 175 40
90368 B34AZ 540 B3 906789 53472 340 20 50904053 Ga47Z 175 73
90368 534AZ 545 83 90680 53442 8850 11 90804100 53477 345 4
90371 5347Z 345 22 90685 53472 a8h 5 90304103 5347Z 175 3as
90381 5347Z 5i6 93 90688 B34AZ 240 83 908050601 5347Z 175 [}
90408 B347Z 650 27 90688 534AZ 242 83 90905004 B34TZ 175 29
90441 53447 230 39 90688 83447 245 83 909060086 B5347Z 175 s
90441 53447 280 31 90688 5347Z 516 104 90906008 5347Z 330 1
90441 53447 235 34 gog9z2 S34AZ 220 14 90911012 53472 170 68
90441 B5347Z 3asb 45 90892 3447 330 24 90511015 53472 330 40
90441 5347Z 370 38 90692 §5347Z 210 82 g0911017 5347Z 175 3¢
90443 Ba4dAZ 520 14 90682 5347Z 2156 62 90811017 5347Z 330 54
890447 53472 840 | 106 90699 53447 230 4 390811026 5347Z 170 21
90461 53447 535 53 908989 5344Z 280 15 90911026 5347Z 330 17
30470 53447 230 42 90699 53447 285 s 90811026 53472 885 47
80470 53447 250G ar 90699 5347Z 365 9 890811044 53447 850 12
90470 53447 2856 29 90700 834AZ 240 T4 90911044 85347Z 170 73
a0473 5347Z 34b 42 906700 H34AZ 242 T4 90811046 53472 885 46
30473 5347Z 350 45 80700 53447 245 T4 90911054 85347Z 178 47
80477 534AZ 240 T1 90700 5347Z 2340 &7 8908110585 53477 176 51
80477 534A2 242 Ia! 90700 5347Z 395 5B 90911056 53477 1756 44
0477 53447 245 T1 80701 534A7 513 28 90911068 53472 170 22
30479 534AZ 540 86 80703 534AZ 540 | 1687 90911071 5347Z 330 9
90479 534AZ B4t 86 90703 H534AZ S48 | 167 80911072 5347Z 330 43
80480 B534AZ 540 84 90703 534AZ 820 58 80911073 53477 330 as
30480 534AZ 545 84 90703 53447 825 g9 0911074 53477 330 38
80481 534AZ 54C 46 gn720 B34AZ KB40 81 80911075 B347TZ 395 26
90481 534AZ 545 486 90720 534AZ B45 81 80911076 5347Z 395 a7
90502 5347Z 170 g1 20721 534AZ 540 i34 80913007 5347Z b3z 27
90502001 5344Z B56 4 90721 534AZ 54b 8z 8913012 5347Z 170 24
q0502001 5347Z &55 15 90722 5344272 250 t6 90913020 B347Z 180 4

—




=t
tl fin Eic 71 £ 1l
PART NUMBER INDEX

R R S[rvavES o ' OB ErvavES w oo & E|lervavgs .

P AR T f|sECTION Nof ™ P ART Iu|SECTION Maf @ P ART M |SECTION Ma| '@
90913020 B347Z 175 17 91258 53442 830 18 91629 53447 245 28
80813020 5347Z 53z 51 91258 53472 175 91 91630 5347TZ 3656 19
90814012 5347Z 179 80 91280 53442 830 38 81632 534AZ 540 | 109
90914014 5347Z 170 81 91288 Ba4AZ 240 68 51632 534AZ B45 | 109
90814015 5347Z 170 82 91298 534AZ 242 68 891633 534AZ 540 | 158
90914022 53477 170 83 91298 B344Z 245 -1 51633 534AZ 545 | 156
90914025 5347Z 170 84 91301007 53472 5186 | 226 S$1638 53477 530 3T
90914048 5347Z 70 85 91303002 53472 5i6 | 221 17040086 853477 380 3
90817003 53447 8BO 2 91303008 534AZ 548 Q0 41704008 53447 535 84
90943 5347Z 885 8 91303010 5347Z 365 12 1705003 53477 345 84
g909%0 53477 345 56 91303010 53472 516 | 222 91705004 5347Z 370 21
90981 53472 350 67 91303011 B347Z 518 | 223 91766 53472 516 88
91040 5347Z 365 48 91303014 5347Z 516 | 224 91710001 B34AZ 520 73
91080 53442 €56 28 91303015 5347Z 516 | 226 91710001 5347Z 210 50
910860 5347TZ BES 22 91310008 H534AZ 753 23 91710001 5347Z 360 g8
91082 53472 75 2 913100086 534A7 755 92 91710003 534AZ 828 21
91087 534472 B56 T 91310006 53472 T10 63 91710003 534AZ 829 21
91080 85347Z 170Q 86 913100086 53472 150 8 918156 5347Z 160 10
91081 5347Z i7Q 87 913100086 853472 751 8 9183z B5347Z 170 T8
911G60-2 53472 t70 91310006 S347Z T7h2 8 91833 B3447 850 10
911¢1017 53472 330 15 913140086 834TZ 652 & 91925 5344Z 870 8
911061035 53472 330 11 91316001 5347Z 7156 41 92101005 5347Z Hao 58
21161059 53472 330 16 91316005 5347Z 625 33 92109009 5344Z 230 35
911189 5347Z 170 88 91330017 53472 355 85 92109009 53442 280 44
91124 53472 170 89 91331 5344Z 656 27 92109918 33447 285 A0
91137 534772 €55 60 91331 5347Z 655 12 82302030 8347Z T10 99
91150 5347Z 170 52 91331024 B347Z 530 16 §2303017 5347Z 330 2
91180 53447 656 8 91331030 5347Z 530 68 92303017 5347Z 345 | 132
91160 53472 655 3 91331031 5347Z B53C | 106 92303018 5347Z 330 3
91161 53447 656 10 91331052 5347Z 345 14 g923030%8 5347Z 345 1 111
91161 5347Z 655 4 91331083 B5347Z 516 | 237 92310004 534AZ T53 44
91162 53447 658 11 91335 53447 656 5 92310004 853472 750 52
9ti62 5347Z 6b5b ) 91341003 5347Z 2606 a2 92310004 53472 751 63
91165 5347Z 175 42 91343008 534AZ 828 T7 g2310004 5347Z 7152 B85
91165 B5347Z 290 [:15) 913430048 Bad4AZ 829 68 §23100Q08 5347Z 710 46
911656 5347Z 655 6 91375 5347Z 855 16 82310008 853477 T15 40
91166 5347Z 1758 1 91379 53442 656 6 g2310008 5347Z 750 65
811686 5347Z 855 24 91384 5347Z 655 57 892310008 53472 751 67
81167 S347Z 175 43 91400 5347Z 650 16 92310008 53472 752 7
81167 53472 655 23 91401 83472 650 17 923100089 B347Z 710 12
81169 53447 E58 12 91402 53477 B850 19 92310009 B347Z Ti8 21
81169 5347TZ 65% 7 91410 5347Z 650 38 923100186 5347Z 750 31
81170 B34AZ 220 84 91420 85347Z 850 11 92312008 53447 880 48
81176 5347Z 210 83 91421 83472 650 12 92312016 B347Z 310 12
91170 S347Z 2ib a3 91422 5347Z 850 13 92314012 534AZ 540 | 165
91170 5347Z 655 25 91423 2347Z 650 14 92314012 534AZ 545 | 165
81172 53447 B58 t4 91429 853472 650 7 92314022 534AZ 153 30
81172 853472 658 8 91431 5347Z B50 & 92314022 5347Z 751 27
81173 53447 856 t8 91442 B5347TZ 650 24 92314022 5347Z 752 az
81173 5347Z 655 =] 91482 5347Z 650 5 92314028 5347Z 355 g1
91180 53442 656 1133 914T0 5347Z 825 22 92314037 5347Z 365 b5
31180 5347Z 655 113 91508001 534AZ b40 44 92314054 53472 625 T4
91181 5347Z 175 49 91568001 534AZ 545 44 92503003 5347Z 8650 41
91186 63447 656 i7 91531 53472 850 3 92504025 B5347Z 345 79
91186 63477 858 26 91532-2 5347Z B850 25 92504026 53472 345 Ta
91180 5344Z 830 1153 91581 53447 680 3 927010086 534YZ 650 18
91190 B347Z 160 6 91809 B347TZ 595 30 92701014 B34YZ 650 15
91180 63472 330 32 91620 B34AZ 240 89 92701018 53477 B850 39
91180 634T7Z 388 36 91620 B34A7 242 89 84208 8347Z 1756 39
91192 53447 850 g 918620 53447 245 89 94209 5347Z 175 18
91200 5347Z 170 42 9162t 53442Z 230 &0 95103048-2 53472 110 8
81203 53447 656 i8 91621t 53447 280 20 95110025 53442 521 38
81203 5347Z 655 11 g162t 53442 285 43 95111025 534TZ 610 24
31211 5347TZ 160 24 91622 534A7 240 25 95111026 53447 521 40
g1211 5347Z 170 15 51622 B34AZ 242 25 95111029 5347Z 610 81
91211 5347Z 330 12 g1622 53447 245 25 95111031 53477 610 &0
81211 53477 395 55 1623 534AZ 240 85 95118 534AZ 520 82
91213 53472 t70 19 81623 S534AZ 242 85 85118 5347Z 710 65
81213 5347Z 330 18 81623 53447 245 85 85119008 5347Z 530 | 112
91213 5347Z B3z 1 891624 S34AZ 240 32 5119009 5347Z 530 gz
91222 5347Z 170 T2 g1624 S34AZ 242 3z 85119010 53472 530 | 113
81232 B347TZ 170 41 31624 53447 245 3z 895123009 53477 625 4
91234 5347Z 170 3g 916256 534AZ 520 61 95123028 53477 610 44
912358 5344Z 830 i7 91625 53447 514 27 95123028 5347Z 358 | 121
91235 B34TZ 330 ic 918625 5344Z 535 29 95151 53477 1860 &
91236 8347Z 170 45 91626 534AZ 512 24 95151 53472 170G 27
91237 5347Z 170 44 91628 534AZ 240 28 g51t51 53472 175 89
91238 53442 830 16 91628 534A7 242 29 5151 53477 330 14
91238 6347Z 330 52 91628 5344Z 245 29 95152 5347Z 330 39
91240 5347Z 170 38 91628 534AZ 240 28 §5312003 534AZ 220 | 104
91251 53472 170 49 91629 S534AZ 242 28 95312003 53472 215 at

1R




il T &= =) 3R 5l
PART NUMBER INDEX
WM R E'E OB |ryavES W D K Elkrvavisg R OE 5 MkrvevEs
P ART Mo |SECTIOR M| \® P ART HilSECTION M| '@ P ART N |SECTION Mo '8
85501010 5347Z 6256 at 98705051 5347Z 1t0 41
g8501011 5347Z 615 46 98721020 5347TZ 625 15
95503005 5347Z 110 15 98805 53447 656 8
g551i1014-1 Ba4TZ 610 15 983805 5347Z 355 T8
ggh22 53472 615 3 98809 5347Z 160 2
96589 5347Z 615 48 48809 B5347TZ 175 28
86606 5347Z 615 35 883809 B347Z 230 60
g6613-1 5344Z 392 28 833809 B534TZ 395 52
g6622 5347Z 615 20 98809 B34TZ 532 B
97054 5347Z 170 33 S8309 5347Z 630 14
97061-1 53442 250 29 98823 5347Z 825 a7
97085 B34tz 1710 79 983890 5347Z 532 3
971258 53472 610 =] 58933 5347TZ 610 4]
97182 5347Z 610 42 98935025 5347Z 8610 76
97253 5347Z 610 10 98935034 5347Z 610 17
97303 S34AZ 240 aT 98935054 5347 625 12
97303 534AZ 242 aT 98943012 53477 532 2%
97303 834AZ 520 81 98945011 534AZ 753 28
97303 53447 245 3T 98945011 B34AZ 755 69
97313 53447 880 40 98945011 534TZ 340 41
97380 534AZ 240 38 98945011 5347Z 350 88
37380 G534A7 242 aa g8945011 5347Z 710 T4
87380 53447 245 38 98945011 5347Z Ti5 T6
1381 5344Z 880 41 98945011 B347TZ 750 10
97604-13 534T7Z 160 29 98945011 53472 751 10
976806-2 B34AZ 520 76 98945011 5347Z 752 15
g97606-2 53472 516 | 140 982480132 534772 625 38
g97630-1 5344Z 890 62 98949008 53472 615 9
97630-1 5347Z 360 93 893949009 5347Z 615 10
97632-1 5347Z 210 57 898849010 5347Z 345 | 121
97857-3 B534AZ 828 17 98945011 5347Z 345 | 120
8T657~3 S34AZ 829 17 59103009 53472 320 24
87739 §347Z 610 49 99103014 53472 345 83
a7837 534AZ 512 | 114 99103020 53477 355 76
98102011 5347TZ 610 58 99105005 53472 610 77
98102015 53477 &10 81 99301004 53477 610 11
98102037 5347Z 610 84 99301004 53472 625 16
881020638 53477 610 62 99303002 5347Z 61¢ 12
98103019 53472 610 5g §8303003 53477 625 [}
98103042 5347Z 610 79 §8305012 5347Z 615 12
98111004 5347Z 610 41 98305015 85347Z B10 75
28111013 53472 810 40 99307001 5347Z 6iQ 16
88191 5347Z 630 4 99307005 B34TZ 110 10
498303002~1 534A7 B12 58 99307008 8534772 610 54
98303004 5347YZ 710 78 99308008 5347Z 610 53
58304004 53442 882 35 99711017 53477 625 35
98305002 534AZ TH3 i¢ 99768 5347TZ 625 14
938305002 n34A7 755 [1:3 B97T7Y9 5347Z 610 31
98305002 B34TZ 34C 36 99828 5347Z 610 14
98305002 53472 350 158 99853-1 5347Z 110 az
98305002 8347TZ Ti0 75 8393860 B347Z 230 490
93305002 63472 T1i5 T7 994962 5347TZ 810 13
98305002 83477 750 t1 99931 B5347TZ 610 a3
93305002 53472 751 i8
98305002 53472 752 19
98322001 5347Z 615 22
88322003 53477 615 25
98322006 834772 615 28
98322007 5347Z 615 27
98322008 83472 615 21
98322010 5347TZ B15 26
98332009 53472 615 4
98332016 B34TZ 5158 33
98338003 5347Z 6156 34
98343001 53472 6158 23
88343008 53447 830 4
98351002 53472 6158 19
98351003 5347Z 615 18
98501 534AZ 240 490
g8501% 534A7 242 40
98501 534AZ 520 67
98501 53442 245 40
98501 5344Z 850 45
98504003 53472 610 22
98504005 53477 610 21
98504009 5347Z 610 20
98504010 5347Z 625 17
98505022 53472 6810 T4
98705030 8347Z 610 7
98705032 5347Z 610 8
98705033 83472 B25 3













A.B.DICK COMPANY
WORLDWIDE HEADQUARTERS
7400 CALDWELL AVENUE
NILES, ILLINOIS 60714
(800) 752-5139 (847) 779-2894
FAX : (847) 588-1715

R s e S

Order No, 75347 03 000

(Control No. : M5347 03 00-1) Rev.1/Sept.'03 MP223460



